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Directions for the Parts Catalog.

1.This Parts Catalog shows both standard and optional parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) () (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 Cb 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__(Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(®Interchangeability Symbol
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX ” and ” ZZZZZ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.
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Corresponding table of the machine and engine

AW70(G)/AW82(G)
Machine Engine
Model Model
AW70 4TNVI98-XNRCGC
AW70G 4TNVI98-XNRCGC
AW82 4TNVI8T-PRCGC
AW82G 4TNVI8T-PRCGC

@www.HeWeParts.com
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PAINTING COLOR (MAIN BODY:AW70(G)/AWS2(G))

COLOR CODE
SECTION PAINTING COLOR COLOR SPLAY MAIN PARTS (FIGURE)
Main body | YANMAR Red 2 T:0iRi-i9:4i8:0i0:1i0:0] Coverside front 10
Main body | YANMAR White T:0iR:-i9:4:8:0:0:1:4:0] Cove assy,rotor 14
Main body | YANMAR Navy Gray Ti0iRi-i9i4i8i0i0i4i9i0] Chassis frame 49

Please surely use YANMAR Genuine color splay any
YANMAR agricultural machines.

Given painting color may be altered for improvement,etc.
without prior notice.
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OCNP5-M60503 AW70(G) /82 (G)
INDEX OF FUNCTIONAL GROUP

9. ELECTOR. PARTS UNIT
GROUP NO. 141~143, 167

2. REAPING UNIT

GROUP NO. 13~39

6. PDY. TK, LABELS & ACCE. UNIT
GROUP NO. 144~166, 181~184

3. THRESHING UNIT

GROUP NO. 40~77,172~119

1. ENGINE RELATED UNIT

GROUP NO. 1~12,168~171

NN

4 TRAVELING UNIT

GROUP NO. 78~140, 180

@www.HeWeParts.com
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. Fig. Name

4TNV98-XNRCGC

1.

H W

10.
11.
12.
13.
14.
15.
16.

17.

CYLINDER BLOCK

. GEAR HOUSING

. OIL SUMP

. CYLINDER HEAD & BONNET
. SUCTION MANIFOLD

. EXHAUST MANIFOLD

. CAMSHAFT & DRIVING GEAR
. CRANKSHAFT & PISTON

. HYDRAULIC PUMP

LUB. OIL SYSTEM

COOLING WATER SYSTEM
FUEL INJECTION PUMP
GOVERNOR

FUEL INJECTION VALVE
FUEL LINE

STARTING MOTOR

GENERATOR
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Fig. No
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. Fig. Name

4TNVO8T-PRCGC

1

H W

10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

. CYLINDER BLOCK

. GEAR HOUSING

. OIL SUMP

. CYLINDER HEAD & BONNET

. SUCTION MANIFOLD

. EXHAUST MANIFOLD

. CAMSHAFT & DRIVING GEAR

. TURBINE

. CRANKSHAFT & PISTON

HYDRAULIC PUMP

LUB. OIL SYSTEM

LUB. OIL LINE

COOLING WATER SYSTEM

FUEL INJECTION PUMP

GOVERNOR

FUEL INJECTION VALVE

FUEL LINE

STARTING MOTOR

GENERATOR
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Fig. No
ENGINE R

1.

H W

168.

169.

170.
171.
10.
11.

12.
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. Fig. Name
ELATED

ENGINE RELATED
. ENGINE PULLEY
. ENGINE PULLEY
. ENGINE MOUNT
. ENGINE MOUNT
. ENGINE CONTROL
. FUEL TANK
. AIR CLEANER
(8A)AIR CLEANER
(8B)AIR CLEANER
. AIR CLEANER
(9A)AIR CLEANER
(9B)AIR CLEANER
MUFFLER
MUFFLER

RADIATOR

REAPING(1)

13.
14.
15.
16.
17.

18.

SHAFT(PF DRIVE)
SHAFT(CENTER)
REEL DISC
BAR(TINE S)
SLIDER(REEL)

ARM(LIFTING S)

@www.HeWeParts.com

Contents

Fig. No.
19.
20.
21.
22.
23.
24.
25.

26.

Fig. Name
REEL COUNTER(S)
REEL DRIVE
REAP FRAME(S)
REAPING EDGE(S)
REAP EDGE DRIVE
DIVIDER
COVER(REEL)

SIDE COVER(PF R)

REAPING(2)

27

28.

29.

30.

31.

32.

33.

34.

35.

36.

37.

38.
39.

. RAKE-IN DRIVE
AUGER

ADJUST
GUIDE(CROP)
DRIVE(FH 1)
DRIVE(FH 2)
COVER(CHAIN FH)
DRUM(FH)
CHAIN(CONVEYER)
METAL(FH SHEET)
FEEDER HOUSE
FITTING(FH)

PIPE(PF)

O0CNP5-M60503
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. Fig. Name

THRESHING(1)

40

172

41.

42.

43.

44,

45,

173.

46.

47.

48.

49.

50.

51.

52.

53.

54,

55.

56.

57.

58.

59.

60.

. FRAME(THRESH)

. FRAME(THRESH)
COVER(CLEANING)
PLATE(INLET)
PLATE(FEED)
FRAME(REAR)
COVER(ROTOR)
(45A)COVER(ROTOR)
FRAME(CONNECT)
SIDE COVER

FRONT COVER
REAR COVER
CASE(DRIVE)
BELT(1TH 2ND)
SWING BELT
BELT(ROTOR DRIVE)
BELT(FRONT ROTOR)
CHAIN(REAP DRIV)
ROTOR(THRESH)
ROTOR(FRONT)
CONCAVE
BODY(UPPER. INNER)

FRAME(OPEN)

@www.HeWeParts.com

Contents

Fig. No

. Fig. Name

THRESHING(2)

61.

62.

63.

64.

174.

176.

65.

175.

177.

66.

67.

68.

69.

70.

71.

72.

73.

74.

75.

76.

77.

178

179

SWING SHAFT
SWING ARM(REAR)
SWING ARM(FRONT)

SWING SORTING FRAME(1)

SWING SORTING FRAME(2)

SHUTTER(WINNOWER)
WINNOWER FAN
CONVEYOR(1ST)

GRAIN ELEVATE AUGER CASE
GRAIN ELEVATE AUGER CASE
GRAIN ELEVATE AUGER
GRAIN ELEVATE AUGER
THROWER(GRAIN)
PKLATE(BOTTOM)
CONVEYOR(2ND)

CASE(2ND VERT).

CONV.(2ND VERT).

. FAN(2ND)

. COVER(BODY)

(64A)SWING SORTING FRAME(1)

(64B)SWING SORTING FRAME(1)

(65A)SWING SORTING FRAME(2)

(65B)SWING SORTING FRAME(2)

O0CNP5-M60503



Fig. No
TRAVELIN
78

79.

80.

81.

82.

83.

84.

85.

86.

87.

88.

89.

90.

91.

92.

93.

94,

95.

96.

TRAVELIN
97
98

99

@www.HeWeParts.com

. Fig. Name

G(1)

. BELT(TRAVE DRIVE)
BELT(TRAVE DRIVE)
BELT(THRESH DRIVE)
BELT(THRESH DRIVE)
PARKING BRAKE
SIDE BRAKE
H.S.T.(38CC)
H.S.T.(30CC)
TRUNNION ARM
TRANSMISSION CASE
INPUT CASE

MAIN SHAFT
CHANGE SHAFT
BRAKE SHAFT

SIDE CLUTCH SHAFT
REDUCTION SHAFT
AXLE SHAFT

SUB SHIFT

SIDE CLUTCH

G(2)
. FRONT COLUMN
. FRONT COLUMN

. SIDE COLUMN(1)

@www.HeWeParts.com

Contents

Fig. No.

100

101.

102.

103.

104.

105.

106.

107.

108.

109.

110.

111.

180.

112.

113.

114.

115.

116.

117.

118.

TRAVELIN
119
120

121

Fig. Name

. SIDE COLUMN(2)

SIDE COLUMN(3)

BRAKE CONTROL

SIDE CLUTCH CONTROL
MAIN SHIFT CONTROL
SUB SHIFT CONTROL
CLUTCH CONTROL(REAP)
CLUTCH CONTROL(THRESH)
TANK(HYDRAULIC)
PIPE(VALVE)

PIPE(H.S.T.)
VALVE(CONTROL)
(111A)VALVE(CONTROL G)
TRAVEL(ACTUATOR)
HYDRAULIC CYLINDER
STEP FRAME

SEAT

SEAT MOUNT

SUN VISOR

SUN VISOR

G(3)
. CHASSIS FRAME
. CHASSIS FRAME(G)

. WEIGHT

O0CNP5-M60503
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Fig. No. Fig. Name
122. WEIGHT(G)
123. TRANSMISSION MOUNT
124. IDLER
125. TRACK ROLLER
126. TRACK ROLLER
127. CRAWLER GUIDE
128. SPROCKET
129. CARRIER ROLLER
130. CRAWLER
131. PADDY MOUNT
132. HOOK(PADDY BAG)
133. GUARD(PADDY BAG)
134. BACK PAD
135. ENGINE ROOM FRAME
136. COVER(ENGINE)(1)
137. COVER(ENGINE)(2)
138. COVER(ENGINE)(1)
139. COVER(ENGINE)(2)

140. MIRROR

ELECTRICAL PARTS
141. BATTERY
142. WIRE HARNESS
143. WIRE HARNESS(G)

167. MOUNT 2

@www.HeWeParts.com

Contents

Fig. No

PADDY TANK, LABEL & ACCESSORY

144

145.

146.

147.

148.

149.

150.

151.

181.

152.

182.

153.

154.

155.

183.

184.

156.

157.

158.

159.

160.

161.

162.

. Fig. Name

. TOP SACKER TANK
SHUTTER

AUGER INPUT
AUGER CLUTCH
MOUNT(TOP SACKER)

LOWER GRAIN AUGER

VERTICAL AUGER

GRAIN TANK
TANK FIXING

TANK COVER
PLATE(VIBRATION)
CYLINDER(AUGER)
LABEL(TS)(1)
LABEL(TS)(2)
LABEL(G)(1)
LABEL(G)(2)
LABEL(SAFETY)(TS)(1)
LABEL(SAFETY)(TS)(2)

LABEL(SAFETY)(G)(1)

LOWER GRAIN AUGER SUCCESSION
VERTICAL AUGER FRAME

(151A) VERTICAL AUGER FRAME

(152A) VERTICAL AUGER

O0CNP5-M60503
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Contents

OCNP5-M60503
Fig. No. Fig. Name Fig. No. Fig. Name
163. LABEL(SAFETY)(G)(2)
164. TOOL
165. ACCESSORY

166. ACCESSORY
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OCNP5-M60600 @WWW HeWeParts.com OCNP5-M60600 Fig.1

Fig.1. CYLINDER BLOCK (s XRCoD O
(€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 729907-01560 BLOCK ASSY, CYLINDER 1
4 2 129900-01250 PLUG, 55 1
5 2 171051-01921 PLUG, NPTF1 1
6 2 129900-02020 BOLT, METAL CAP 10
9 2 129900-02410 BUSH, CAMSHAFT 1
10 2 22351-060012 PIN, SPRING 6.0X12 2
11 2  23876-030000 PLUG, R0O3 1
12 2  23876-030000 PLUG, R0O3 1
13 2 23876-030000 PLUG, R03 1
14 2 27241-300000 PLUG 30 8
24 2 129900-02931 BEARING, THRUST 2
27 1 129900-01200 BOLT, HEAD 18
28 1 129907-01331 GASKET, HEAD 1
29 1 124976-34850 CAP 1
30 1 729900-02801 BEARING, MAIN 5
33 1 129900-02341 BEARING, 0.25 US 5 2
36 1 129900-02941 BEARING, THRUST 0.25 2

il V=4 X
SPARE PART UNDER SIZED PART

Remarks
(1)Spare part.

(2)Under-sized(U.S.=0.25)part.
(3)Over-sized(0.S.=0.25)part. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




OCNP5-M60600 @WWW HeWeParts.com OCNP5-M60600  Fig.2
Fig.2. GEAR HOUSING remsexRGoC (O
©)= (F)=
No. Lev. Parts No. Description Qty I R

A ® € O E ©

1 1 729906-01550 COVER ASSY,GEAR CASE 1
3 2 129916-01800 SEAL, OIL 1
4 1 129100-01580 PIN, M8X16 4
5 1 129951-01740 COVER 1
7 1 129940-01500 CASE, GEAR 1
8 1  129900-32001 PUMP ASSY, OIL 1
19 1 26216-100302 STUD, M10X 30 4
20 1 129900-26250 BEARING, BALL 6206C3 2
21 1 129900-32030 O-RING, P20 1
22 1 129900-32040 O-RING, P14 1
24 1 24351-030750 O-RING, 1A3075 1
25 1 26106-080162 BOLT, M8X 16 PLATED 1
26 1 26106-080202 BOLT, M8X 20 PLATED 3
27 1 26106-080202 BOLT, M8X 20 PLATED 1
28 1 26106-080402 BOLT, M8X 40 PLATED 5
29 1 26106-080452 BOLT, M8X 45 PLATED 3
30 1 26106-080452 BOLT, M8X 45 PLATED 5
31 1 26106-080702 BOLT, M8X 70 PLATED 6
32 1 26106-080752 BOLT, M8X 75 PLATED 1
33 1 26306-100002 NUT, M10 4
34 1 124160-01751 COVER, FILLER 1
35 1 24311-000320 O-RING, 1AP32.0 1

30
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M60600 @WWW HeWeParts.com OCNP5-M60600 Fig.3

Fig-3. OIL SUMP grmwesRcee (O
(€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) (R

1 1 129960-01700 SUMP ASSY, OIL 1
2 1 129960-39910 HOSE ASSY, OIL DRAIN 1
3 2 129960-39920 HOSE, DRAIN 1
5 2 23001-022000 CLAMP, HOSE 22 1
6 1 23001-022000 CLAMP, HOSE 22 1
7 1 26106-080122 BOLT, M8X 12 PLATED 16
8 1 129100-01580 PIN, M8X16 2
9 1 129966-01650 CASE ASSY, OIL SEAL 1
11 2  129916-01790 SEAL, D115/95XT11 1
12 1 129486-01670 BOLT, M8X30 6

9777170
BHE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M60600 @WWW HeWeParts.com OCNP5-M60600  Fig.4

Fig.4. CYLINDER HEAD & BONNET (eavesxRCGE (O
(©)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 123907-11550 SEAT, VALVE BRIDGE 8
2 1 129907-11700 HEAD ASSY, CYLINDER 1
6 2  23876-020000 PLUG, R02 1
7 2 23876-030000 PLUG, RO3 4
8 2 27241-400000 PLUG, 40 1
9 2 129907-11100 VALVE, INTAKE 8
10 2 129907-11110 VALVE, EXHAUST 8
11 2 129907-11120 SPRING, VALVE 16
12 2  119620-11180 RETAINER, SPRING 16
13 2 119803-11340 SEAL, VALVE STEM 8
14 2 124160-11340 SEAL, VALVE STEM 8
15 2 129907-11510 BRIDGE ASSY, VALVE 8
17 3 129150-11750 NUT, M8 8
18 3 123907-11830 ADJUSTER 8
19 2 123907-11820 GUIDE 8
20 2  27310-070001 COTTER, 7 16
22 1 119802-11870 PROTECTOR, NOZZLE 4
23 1 119625-11880 SEAT, NOZZLE 4
24 1 129907-11910 RETAINER, NOZZLE 4
25 1 129907-11950 BOLT, M8X75 4
26 1  24311-000120 O-RING, 1AP12.0 4
27 1 119593-11301 STUD, M8X80 2
28 1 129907-11341 SHAFT ASSY, ROCKER 1
29 2  129907-11250 SHAFT, ROCKER ARM 1
30 2 129907-11260 SUPPORT, ROCKER ARM 3
31 2 129907-11270 SUPPORT, ROCKER ARM 2
32 2 123907-11280 WASHER 8
33 2 129907-11650 ARM, ROCKER 4
35 3 129150-11230 SCREW, VALVE ADJUST 4
36 3 129150-11750 NUT, M8 4
37 2 129907-11660 ARM, ROCKER 4
39 3 129150-11230 SCREW, VALVE ADJUST 4
40 3 129150-11750 NUT, M8 4
BERSE 41 2 129907-11920 RETAINER 4
SPARE PART 42 2  26226-080222 STUD, M8X 22 2
43 1 26106-080402 BOLT, M8X 40 PLATED 2
67 _B B_ 67 44 1 26106-080602  BOLT, M8X 60 PLATED 4
45 1 26106-080602 BOLT, M8X 60 PLATED 2
46 1 26306-080002 NUT, M8 2
47 1 124160-01751 COVER, FILLER 1
48 1 129907-11321 BONNET ASSY, HEAD 1
49 2 129907-03011 PLATE 1
50 2 129907-03061 BAFFLE, BREATHER 1
51 2 129907-03070 BAFFLE, BREATHER 1
52 2 123907-03100 DIAPHRAGM 1
64 53 2 123907-03110 PLATE 1
©— 66 54 2 123907-03120  PLATE, BREATHER 1
55 2 123907-03140 SPRING, DIAPHRAGM 1
57 2 129933-11310 GASKET, BONNET 1
58 2 119640-61400 PLUG 1
Remarks 59 2 22857-500100 SCREW, 5X10 6
(1)Spare part. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




OCNP5-M60600 @WWW HeWeParts.com OCNP5-M60600  Fig.4

Fig.4. CYLINDER HEAD & BONNET (emwesxiRCee O
(€)= (F)=
No. Lew Parts No. Description Qty I R
A ® € O 6 @
60 2 22857-500100 SCREW, 5X10 6
61 1 124160-11360 KNOB 4
62 1 24311-000120 O-RING, 1AP12.0 4
63 1  24311-000320 O-RING, 1AP32.0 1
64 1 129907-07900 LIFTER 1
65 1 129910-07900 LIFTER 1
66 1 26106-080162 BOLT, M8X 16 PLATED 4
67 1 129907-11800 GUIDE, VALVE 16 1
ABRNR
SPARE PART
67— B
64
®— 66
Remarks ’ Yes . No ’ Yes y No . . . . A
(1)Spare part. N:Old -5 New, Q:0ld = New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




OCNP5-M60600 @WWW HeWeParts.com OCNP5-M60600 Fig.5
Fig.5. SUCTION MANIFOLD A o

(©)= (F)=

No. Lewv. Parts No. Description Qty |

A ® € O E ©

129907-12100 MANIFOLD, AIR INTAKE
129907-12110 GASKET, MANIFOLD
26106-080552 BOLT, M8X 55 PLATED

26106-080852 BOLT, M8X 85 PLATED
121850-77021 GASKET
129915-77051 HEATER

~Njo o sl e
N T = = N [ R
N S

26106-080352 BOLT, M8X 35 PLATED

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M60600 @WWW HeWeParts.com OCNP5-M60600 Fig.6

Fig.6. EXHAUST MANIFOLD (s XRCoD O
(€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R

1 1 129907-13201 MANIFOLD, EXHAUST 1
2 1 129900-13251 GASKET 1
3 1 123900-13610 STUD, M8X80 2
4 1 123900-13630 BOLT, M8X80 6
5 1 119131-18320 STUD, M8X22 4
6 1 26306-080002 NUT, M8 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M60600 @WWW HeWeParts.com OCNP5-M60600 Fig.7

Fig.7. CAMSHAFT & DRIVING GEAR pmwesRese O
(€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € O E ¢
1 1 129150-14200 TAPPET 8
2 1 129907-14400 ROD, PUSH 8
3 1 129908-14581 CAMSHAFT ASSY 1
4 2 129150-02450 BEARING, THRUST 1
6 2 129900-14100 GEAR, CAMSHAFT 1
7 2 22512-070140 KEY, 7X 14 1
8 1 26106-080162 BOLT, M8X 16 PLATED 2
9 1  123900-25060 SHAFT, IDLE GEAR 1
10 1  129900-25100 GEAR ASSY, IDLE 1
13 1 26106-080552 BOLT, M8X 55 PLATED 3
14 1  129953-25300 BOLT 4
15 1  129907-25900 GEAR, PUMP 1
16 1  129150-25920 BUSH, IDLE GEAR 1 1
Remarks Yes No Yes No
(1)Spare part. N:Old -5 New, Q:0ld = New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
4@\7‘\1‘\7‘\7‘\7‘\#H€\A¥€Pﬂﬁ5—.60m— Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M60600 @WWW HeWeParts.com OCNP5-M60600 Fig.8
Fig.8. CRANKSHAFT & PISTON A o

(©)= (F)=

Lewv. Parts No. Description Qty |

W B € O E @

z
°

1 1 129902-21000  CRANKSHAFT ASSY 1
3 2 129900-21200  GEAR, CRANKSHAFT 1
4 2 121850-21290  PIN 1
5 2 121850-21920  PIN, M10X22 1
6 2 22512-070140  KEY, 7X 14 1
7 1 129916-21610  BOLT 1
8 1 129960-21640  WASHER 1
9 1 129974-21680  V-PULLEY, CRANK 155 1
10 1 24341-000530  O-RING, 1AS53.0 1
1 1 121850-21130  BOLT, FLYWHEEL 6
12 1 129960-21590  FLYWHEEL ASSY 1
14 2 129900-21600  GEAR, RING 1
15 1 129907-22090  PISTON ASSY, 18.5 4
17 2 129907-22051  RING SET, PISTON 4
23 1 120130-22301 _ PIN, PISTON 4
24 1 22252-000300 RING, 30 8
BERBS 25 1 129900-23001  ROD ASSY, CONNECTING 4
SPARE PART 28 2 129900-23200  BOLT, CONNECTING ROD 8
29 2 129900-23601  BEARING, CRANK PIN 4
@ a1 31 1 129900-23911  BEARING, PISTON PIN 4 1
32 1 129900-23611  BEARING, 0.25 US 4 2
34 1 729907-22910  PISTON ASSY, 0.25 OS 4 3
36 2 729907-22950  RING SET, 0.25 OS 4 3

Remarks
(1)Spare part.

(2)Under-sized(U.S.=0.25)part.
(3)Over-sized(0.S.=0.25)part. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




OCNP5-M60600 @WWW HeWeParts.com OCNP5-M60600 Fig.9
Fig.9. HYDRAULIC PUMP (yramivsetRCGE (O
©)= (F)=

No. Lewv. Parts No. Description

Qty
A ® € O E ©

A
2 1 129900-26210 GEAR, PUMP 1
3 1 129C26-01890  GASKET, HO-P 1
4 1 129974-26010 PUMP, HYDRAULIC 1
12 2 178070-10401 RING 1
15 2 194521-41570 PIN, 11X7 2
17 2 22252-000320 RING, 32 1
18 2 24421-153207 SEAL, OIL TC153207 1
19 2 26016-080352 BOLT, M8X 35 4
20 1 26106-080752 BOLT, M8X 75 PLATED 2
21 1 26216-080202 STUD, M8X 20 2
22 1 26306-080002 NUT, M8 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.10. LUB. OIL SYSTEM AS o

(©)= (F)=

Lewv. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 129908-33010 COOLER ASSY, OIL 1
2 2 123912-33050 O-RING 1
3 1 123912-33100 BOLT, COOLER 1
4 1  129908-33101 BRACKET, COOLER 1
5 1  129006-44480 JOINT 1
6 1 129908-49060 PIPE, WATER 1
7 1  129466-49300 ELBOW, PT3/8 1
8 1  123910-49600 PIPE, WATER 1
10 2 123910-49610 TUBE, CORRUGATED 1
11 1 121750-59890 BAND, 140 1
12 1  23000-025000 CLAMP, 25 4
13 1  24321-000600 O-RING, 1AG60.0 1
14 1 121550-49111 JOINT, PT1/4 1
15 1  129953-34800 DIPSTICK, OIL 1
17 1  129900-32030 O-RING, P20 1
18 1 129900-35000 PIPE ASSY, OIL INLET 1
23 1 26106-080122 BOLT, M8X 12 PLATED 2
24 1 119761-39450 SWITCH, 0.5KG 1
25 1  129907-39061 PIPE ASSY, OIL 1
27 2 123907-39500 RETAINER 1
29 1 129005-59830 BOLT ASSY, JOINT M8 2
30 2 22190-080002 WASHER, SEAL 6 2
31 2 23857-030000 BOLT, JOINT 3 2
32 1  22190-080002 WASHER, SEAL 6 2
33 1 26106-080122 BOLT, M8X 12 PLATED 1
34 1  129930-39050 PIPE, OIL 1
35 1 105010-39140 BOLT, PIPE JOINT 2
36 1  22190-080002 WASHER, SEAL 6 4
37 1 129150-35153 FILTER 1
Remarks Yes No Yes No
(1)Spare part. N:Old -5 New, Q:0ld = New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.11. COOLING WATER SYSTEM EQ;“TNV%'XNRCGC gj

(©)= (F)=

No. Lewv. Parts No. Description Qty |

A ® € O E ©

1 1 129907-42051 PUMP ASSY, WATER 1
3 2 129900-42161 COVER 1
4 2 129900-42170 GASKET 1
10 2 23875-030000 PLUG, RO3 3
11 2 24190-080001 BALL, STEEL 1/4 1
12 2 26116-060162 BOLT, M6X 16 PLATED 2
13 2 26577-060142 SCREW M 6X 14 3
14 1  129900-42061 GASKET, WATER PUMP 1
15 1  129900-42070 PIPE, WATER 1
16 1  129900-42140 O-RING, P36 2
17 1 26106-080552 BOLT, M8X 55 PLATED 3
18 1 129907-42450 V-PULLEY 1
19 1 129972-42290 V-BELT, A47.0 1
20 1  129920-44740 FAN, COOLING 1
21 1  129900-44760 SPACER 1
22 1 26106-080852 BOLT, M8X 85 PLATED 4
23 1  129981-49531 COVER, THERMOSTAT 1
24 1 121850-49550 GASKET, THERMOSTAT 1
25 1 129900-49560 GASKET 1
26 1 121850-49811 THERMOSTAT 1
27 1 26106-080252 BOLT, M8X 25 PLATED 2
28 1 121450-42450 PLUG, M16 1
29 1 119761-44901 SWITCH, 111 1
30 1  124465-44950 GASKET, 16 2
31 1 129907-49610 HOSE ASSY, WATER 1
32 2 129907-49710 PIPE ASSY, WATER 1
33 2 129907-49750 TUBE, CORRUGATED 1
34 2 124722-59050 CLIP, HOSE 9 2
35 1 129962-49620 HOSE ASSY, WATER 1
36 2 129962-49720 PIPE ASSY, WATER 1
37 2 124722-59050 CLIP, HOSE 9 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.12. FUEL INJECTION PUMP

O0CNP5-M60600 Fig.12

Remarks
(1)Governor(Fig.13)is incorporated in
this Fuel Injection Pump (Ref.1).

(A)=4TNV98-XNRCGC (D)=
(B)= (E)=
(€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 729966-51370 FIE ASSY 1
11 2 129928-51900 COVER 1
12 2 129008-51920 BOLT, M6X10 2
13 2 144626-51090 KEY, 5X19 1
16 2 158563-51150 FLANGE 1
22 2 158600-51270 STOPPER, TAPPET 1
23 2 158563-51281 O-RING, 4D S6 1
24 2 158563-51281 O-RING, 4D S6 1
25 2 129509-51390 VALVE ASSY, DELIVERY 4
34 3 158563-51330 SPRING, DELIVERY 4
56 2 158553-51551 JOINT 1
57 2 158601-51550 PLUG 1
58 2 129907-51560 PLUG, BARREL 1
59 2 158552-51571 GASKET 4
60 2 158557-51570 PLUG 1
61 2 158601-51570 PLUG 1
62 2 129906-51580 GASKET 1
63 2 158552-51580 LIFTER 1
64 2 119802-51590 TIMER SET 1
65 3 119802-51600 TIMER ASSY 1
68 3 158553-51670 O-RING, 1011 1
69 3  119802-51680 RING, BACK UP 1
70 3  119802-51690 O-RING 1
71 3 24356-190200 O-RING, 4D19020 1
72 3 24372-000150 RING, BACK UP T2P15 1
73 2 158560-51600 GASKET 1
74 2 158553-51630 SPRING, TIMER 1
76 2 158553-51640 ELEMENT 1
7 2 158601-51650 JOINT, OVER FLOW 1
78 2 158553-51660 O-RING, P14 1
79 2 158553-51680 GASKET 1
100 2 158601-51770 PISTON 1
101 2 158552-51781 SPRING 1
102 2 158601-51790 PLUG 1
104 2 158553-51930 PLUG, M12 1
105 2 22190-120002 WASHER, SEAL 12 1
106 2 22190-180002 WASHER, SEAL 18 1
110 2 158552-52100 PUMP ASSY, FUEL FEED 1
111 3  158552-52500 O-RING 1
112 2 158552-52311 O-RING 1
113 2 158552-52400 O-RING, 4E S42 1
114 2  22190-120002 WASHER, SEAL 12 2
115 2 22190-120002 WASHER, SEAL 12 2
116 2 22190-180002 WASHER, SEAL 18 2
117 2 22217-180000 WASHER, SPRING 18 1
118 2 22312-050140 PIN, PARALLEL M5X14 2
119 2 22351-050010 PIN, SPRING 5.0X10 2
120 2 23857-060000 BOLT, JOINT 6 1
121 2 24311-000070 O-RING, 1AP7.0 1
122 2 24356-190200 O-RING, 4D19020 1
123 2 24356-240210 O-RING, 4D24021 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.12. FUEL INJECTION PUMP

(A)=4TNV98-XNRCGC

(B)=
(©)=

O0CNP5-M60600 Fig.12
)=
©®=
=

Remarks
(1)Governor(Fig.13)is incorporated in
this Fuel Injection Pump (Ref.1).

No. Lev. Parts No. Description Qty |
A B € O E ¢
124 2  26106-060102 BOLT, M6X 10 PLATED 1
125 2  26106-060352 BOLT, M6X 35 PLATED 4
126 2  26450-100452 BOLT, M10X 45 4
127 2 26776-180002 NUT, LOCK M18 1
130 2 158552-51670 JOINT, OVER FLOW 1
132 2 129916-59020 JOINT, PIPE 12 1
134 1 129907-01950 RETAINER 1
135 1 129907-01960 RETAINER 1
136 1 26106-080162 BOLT, M8X 16 PLATED 2
137 1 26106-080222 BOLT, M8X 22 PLATED 2
138 1 26106-080222 BOLT, M8X 22 PLATED 1
139 1 26106-100202 BOLT, M10X 20 PLATED 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.13. GOVERNOR (RaTivoB XNROG >

(©)= (F)=

No. Lewv. Parts No. Description Qty |

W B € O E @

3 2 158560-61050  GASKET 1
4 2 158560-61071 GASKET 1
6 2 129155-51280  O-RING, S6 1
22 2 129255-61410 NUT, LOCK 1
23 2 119807-61420 SPRING, RETURN 1
24 2 158560-61430 RETAINER, SHAFT 1
25 2 158560-61442 LEVER, REGULATOR 1
26 2 129155-61460 BOLT, IDLE 1
55 2 119660-61901 RETAINER, SHAFT 1
61 2 26106-060102 BOLT, M6X 10 PLATED 1
62 2 26106-060102 BOLT, M6X 10 PLATED 1
63 2 26756-060002 NUT, LOCK M6 1
71 2 158552-61900 O-RING 1
76 2 22190-160002  WASHER, SEAL 16 1
78 2 23887-160002 PLUG, 16 1
79 2 26106-060142 BOLT, M6X 14 PLATED 6
80 2  26106-060252 BOLT, M6X 25 PLATED 8
81 2 26106-060402 BOLT, M6X 40 PLATED 2
82 2 123945-61060 COVER, GOVERNOR CASE 1
83 2 129966-61080  SUPPORT, WIRE 1
126 2 124756-67510 RETAINER 1
127 2 119653-77950 SOLENOID, STOP 1
128 2 22276-000070 RING, 7 1
129 2 26106-060142 BOLT, M6X 14 PLATED 2
130 1 102100-67080 BOLT, ADJUSTING 1
131 1 26756-060002 NUT, LOCK M6 1
126
26
Remarks
*This figure(Governor)is incorporated
in the Fguel I(njection P)ump (Fig.lZ). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.14. FUEL INJECTION VALVE e

(B)= (E)=
(€)= (F)=

No. Lev. Parts No. Description Qty I R

B () ©O (€ @

=

1 1 729907-53100  VALVE ASSY,INJECTION 4
2 2 129907-53000  VALVE ASSY,INJECTION 4
5 2 114250-53080 NUT, NOZZLE D16.95 4
9 2 114250-53120 SPRING, NOZZLE 4
10 2 114250-53130 SEAT, SPRING 4
11 2 114250-53140 PLATE 4
12 2 114250-53210 PIN 8
13 2 119803-53400 SHIM SET 4
40 1 123907-11601 SEAL 4
41 1 122780-59100 RETAINER 2
42 1 119305-59120 RETAINER, PIPE 1
45 2 129150-59131 BOLT, M4X14 1
46 1 129550-59120 RETAINER, PIPE 1
49 2 129150-59131 BOLT, M4X14 2
50 1 129907-59710 SUPPORT 1
52 1 129907-59810 PIPE ASSY, INJECTION 1
53 1 129907-59820 PIPE ASSY, INJECTION 1
54 1 129907-59830 PIPE ASSY, INJECTION 1
55 1 129907-59840 PIPE ASSY, INJECTION 1
56 1 26106-060162 BOLT, M6X 16 PLATED 2
57 1 26106-080182 BOLT, M8X 18 PLATED 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.15. FUEL LINE (yaTwseaNRCGC (O
(€)= (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 129004-55612 BRACKET, FILTER 1
2 1 129907-55801 FILTER, FUEL 1
3 1 26106-080302 BOLT, M8X 30 PLATED 2
4 1 129457-59010 PIPE ASSY, FUEL 1
5 2 124766-59050 CLIP, HOSE 12 2
6 2 129957-59120 TUBE, CORRUGATED 1
7 2 105025-59750 PIPE, FUEL 1
8 1 129981-59010 PIPE ASSY, FUEL 1
9 2 124766-59050 CLIP, HOSE 12 2
10 2 129950-59221 TUBE, CORRUGATED 1
11 2 129980-59510 PIPE, FUEL 1
12 1 121750-59890 BAND, 140 1
13 1 129907-59140 PIPE ASSY, RETURN 1
14 1 123907-59540 BOLT, PIPE JOINT M6 5
15 1 123907-59550 GASKET 5
16 1  129486-59551 PIPE ASSY, RETURN 1
17 2 124722-59050 CLIP, HOSE 9 2
19 1 123907-59560 JOINT 1
20 1  22190-080002 WASHER, SEAL 6 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.16. STARTING MOTOR

@www.HeWeParts.com

(A)=4TNV98-XNRCGC

(B)=
(©)=

O0CNP5-M60600 Fig.16
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 129900-77010 STARTER 1
2 2 129900-77400  ARMATURE ASSY 1
3 3 X2114155110 BEARING, BALL 1
4 3 X2114255110 BEARING, BALL 1
5 2 129900-77440 COILASSY, FIELD 1
6 3 171008-77450 SCREW 4
7 3 129900-77450  BRUSH 2
8 2 129900-77480  HOLDER ASSY, BRUSH 1
9 3 129900-77450  BRUSH 2
10 3 X2130631300 SPRING, BRUSH 4
11 2 129900-77460 COVER 1
12 2 129900-77591  SWITCHASSY 1
13 2 129900-77620  LEVER SET 1
14 2 129900-77650  COVER ASSY, DUST 1
15 2 129900-77640  BOLT, THROUGH 2
16 2 129900-77700  CASE ASSY 1
17 3 129900-77510 PINION ASSY 1
18 4 129900-77540  SHAFT 1
19 4 129900-77550 STOPPER SET 1
20 4 129900-77520 CLUTCH ASSY 1
21 5 171008-77730 BEARING, BALL 1
22 5 171008-77740  BALL BEARING 1
23 4 129900-77610  RETAINER 1
24 3 129900-77710  CASE, GEAR 1
25 2 171008-77750 COVER 1
26 1 26116-120202 BOLT, M12X 20 PLATED 2
27 1 129100-01580  PIN, M8X16 1
28 1 129966-77400  BRACKET, STARTER 1
29 1 26206-100202 BOLT, M10X 20 PLATED 7

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.17. GENERATOR AS o

©)¢= (F)=
Lewv. Parts No. Description

z
°

W B € O E @

1 1 129795-01900 STUD 1
2 1 129423-77200 GENERATOR, 12V-40A 1
3 2 X9490561001 NUT 1
4 2 119620-77380 ROTOR ASSY 1
5 3 123501-79240 BEARING, BALL 1
6 3 119620-79250 COVER 1
7 2 119620-77421 FRAME ASSY, DRIVE 1
8 3 119620-79200 BEARING, BALL 1
9 3 119620-79210 PLATE, RETAINER 1
10 3 119620-79220 SCREW 4
11 3 119620-79230 STUD 2
12 2 119620-77440 FRAME ASSY 1
13 2 119620-77461 PULLEY 1
14 2 119620-77471 NUT 1
15 2 119620-77490 COLLAR 1
16 2 129423-77710 REGULATOR ASSY 1
17 2 119620-79260 HOLDER 1
18 2 129052-79270 HOLDER, BRUSH 1
19 3 119620-77480 BRUSH ASSY 2
20 3 119620-79280 SPRING 2
21 2 119620-79290 SCREW 6
22 2 119620-79300 SCREW 1
23 2 129240-79300 COVER 1
24 2 119620-79310 BOLT 3
25 2 119620-79320 SCREW 2
26 2 119620-79330 BOLT 2
27 2 119620-79340 BUSH, INSULATION 1
28 2 119620-79350 NUT 2
29 2 119620-79360 WASHER, THRUST 1
30 1 26306-100002 NUT, M10 1
31 1 129988-77330  ADJUSTER 1
32 1 119810-77340 BOLT, ADJUSTER 1
33 1 26014-080252 BOLT, M8X 25 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.1. CYLINDER BLOCK pmvssTeRcse (O
(€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 729908-01560 BLOCK ASSY, CYLINDER 1
4 2 129900-01250 PLUG, 55 1
5 2 171051-01921 PLUG, NPTF1 1
6 2 129900-02020 BOLT, METAL CAP 10
9 2 129900-02410 BUSH, CAMSHAFT 1
10 2 22351-060012 PIN, SPRING 6.0X12 2
11 2  23876-030000 PLUG, R0O3 1
12 2  23876-030000 PLUG, R0O3 1
13 2 23876-030000 PLUG, R03 1
14 2 27241-300000 PLUG 30 8
24 2 129900-02931 BEARING, THRUST 2
27 1 129900-01200 BOLT, HEAD 18
28 1 129907-01331 GASKET, HEAD 1
29 1 129907-01190 SPACER 1
30 1  124976-34850 CAP 1
31 1 729900-02801 BEARING, MAIN 5 1
34 1 129900-02341 BEARING, 0.25 US 5
37 1 129900-02941 BEARING, THRUST 0.25 2

il V=4 X
SPARE PART UNDER-SIZED PART

Remarks
(1)Spare part.

(2)Under-sized(U.S.=0.25)part.
(3)Over-sized(0.S.=0.25)part. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.2. GEAR HOUSING

@www.HeWeParts.com

O0CNP5-M60700 Fig.2

(A)=4TNVO8T-PRCGC (D)=

(B)=
(©)=

(E)=
(F)=

No. Lev. Parts No. Description Qty I R
A B € O E ¢
1 1 729906-01550 COVER ASSY,GEAR CASE 1
3 2 129916-01800 SEAL, OIL 1
4 1 129100-01580 PIN, M8X16 4
5 1 129951-01740 COVER 1
7 1 129908-01520 CASE, GEAR 1
8 1 129908-32060 PUMP ASSY, OIL 1
9 1 26216-100302 STUD, M10X 30 4
10 1  129900-32030 O-RING, P20 1
11 1  129900-32040 O-RING, P14 1
12 1  24351-030750 O-RING, 1A3075 1
13 1 26106-080162 BOLT, M8X 16 PLATED 1
14 1 26106-080202 BOLT, M8X 20 PLATED 3
15 1 26106-080202 BOLT, M8X 20 PLATED 1
16 1 26106-080402 BOLT, M8X 40 PLATED 5
17 1 26106-080452 BOLT, M8X 45 PLATED 3
18 1 26106-080452 BOLT, M8X 45 PLATED 5
19 1 26106-080702 BOLT, M8X 70 PLATED 6
20 1 26106-080752 BOLT, M8X 75 PLATED 1
21 1  26306-100002 NUT, M10 4
22 1 124160-01751 COVER, FILLER 1
23 1  24311-000320 O-RING, 1AP32.0 1
24 1  129900-01850 COVER ASSY,GEAR CASE 1
25 2 129900-01870 SPONGE 1
26 1 26106-080162 BOLT, M8X 16 PLATED 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig_3, OIL SUMP ng4TNV98T-PRCGC gi

©)= (F)=
Lewv. Parts No. Description

z
°

Qty
A ® € O E ©

1 1 129974-01860 OIL PAN ASSY 1
2 1 129960-39910 HOSE ASSY, OIL DRAIN 1
3 2 129960-39920 HOSE, DRAIN 1
5 2 23001-022000 CLAMP, HOSE 22 1
6 1  23001-022000 CLAMP, HOSE 22 1
7 1 26106-080122 BOLT, M8X 12 PLATED 16
8 1 129100-01580 PIN, M8X16 2
9 1 129966-01650 CASE ASSY, OIL SEAL 1
11 2 129916-01790 SEAL, D115/95XT11 1
12 1 129486-01670 BOLT, M8X30 6

977770
BHEY

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.4. CYLINDER HEAD & BONNET (y=amveBT-PROGC o
(€)= (F)=
No. Lewv. Parts No. Description ' |
29 () (B © (O ©® 6
1 1 123907-11550 SEAT, VALVE BRIDGE 8
2 1  129908-11700 HEAD ASSY, CYLINDER 1
8 2 23876-020000 PLUG, R02 1
9 2 23876-030000 PLUG, RO3 4
10 2 27241-400000 PLUG, 40 1
11 2 129907-11100 VALVE, INTAKE 8
12 2 129907-11110 VALVE, EXHAUST 8
13 2 129907-11120 SPRING, VALVE 16
14 2 119620-11180 RETAINER, SPRING 16
15 2 119803-11340 SEAL, VALVE STEM 8
16 2 124160-11340 SEAL, VALVE STEM 8
17 2 129907-11510 BRIDGE ASSY, VALVE 8
19 3 129150-11750 NUT, M8 8
20 3 123907-11830 ADJUSTER 8
21 2 123907-11820 GUIDE 8
22 2 27310-070001 COTTER, 7 16
24 1 119802-11870 PROTECTOR, NOZZLE 4
25 1  119625-11880 SEAT, NOZZLE 4
26 1 129907-11910 RETAINER, NOZZLE 4
27 1 129907-11950 BOLT, M8X75 4
28 1  24311-000120 O-RING, 1AP12.0 4
29 1 119593-11301 STUD, M8X80 2
30 1  129907-11341 SHAFT ASSY, ROCKER 1
31 2 129907-11250 SHAFT, ROCKER ARM 1
32 2 129907-11260 SUPPORT, ROCKER ARM 3
33 2 129907-11270 SUPPORT, ROCKER ARM 2
34 2 123907-11280 WASHER 8
35 2 129907-11650 ARM, ROCKER 4
37 3 129150-11230 SCREW, VALVE ADJUST 4
38 3 129150-11750 NUT, M8 4
39 2 129907-11660 ARM, ROCKER 4
41 3 129150-11230 SCREW, VALVE ADJUST 4
42 3 129150-11750 NUT, M8 4
SPARE PART 1 43 2 129907-11920 RETAINER 4
44 2 26226-080222 STUD, M8X 22 2
45 1 26106-080402 BOLT, M8X 40 PLATED 2
46 1 26106-080602 BOLT, M8X 60 PLATED 4
47 1 26106-080602 BOLT, M8X 60 PLATED 2
48 1  26306-080002 NUT, M8 2
49 1 124160-01751 COVER, FILLER 1
50 1  129933-11300 BONNET ASSY 1
51 2 129907-03011 PLATE 1
52 2 129907-03061 BAFFLE, BREATHER 1
53 2 129907-03070 BAFFLE, BREATHER 1
55 2 129933-11310 GASKET, BONNET 1
56 2 119100-11330 ELBOW 1
57 2 22857-500100 SCREW, 5X10 6
58 1 124160-11360 KNOB 4
59 1 24311-000120 O-RING, 1AP12.0 4
60 1 24311-000320 O-RING, 1AP32.0 1
61 1 129907-07900 LIFTER 2
Remarks Yes No Yes No
(1)Spare part. N:Old -5 New, Q:0ld = New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




ocnps-meo7o0 @WWW.HeWeParts.com 0CNP5-M60700 Fig.4

Fig.4. CYLINDER HEAD & BONNET (remweTeRcse O
(€)= (F)=
No. Lev. Parts No. Description Qty |
30 ® © © © € @
62 1 26106-080162 BOLT, M8X 16 PLATED 4
63 1 129933-03010 HOSE ASSY, BREATHER 1
65 2 129410-03990 CLIP 2
67 1  129150-03090 HOSE, ID16X2T 1
68 1  129933-03240 SEPARATOR ASSY, MIST 1
69 2 129972-03220 COVER, SEPARATOR 1
70 2 129933-03230 SEPARATOR, MIST 1
71 2 123901-03240 FILTER 3
72 2  26116-050102 BOLT, M5X 10 PLATED 4
73 1  129928-03300 HOSE ASSY, RETURN 1
75 2 129928-59130 TUBE, CORRUGATED 1
76 1  129960-03990 CLIP, HOSE 22 1
77 1  23000-022000 CLAMP, 22 2
78 1 26106-080142 BOLT, M8X 14 PLATED 2
80 1 129907-11800 GUIDE, VALVE 16
Remarks Yes No Yes No
(1)Spare part. N:Old -5 New, Q:0ld = New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.5. SUCTION MANIFOLD (A)=4TNV9BT-PRCGC (D)=

(B)= (E)=
(©)= (F)=

Lewv. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 129907-12100 MANIFOLD, AIR INTAKE 1
2 1 129907-12110 GASKET, MANIFOLD 1
3 1 26106-080552 BOLT, M8X 55 PLATED 9
4 1 26106-080852 BOLT, M8X 85 PLATED 1
5 1 123951-18220  JOINT, RUBBER 1
6 1  23000-054000 CLAMP, 54 2
7 1 129974-18210  JOINT, RUBBER 1
8 1 129974-18230 DUCT, AIR 1
9 1 121850-77021 GASKET 1
10 1 129915-77051 HEATER 1
11 1  23000-054000 CLAMP, 54 1
12 1 23000-070000 CLAMP, 70 1
13 1 26106-080352 BOLT, M8X 35 PLATED 4

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
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Fig.6. EXHAUST MANIFOLD (y=amveBT-PROGC o

(€)= (F)=
Lev. Parts No. Description Qty I R

A ® € O E ©

z
°

129974-13170 MANIFOLD ASSY
129974-13120 MANIFOLD, EXHAUST
129418-18320 STUD, M8X20

129418-18320 STUD, M8X20
129900-13251 GASKET
123900-13630 BOLT, M8X80

129558-13420 COVER,EGR
129927-13810 GASKET
26306-080002 NUT, M8

© oo N OA[wN R
L N P N NN LI NS
NER R0 R ANRR

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
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ocnps-meo7o0 @WWW.HeWeParts.com
Fig.7. CAMSHAFT & DRIVING GEAR

Remarks
(1)Spare part.

—@www-HeWePartseem——————————————————

(A)=4TNV98T-PRCGC

(B)=
(©)=

O0CNP5-M60700 Fig.7
(D)=
(E)=
(F)=

No. Lev. Parts No. Description Qty I R
A B € O E ¢
1 1 129150-14200 TAPPET 8
2 1 129907-14400 ROD, PUSH 8
3 1 129908-14581 CAMSHAFT ASSY 1
4 2 129150-02450 BEARING, THRUST 1
6 2 129900-14100 GEAR, CAMSHAFT 1
7 2 22512-070140 KEY, 7X 14 1
8 1 26106-080162 BOLT, M8X 16 PLATED 2
9 1  123900-25060 SHAFT, IDLE GEAR 1
10 1  129900-25100 GEAR ASSY, IDLE 1
13 1 26106-080552 BOLT, M8X 55 PLATED 3
14 1  129953-25300 BOLT 4
15 1  129907-25900 GEAR, PUMP 1
16 1 129150-25920 BUSH, IDLE GEAR 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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ocnes-mso7o0 @WWW.HeWeParts.com
; (A)=4TNV98T-PRCGC (D)=
Fig.8. TURBINE - o
©)= (F)=
No. Lev. Parts No. Description Qty
A B () O (E) (R

A
129908-18010  TURBINE, RHF5 1
129472-18090 GASKET 1
119131-18320 STUD, M8X22 4
26306-080002 NUT, M8 4

Alw N R
TS

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.9. CRANKSHAFT & PISTON (G ThveeTPRoeC o

(©)= (F)=

Lewv. Parts No. Description Qty |

W B € O E @

z
°

1 1 129908-21000 CRANKSHAFT ASSY 1
3 2 129900-21200  GEAR, CRANKSHAFT 1
4 2 121850-21290  PIN 1
5 2 12185021920  PIN, M10X22 1
6 2 22512-070140  KEY, 7X 14 1
7 1 129916-21610  BOLT 1
8 1 129960-21640 WASHER 1
9 1 12997421680  V-PULLEY, CRANK 155 1
10 1 24341-000530 O-RING, 1AS53.0 1
11 1 121850-21130  BOLT, FLYWHEEL 6
12 1 129960-21590  FLYWHEEL ASSY 1
14 2 129900-21600  GEAR, RING 1
15 1 129908-22080  PISTON ASSY 4
17 2 129907-22051  RING SET, PISTON 4
23 1 120130-22301  PIN, PISTON 4
sﬁ%ﬁi\% 24 1 22252-000300 RING, 30 8
25 1 129900-23001  ROD ASSY, CONNECTING 4
28 2 129900-23200  BOLT, CONNECTING ROD 8
29 2 12990023601  BEARING, CRANK PIN 4
31 1 12990023911  BEARING, PISTON PIN 4 1
32 1 129900-23611  BEARING, 0.25 US 4 2
34 1 729908-22900  PISTON ASSY, 0.25 OS 4 3
36 2 729907-22950  RING SET, 0.25 0S 4 3

Remarks
(1)Spare part.

(2)Under-sized(U.S.=0.25)part.
(3)Over-sized(0.S.=0.25)part. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.10. HYDRAULIC PUMP grmwereRce (O
©= "=
No. Lev. Parts No. Description Qty I R

A ® € O E ©

26106-080752 BOLT, M8X 75 PLATED
26216-080202 STUD, M8X 20
26306-080002 NUT, M8

2 1 129900-26210 GEAR, PUMP 1
3 1 129900-26250 BEARING, BALL 6206C3 2
4 1 129C26-01890  GASKET, HO-P 1
5 1 129974-26010 PUMP, HYDRAULIC 1
13 2 178070-10401 RING 1
16 2 194521-41570 PIN, 11X7 2
18 2 22252-000320 RING, 32 1
19 2 24421-153207 SEAL, OIL TC153207 1
20 2 26016-080352 BOLT, M8X 35 4

1 2

1 2

1 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
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Fig.11. LUB. OIL SYSTEM

(A)=4TNV98T-PRCGC

(B)=
(©)=

O0CNP5-M60700 Fig.11
(D)=
(E)=
(F)=

No. Lev. Parts No. Description Qty I R
A B € O E ¢
1 1 129908-33010 COOLER ASSY, OIL 1
2 2 123912-33050 O-RING 1
3 1 123912-33100 BOLT, COOLER 1
4 1 129908-33101 BRACKET, COOLER 1
5 1  129006-44480 JOINT 1
6 1  123946-49040 PIPE ASSY, WATER 1
8 2 123946-49660 TUBE, CORRUGATED 1
9 1 129908-49060 PIPE, WATER 1
10 1  129974-49300 JOINT, 3-WAY 1
11 1  129055-49320 CAP 1
12 1 121750-59890 BAND, 140 1
13 1  23000-022000 CLAMP, 22 1
14 1  23000-025000 CLAMP, 25 4
15 1  24321-000600 O-RING, 1AG60.0 1
16 1 121550-49111 JOINT, PT1/4 1
17 1  129953-34800 DIPSTICK, OIL 1
19 1 129900-32030 O-RING, P20 1
20 1 129900-35000 PIPE ASSY, OIL INLET 1
25 1 26106-080122 BOLT, M8X 12 PLATED 2
26 1 129150-35153 FILTER 1 1
Remarks Yes No Yes No
(1)Spare part. N:Old -5 New, Q:0ld = New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.12. LUB. OIL LINE

To Fig.4

To Fig.6

@www.HeWeParts.com

(A)=4TNV98T-PRCGC

(B)=
(©)=

O0CNP5-M60700 Fig.12
)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B € O E ¢
1 1 119761-39450 SWITCH, 0.5KG 1
2 1 129974-39080 PIPE ASSY 1
4 2 124223-39900 RETAINER 2
7 1 105010-39140 BOLT, PIPE JOINT 1
8 1 121252-39150 BOLT, JOINT M10X1.5 1
9 1  22190-080002 WASHER, SEAL 6 2
10 1 23414-100000 GASKET, 10X1.0 2
11 1 26106-080122 BOLT, M8X 12 PLATED 2
12 1 129907-39061 PIPE ASSY, OIL 1
14 2 123907-39500 RETAINER 1
16 1  129005-59830 BOLT ASSY, JOINT M8 2
17 2 22190-080002 WASHER, SEAL 6 2
18 2 23857-030000 BOLT, JOINT 3 2
19 1 22190-080002 WASHER, SEAL 6 2
20 1 26106-080122 BOLT, M8X 12 PLATED 1
21 1  129930-39050 PIPE, OIL 1
22 1 105010-39140 BOLT, PIPE JOINT 2
23 1 22190-080002 WASHER, SEAL 6 4
24 1  124070-13300 ELBOW, PT3/8 1
25 1 129974-39650 PIPE ASSY,LO RETURN 1
26 2 129974-39610 PIPE, OIL 1
27 2 123910-39850 RETAINER 1
28 1  129908-39690 GASKET 1
29 1 123901-39820 HOSE 1
30 1 23000-025000 CLAMP, 25 2
31 1 26106-060162 BOLT, M6X 16 PLATED 2
32 1 129908-39410 VALVE ASSY, CHECK 4
38 1  119000-39650 NOZZLE 4
39 1 22351-030010 PIN, SPRING 3.0X10 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.13. COOLING WATER SYSTEM (y=amveBT-PROGC o

(©)= (F)=

No. Lewv. Parts No. Description Qty |

A ® € O E ©

1 1 129974-42001 PUMP ASSY, WATER 1
3 2 129900-42161 COVER 1
4 2 129900-42170 GASKET 1
10 2 129466-49300 ELBOW, PT3/8 1
11 2 23875-030000 PLUG, RO3 1
12 2 24190-080001 BALL, STEEL 1/4 1
13 2  26116-060162 BOLT, M6X 16 PLATED 2
14 2 26577-060142 SCREW M 6X 14 3
15 1  129900-42061 GASKET, WATER PUMP 1
16 1  129900-42070 PIPE, WATER 1
17 1  129900-42140 O-RING, P36 2
18 1  129055-49320 CAP 1
19 1 23000-022000 CLAMP, 22 1
20 1 26106-080552 BOLT, M8X 55 PLATED 3
21 1  129930-42450 V-PULLEY 1
22 1 129972-42290 V-BELT, A47.0 1
23 1 129920-44740 FAN, COOLING 1
24 1  129900-44760 SPACER 1
25 1 26106-080852 BOLT, M8X 85 PLATED 4
26 1  129981-49531 COVER, THERMOSTAT 1
27 1  121850-49550 GASKET, THERMOSTAT 1
28 1  129900-49560 GASKET 1
29 1 121850-49811 THERMOSTAT 1
30 1 26106-080252 BOLT, M8X 25 PLATED 2
31 1 121450-42450 PLUG, M16 1
32 1 119761-44901 SWITCH, 111 1
33 1  124465-44950 GASKET, 16 2
34 1 129907-49610 HOSE ASSY, WATER 1
35 2 129907-49710 PIPE ASSY, WATER 1
36 2 129907-49750 TUBE, CORRUGATED 1
37 2 124722-59050 CLIP, HOSE 9 2
38 1 129962-49620 HOSE ASSY, WATER 1
39 2 129962-49720 PIPE ASSY, WATER 1
40 2 124722-59050 CLIP, HOSE 9 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.14. FUEL INJECTION PUMP

OCNP5-M60700 Fig.14

Remarks
(1)Governor(Fig.15)is incorporated in
this Fuel Injection Pump (Ref.1).

(A)=4TNV98T-PRCGC (D)=
(B)= (E)=
(€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 729974-51400 FIE ASSY 1
11 2 129928-51900 COVER 1
12 2 129008-51920 BOLT, M6X10 2
13 2 144626-51090 KEY, 5X19 1
16 2 158563-51150 FLANGE 1
22 2 158600-51270 STOPPER, TAPPET 1
23 2 158563-51281 O-RING, 4D S6 1
24 2 158563-51281 O-RING, 4D S6 1
25 2 129509-51390 VALVE ASSY, DELIVERY 4
34 3 158563-51330 SPRING, DELIVERY 4
56 2 158553-51551 JOINT 1
57 2 158601-51550 PLUG 1
58 2 129907-51560 PLUG, BARREL 1
59 2 158552-51571 GASKET 4
60 2 158557-51570 PLUG 1
61 2 158601-51570 PLUG 1
62 2 129906-51580 GASKET 1
63 2 158552-51580 LIFTER 1
64 2 119802-51590 TIMER SET 1
65 3 119802-51600 TIMER ASSY 1
68 3 158553-51670 O-RING, 1011 1
69 3  119802-51680 RING, BACK UP 1
70 3  119802-51690 O-RING 1
71 3 24356-190200 O-RING, 4D19020 1
72 3 24372-000150 RING, BACK UP T2P15 1
73 2 158560-51600 GASKET 1
74 2 158553-51630 SPRING, TIMER 1
76 2 158553-51640 ELEMENT 1
7 2 158601-51650 JOINT, OVER FLOW 1
78 2 158553-51660 O-RING, P14 1
79 2 158553-51680 GASKET 1
100 2 158601-51770 PISTON 1
101 2 158552-51781 SPRING 1
102 2 158601-51790 PLUG 1
104 2 158553-51930 PLUG, M12 1
105 2 22190-120002 WASHER, SEAL 12 1
106 2 22190-180002 WASHER, SEAL 18 1
110 2 158552-52100 PUMP ASSY, FUEL FEED 1
111 3  158552-52500 O-RING 1
112 2 158552-52311 O-RING 1
113 2 158552-52400 O-RING, 4E S42 1
114 2  22190-120002 WASHER, SEAL 12 2
115 2 22190-120002 WASHER, SEAL 12 2
116 2 22190-180002 WASHER, SEAL 18 2
117 2 22217-180000 WASHER, SPRING 18 1
118 2 22312-050140 PIN, PARALLEL M5X14 2
119 2 22351-050010 PIN, SPRING 5.0X10 2
120 2 23857-060000 BOLT, JOINT 6 1
121 2 24311-000070 O-RING, 1AP7.0 1
122 2 24356-190200 O-RING, 4D19020 1
123 2 24356-240210 O-RING, 4D24021 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++
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Fig.14. FUEL INJECTION PUMP

(A)=4TNV98T-PRCGC

(B)=
(©)=

O0CNP5-M60700 Fig.14
)=
©®=
=

Remarks
(1)Governor(Fig.15)is incorporated in
this Fuel Injection Pump (Ref.1).

No. Lev. Parts No. Description Qty |
A B € O E ¢
124 2  26106-060102 BOLT, M6X 10 PLATED 1
125 2  26106-060352 BOLT, M6X 35 PLATED 4
126 2  26450-100452 BOLT, M10X 45 4
127 2 26776-180002 NUT, LOCK M18 1
130 2 158552-51670 JOINT, OVER FLOW 1
132 2 129916-59020 JOINT, PIPE 12 1
134 1 129907-01950 RETAINER 1
135 1 129907-01960 RETAINER 1
136 1 26106-080162 BOLT, M8X 16 PLATED 2
137 1 26106-080222 BOLT, M8X 22 PLATED 2
138 1 26106-080222 BOLT, M8X 22 PLATED 1
139 1 26106-100202 BOLT, M10X 20 PLATED 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



ocnps-uso700 @WWW.HeWeParts.com OCNPSMEOT00  Fig 15
Fig.15. GOVERNOR (aTivesT-PRCGC >

(©)= (F)=

No. Lewv. Parts No. Description Qty |

W B € O E @

3 2 158560-61050  GASKET 1
4 2 158560-61071 GASKET 1
6 2 129155-51280  O-RING, S6 1
22 2 129255-61410 NUT, LOCK 1
23 2 119807-61420 SPRING, RETURN 1
24 2 158560-61430 RETAINER, SHAFT 1
25 2 158560-61442 LEVER, REGULATOR 1
26 2 129155-61460 BOLT, IDLE 1
55 2 119660-61901 RETAINER, SHAFT 1
61 2 26106-060102 BOLT, M6X 10 PLATED 1
62 2 26106-060102 BOLT, M6X 10 PLATED 1
63 2 26756-060002 NUT, LOCK M6 1
71 2 158552-61900 O-RING 1
76 2 22190-160002  WASHER, SEAL 16 1
78 2 23887-160002 PLUG, 16 1
79 2 26106-060142 BOLT, M6X 14 PLATED 6
80 2  26106-060252 BOLT, M6X 25 PLATED 8
81 2 26106-060402 BOLT, M6X 40 PLATED 2
82 2 123945-61060 COVER, GOVERNOR CASE 1
83 2 129966-61080  SUPPORT, WIRE 1
126 2 124756-67510 RETAINER 1
127 2 119653-77950 SOLENOID, STOP 1
128 2 22276-000070 RING, 7 1
129 2 26106-060142 BOLT, M6X 14 PLATED 2
130 1 102100-67080 BOLT, ADJUSTING 1
131 1 26756-060002 NUT, LOCK M6 1
3
@
o0
y , »
& 95 1 Qﬂ% ©
126 T 81 63
6
26
Remarks
*This figure(Governor)is incorporated
in the Fuel Injection Pump (Fig.14). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.16. FUEL INJECTION VALVE (A)=4TNVOBT-PRCGC ©=

(B)= (E)=
(€)= (F)=

No. Lev. Parts No. Description Qty I R

B () ©O (€ @

=

1 1 729908-53100  VALVE ASSY,INJECTION 4
2 2 129908-53000  VALVE ASSY,INJECTION 4
5 2 114250-53080 NUT, NOZZLE D16.95 4
9 2 114250-53120 SPRING, NOZZLE 4
10 2 114250-53130 SEAT, SPRING 4
11 2 114250-53140 PLATE 4
12 2 114250-53210 PIN 8
13 2 119803-53400 SHIM SET 4
40 1 123907-11601 SEAL 4
41 1 122780-59100 RETAINER 2
42 1 119305-59120 RETAINER, PIPE 1
45 2 129150-59131 BOLT, M4X14 1
46 1 129550-59120 RETAINER, PIPE 1
49 2 129150-59131 BOLT, M4X14 2
50 1 129907-59710 SUPPORT 1
52 1 129908-59810 PIPE ASSY, INJECTION 1
53 1 129908-59820 PIPE ASSY, INJECTION 1
54 1 129908-59830 PIPE ASSY, INJECTION 1
55 1 129908-59840 PIPE ASSY, INJECTION 1
56 1 26106-060162 BOLT, M6X 16 PLATED 2
57 1 26106-080182 BOLT, M8X 18 PLATED 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.17. FUEL LINE (yamwegTPRCGE (O
(€)= (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 129004-55612 BRACKET, FILTER 1
2 1 129907-55801 FILTER, FUEL 1
3 1 26106-080302 BOLT, M8X 30 PLATED 2
4 1 129457-59010 PIPE ASSY, FUEL 1
5 2 124766-59050 CLIP, HOSE 12 2
6 2 129957-59120 TUBE, CORRUGATED 1
7 2 105025-59750 PIPE, FUEL 1
8 1 129981-59010 PIPE ASSY, FUEL 1
9 2 124766-59050 CLIP, HOSE 12 2
10 2 129950-59221 TUBE, CORRUGATED 1
11 2 129980-59510 PIPE, FUEL 1
12 1 121750-59890 BAND, 140 1
13 1 129907-59140 PIPE ASSY, RETURN 1
14 1 123907-59540 BOLT, PIPE JOINT M6 5
15 1 123907-59550 GASKET 5
16 1  129486-59551 PIPE ASSY, RETURN 1
17 2 124722-59050 CLIP, HOSE 9 2
19 1 123907-59560 JOINT 1
20 1  22190-080002 WASHER, SEAL 6 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.18. STARTING MOTOR

@www.HeWeParts.com

(A)=4TNV98T-PRCGC

(B)=
(©)=

O0CNP5-M60700 Fig.18
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 129900-77010 STARTER 1
2 2 129900-77400  ARMATURE ASSY 1
3 3 X2114155110 BEARING, BALL 1
4 3 X2114255110 BEARING, BALL 1
5 2 129900-77440 COILASSY, FIELD 1
6 3 171008-77450 SCREW 4
7 3 129900-77450  BRUSH 2
8 2 129900-77480  HOLDER ASSY, BRUSH 1
9 3 129900-77450  BRUSH 2
10 3 X2130631300 SPRING, BRUSH 4
11 2 129900-77460 COVER 1
12 2 129900-77591  SWITCHASSY 1
13 2 129900-77620  LEVER SET 1
14 2 129900-77650  COVER ASSY, DUST 1
15 2 129900-77640  BOLT, THROUGH 2
16 2 129900-77700  CASE ASSY 1
17 3 129900-77510 PINION ASSY 1
18 4 129900-77540  SHAFT 1
19 4 129900-77550 STOPPER SET 1
20 4 129900-77520 CLUTCH ASSY 1
21 5 171008-77730 BEARING, BALL 1
22 5 171008-77740  BALL BEARING 1
23 4 129900-77610  RETAINER 1
24 3 129900-77710  CASE, GEAR 1
25 2 171008-77750 COVER 1
26 1 26116-120202 BOLT, M12X 20 PLATED 2
27 1 129100-01580  PIN, M8X16 1
28 1 129966-77400  BRACKET, STARTER 1
29 1 26206-100202 BOLT, M10X 20 PLATED 7

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.19. GENERATOR (G mvesTRRCSC o

©)= (F)=
Lewv. Parts No. Description

z
°

W B € O E @

1 1 129795-01900 STUD 1
2 1 129423-77200 GENERATOR, 12V-40A 1
3 2 X9490561001 NUT 1
4 2 119620-77380 ROTOR ASSY 1
5 3 123501-79240 BEARING, BALL 1
6 3 119620-79250 COVER 1
7 2 119620-77421 FRAME ASSY, DRIVE 1
8 3 119620-79200 BEARING, BALL 1
9 3 119620-79210 PLATE, RETAINER 1
10 3 119620-79220 SCREW 4
11 3 119620-79230 STUD 2
12 2 119620-77440 FRAME ASSY 1
13 2 119620-77461 PULLEY 1
14 2 119620-77471 NUT 1
15 2 119620-77490 COLLAR 1
16 2 129423-77710 REGULATOR ASSY 1
17 2 119620-79260 HOLDER 1
18 2 129052-79270 HOLDER, BRUSH 1
19 3 119620-77480 BRUSH ASSY 2
20 3 119620-79280 SPRING 2
21 2 119620-79290 SCREW 6
22 2 119620-79300 SCREW 1
23 2 129240-79300 COVER 1
24 2 119620-79310 BOLT 3
25 2 119620-79320 SCREW 2
26 2 119620-79330 BOLT 2
27 2 119620-79340 BUSH, INSULATION 1
28 2 119620-79350 NUT 2
29 2 119620-79360 WASHER, THRUST 1
30 1 26306-100002 NUT, M10 1
31 1 129900-77330  ADJUSTER 1
32 1 119810-77340 BOLT, ADJUSTER 1
33 1 26014-080252 BOLT, M8X 25 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
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Fig.1. ENGINE RELATED

To engine
S,o5.

TN

Engine parts
IVOUEGR

8(9)

Fig. 119
Fig. 120

OCNP5-M60503 Fig.1

Remarks
(1)Fix of hose.

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)

1 1 1E6B30-00150 PIPE ASSY, DRAIN LO 1 1 1 1

2 1 1E8550-00160 PLUG 12 1 1 1 1

3 1  1E8540-84101 HARNESS,STARTER 1 1 1 1

4 1 22157-080000 WASHER, 8 2 2 2 2

5 1  22190-120002 WASHER, SEAL 12 1 1 1 1

6 1 22217-080000 WASHER, SPRING 8 2 2 2 2

7 1 26717-080002 NUT, M8 2 2 2 2

8 1  1E8559-84960 CABLE BAND 250 1 1

9 1 1E8559-84970 BAND 140 1 1 W

(C=F100003) (D=F002136)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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(D)=AW82G

(A=AWT0

Fig.2. ENGINE PULLEY Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) (R
1 1 1E6B30-00100 PULLEYENGINE 162-168 1 1
2 1 26013-120302 BOLT, M12X 30 4 4

To engine
IV UA

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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(D)=AW82G

(A=AWT0

Fig.3. ENGINE PULLEY Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) (R
1 1 1E6B35-00100 PULLEYENGINE 144-162 1 1
2 1 26013-120302 BOLT, M12X 30 4 4

To engine

IO~

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.4. ENGINE MOUNT Ao o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R

1 1 1E9060-01110 MOUNT,ENGIN FRONT R 1 1
2 1 1E9060-01150 MOUNT,ENGIN REAR R 1 1
3 1 1E9060-01170 MOUNT,ENGIN FRONT L 1 1
4 1 1E6B30-01200 MOUNT, ENGINE REAR L 1 1
5 1  1E8380-01200 CUSHION, 600 4 4
6 1 1E8559-01220 WASHER 12*26*3.2 4 4
7 1 22217-120000 WASHER, SPRING 12 8 8

4\' 8 1 26013-100202 BOLT, M10X 20 12 12
QN 9 1 26717-120002 NUT, M12 8 8

N4
e,

\§\>‘/ To engine @—9
/ s VIR = 7

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
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. (A)=AWT0 (D)=AW82G
Fig.5. ENGINE MOUNT (B)=AW70G ©-
(C)=AWS82 (F=

No. Lewv. Parts No. Description I R

Qty
A ® € O E ©

1E6B31-01110 MOUNT,ENGINE FRONT R
1E9060-01150 MOUNT,ENGIN REAR R
1E9060-01170 MOUNT,ENGIN FRONT L

1E6B30-01200 MOUNT, ENGINE REAR L
1E8380-01200  CUSHION, 600
1E8559-01220  WASHER 12*26*3.2

22217-120000  WASHER, SPRING 12
26013-100202 BOLT, M10X 20

©o NN lwN R
PR RPR(RPRR(RPR PR
e e N N e N
e e N N e N

A

‘>§ S 26717-120002 NUT, M12
*

\a]’/ To engine @— 9

g Iy~

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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1 A)=AW70 D)=AW82G
Fig.6. ENGINE CONTROL y-wro o
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E6B30-02000 LEVERASSY,ACCELE 1 1 1 1
8 2 1 1E6B30-02050 WIRE,ACCELERATOR 1 1 1 1
3 1  1E8559-02200 SPRING T1.2 1 1 1 1
4 1 1E8559-02400 BOLT 4*8 1 1 1 1
5 1 1C6141-43971 PLATE, 12 1 1 1 1
6 1 1E9521-65100 GRIP,LEVER 1 1 1 1
7 1 22117-060000 WASHER, 6 1 1 1 1
8 1 22117-080000 WASHER, 8 1 1 1 1
9 1 22272-000040 RING, E- 4 1 1 1 1
10 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1
11 1 26717-080002 NUT, M8 2 2 2 2
\
|
b To engine
oo~
L~
2 \
4 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.7. FUEL TANK

5l

6
1n—=%

Fig. 148
Fig. 151

@www.HeWeParts.com

)\

N

OCNP5-M60503  Fig.7

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-03060 PIPE, FO LEVEL 1 1 1 1
2 1 1E6B30-03080 BAND, FUEL TANK 2 2 2 2
3 1 1E8559-03080 PLUG,DRAIN OIL 1 1 1 1
4 1 1E8232-03100 CAP, FUEL TANK 1 1 1 1
4-1 1 1E6B30-03180 CAP, FUEL TANK 1 1 1 1 S
(A=F100026) (B=F001700) (C=F100003) (D=F002136)
4A 2 1E6B30-03130 O-RING 1 1 1 1 W
(A=F100026) (B=F001700) (C=F100003) (D=F002136)
4A-1 2 1E6B30-03131 O-RING 1 1 1 1 N
(A=*2014.07.) (B=*2014.07.) (C=F100003) (D=*2014.07.)
5 1 1E6B30-03301 TANK, FUEL 1 1 1 1
5-1 1 1E6B30-03302  TANK, FUEL 1 1 1 1 S
(A=F100026) (B=F001700) (C=F100003) (D=F002136)
6 1 1E8550-03410 BOLT,JOIMT M8 2 2 2 2
7 1 1E6B30-03480 SEAT, CUSHION B 2 2 2 2
8 1 1E6B30-03490 SEAT, CUSHION A 2 2 2 2
9 1 1E6B30-03500 PIPE ASSY, FO L=900 1 1 1 1
9-1 1 1E6B30-03660 PIPE ASSY, FO L=1060 1 1 1 1 S
(A=F000121) (B=F000654) (C=F100003) (D=F000794)
10 1 1E6B30-03530 PIPEASSY, FO L=1150
10-1 1 1E6B30-03531 PIPE ASSY, FO L=1340 S
(A=F000121) (B=F000654) (C=F100003) (D=F000794)
11 1 1E6B30-03560 PIPE ASSY, FO L=370 1 1 1 1
12 1 1E6B30-03590 PIPE ASSY, FO L=2800 1 1 1 1
13 1 1E8559-03910 JOINT 14 2 2 2 2
14 1 106990-44660  CLIP, HOSE 12.5 8 8 8 8
15 1 119225-52102 PUMP ASSY, FUEL FEED 1 1 1 1
16 1 101504-55101  STRAINER, FUEL 1 1 1 1
17 1 129065-55750  SEPARATOR ASSY 1 1 1 1
18 2 123325-35140  GASKET 1 1 1 1
19 2 123325-35160 WASHER 1 1 1 1
20 2 123325-35170 SPRING 1 1 1 1
20-1 2 129065-55170 SPRING, FILTER 1 1 1 1 N
(A=*2014.02.) (B=*2014.02.) (C=*2014.02.) (D=*2014.02.)
21 2 129495-55610  BODY, STRAINER 1 1 1 1
22 2 129495-55620 BOLT 1 1 1 1
23 2 123672-55760  GASKET 1 1 1 1
24 2 129065-55760 CASE 1 1 1 1
25 2 129065-55770  PLUG, DRAIN M8 1 1 1 1
26 2 129065-55800 PLUG, M14 1 1 1 1
27 2 123678-55890  GASKET 1 1 1 1
28 2 24311-000120 O-RING, 1AP12.0 1 1 1 1
29 2 41650-550800 ELEMENT, FUEL 1 1 1 1
30 1 22137-080000 WASHER, 8 2 2 2 2
31 1 22190-120002  WASHER, SEAL 12 1 1 1 1
32 1  22190-140002 WASHER, SEAL 14 4 4 4 4
33 1 23000-013000 CLAMP, 13 1 1 1 1
33-1 1 23000-019000 CLAMP, 19 1 1 1 1 N
(A=F000047) (B=F000048) (C=F000006) (D=F000024)
34 1 23000-013000 CLAMP, 13 2 2 2 2
35 1 23061-090610  PIPE, 9X 610 1 1 1 1

Yes

N:Old £=5 New, Q:0ld $75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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1
14—

; A)=AWT0 D)=AWS2G
Fig.7. FUEL TANK Ao o
(C)=AWS2 F)=
No. Lev. Parts No. Description Qty |
Fig. 148 2 A A B () DO () (A
Fig. 151 35-1 1 1E6B30-03340 PIPE 1 1 1 1 N
(A=F000047) (B=F000048) (C=F000006) (D=F000024)
( 36 1 26014-060162 BOLT, M6X 16 2 2 2 2
To_engine 35 ) 37 1 26014-080202  BOLT, M8X 20 2 2 2 2
Trvon 38 1 26014-080302  BOLT, M8X 30 2 2 2 2
To engine 39 1 26116-081004 BOLT, M8X100 PLATED 2 2 2 2
AT 4 39-1 1 26116-080904 BOLT, M8X 90 PLATED 2 2 2 2 N
°L— (A=F000046) (B=F000048) (C=F000005) (D=F000023)
& 40 1 26717-080002 NUT, M8 2 2 2 2
14 %7 41 1  1E8559-84960 CABLE BAND 250 1 1 1 1
12 ) 41-1 1  1E8559-84970 BAND 140 1 1 1 1 R
I (A=F000046) (B=F000048) (C=F000005) (D=F000023)
% 42 1  1E8559-84970 BAND 140 1 1 1 1 w
4 ‘ (A=F000046) (B=F000048) (C=F000005) (D=F000023)

|15—@’B<

36 I
R .
14—"2 . S
Y D
42

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OIdT”: New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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. (A)=AWT70 (D)=AW82G
Fig.8. AIR CLEANER (B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

1 1 1E6B30-04000 AIR CLEANER ASSY,7.5 1 1
2 2 1E6B30-04010 BODY, AIR CLEAN. 7.5 1 1
3 2 1E6B30-04020 ELEMENT, AIRCLE. 7.5 1 1
4 2 1E6B30-04030 VALVE, VACUUM 7.5 1 1
5 1 1E6B30-04180 HOSE,AIR INT.LO. 7.5 1 1
5-1 1 1E6B30-04181 HOSE,AIR INT.LO. 7.5 1 1 N
Fig. 151 (C=F000005) (D=F000023)
5-2 1 1E6B30-04182 HOSE,AIRINT.LO. 7.5 1 1 N
(C=F000840) (D=F000840)
6 1 1E6B30-04200 STAY, PRECLEANER 1 1
7 1 1E6B30-04230 HOSE,AIR INT.UP. 7.5 1 1
8 1 1E6B30-04240 HOSE,AIR INT.REAR 1 1
9 1 1E6B30-04250  STAY, AIR CLEANER 1 1
10 1 1E9061-04400 CLEANER ASSY,PRE 1 1
11 1 1E6B30-04800 PIPE ASSY,AIR INTAKE 1 1
12 1 1E6B30-04850 STAY ASSY,PRECLEANER 1 1
13 1  23000-060000 CLAMP, 60 1 1
14 1 23000-102000 CLAMP, 102 1 1
15 1  23000-127000 CLAMP, 127 1 1
16 1  23000-127000 CLAMP, 127 1 1
17 1 23000-127000 CLAMP, 127 2 2
18 1 26013-080202 BOLT, M8X 20 4 4
19 1 26014-080162 BOLT, M8X 16 4 4
20 1  26014-080202 BOLT, M8X 20 2 2
21 1 26014-080202 BOLT, M8X 20 2 2
22 1 26014-080202 BOLT, M8X 20 4 4
To~ eggj ne
TN 17
Remarks
* This item is applicable to [(C)=F100010] or previous machines(Refer to Fig.168).
* This item is applicable to [(D)=F002338] or previous machines(Refer to Fig.169). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.168. (8A)AIR CLEANER Qe O-nwezs
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E6B30-04000 AIR CLEANER ASSY,7.5 1
2 2 1E6B30-04010 BODY, AIR CLEAN. 7.5 1
3 2 1E6B30-04020 ELEMENT, AIRCLE. 7.5 1
4 2 1E6B30-04030 VALVE, VACUUM 7.5 1
5 1 1E6B30-04182 HOSE,AIR INT.LO. 7.5 1
6 1 1E6B30-04250 STAY, AIR CLEANER 1
7 1 1E6B30-04260  SILENCER, INTAKE 1
8 1 1E6B30-04350 SHEET,CUSHION C 2
9 1 1E6B30-04360 SHEET,CUSHION D 1
10 1 1E6B30-04380 SHEET,CUSHION F 4
11 1 1E9061-04400 CLEANER ASSY,PRE 1
12 1 1E6B30-04730 BAND ASSY,SILENCER 1
13 1 1E6B30-04780 HOSE,AIR INTAKE TS 1
14 1 1E6B30-04790 HOSE,AIR INTAKE 82 1
15 1 1E6B30-04960 BRACKETASSY, IN.TS 1
(C=F100011)
16 1  22137-080000 WASHER, 8 1
17 1 23000-060000 CLAMP, 60 1
18 1  23000-102000 CLAMP, 102 2
19 1  23000-102000 CLAMP, 102 1
20 1 23000-127000 CLAMP, 127 2
21 1 26013-080202 BOLT, M8X 20 4
22 1 26014-080162 BOLT, M8X 16 4
23 1 26014-080252 BOLT, M8X 25 2
24 1 26116-080704 BOLT, M8X 70 PLATED 1
25 1 26717-080002 NUT, M8 1
wZ
Ned
l\r.“\‘
5$rhr:sa:lt(esm is applicable to [(C)=F100011] or following machines(Refer to Fig.8). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.169. (8B)AIR CLEANER (a0 (O)zawa2
(C)=AW82 (F=
No. Lev. Parts No. Description Qty |
A B © O (E) @B
1 1 1E6B30-04000 AIR CLEANERASSY,7.5 1
2 2 1E6B30-04010 BODY,AIR CLEAN. 7.5 1
3 2 1E6B30-04020 ELEMENT, AIRCLE. 7.5 1
4 2 1E6B30-04030  VALVE, VACUUM 7.5 1
5 1 1E6B30-04182 HOSE,AIRINT.LO. 7.5 1
6 1 1E6B30-04250  STAY, AIR CLEANER 1
7 1 1E6B30-04260  SILENCER, INTAKE 1
8 1 1E6B31-04300 BRACKETASSY,INT.G 1
(D=F002339)
9 1 1E6B30-04350 SHEET,CUSHION C 2
10 1 1E6B30-04360 SHEET,CUSHION D 1
1 1 1E6B30-04380  SHEET,CUSHION F 4
12 1 1E9061-04400 CLEANER ASSY,PRE 1
13 1 1E6B30-04730 BAND ASSY,SILENCER 1
14 1 1E6B31-04780 HOSE,AIR INTAKE G 1
15 1 1E6B30-04790 HOSE,AIR INTAKE 82 1
16 1 22137-080000 WASHER, 8 1
17 1 23000-060000  CLAMP, 60 1
18 1 23000-102000 CLAMP, 102 2
19 1 23000-102000  CLAMP, 102 1
20 1 23000-127000  CLAMP, 127 2
21 1 26013-080202  BOLT, M8X 20 4
22 1 26014-080162  BOLT, M8X 16 4
23 1 26014-080162  BOLT, M8X 16 3
24 1 26116-080704  BOLT, M8X 70 PLATED 1
25 1 26717-080002  NUT, M8 1
To engine
TN
: ??.? rilt(esm is applicable to [(D)=F002339] or following machines(Refer to Fig.8). N:Old $=5 New, Q:0ld *725 New, R:0ld $2=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




ocnes-meosos @VEWIARE @M Parts.com OCNP5-M60503  Fig.9

; (A)=AWT0 (D)=AW82G
Fig.9. AIR CLEANER (B)=AW70G )=
(C)=AW82 GE
No. Lev. Parts No. Description Qty |

A ® € O E @

1 1 1E6B35-04000 AIR CLEANER ASSY,6.5 1 1
2 2 1E6B35-04010 BODY, AIR CLEAN. 6.5 1 1
3 2 1E6B35-04020 ELEMENTAIRCLE. 6.5 1 1
4 2  1E6B35-04030 VALVE, VACUUM 6.5 1 1
5 1 1E6B35-04180 HOSE,AIR INT.LO. 6.5 1 1
6 1 1E6B30-04200 STAY, PRECLEANER 1 1
Fig. 148 7 1 1E6B35-04230 HOSE,AIRINT. UP 6.5 1 1
Fig. 151 8 1 1E6B30-04240 HOSE,AIR INT.REAR 1 1
9 1 1E6B35-04250 STAY,AIR CLEANER 1 1
10 1 1E9061-04400 CLEANER ASSY,PRE 1 1
11 1 1E6B30-04800 PIPE ASSY,AIR INTAKE 1 1
12 1 1E6B30-04850 STAY ASSY,PRECLEANER 1 1
13 1 23000-090000 CLAMP, 90 1 1
14 1  23000-090000 CLAMP, 90 2 2
15 1 23000-127000  CLAMP, 127 1 1
16 1 23000-127000  CLAMP, 127 2 2
17 1 26013-080202 BOLT, M8X 20 2 2
18 1 26014-080162 BOLT, M8X 16 4 4
19 1 26014-080202 BOLT, M8X 20 2 2
20 1 26014-080202 BOLT, M8X 20 2 2
21 1 26014-080202 BOLT, M8X 20 4 4
16

Remarks

* This item is applicable to [(A)=F100032] or previous machines(Refer to Fig.170).

* This item is applicable to [(B)=F100094] or previous machines(Refer to Fig.171). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.170. (9A)AIR CLEANER (a0 (O)zawa2
(C)=AW82 (F=
No. Lev. Parts No. Description Qty |
A B © O (E) @B
1 1 1E6B35-04000 AIR CLEANER ASSY,6.5 1
" 2 2 1E6B35-04010 BODY, AIR CLEAN. 6.5 1
19 3 2 1E6B35-04020 ELEMENTAIRCLE. 6.5 1
4 2 1E6B35-04030  VALVE, VACUUM 6.5 1
5 1 1E6B35-04180 HOSE,AIR INT.LO. 6.5 1
6 1 1E6B35-04250  STAY,AIR CLEANER 1
7 1 1E6B30-04260  SILENCER, INTAKE 1
8 1 1E6B30-04350 SHEET,CUSHION C 2
9 1 1E6B30-04360 SHEET,CUSHION D 1
10 1 1E6B30-04380 SHEET,CUSHION F 4
1 1 1E9061-04400 CLEANER ASSY,PRE 1
12 1 1E6B30-04730  BAND ASSY,SILENCER 1
13 1 1E6B30-04780 HOSE,AIR INTAKE TS 1
14 1 1E6B35-04790 HOSE,AIR INTAKE 70 1
15 1 1E6B30-04960 BRACKETASSY, IN. TS 1
(A=F100033)
16 1 22137-080000 WASHER, 8 1
17 1 23000-090000  CLAMP, 90 2
18 1 23000-102000 CLAMP, 102 2
19 1 23000-127000  CLAMP, 127 2
20 1 26013-080202  BOLT, M8X 20 2
21 1 26014-080162  BOLT, M8X 16 4
22 1 26014-080252  BOLT, M8X 25 2
'I 23 1 26116-080704  BOLT, M8X 70 PLATED 1
= 24 1 26717-080002  NUT, M8 1
(]
i
=
AN I‘,.
Ll
5
O
To engine
Tooun
: ?ﬁ? rilt(e?m is applicable to [(A)=F100033] or following machines(Refer to Fig.8). N:Old $=5 New, Q:0ld *725 New, R:0ld $2=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.171. (9B)AIR CLEANER (a0 (O)zawa2
(C)=AW82 (F=
No. Lev. Parts No. Description Qty |
A B © O (E) @B
1 1 1E6B35-04000 AIR CLEANER ASSY,6.5 1
2 2 1E6B35-04010 BODY, AIR CLEAN. 6.5 1
3 2 1E6B35-04020 ELEMENTAIRCLE. 6.5 1
4 2 1E6B35-04030  VALVE, VACUUM 6.5 1
5 1 1E6B35-04180 HOSE,AIR INT.LO. 6.5 1
6 1 1E6B35-04250  STAY,AIR CLEANER 1
7 1 1E6B30-04260  SILENCER, INTAKE 1
8 1 1E6B31-04300 BRACKETASSY,INT.G 1
(B=F100095)
9 1 1E6B30-04350 SHEET,CUSHION C 2
10 1 1E6B30-04360 SHEET,CUSHION D 1
1 1 1E6B30-04380  SHEET,CUSHION F 4
12 1 1E9061-04400 CLEANER ASSY,PRE 1
13 1 1E6B30-04730 BAND ASSY,SILENCER 1
14 1 1E6B31-04780 HOSE,AIR INTAKE G 1
15 1 1E6B35-04790 HOSE,AIR INTAKE 70 1
16 1 22137-080000 WASHER, 8 1
17 1 23000-090000  CLAMP, 90 2
18 1 23000-102000 CLAMP, 102 2
19 1 23000-127000  CLAMP, 127 2
20 1 26013-080202  BOLT, M8X 20 2
21 1 26014-080162  BOLT, M8X 16 4
22 1 26014-080162  BOLT, M8X 16 3
23 1 26116-080704  BOLT, M8X 70 PLATED 1
24 1 26717-080002  NUT, M8 1
5
O
To engine
IO~
: ?ﬁ? rilt(e?m is applicable to [(B)=F100095] or following machines(Refer to Fig.8). N:Old $=5 New, Q:0ld *725 New, R:0ld $2=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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1 A)=AW70 D)=AW82G
Fig.10. MUFFLER o o
(C)=AW82 F)=
] ) No. Lev. Parts No. Description Qty |
To engine A B € O E ¢
TUSUA 1 1 1E6B30-04500 SILENCER ASSY, 98T 1 1
- - 1-1 1 1E6B30-04501 SILENCER ASSY, 98T 1 1 S
/ (C=F000005) (D=F000023)
2 1 1E6B30-04530 GASKET, T/C OUT 1 1
3 1 1E6B30-04600 PIPE, TAIL 1 1
3-1 1 1E6B30-04601 PIPE, TAIL 1 1 N
(C=F100003) (D=F000794)
4 1 1E6B30-04700  STAY, SILENCER 98T 1 1
4-1 1 1E6B30-04701  STAY, SILENCER 98T 1 1 S
(C=F000005) (D=F000023)
5 1 1E6B30-04750  STAY, SILENCER 98T F 1 1
5-1 1 1E6B30-04751  STAY, SILENCER 98T F 1 1 S
(C=F000005) (D=F000023)
6 1  1E8559-29130 COLLAR, 10.5X28X4.5 2 2
6-1 1 1E8559-29130 COLLAR, 10.5X28X4.5 3 3 K
To engine (C=F100003) (D=F000794)
T UA 7 1 26013-100252 BOLT, M10X 25 2 2
e 7-1 1 26013-100252 BOLT, M10X 25 3 3 K
(C=F100003) (D=F000794)
8 1 26106-080202 BOLT, M8X 20 PLATED 4 4
9 1 26106-080202 BOLT, M8X 20 PLATED 2 2
10 1 26106-100202 BOLT, M10X 20 PLATED 3 3
10-1 1 26106-100252 BOLT, M10X 25 PLATED 3 3 S
(C=F000005) (D=F000023)
11 1 26306-080002 NUT, M8 2 2
11-1 1 26306-100002 NUT, M10 2 2 S
(C=F000005) (D=F000023)
12 1 26306-080002 NUT, M8 4 4
13 1  1E8559-29130 COLLAR, 10.5X28X4.5 2 2 W
(C=F000005) (D=F000023)
Fig. 119 14 1 1E8559-29130 COLLAR, 10.5X28X4.5 3 3 w
Fig 120 (C=F000005) (D=F000023)
Remarks
(1)No.1-1, 4-1, 11-1 & 13 interchangeable by set.
(2)No.5-1, 10-1 & 14 interchangeable by set. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.11. MUFFLER

OCNP5-M60503 Fig.11

Fig. 119
Fig. 120

U

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E6B35-04500 SILENCER ASSY, 98 1 1
1-1 1 1E6B35-04501 SILENCER ASSY, 98 1 1 S
(A=F000045) (B=F000047)
2 1 1E6B35-04530 GASKET, SILENCER 1 1
3 1 1E6B35-04550 STAY,SILENCER 1 1
3-1 1 1E6B35-04551 STAY,SILENCER 1 1 S
(A=F000045) (B=F000047)
4 1 1E6B30-04600 PIPE, TAIL 1 1
4-1 1 1E6B30-04601 PIPE, TAIL 1 1 N
(A=F000121) (B=F000654)
5 1 1E6B35-04850  STAY, SILENCER L 98 1 1
5-1 1 1E6B35-04851  STAY, SILENCER L 98 1 1 S
(A=F000045) (B=F000047)
6 1 1E8559-29130 COLLAR, 10.5X28X4.5 2 2
6-1 1 1E8559-29130 COLLAR, 10.5X28X4.5 3 3 K
(A=F000121) (B=F000654)
7 1 26013-100252 BOLT, M10X 25 2 2
7-1 1 26013-100252 BOLT, M10X 25 3 3 K
(A=F000121) (B=F000654)
8 1 26106-080202 BOLT, M8X 20 PLATED 4 4
9 1 26106-080252 BOLT, M8X 25 PLATED 2 2
9-1 1 26106-080302 BOLT, M8X 30 PLATED 2 2 S
(A=F000045) (B=F000047)
10 1 26306-080002 NUT, M8 2 2
10-1 1  26306-100002 NUT, M10 2 2 S
(A=F000045) (B=F000047)
11 1 26306-080002 NUT, M8 2 2
11-1 1 26306-100002 NUT, M10 2 2 S
(A=F000045) (B=F000047)
12 1 26306-080002 NUT, M8 4 4
13 1 1E6B35-04800 PLATE, 60X20X3 1 1
(A=F000045) (B=F000047)
14 1 1EB8559-29130 COLLAR, 10.5X28X4.5 2 2
(A=F000045) (B=F000047)
15 1 1E8559-29130 COLLAR, 10.5X28X4.5 2 2
(A=F000045) (B=F000047)
16 1 1E8559-35290 COLLAR 9.5*22*4.5 2 2

(A=F000045)

(B=F000047)

Remarks
(1)No.1-1, 3-1, 5-1, 9-1, 10-1, 11-1, 13, 14, 15 & 16 interchangeable by set.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.12. RADIATOR

OCNP5-M60503 Fig.12

IANFY

30
28

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-03500 PIPE ASSY, FO L=900 1 1 1 1
2 1 1E8809-04010 CUSHION, RADIATOR 2 2 2 2
3 1 1E6B30-04050 SHROUD 1 1 1 1
3-1 1 1E9062-04060 SHROUD 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
3-2 1 1E9062-04061 SHROUD 1 1 1 1 N
(A=F100026) (B=F001700) (C=F100003) (D=F002136)
4 1 1E6B30-04101 RADIATORASSY 1 1 1 1
4-1 1 1E6B30-04102 RADIATOR ASSY 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4-2 1 1E6B30-04104 RADIATORASSY 1 1 1 1 N
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
5 2 1E6B30-04120 CAP 1 1 1 1
6 2 1E6B30-04130 HOSE 1 1 1 1
6-1 2 1E6B30-04132 HOSE 1 1 1 1 N
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
7 1 1E9061-04200 SUB TANK ASSY 1 1 1 1
7-1 1 1E9061-04201  SUB TANKASSY 1 1 1 1 R
(A=F100033) (B=*2014.07.) (C=F100003) (D=*2014.07.)
8 1 1E6B30-04400 PROTECTOR, FRONT 1 1 1 1
8-1 1 1E6B30-04401 PROTECTOR, FRONT N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
9 1 1E6B30-04430 STAY, RADIATORA 1 1 1 1
10 1 1E6B30-04450 STAY, RADIATOR B 1 1 1 1
11 1 1E6B30-04470 HOSE, WATER A 1 1 1 1
12 1 1E6B30-04480 HOSE, WATER B 1 1 1 1
13 1 1E6B30-04930 PIPE ASSY, FO L=450 1 1 1 1
14 1 106990-44660  CLIP, HOSE 12.5 4 4 4 4
15 1 1E8559-66750 RUBBER 19 1 1 1 1 z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
16 1 1E8559-81240 CLAMP 30 1 1 1 1
16-1 1 1J5025-47010 CLAMP 8 1 1 1 1 N
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
17 1 1E8559-84960 CABLE BAND 250 2 2 2 2
18 1 1E8559-84960 CABLE BAND 250 1 1 1 1 z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
19 1 22487-080200  PIN, H 8X 20 2 2 2 2
20 1 23000-048000 CLAMP, 48 2 2 2 2
21 1 23000-048000 CLAMP, 48 2 2 2 2
22 1 26014-060162 BOLT, M6X 16 4 4 4 4
23 1 26014-080202 BOLT, M8X 20 1 1 1 1
24 1 26014-080202 BOLT, M8X 20 2 2 2 2
25 1 22157-080000 WASHER, 8 1 1 1 1
26 1 26013-080202 BOLT, M8X 20 1 1 1 1
27 1 23000-013000 CLAMP, 13 1 1 1 1
28 1 1E9062-04080 GUARD,HOSE 1 1 1 1 w
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
29 1 1E8559-32940 MOLD 100 1 1 1 1 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
30 1 26014-060162 BOLT, M6X 16 2 2 2 2 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)

@www.HeWeParts.com

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.12. RADIATOR Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
31 1 23980-730550 HOSE, 7.3X 550 1 1 1 1 w
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)

To engine
I oo~

Fig. 135

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OIdT”: New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.13. SHAFT(PF DRIVE)

(=]

@www.HeWeParts.com

OCNP5-M60503 Fig.13

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E6B30-12100 SHAFT, PF DRIVE 1 1 1 1
2 1 1E6B30-12200 CASE, BEARING 2 2 2 2
3 1 1E6B30-12300 SPROCKET, 14T 1 1 1 1
4 1 194971-16140 NUT, M16 2 2 2 2
4-1 1 1E6B30-16140 NUT, M16L 2 2 2 2 R
(A=F000157) (B=F000876) (C=F100003) (D=F000914)
5 1 22242-000250 RING, 25 1 1 1 1
6 1 22252-000621 RING, 62 2 2 2 2
7 1 22551-070250 KEY, 7X 25 1 1 1 1
8 1 22551-070300 KEY, 7X 30 1 1 1 1
9 1 24104-062064 BEARING, BALL 6206UU 2 2 2 2
10 1 26013-100252 BOLT, M10X 25 6 6 6 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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OCNP5-M60503 Fig.14

Fig.14. SHAFT(CENTER) o (-Awezo
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
1 A ® © O B @

1 1 1E6B30-13001 SHAFT, CENTER S 1 1 1 1

2 1 1E6B30-13200 BRACKET, TINE 10 10 10 10

3 1 1E6B30-13250 RETAINER, BAR 10 10 10 10
3-1 1 1E6B30-13251 RETAINER, BAR 10 10 10 10 N

(A=F000045) (B=F000047) (C=F000005) (D=F000023)

4 1 1E6B30-13300 PLATE, REEL 2 2 2 2

5 1 1E6B30-13350 RETAINER, PLATE 2 2 2 2

6 1 26014-080202 BOLT, M8X 20 4 4 4 4

7 1 26014-080602 BOLT, M8X 60 20 20 20 20

8 1 26717-080002 NUT, M8 4 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.15. REEL DISC Ao o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-13100 DISK, REEL B 1 1 1 1
2 1 1E6B30-13200 BRACKET, TINE 5 5 5 5
3 1 1E6B30-13250 RETAINER, BAR 5 5 5 5
3-1 1 1E6B30-13251 RETAINER, BAR 5 5 5 5 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4 1 1E6B30-13300 PLATE, REEL 2 2 2 2
5 1 1E6B30-13350 RETAINER, PLATE 2 2 2 2
6 1 26014-080202 BOLT, M8X 20 4 4 4 4
7 1 26014-080602 BOLT, M8X 60 10 10 10 10
8 1 26717-080002 NUT, M8 4 4 4 4

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»NeW, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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) (A)=AWT0 (D)=AW82G
F|g.16. BAR(T|NE S) (B)=AW70G (E)=
(C)=AW82 GE
No. Lev. Parts No. Description Qty |

A ® € O E ©

1 1 1E6B30-13050 TINE 65 65 65 65
1-1 1 1E6B30-13060 TINE 65 65 65 65 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4 2 1 1E6B30-13401 BAR, SATINE 3 3 3 3
2-1 1 1E6B30-13450 BAR, TINE SA 3 3 3 3 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
g 3 1 1E6B30-13501 BAR, SBTINE 2 2 2 2
3-1 1 1E6B30-13520 BAR, TINE SB 2 2 2 2 S
g From left view 2 (A=F000045) (B=F000047) (C=F000005) (D=F000023)
i

EARLYRD L!JI’A" 4 1 1E6B30-13480 COVER, TINE SA 3 3 3 3 w
(A=F000045) (B=F000047) (C=F000005) (D=F000023)

5 1 1E6B30-13540 COVER, TINE SB 2 2 2 2 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)

6 1 26014-080202 BOLT, M8X 20 65 65 65 65 w
(A=F000045) (B=F000047) (C=F000005) (D=F000023)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.17. SLIDER(REEL)

OCNP5-M60503 Fig.17

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-13550 SLIDER, REELR 1 1 1 1
2 1 1E6B30-13600 SLIDER, REEL L 1 1 1 1
3 1 1E6B30-13610 COVER, REEL SHAFT 1 1 1 1
4 1 1E6B30-13620 BRACKET, REEL L 2 2 2 2
4-1 1 1E6B30-13621 BRACKET, REEL L 2 2 2 2 N
(A=*2014.04.) (B=*2014.04.) (C=*2014.04.) (D=*2014.04.)
5 1 1E6B30-13630 BRACKET, REELR 2 2 2 2
5-1 1 1E6B30-13631 BRACKET, REELR 2 2 2 2 N
(A=*2014.04.) (B=*2014.04.) (C=*2014.04.) (D=*2014.04.)
6 1 1E6B30-13640 DISK,A 1 1 1 1
6-1 1 1E6B30-13641 DISK,A 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
7 1 1E6B30-13680 BASE, DISK FULCRUM A 1 1 1 1
8 1 1E6B30-13700 PLATE, ADJUST TINE 1 1 1 1
8-1 1 1E6B30-13701  PLATE, ADJUST TINE 1 1 1 1 N
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
9 1 1E6B30-13710 ROLLER, DISK 3 3 3 3
9-1 1 1E6B30-13711 ROLLER, DISK 3 3 3 3 N
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
10 1 1E9060-51720 PLATE, 15X40X6 1 1 1 1
11 1 22137-120000 WASHER, 12 3 3 3 3
12 1 22217-140000 WASHER, SPRING 14 1 1 1 1
13 1 22272-000100  RING, E-10 3 3 3 3
14 1 22372-080000  PIN, SNAP 8 2 2 2 2
15 1 22487-080700  PIN, H8X 70 2 2 2 2
16 1 26014-080202 BOLT, M8X 20 6 6 6 6
16-1 1 26014-080202 BOLT, M8X 20 4 4 4 4 K
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
17 1 26156-140302 BOLT, M14X 30 PLATED 1 1 1 1
17-1 1  26156-140352 BOLT, M14X 35 PLATED 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
18 1 22157-080000 WASHER, 8 2 2 2 2
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
19 1 26013-080202 BOLT, M8X 20 2 2 2 2
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
20 1 22157-080000 WASHER, 8 4 4 4 4 W
(A=*2013.08.) (B=*2013.08.) (C=+2013.08.) (D=*2013.08.)
20-1 1 22157-080000 WASHER, 8 4 4 4 4 z
(A=*2014.04.) (B=*2014.04.) (C=*2014.04.) (D=*2014.04.)

@www.HeWeParts.com

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.18. ARM(LIFTING S)

@www.HeWeParts.com

OCNP5-M60503 Fig.18

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

1 1 1E6B30-13800 ARM, LIFTING S 1 1 1 1
1-1 1 1E6B30-13801 ARM, LIFTING S 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
2 1 1E6B30-13950 BRACKET, COVER C 1 1 1 1
2-1 1 1E6B30-13951 BRACKET, COVER C 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
3 1 26014-080552 BOLT, M8X 55 2 2 2 2
4 1 26717-080002 NUT, M8 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.19. REEL COUNTER(S)

OCNP5-M60503 Fig.19

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-14000 SPROCKET, COUNTER 1 1 1 1
1-1 1 1E6B30-14001 SPROCKET, COUNTER 1 1 1 1 N
(A=F000109) (B=F000132) (C=F000126) (D=F000126)
2 1 1E6B30-14050 SPROCKET, 15T 1 1 1 1
3 1 1E6B30-14060 BUSH, TENSION 1 1 1 1
3-1 1 1E6B30-14061 BUSH, TENSION 1 1 1 1 S
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
4 1 1E6B30-14070 FULCRUM, COUNTER 1 1 1 1
5 1 1E6B30-14101 CHAIN, 105L 1 1 1 1
5-1 1 1E6B30-14102 CHAIN, 104L 1 1 1 N
(B=F000317) (C=F000400) (D=F000400)
5-2 1 1E6B30-14103 CHAIN, 104L 1 1 1 1 N
(A=F000121) (B=F000684) (C=F100003) (D=F000811)
5A 2 1E6B30-14110  LINK,OFFSET 40 2 2 2 2 W
(A=F000121) (B=F000684) (C=F100003) (D=F000811)
6 1 22137-100000 WASHER, 10 1 1 1 1
7 1 22217-100000 WASHER, SPRING 10 1 1 1 1
8 1  22242-000200 RING, 20 1 1 1 1
9 1 22252-000350 RING, 35 1 1 1 1
10 1 22252-000421  CIRCLIP 42 2 2 2 2
11 1 24104-060044 BEARING, BALL 6004UU 2 2 2 2
12 1 24104-062024  BEARING, BALL 6202UU 1 1 1 1
13 1 26116-100452 BOLT, M10X 45 PLATED 1 1 1 1

Remarks
(1)L=No.3 : 22mm, No.3-1 : 23.5mm.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.20. REEL DRIVE

@www.HeWeParts.com

O0CNP5-M60503  Fig.20

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-14050 SPROCKET, 15T 2 2 2 2
2 1 1E6B30-14200 DRIVER, REEL 1 1 1 1
3 1 1E6B30-14240 GUIDE, SPROCKET A 1 1 1 1
3-1 1 1E6B30-14241 GUIDE, SPROCKET A 1 1 1 1 N
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)
4 1 1E6B30-14250 ARM, REEL TENSION 1 1 1 1
5 1 1E6B30-14280 SHAFT, FULCRUM A 1 1 1 1
6 1 1E6B30-14290 SPRING, TENSION 1 1 1 1
7 1 1E6B30-14300 CHAIN, 198L 1 1 1 1
8 1 1E6B30-14310 ROD, TENSION 1 1 1 1
8-1 1 1E6B30-14311 ROD, TENSION 1 1 1 1 N
(A=F000109) (B=F000219) (C=F000211) (D=F000211)
9 1 22137-200000 WASHER, 20 2 2 2 2
10 1 22242-000150 RING, 15 2 2 2 2
11 1 22242-000200  RING, 20 2 2 2 2
12 1 22252-000350 RING, 35 2 2 2 2
13 1  22372-100000 PIN, SNAP 10 1 1 1 1
14 1 22487-100350  PIN 10X 35 1 1 1 1
15 1 24104-062024 BEARING, BALL 6202UU 2 2 2 2
16 1 24550-020250 BUSH, 20X25 2 2 2 2
17 1 26014-080502 BOLT, M8X 50 3 3 3 3
18 1 26717-080002 NUT, M8 3 3 3 3
19 1 22137-160000 WASHER, 16 1 1 1 1
20 1 1E6B30-14230 GUIDE, SPROCKET 1 1 1 1 W
(A=F000075) (B=F000088) (C=F000034) (D=F000039)

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



ocnps-msosos @V jeWeParts.com

Fig.21. REAP FRAME(S)

OCNP5-M60503 Fig.21

1(6)

Remarks

(1)L=No.1-4, 2-1, 6-4 & 7-1 : 72mm, No.1-5, 2-2, 6-5 & 7-2 : 74mm.

(2)D=No0.3-1 : 50mm, No0.3-1 : 52mm.

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E6B30-15000 FRAME ASSY, REAP S 1 1
1-1 1 1E6B30-15001 FRAME ASSY, REAP S 1 1 N
(A=F000045) (B=F000047)
1-2 1 1E6B30-15002 FRAME ASSY, REAP S 1 1 N
(A=F000046) (B=F000047)
1-3 1 1E6B30-15003 FRAME ASSY, REAP S 1 1 N
(A=F000101) (B=F000126)
1-4 1 1E6B30-15004 FRAME ASSY, REAP S 1 1 N
(A=F000109) (B=F000151)
1-5 1 1E6B30-15005 FRAME ASSY, REAP S 1 1 S
(A=F000498) (B=F000498)
1-6 1 1E6B30-15006 FRAME ASSY, REAP S 1 1 N
(A=F000421) (B=F000421)
1-7 1 1E6B30-15007 FRAME ASSY, REAP S 1 1 S
(A=F000462) (B=F000462)
1-8 1 1E6B30-15008 FRAME ASSY, REAP S 1 1 N
(A=F000654) (B=F000654)
1-9 1 1E6B30-15009 FRAME ASSY, REAP S 1 1 N
(A=*2014.07.) (B=*2014.07.)
2 1 1E6B30-15040 GUIDE, LIFTING A 3 3
2-1 1 1E6B30-15040 GUIDE, LIFTING A 4 4 K
(A=F000045) (B=F000047)
2-2 1 1E6B30-15041 GUIDE, LIFTING A 4 4 S
(A=F000498) (B=F000498)
3 1 1E6B30-16800 BUSH, LIFTING 6 6 6 6
3-1 1 1E6B30-16800 BUSH, LIFTING 8 8 8 8 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
3-2 1 1E6B30-16801 BUSH, LIFTING 8 8 8 8 S
(A=F000498) (B=F000498) (C=F000721) (D=F000721)
4 1 1E9265-84300 CLIP, BAND 6 6 6 6
5 1 26014-080202 BOLT, M8X 20 6 6 6 6
5-1 1 26014-080202 BOLT, M8X 20 8 8 8 8 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
6 1 1E6B30-15000-1 FRAME ASSY, REAP S 1 1
6-1 1 1E6B30-15001-1 FRAME ASSY, REAP S 1 1 N
(C=F000005) (D=F000023)
6-2 1 1E6B30-15002-1 FRAME ASSY, REAP S 1 1 N
(C=F000005) (D=F000023)
6-3 1 1E6B30-15003-1 FRAME ASSY, REAP S 1 1 N
(C=F000126) (D=F000126)
6-4 1 1E6B30-15004-1 FRAME ASSY, REAP S 1 1 N
(C=F000158) (D=F000158)
6-5 1 1E6B30-15005-1 FRAME ASSY, REAP S 1 1 S
(C=F000721) (D=F000721)
6-6 1 1E6B30-15006-1 FRAME ASSY, REAP S 1 1 N
(C=F000706) (D=F000706)
6-7 1 1E6B30-15007-1 FRAME ASSY, REAP S 1 1 S
(C=F000721) (D=F000721)
6-8 1 1E6B30-15008-1 FRAME ASSY, REAP S 1 1 N
(C=F100003) (D=F000794)
6-9 1 1E6B30-15009 FRAME ASSY, REAP S 1 1 S

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M60503 @M{W’N@.(H eWeParts.com OCNP5-M60503  Fig.21
(D)=AWE2G

; (A)=AWT0
Fig.21. REAP FRAME(S) y-wro o
(C)=Aw82 F=
No. Lev. Parts No. Description Qty I R
A B € O E ¢
(C=*2014.07.) (D=*2014.07.)
7 1 1E6B30-15040-1 GUIDE, LIFTING A 3 3
7-1 1 1E6B30-15040-1 GUIDE, LIFTING A 4 4 K
(C=F000005) (D=F000023)
7-2 1 1E6B30-15041-1 GUIDE, LIFTING A 4 4 S 1
(C=F000721) (D=F000721)
»,
<!} 1(6)
Remarks
(1)L=No.1-4, 2-1, 6-4 & 7-1 : 72mm, No.1-5, 2-2, 6-5 & 7-2 : 74mm.
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(2)D=No0.3-1 : 50mm, No0.3-1 : 52mm.
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fi

g.22. REAPING EDGE(S)

O0CNP5-M60503  Fig.22

Remarks

(

1)No.2-1, 3-1, 5-1, 6-1, 7-1, 8, 8A, 8B, 8C & 8D interchangeable by set.

(A)=AWT0 (D)=AW82G
(B)=AW70G (E)=
(C)=Aw82 F=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-17000 REAPING EDGE ASSY, S 1 1 1 1
1-1 1 1E6B30-17001 REAPING EDGE ASSY, S 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
1-2 1 1E6B30-17002 REAPING EDGE ASSY, S 1 1 1 1 N
(A=F000121) (B=F000642) (C=F000780) (D=F000780)
1-3 1 1E6B30-17003 REAPING EDGE ASSY, S 1 1 S
(A=F000250) (B=F001021)
1-4 1 1E6B30-17004 REAPING EDGE ASSY, S 1 1 1 1 N
(A=F100026) (B=F001242) (C=F100003) (D=F000914)
2 2 1E6B30-17010 REAPING EDGE ASSY, S 1 1 1 1
2-1 2 1E6B30-17011 REAPING EDGE ASSY, S 1 1 1 1 N
(A=F000121) (B=F000642) (C=F000780) (D=F000780)
2-2 2 1E6B30-17012 REAPING EDGE ASSY, S 1 1 1 1 N
(A=F000250) (B=F001021) (C=F100011) (D=F002339)
3 3 1E6B30-17020 BAR, KNIFE S 1 1 1 1
3-1 3 1E6B30-17021 BAR, KNIFE S 1 1 1 1 S
(A=F000121) (B=F000642) (C=F000780) (D=F000780)
4 3 1E6B30-17030 GUIDE, L 1 1 1 1
5 3 1E6B30-17040 HEAD, KNIFE 1 1 1 1
5-1 3 1E6B30-17041 HEAD, KNIFE 1 1 1 1 S
(A=F000121) (B=F000642) (C=F000780) (D=F000780)
6 3 1E6B30-17070 REAPING EDGE 27 27 27 27
6-1 3 1E6B30-17070 REAPING EDGE 19 19 19 19 K
(A=F000121) (B=F000642) (C=F000780) (D=F000780)
7 3 22641-500160 RIVET, 5.0X16 48 48 48 48
7-1 3 22641-500160 RIVET, 5.0X16 40 40 40 40 K
(A=F000121) (B=F000642) (C=F000780) (D=F000780)
8 3 22641-500240 RIVET, 5.0X24 8 8 8 8 z
(A=F000121) (B=F000642) (C=F000780) (D=F000780)
8A 3 1S7596-17071 REAPING EDGE, N 8 8 8 8 W
(A=F000121) (B=F000642) (C=F000780) (D=F000780)
8B 3  1S7596-17080 BOLT, M6X16 11T 8 8 8 8
(A=F000121) (B=F000642) (C=F000780) (D=F000780)
8C 3 1E6B30-17290 BOLT, M6X20 11T 8 8 8 8
(A=F000121) (B=F000642) (C=F000780) (D=F000780)
8D 3 22217-060000 WASHER, SPRING 6 16 16 16 16 Wi
(A=F000121) (B=F000642) (C=F000780) (D=F000780)
8D-1 3 22217-060000 WASHER, SPRING 6 12 12 12 12 K
(A=F000250) (B=F001021) (C=F100011) (D=F002339)
8E 3  26717-060002 NUT, M6 4 4 4 4 W
(A=F000250) (B=F001021) (C=F100011) (D=F002339)
9 2 1E6B30-17100 BACKING EDGE, A 14 14 14 14
9-1 2 1E6B30-17101 BACKING EDGE,A 14 14 14 14 N
(A=F100026) (B=F001242) (C=F100003) (D=F000914)
10 2 1E6B30-17110 CLIP, KNIFE 5 5 5 5
10-1 2 1E6B30-17110 CLIP, KNIFE 3 3 3 3 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
11 2 1E6B30-17120 PLATE, FRICTION R 6 6 6 6
12 2 1E6B30-17130 PLATE, 55X20X4 1 1 1 1
13 2 1E6B30-17140 BACKING EDGE, B 1 1 1 1
14 2 1E6B30-17150 BACKING EDGE, C 1 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.22. REAPING EDGE(S) o (-Awezo
(C)=AW82 F)=
No. Lew Parts No. Description Qty I
A B () O (E) (R
14-1 2 1E6B30-17151 BACKING EDGE, C 1 1 1 1 N
(A=F100026) (B=F001242) (C=F100003) (D=F000914)
15 2 1E6B30-17200 BASE, BACKING EDGE S 1 1 1 1
¢ 16 2 22217-100000 WASHER, SPRING 10 28 28 28 28
i 17 2 26013-080252 BOLT, M8X 25 2 2 2 2
i 18 2 26487-100353  BOLT, M10X35 28 28 28 28
' 18-1 2  26487-100353 BOLT, M10X35 24 24 24 24 K
: (A=F000045) (B=F000047) (C=F000005) (D=F000023)
i 19 2 26717-100002 NUT, M10 28 28 28 28
i 19A 2 1E6B30-17170 PLATE,RETAINER 2 2 2 2
: (A=F000045) (B=F000047) (C=F000005) (D=F000023)
' 19B 2 26487-100403 BOLT, M10X40 4 4 4 4
! (A=F000045) (B=F000047) (C=F000005) (D=F000023)
i 20 1 26013-100252 BOLT, M10X 25 9 9 9 9
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
]
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
]
1
1
1
Remarks Yes No Yes No
(1)No.2-1, 3-1, 5-1, 6-1, 7-1, 8, 8A, 8B, 8C & 8D interchangeable by set. N:Old -5 New, Q:0ld = New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.23. REAP EDGE DRIVE

O0CNP5-M60503  Fig.23

Remarks
(1)D=No.3, 9-1 : 47mm, No0.3-1 & 9-2 : 52mm.
(2)D=No0.7 : 12mm, No.7-1 : 15mm.

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-12200 CASE, BEARING 1 1 1 1
2 1 1E6680-17220 BOLT, REAMER M12X47 2 2 2 2
2-1 1 1E6B30-17870 BOLT, REAMER 15X59 2 2 2 2 S
(A=F000642) (B=F000642) (C=F000780) (D=F000780)
3 1 1E6B30-17230 ROD-END 1 1 1 1
3-1 1 1E6B30-17800 ROD-END, M14 1 1 1 1 S
(A=F000642) (B=F000642) (C=F000780) (D=F000780)
4 1 1E6B30-17250 COLLAR, 18X12X5 4 4 4 4
4-1 1 1E6B30-17880 COLLAR, 42X15X9 4 4 4 4 S
(A=F000642) (B=F000642) (C=F000780) (D=F000780)
4-2 1 1E6B30-17890 SLEEVE, 20X15X9 4 4 4 4 S
(A=F000654) (B=F000654) (C=F000794) (D=F000794)
5 1 1E6B30-17300 SHAFT, EDGE DRIVE 1 1 1 1
5-1 1 1E6B30-17301 SHAFT, EDGE DRIVE 1 1 1 1 N
(A=F000121) (B=F000684) (C=F000811) (D=F000811)
6 1 1E6B30-17400 SHAFT, ECCENTRIC 1 1 1 1
7 1 1E6B30-17500 PLATE, CONNECT 2 2 2 2
7-1 1 1E6B30-17860 PLATE, CONNECT 2 2 2 2 S
(A=F000642) (B=F000642) (C=F000780) (D=F000780)
7-2 1 1E6B30-17861 PLATE, CONNECT 2 2 2 2 N
(A=F000654) (B=F000654) (C=F000794) (D=F000794)
7-3 1 1E6B30-17862 PLATE, CONNECT 87 2 2 2 2 N
(A=F100026) (B=F001700) (C=F100003) (D=F002168)
8 1 1E6B30-17550 YOKE, INNER 1 1 1 1
9 1 1E6B30-17600 ARM,CD 1 1 1 1
9-1 1 1E6B30-17601 ARM,CD 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
9-2 1 1E6B30-17850 ARM, CD 1 1 1 1 S
(A=F000642) (B=F000642) (C=F000780) (D=F000780)
10 1 22217-120000  WASHER, SPRING 12 3 3 3 3
10-1 1 22217-120000 WASHER, SPRING 12 1 1 1 1 K
(A=F000642) (B=F000642) (C=F000780) (D=F000780)
11 1 22242-000400 RING, 40 1 1 1 1
12 1 22252-000370  RING, 37 4 4 4 4
12-1 1 22252-000421  CIRCLIP 42 4 4 4 4 S
(A=F000642) (B=F000642) (C=F000780) (D=F000780)
13 1 22252-000401 RING, 40 2 2 2 2
14 1 22252-000621 RING, 62 1 1 1 1
15 1 22252-000801  CIRCLIP 80-H 2 2 2 2
16 1 22551-070500  KEY, 7X 50 1 1 1 1
17 1 24104-062034  BEARING, BALL 6203UU 2 2 2 2
18 1  24104-062064  BEARING, BALL 6206UU 1 1 1 1
19 1 24104-062084  BEARING, BALL 6208UU 2 2 2 2
20 1 24104-063014  BEARING, BALL 6301UU 2 2 2 2
20-1 1  24104-063024  BEARING, BALL 6302UU 2 2 2 2 S
(A=F000642) (B=F000642) (C=F000780) (D=F000780)
21 1 26013-100252 BOLT, M10X 25 3 3 3 3
22 1 26116-120602 BOLT, M12X 60 PLATED 1 1 1 1
23 1 26717-120002 NUT, M12 3 3 3 3
23-1 1 26717-120002 NUT, M12 1 1 1 1 K
(A=F000642) (B=F000642) (C=F000780) (D=F000780)

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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. (A=AWT0 (D)=AW82G
Fig.23. REAP EDGE DRIVE Sanisl o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
24 1 26737-140002 NUT, M14 2 2 2 2
24-1 1 26737-140002 NUT, M14 1 1 1 1 K
(A=F100026) (B=F001700) (C=F100003) (D=F002168)
25 1 22217-140000 WASHER, SPRING 14 1 1 1 1
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
26 1 22217-140000 WASHER, SPRING 14 2 2 2 2
(A=F000642) (B=F000642) (C=F000780) (D=F000780)
27 1 26717-140002 NUT, M14 2 2 2 2 w
(A=F000642) (B=F000642) (C=F000780) (D=F000780)
28 1  24430-204206 SEAL, OIL VC204206 4 4 4 4
(A=F000654) (B=F000654) (C=F000794) (D=F000794)
29 1 22117-140000 WASHER, 14 1 1 1 1
(A=F100026) (B=F001700) (C=F100003) (D=F002168)
Yoy 2327 M43
Remarks
(1)D=No0.3, 9-1 : 47mm, No.3-1 & 9-2 : 52mm.
(2)D=No0.7 : 12mm, No.7-1 : 15mm. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.24. DIVIDER Ao o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-18001 BRACKET, DIVIDER L 1 1
1-1 1 1E6B30-18002 BRACKET, DIVIDER L 1 1 N
(A=F000045) (B=F000047)
1-2 1 1E6B30-18003 BRACKET, DIVIDER L 1 1 N
(A=F000387) (B=F000387)
2 1 1E6B30-18200 BRACKET, DIVIDER R 1 1
2-1 1 1E6B30-18201 BRACKET, DIVIDER R 1 1 N
(A=F000045) (B=F000047)
3 1 1E6B30-18400 DIVIDER, L 1 1 1 1
4 1 1E6B30-18600 DIVIDER, R 1 1 1 1
5 1 22137-080000 WASHER, 8 10 10 10 10
6 1 22137-100000 WASHER, 10 4 4 4 4
7 1 22217-080000 WASHER, SPRING 8 10 10 10 10
8 1 22217-100000 WASHER, SPRING 10 4 4 4 4
9 1 26014-100202 BOLT, M10X 20 8 8 8 8
10 1  26487-080202 BOLT, M8X20 10 10 10 10
11 1 26487-100253 BOLT, M10X25 4 4 4 4
12 1 26717-080002 NUT, M8 10 10 10 10
13 1 26717-100002 NUT, M10 4 4 4 4
14 1 1E6B30-18001-1 BRACKET, DIVIDER L 1 1
14-1 1 1E6B30-18002-1 BRACKET, DIVIDER L 1 1 N
(C=F000005) (D=F000023)
14-2 1 1E6B30-18003-1 BRACKET, DIVIDER L 1 1 N
(C=F000605) (D=F000605)
14-3 1 1E6B30-18003 BRACKET, DIVIDER L 1 1 S
(C=*2014.07.) (D=+2014.07.)
15 1 1E6B30-18200-1 BRACKET, DIVIDER R 1 1
15-1 1 1E6B30-18201-1 BRACKET, DIVIDER R 1 1 N
(C=F000005) (D=F000023)
15-2 1 1E6B30-18201 BRACKET, DIVIDER R 1 1 S
(C=+2014.07.) (D=+2014.07.)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.25. COVER(REEL) Ao orawsze
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-19300 COVER, REEL 1 1 1 1
2 1 1E6B30-19400 STAY, DRIVE COVER A 1 1 1 1 w
(C=+2014.07.) (D=+2014.07.)
3 1 1E6B30-19420 COVER, DRIVE PF 1 1 1 1 W
(C=*2014.07.) (D=*2014.07.)
4 1 26014-080162 BOLT, M8X 16 4 4 4 4
5 1 26014-080202 BOLT, M8X 20 5 5 5 5
6 1 1E6B30-19400-1 STAY, DRIVE COVERA 1 1 Z
(C=*2014.07.) (D=*2014.07.)
7 1 1E6B30-19420-1 COVER, DRIVE PF 1 1 z
(C=*2014.07.) (D=+2014.07.)

3

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.26. SIDE COVER(PF R)

g_%y 3 1(6)

@www.HeWeParts.com

1-2(6-2)

OCNP5-M60503  Fig.26

(A)=AWT0 (D)=AW82G
(B)=AW70G (E)=
(C)=Aw82 F=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E6B30-19700 COVER, PF SIDER 1 1
1-1 1 1E6B30-19701 COVER, PF SIDER 1 1 N
(A=F000157) (B=F000765)
1-2 1 1E6B30-19910 COVER,PF SIDER 1 1 S
(A=*2014.07.) (B=*2014.07.)
2 1 1E6B30-19800 GUIDE, PF 1 1
2-1 1 1E6B30-19850 GUIDE, PF 1 1 N
(A=F000045) (B=F000047)
2-2 1 1E6B30-19851 GUIDE, PF 1 1 N
(A=F000109) (B=F000228)
3 1 22157-080000 WASHER, 8 4 4 4 4
3-1 1 22157-080000 WASHER, 8 6 6 6 6 K
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)
4 1 26013-080162 BOLT, M8X 16 4 4 4 4
4-1 1 26013-080252 BOLT, M8X 25 6 6 6 6 K
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)
5 1 26014-100252 BOLT, M10X 25 2 2 2 2
6 1 1E6B30-19700-1 COVER, PF SIDER 1 1
6-1 1 1E6B30-19701-1 COVER, PF SIDE R 1 1 N
(C=F100003) (D=F000913)
6-2 1 1E6B30-19910 COVER,PF SIDER 1 1 S
(C=*2014.07.) (D=*2014.07.)
7 1 1E6B30-19800-1 GUIDE, PF 1 1
7-1 1 1E6B30-19850-1 GUIDE, PF 1 1 N
(C=F000005) (D=F000023)
7-2 1 1E6B30-19851-1 GUIDE, PF 1 1 N
(C=F000244) (D=F000244)
7-3 1 1E6B30-19851 GUIDE, PF 1 1 S
(C=*2014.07.) (D=*2014.07.)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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(A=F000317) (B=F000317) (C=F000400) (D=F000400)
26116-100252 BOLT, M10X 25 PLATED

26737-160002 NUT, M16
26777-160002 NUT, LOCK M16 1 1 1 1

H
-
-
-

; A)=AW70 D)=AW82G
Fig.27. RAKE-IN DRIVE Ao o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-21000 SPROCKET, PFA 1 1 1 1
2 1 1E6B30-21200 PLATE, TENSION 1 1 1 1
2-1 1 1E6B30-21201 PLATE, TENSION 1 1 1 1 N
(A=*2014.07.) (B=*2014.07.) (C=+2014.07.) (D=+2014.07.)
3 1 1E6B30-36560 COLLAR, (16.5X45X8 1 1 1 1
4 1 22157-100000 WASHER, 10 2 2 2 2
5 1 22217-100000 WASHER, SPRING 10 2 2 2 2
6 1 22551-070350 KEY, 7X 35 1 1 1 1
7 1 25210-500810 CHAIN, 50X 81 1 1 1 1
7-1 1 1E6B30-21040 CHAIN, 50X81 1 1 1 1 N
1
1
1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.28. AUGER

11(12)

@www.HeWeParts.com

1(2)

O0CNP5-M60503  Fig.28

(A)=AWT0 (D)=AW82G
(B)=AW70G (E)=
(C)=Aw82 F=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E6B35-23000 AUGERASSY, S PF 1 1
1-1 1 1E6B35-23001 AUGERASSY, S PF 1 1 N
(A=F000045) (B=F000047)
1-2 1 1E6B35-23004 AUGERASSY, S PF 1 1 N
(A=F000121) (B=F000684)
1-3 1 1E6B35-23050 AUGERASSY, S PF 1 1 N
(A=F000157) (B=F000831)
1-4 1 1E6B35-23051 AUGERASSY, S PF 1 1 N
(A=F100026) (B=F001500)
2 1 1E6B30-23000 AUGERASSY, S PF 1 1
2-1 1 1E6B30-23001-1 AUGER ASSY, S PF 1 1 N
(C=F000005) (D=F000023)
2-2 1 1E6B30-23003-1 AUGER ASSY, S PF 1 1 N
(C=F000780) (D=F000780)
2-3 1 1E6B30-23004-1 AUGER ASSY, S PF 1 1 N
(C=F000794) (D=F000794)
2-4 1 1E6B30-23050 AUGERASSY, S PF 1 N
(D=F000914)
2-5 1 1E6B30-23051 AUGERASSY, S PF 1 1 N
(C=F100003) (D=F001976)
2-6 1 1E6B35-23051 AUGERASSY, S PF 1 1 S
(C=*2014.07.) (D=*2014.07.)
3 2 1E6B30-22000 AUGER, S PLATFORM 1 1
3-1 2 1E6B30-22001 AUGER, S PLATFORM 1 1 N
(A=F000045) (B=F000047)
3-2 2 1E6B30-23060 AUGER, S PLATFORM 1 1 N
(A=F000157) (B=F000831)
4 2 1E6B30-22000-1 AUGER, S PLATFORM 1 1
4-1 2 1E6B30-22001-1 AUGER, S PLATFORM 1 1 N
(C=F000005) (D=F000023)
4-2 2 1E6B30-23060-1 AUGER, S PLATFORM 1 N
(D=F000914)
4-3 2 1E6B30-23060 AUGER, S PLATFORM 1 1 S
(C=+2014.07.) (D=*2014.07.)
5 2 1E6B30-22280 COVER, CLEANING A 4 4 4 4
6 2 1E6B30-22310 COVER, CLEANING B 2 2 2 2
7 2 1E6B30-22350 BOLT, 6X16 44 44 44 44
7-1 2 1E6B30-22351 BOLT, 6X16 44 44 44 44 N
(A=F000642) (B=F000642) (C=F000780) (D=F000780)
7-2 2 1S7596-17080 BOLT, M6X16 11T 44 44 44 44 R
(A=F000121) (B=F000684) (C=F000794) (D=F000794)
8 2 1E6B30-22400 GUIDE, FINGER 10 10 10 10
9 2 1E6B30-22410 FINGER 10 10 10 10
10 2 1E6B30-22420 BEARING,FINGER 10 10 10 10
10-1 2 1E6B30-22421 BEARING,FINGER 10 10 10 10 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
11 2 1E6B30-22500 SHAFT ASSY,ADJUST S 1 1
11-1 2 1E6B30-22501  SHAFT ASSY,ADJUST S 1 1 S
(A=F000045) (B=F000047)
11-2 2 1E6B30-22502 SHAFT ASSY,ADJUST S 1 1 N
(A=F000121) (B=F000654)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.28. AUGER

@www.HeWeParts.com

1(2)

O0CNP5-M60503  Fig.28

(A)=AWT0 (D)=AW82G
(B)=AW70G (E)=
(C)=Aw82 F=
No. Lewv. Parts No. Description ' |
A B € O E ¢
12 2 1E6B30-22500-1 SHAFT ASSY,ADJUST S 1 1
12-1 2 1E6B30-22501-1 SHAFT ASSY,ADJUST S 1 1 S
(C=F000005) (D=F000023)
12-2 2 1E6B30-22502-1 SHAFT ASSY,ADJUST S 1 1 N
(C=F100003) (D=F000794)
13 2 1E6B30-22530 DRIVER, FINGER 5 5 5 5
14 2 1E6B30-22540 SHAFT, FINGER INNER 1 1 1 1
14-1 2 1E6B30-22541  SHAFT, FINGER INNER 1 1 1 1 N
(A=F000121) (B=F000654) (C=F100003) (D=F000794)
15 2 1E6B30-22550  SHAFT, INNER 3 3 3 3
15-1 2 1E6B30-22551  SHAFT, INNER 3 3 3 3 N
(A=F000121) (B=F000654) (C=F100003) (D=F000794)
16 2 1E6B30-22560 SHAFT, FINGER INNER 1 1 1 1
16-1 2 1E6B30-22561  SHAFT, FINGER INNER 1 1 1 1 N
(A=F000121) (B=F000654) (C=F100003) (D=F000794)
17 2 1E6B30-22580 FLANGE, FINGER 50 3 3 3 3
17-1 2 1E6B30-22680 CASE, BB6205 3 3 3 3 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
18 2 1E6B30-22600 CONNECTOR 1 1 1 1
19 2 1E6B30-22610 BOLT, FINGERA 5 5 5 5
19-1 2 1E6B30-22611 BOLT, FINGER A 5 5 5 N
(A=F000121) (B=F000654) (D=F000794)
19-2 2 1E6B30-22612 BOLT, FINGER A 5 5 5 5 N
(A=F100026) (B=F001500) (C=F100003) (D=F001976)
20 2 1E6B30-22620 BOLT, FINGER B 1 1 1 1
20-1 2 1E6B30-22621 BOLT, FINGER B 1 1 1 1 N
(A=F000121) (B=F000654) (C=F100003) (D=F000794)
21 2 22137-060000 WASHER, 6 20 20 20 20
22 2 22217-060000 WASHER, SPRING 6 44 44 44 44
23 2 22217-120000 WASHER, SPRING 12 6 6 6 6
24 2 24104-062054 BEARING, BALL 6205UU 3 3 3 3
25 2 24550-020150 BUSH, 20X15 2 2 2 2
26 2 26014-080162 BOLT, M8X 16 6 6 6 6
26-1 2  26013-080162 BOLT, M8X 16 6 6 6 6 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
27 2 26717-060002 NUT, M6 20 20 20 20
28 2 26717-120002 NUT, M12 6 6 6 6
29 2 26777-160002 NUT, LOCK M16 10 10 10 10
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.29. ADJUST

O0CNP5-M60503  Fig.29

2(14) 13

3-1(15-1)

@www.HeWeParts.com

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-22700 SHAFT, PFA 1 1 1 1
1-1 1 1E6B30-22701 SHAFT, PFA 1 1 1 1 N
(A=F000550) (B=F000550) (C=F000721) (D=F000721)
2 1 1E6B30-22720 STAY, PFA 1 1
3 1 1E6B30-22750 HANGER, AUGER L 1 1
3-1 1 1E6B30-22751 HANGER, AUGER L 1 1 S
(A=F000045) (B=F000047)
3-2 1 1E6B30-22730 HANGER, AUGER L 1 1 S
(A=F000462) (B=F000462)
3-3 1 1E6B30-22731 HANGER, AUGER L 1 1 N
(A=F000462) (B=F000462)
4 1 1E6B30-22761 HANGER, AUGER R 1 1
4-1 1 1E6B30-22762 HANGER, AUGER R 1 1 S
(A=F000462) (B=F000462)
5 1 1E6B30-22800 PLATE, PFAPROTECT 2 2
6 1 1E8559-29130 COLLAR, 10.5X28X4.5 2 2 2 2
6-1 1 1E8559-29130 COLLAR, 10.5X28X4.5 1 1 1 1 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
6-2 1 1E8559-29130 COLLAR, 10.5X28X4.5 1 1 1 1 z
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
7 1 22252-000721 RING, 72 2 2 2 2
8 1 24104-063064  BEARING, BALL 6306UU 1 1 1 1
9 1 26013-100252 BOLT, M10X 25 2 2 2 2
9-1 1  26014-100252 BOLT, M10X 25 2 2 2 2 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
9-2 1 26014-100302 BOLT, M10X 30 2 2 2 2 S
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
10 1 26013-100252 BOLT, M10X 25 4 4 4 4
11 1 26013-100252 BOLT, M10X 25 4 4 4 4
12 1 26013-120302 BOLT, M12X 30 4 4 4 4
13 1 26013-120302 BOLT, M12X 30 4 4 4 4
14 1 1E6B30-22720-1 STAY, PFA 1 1
15 1 1E6B30-22750-1 HANGER, AUGER L 1 1
15-1 1 1E6B30-22751-1 HANGER, AUGER L 1 1 S
(C=F000005) (D=F000023)
15-2 1 1E6B30-22730-1 HANGER, AUGER L 1 1 S
(C=F000721) (D=F000721)
15-3 1 1E6B30-22731-1 HANGER, AUGER L 1 1 N
(C=F000721) (D=F000721)
15-4 1 1E6B30-22731 HANGER, AUGER L 1 1 S
(C=*2014.07.) (D=*2014.07.)
16 1 1E6B30-22761-1 HANGER, AUGER R 1 1
16-1 1 1E6B30-22762-1 HANGER, AUGER R 1 1 S
(C=F000721) (D=F000721)
16-2 1 1E6B30-22762 HANGER, AUGER R 1 1 S
(C=*2014.07.) (D=*2014.07.)
17 1 1E6B30-22800-1 PLATE, PFAPROTECT 2 2
18 1 1E6B30-22740-1 PLATE, ADJUST 1 1 W
(C=F000005) (D=F000023)
18-1 1 1E6B30-22850-1 BASE, ADJUSTB 1 1 S

(C=F000721)

(D=F000721)

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.29. ADJUST Ao o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
18-2 1 1E6B30-22850 BASE, ADJUST B 1 1 S
(C=*2014.07.) (D=*2014.07.)
19 1 1E6B30-22740 PLATE, ADJUST 1 1 W
(A=F000045) (B=F000047)
19-1 1 1E6B30-22850 BASE, ADJUST B 1 1 S
(A=F000462) (B=F000462)
20 1 26116-100654 BOLT, M10X 65 PLATED 1 1 1 1
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
21 1 26717-100002 NUT, M10 1 1 1 1
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
22 1 26116-100654 BOLT, M10X 65 PLATED 1 1 1 1 w
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
23 1 26116-100654 BOLT, M10X 65 PLATED 1 1 1 1 w
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
24 1 26717-100002 NUT, M10 2 2 2 2 W
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
2014) 13 25 1 26717-100002  NUT, M10 2 2 2 2 w
(A=F000462) (B=F000462) (C=F000721) (D=F000721)

3-1(15-1)

3(15)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

§/
T
9
Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.30. GUIDE(CROP) Ao orawsze
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) (R

1 1 1E6B30-22900 GUIDE, CROP 2 2 2 2 w
(C=*2014.07.) (D=*2014.07.)

2 1 22137-060000 WASHER, 6 6 6 6 6

3 1 22217-060000 WASHER, SPRING 6 6 6 6 6

4 1 26717-060002 NUT, M6 6 6 6 6

5 1 1E6B30-22900-1 GUIDE, CROP 2 2 Z
(C=+2014.07.) (D=+2014.07.)

18

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.31. DRIVE(FH 1)

OCNP5-M60503 Fig.31

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-13420 SPACER, 30.2X2 1 1 1 1 z

(A=F000045) (B=F000047) (C=F000005)

(D=F000023)

2 1 1E6B30-26010 COVER, FH SHAFT A 1 1 1 1
2-1 1 1E6B30-26011 COVER, FH SHAFT A 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
2-2 1 1E6B30-26011 COVER, FH SHAFT A 1 1 1 1 z
(A=*2014.07.) (B=+2014.07.) (C=*2014.07.) (D=*2014.07.)
3 1 1E6B30-26020 COVER, FH SHAFT B 1 1 1 1 Z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4 1 1E6B30-26030 COVER, FH SHAFT C 1 1 1 1 z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
5 1 1E6B30-26040 COLLAR, 32X42X24.3 1 1 1 1
6 1 1E6B30-26100 SHAFT, FH CONVEYER 1 1 1 1
6-1 1 1E6B30-26101 SHAFT, FH CONVEYER 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
6-2 1 1E6B30-26990 SHAFT, FH CONVEYER 1 1 1 1 N
(A=F000317) (B=F000317) (C=F000372) (D=F000372)
6-3 1 1E6B30-26102 SHAFT, FH CONVEYER 1 1 1 1 S
(A=F000336) (B=F000336) (C=F000535) (D=F000535)
7 1 1E6B30-26150 SPROCKET, 28T 2 2 2 2
7-1 1 1E6B30-26151 SPROCKET, 28T 2 2 2 2 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
7-2 1 1E6B30-26152 SPROCKET, 28T 2 2 2 2 N
(A=F000109) (B=F000219) (C=F000211) (D=F000211)
8 1 1E6B30-26160 BOLT,M10 2 2 2 2
9 1 22242-000300 RING, 30 1 1 1 1
10 1 22242-000380 RING, 38 2 2 2 2 Z
(A=F000336) (B=F000336) (C=F000535) (D=F000535)
11 1 22252-000621 RING, 62 1 1 1 1
12 1 22551-070300 KEY, 7X 30 2 2 2 2
13 1 22693-320961  RIVET, 3.2X 9.6 4 4 4 4
13-1 1 22693-320961  RIVET, 3.2X 9.6 3 3 3 3 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
13-2 1 22693-320641 RIVET, 3.2X 6.4 4 4 4 4 S
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)
14 1 24104-062064  BEARING, BALL 6206UU 2 2 2 2
15 1 26757-100002 NUT, LOCK M10 2 2 2 2
16 1 1E6B30-26000 COVER,FH SHAFT B 1 1 1 1 w
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
16-1 1 1E6B30-27010 COVER,FH SHAFT A 1 1 1 1 S
(A=*2014.07.) (B=+2014.07.) (C=*2014.07.) (D=*2014.07.)
17 1 1E6B30-26170 COLLAR, FH SHAFT L 1 1 1 1 W
(A=F000336) (B=F000336) (C=F000535) (D=F000535)
18 1 1E6B30-26180 COLLAR, FH SHAFTR 1 1 1 1
(A=F000336) (B=F000336) (C=F000535) (D=F000535)
19 1 1E6B30-27020 PLATE,FH SHAFT B 2 2 2 2
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)
20 1 1E6B30-27040 PLATE,FH SHAFT C 3 3 3 3 w
(A=*2014.07.) (B=+2014.07.) (C=*2014.07.) (D=*2014.07.)
21 1 26014-060202 BOLT, M6X 20 6 6 6 6 w
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)

@www.HeWeParts.com

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <=5 New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.32. DRIVE(FH 2) E‘B\;zm;ge EE;EAWBZG
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
g> 13 A (B (©) () () (F)

1 1 1E6B30-26230 BUSH, TENSION 17 2 2 2 2
12 2 1 1E6B30-26240 BOLT, ADJUSTING 11 1 1
7 3 1 1E6B30-26280  PLATE, ADJUSTING 1 1 1 1
3 Fig. 13 8 y 4 1 1E6B30-36530 SPROCKET, 13 TENSION 2 2 2 2
10 g 5 1 1E6B30-36560 COLLAR, (16.5X45X8 101 1 1
6 6 1 1E6B30-36570 SPROCKET, 21T 1 1 1 1
7 1 22217-120000 WASHER, SPRING 12 2 2 2 2
8 1 22252-000401  RING, 40 2 2 2 2
9 1 22551-070250  KEY, 7X 25 1 1 1 1
10 1 24104-062034  BEARING, BALL 6203UU 2 2 2 2
11 1 25210-501240  CHAIN, 50 X 124 1 1 1 1
12 1 26116-120702  BOLT, M12X 70 PLATED 2 2 2 2
13 1 26717-100002  NUT, M10 2 2 2 2
14 1 26737-160002  NUT, M16 11 1 1
15 1 26777-160002  NUT, LOCK M16 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.33. COVER(CHAIN FH) Ao orawsze
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
2 A B () O (E) (R
3 —g 1 1 1E6B30-26501 COVER, CHAIN FH 1 1
1-1 1 1E6B30-26502 COVER, CHAIN FH 1 1 N
(A=F000046) (B=F000047)
1(4) 2 1 1E6B30-26600 MOLD, 100 1 1 1 1 A
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
3 1 26014-080162 BOLT, M8X 16 4 4 4 4
4 1 1E6B30-26501-1 COVER, CHAIN FH 1 1
4-1 1 1E6B30-26502-1 COVER, CHAIN FH 1 1 N
(C=F000005) (D=F000023)
4-2 1 1E6B30-26502 COVER, CHAIN FH 1 1 S
(C=*2014.07.) (D=+2014.07.)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.34. DRUM(FH) -swro O)-aweze
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E6B30-27100 DRUM, FH 1 1 1 1
1-1 1 1E6B30-27101 DRUM, FH 1 1 1 1 N
(A=F000121) (B=F000654) (C=F000794) (D=F000794)

2 1 1E6B30-27130 FLANGE, FH DRUM 2 2 2 2

3 1 1E6B30-27200 FLANGE, FH DRUM 2 2 2 2
3-1 1 1E6B30-27201 FLANGE, FH DRUM 2 2 2 2 N

(A=F000045) (B=F000047) (C=F000005) (D=F000023)

4 1 1E6B30-27300 SHAFT, FH DRUM 1 1 1 1

5 1 1E6B30-27350 BOLT, FH TENSION 2 2 2 2

6 1 1E6B30-27380 FLANGE 2 2 2 2

7 1 1E8559-75030 SPACERS5 2 2 2 2

8 1 22137-080000  WASHER, 8 2 2 2 2

9 1 22252-000521 RING, 52 2 2 2 2

10 1 24104-062054  BEARING, BALL 6205UU 2 2 2 2

11 1 26013-100252 BOLT, M10X 25 8 8 8 8

12 1 26014-080202 BOLT, M8X 20 2 2 2 2

13 1 26014-080252 BOLT, M8X 25 8 8 8 8

14 1 26717-080002 NUT, M8 4 4 4 4

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.35. CHAIN(CONVEYER) Ao orawsze
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R

1 1 1E6B30-27600 CHAIN, FEEDER 59L 2 2 2 2
2 2 1E6B30-27610 PLATE, JOINT LINK 2 2 2 2
3 2 1E6B30-27620 CLIP, JOINT 2 2 2 2
4 2 1E6B30-27630 JOINT 2 2 2 2
5 2 1E6B30-27640 LINK, OFF-SET 2 2 2 2
6 2 22417-200100 COTTER PIN 2.0X10 2 2 2 2
7 1 1E6B30-27650 SLAT, FEEDER 10 10 10 10
8 1 26116-080162 BOLT, M8X 16 PLATED 40 40 40 40
9 1 26346-080002 NUT, M8 40 40 40 40

4

|

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.36. METAL(FH SHEET)

O0CNP5-M60503  Fig.36

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description '
A B € O E ¢
1 1 1E6B30-27700 SHEET, METAL RUBBER 1 1 1 1
1-1 1 1E6B30-27701 SHEET, METAL RUBBER 1 1 1
(A=F100026) (B=F001420) (D=F001883)
1-2 1 1E6B30-27702 SHEET, METAL RUBBER 1 1 1 1
(A=F100033) (B=F100095) (C=F100003) (D=F002339)
2 1 1E6B30-27710 PLATE, SHEET METAL 1 1 1 1
2-1 1 1E6B30-27711  PLATE, SHEET METAL 1 1 1 1
(A=F100026) (B=F001420) (C=F100011) (D=F001883)
3 1 22137-080000  WASHER, 8 4 4 4 4
4 1 22217-080000 WASHER, SPRING 8 4 4 4 4
5 1 26717-080002 NUT, M8 4 4 4 4

@www.HeWeParts.com

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.37. FEEDER HOUSE
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@www.HeWeParts.com

-
2(7) \

OCNP5-M60503 Fig.37

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E6B30-28001 HOUSE, FEEDER 1 1
1-1 1 1E6B30-28002 HOUSE, FEEDER 1 1 N
(A=F000045) (B=F000047)
1-2 1 1E6B30-28003 HOUSE, FEEDER 1 1 N
(A=F000047) (B=F000049)
2 1 1E6B30-28700 COVER, FH UPPER 2 2
3 1 22217-160000 WASHER, SPRING 16 2 2 2 2
4 1 26014-080162 BOLT, M8X 16 12 12 12 12
4-1 1 26014-080162 BOLT, M8X 16 8 8 8 8 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
5 1 26156-160352 BOLT, M16X 35 PLATED 2 2 2 2
6 1 1E6B30-28001-1 HOUSE, FEEDER 1 1
6-1 1 1E6B30-28002-1 HOUSE, FEEDER 1 1 N
(C=F000005) (D=F000023)
6-2 1 1E6B30-28003-1 HOUSE, FEEDER 1 1 N
(C=F000007) (D=F000025)
6-3 1 1E6B30-28003 HOUSE, FEEDER 1 1 S
(C=*2014.07.) (D=*2014.07.)
7 1 1E6B30-28700-1 COVER, FH UPPER 2 2
8 1 1E6B30-28570-1 SCRAPER, FH 2 2 w
(C=F000005) (D=F000023)
8-1 1 1E6B30-28570 SCRAPER, FH 1 1 S
(C=*2014.07.) (D=*2014.07.)
9 1 1E6B30-28570 SCRAPER, FH 2 2
(A=F000045) (B=F000047)
10 1 22137-080000 WASHER, 8 4 4 4 4
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
10-1 1 22157-080000 WASHER, 8 4 4 4 4 S
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
11 1 22217-080000 WASHER, SPRING 8 4 4 4 4 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
12 1 26717-080002 NUT, M8 4 4 4 4 w

(A=F000045)

(B=F000047) (C=F000005)

(D=F000023)

Yes

N:Old $=5 New, Q:0ld $ 25

Yes'

Yes

New, R:0Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

Yes'
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Fig.38. FITTING(FH)

O0CNP5-M60503  Fig.38

Remarks

(1)L=No0.3 : 952mm, No.3-1 : 943mm.
(2)D=N0.10-1 : 42mm, No.10-2 : 40mm.
(3)D=N0.13-1 : 76mm, No.13-2 : 79mm.

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-26701 LEVERASSY, SWITCH 1 1 1 1
1-1 1 1E6B30-26702 LEVERASSY, SWITCH 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
2 1 1E6B30-26741 FULCRUM, SWITCH 1 1 1 1
2-1 1 1E6B30-26742 FULCRUM, SWITCH 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
3 1 1E6B30-26820 ROD, SWITCH 1 1 1 1
3-1 1 1E6B30-26821 ROD, SWITCH 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4 1 1E6B30-26840 ARMASSY, SWITCHB 1 1 1 1
4-1 1 1E6B30-26841 ARMASSY, SWITCHB 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
5 1 1E6B30-26870 ARMASSY, SWITCHA 1 1 1 1
5-1 1 1E6B30-26610 ARMASSY, SWITCHA 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
6 1 1E6B30-26890 SPRING, 13.5X89 1 1 1 1 z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
7 1 1E6B30-26900 GEAR, BEVEL 17A 1 1 1 1
7-1 1 1E6B30-26901 GEAR, BEVEL 19 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
8 1 1E6B30-26910 GEAR, BEVEL 17B 1 1 1 1
8-1 1 1E6B30-26911 GEAR, BEVEL 17 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
9 1 1E6B30-26920 GEAR, BEVEL 17C 1 1 1 1
9-1 1 1E6B30-26921  SHAFT, INPUT 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
9-2 1 1E6B30-26922  SHAFT, INPUT 1 1 1 1 S
(A=F000336) (B=F000336) (C=F000535) (D=F000535)
9-3 1 1E6B30-26923  SHAFT, INPUT 1 1 1 1 N
(A=F000550) (B=F000550) (C=F000721) (D=F000721)
10 1 1E6B30-26930 CLUTCH, SLIDE 1 1 1 1
10-1 1 1E6B30-26950 CLUTCH, SLIDE 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
10-2 1 1E6B30-26951 CLUTCH, SLIDE 1 1 1 1 S
(A=F000109) (B=F000219) (C=F000211) (D=F000211)
11 1 1E6B30-26940 SHAFT, SWITCH FORK 1 1 1 1 Z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
12 1 1E6B30-28900 HOLDER, FH 1 1 1 1
12-1 1 1E6B30-28901 HOLDER, FH 1 1 1 1 S
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
13 1 1E6B30-28920 HOLDER,FHL 1 1 1 1
13-1 1 1E6B30-28910 HOLDER, FHL 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
13-2 1 1E6B30-28911 HOLDER,FHL 1 1 1 1 S
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
14 1 1E6B30-28930 HOLDER ASSY, BEARING 1 1 1 1
14-1 1 1E6B30-28931 HOLDER ASSY, BEARING 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
15 1 22137-080000 WASHER, 8 2 2 2 2
16 1 22157-060000 WASHER, 6 1 1 1 1 z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)

Yes

Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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O0CNP5-M60503  Fig.38

Fig.38. FITTING(FH) -awo (rAwe2
(C)=AWS82 =
No. Lewv. Parts No. Description ' |
A B () DO () (A
17 1 22217-160000 WASHER, SPRING 16 8 8 8 8
18 1 22242-000280 RING, 28 1 1 1 1 A
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
19 1 22252-000721  RING, 72 1 1 1 1
19-1 1 22252-000801 CIRCLIP 80-H 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
20 1 22351-050040 PIN, SPRING 5.0X40 1 1 1 1
20-1 1 22351-050032 PIN, SPRING 5.0X32 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
21 1 22417-200160 PIN, COTTER 2.0X16 2 2 2 2
22 1 24104-060084 BEARING, BALL 6008UU 1 1 1 1
23 1 24104-062074 BEARING, BALL 6207UU 1 1 1 1
24 1 24104-063064 BEARING, BALL 6306UU 2 2 2 2
24-1 1 24104-062084 BEARING, BALL 6208UU 2 2 2 2 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
25 1 24761-060000 NIPPLE, GREASE MT6X1 2 2 2 2 A
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
26 1 26013-060122 BOLT, M6X 12 1 1 1 1 Z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
27 1 26014-080162 BOLT, M8X 16 2 2 2 2
27-1 1 26014-080202 BOLT, M8X 20 2 2 2 2 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
28 1 26014-080202 BOLT, M8X 20 4 4 4 4
29 1 26156-160452 BOLT, M16X 45 PLATED 8 8 8 8
30 1 27260-620002 PLUG, 62 1 1 1 1 Z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
31 1 1E6B30-26650 SHIFTER ASSY, CHANGE 1 1 1 1 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
31-1 1 1E6B30-26651 SHIFTER ASSY, CHANGE 1 1 1 1 N
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
312 1 1E6B30-26652 SHIFTER ASSY, CHANGE 1 1 1 1 N
(A=F000075) (B=F000088) (C=F000034) (D=F000039)
32 1 1E6B30-26680 FORK, SHIFT 1 1 1 1 w
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
33 1 1E6B30-26690 SHAFT, 15X98 1 1 1 1 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
34 1 1E6B30-26960 BUSH, CLUTCH FORK 1 1 1 1 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
35 1 1E6B00-62350 STOPPER, TENS.SHAFT 1 1 1 1 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
36 1 22351-030320 SPRING PIN 3X32 1 1 1 1 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
37 1 22351-030032 PIN, SPRING 3.0X32 1 1 1 1
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
38 1 22351-050032 PIN, SPRING 5.0X32 1 1 1 1
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
39 1  24550-018200 BUSH, 18X20 1 1 1 1
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
40 1 26014-060162 BOLT, M6X 16 2 2 2 2 W
?1';[3\?;5_3 - g52mm, No.3-1 : 843mm. (A=F000045) (B=F000047) (C=F000005) (D=F000023)
(2)D=No.10-1 - 42mm, No.10-2 : 40mm. 41 1 24311000140 _ O-RING, 1AP14.0 11 1 1 W

(3)D=N0.13-1 : 76mm, No.13-2 : 79mm.

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.38. FITTING(FH) Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
42 1 24550-070300 BUSH, 70X30 2 2 2 2 w
(A=F000047) (B=F000049) (C=F000007) (D=F000025)

Remarks
(1)L=No.3: 952mm, No.3-1 : 943mm.

(2)D=No0.10-1 : 42mm, N0.10-2 : 40mm.
(3)D=N0.13-1 : 76mm, N0.13-2 : 79mm. N:OId%‘TSNeW, O:OIdL‘L»New, R:OId =5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.39. PIPE(PF)

¢

@www.HeWeParts.com

Fig.21

Fig. 21

- 13

Fig. 21

26T g4t

34 35

Fig.2

O0CNP5-M60503  Fig.39

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-29100 FULCRUM, CYLINDER R 1 1 1 1
2 1 1E6B30-29150 FULCRUM, CYLINDER L 1 1 1 1
3 1 1E6B30-29200 CYLINDER,REEL LIFT L 1 1 1 1
4 2 1E6B30-29210 BRACKET,ROD L 1 1 1 1
5 2 1E6B30-29220 CYLINDER 1 1 1 1
6 2  1E6B30-29250 ROD,CYLINDER L 1 1 1 1
7 2 1E6B30-29280 ROD-SEAL, 18 1 1 1 1
8 2 1E6B30-29300 SCRAPER, 18 1 1 1 1
9 2 1E6B30-29310 ADJUSTER 1 1 1 1
10 2 24311-000180 O-RING, 1AP18.0 1 1 1 1
11 2 24311-000360 O-RING, 1AP36.0 1 1 1 1
12 2 26777-160002 NUT, LOCK M16 1 1 1 1
13 1 1E6B30-29400 CYLINDER,REELLIFTR 1 1 1 1
14 2 1E6B30-29220 CYLINDER 1 1 1 1
15 2 1E6B30-29310 ADJUSTER 1 1 1 1
16 2 1E6B30-29410 ROD,CYLINDERR 1 1 1 1
17 2  1E6B30-29420 BRACKET,ROD R 1 1 1 1
18 2 1E6B30-29430 ROD-SEAL, 22.4 1 1 1 1
19 2 1E6B30-29440 SCRAPER, 22.4 1 1 1 1
20 2 24311-000224 O-RING, 1AP22.4 1 1 1 1
21 2 24311-000360 O-RING, 1AP36.0 1 1 1 1
22 2 26777-160002 NUT, LOCK M16 1 1 1 1
23 1 1E6B30-29500 PIPE ASSY, FLARE L 1 1 1 1
23-1 1 1E6B30-29530 HOSE, HYD.04-1630 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
24 1 1E6B30-29600 PIPEASSY, FLARER 1 1 1 1
24-1 1 1E6B30-29540 HOSE, HYD.04-1300 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
25 1 1E6B30-29650  PIN, 14X55 2 2 2 2
26 1 1E6B30-29660 JOINT, M14-R1/4 4 4 4 4
26-1 1 23391-020000  JOINT, RGI-1/4 4 4 4 4 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
26-2 1 23391-020000  JOINT, RGI-1/4 3 3 3 3 K
(A=F000654) (B=F000654) (C=F100003) (D=F000794)
27 1 1E6B30-29680 CONNECTOR, RC1/4 1 1 1 1
28 1 22137-160000  WASHER, 16 2 2 2 2
29 1 22217-100000 WASHER, SPRING 10 6 6 6 6
30 1 22417-320320  PIN, COTTER 3.2X32 4 4 4 4
30-1 1 22417-400320  PIN, COTTER 4.0X32 4 4 4 4 N
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
31 1 22417-400320  PIN, COTTER 4.0X32 2 2 2 2
32 1  23393-020000  JOINT, 90RGI-1/4 1 1 1 1
33 1 26717-100002 NUT, M10 6 6 6 6
34 1 1E8559-66750 RUBBER 19 1 1 1 1
(A=F000654) (B=F000654) (C=F100003) (D=F000794)
35 1 1E8559-84960 CABLE BAND 250 1 1 1 1
(A=F000654) (B=F000654) (C=F100003) (D=F000794)
36 1  23394-020000 JOINT, 45RGI-1/4 1 1 1 1 W

(A=F000654)

(B=F000654)

(C=F100003) (D=F000794)

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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OCNP5-M60503 Fig.40

Fig.40. FRAME(THRESH) -swro O-Awsz
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-26600 MOLD, 100 1 1 1 1
1-1 1 1E6B30-26600 MOLD, 100 4 4 4 4 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
2 1 1E6B30-31000 FRAME, THRESH 1 1 1 1
2-1 1 1E6B30-31001 FRAME, THRESH 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
2-2 1 1E6B30-31002 FRAME, THRESH 1 1 1 1 N
(A=F000109) (B=F000262) (C=F000290) (D=F000290)
2-3 1 1E6B30-31003 FRAME, THRESH 1 1 1 1 N
(A=F000109) (B=F000267) (C=F000297) (D=F000297)
2-4 1 1E6B30-31004 FRAME, THRESH 1 1 1 1 N
(A=F000121) (B=F000426) (C=F000716) (D=F000716)
2-5 1 1E6B30-31005 FRAME, THRESH 1 1 1 N
(B=F000684) (C=+2013.09.) (D=F000811)
2-6 1 1E6B30-31006 FRAME, THRESH 1 1 1 1 N
(A=F100033) (B=F001124) (C=F100011) (D=F000839)
3 2 1E6B30-39200 FRAME, HORIZONTAL 1 1 1 1
4 2 1E6B30-44100 PLATE, WIND GUIDE 1 1 1 1
5 2 26014-080162 BOLT, M8X 16 12 12 12 12
6 2 26014-080202 BOLT, M8X 20 1 1 1 1
7 2 26014-100252 BOLT, M10X 25 6 6 6 6
8 1 22137-140000 WASHER, 14 7 7 7 7
9 1 22217-140000 WASHER, SPRING 14 7 7 7 7
10 1 26014-120302 BOLT, M12X 30 6 6 6 6
11 1 26156-140302 BOLT, M14X 30 PLATED 7 7 7 7
12 1 1E6B30-31360 PLATE, 30X50 2 2 2 2 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
13 1 1E6B30-32640 COVER, CLEANING 2 2 2 2
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
14 1 1E6B30-33650 PLATE, PLUG 1 1 1 1
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
14-1 1 1E6B30-33651 PLATE, PLUG 1 1 1 1 N
(A=F000109) (B=F000262) (C=F000290) (D=F000290)
15 1 22137-080000 WASHER, 8 4 4 4 4 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
16 1 22217-080000 WASHER, SPRING 8 4 4 4 4
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
17 1 26717-080002 NUT, M8 4 4 4 4
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
18 1 26014-080162 BOLT, M8X 16 8 8 8 8 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)

Fig. 120

Remarks

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OIdT”: New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

* _This item is applicable to [(A)=F100025][(B)=F001297][(C)=F100002][(D)=F000913] or previous machines(Refer to
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Fig.172. FRAME(THRESH)

25

Fig. 120

OCNP5-M60503 Fig.172

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |

A ® € O E @

Remarks

* This item is applicable to [(A)=F100026][(B)=F001298][(C)=F100003][(D)=F000914] or following machines

(Refer to Fig.40).

1 1 1E6B30-26600 MOLD, 100 4 4 4 4
2 1 1E6B35-31000 FRAME, THRESH 1 1 1 1
(A=F100026) (B=F001298) (C=F100003) (D=F000914)
2-1 1 1E6B35-31001 FRAME, THRESH 1 N
(B=F100062)
2-2 1 1E6B35-31003 FRAME, THRESH 1 1 1 1 S
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)
3 2 1E6B30-39200 FRAME, HORIZONTAL 1 1 1 1
4 2 1E6B35-44100 PLATE, WIND GUIDE 1 1 1 1
5 2 1E6B35-44120 PLATE, WIND GUIDE UP 1 1 1 1 z
(A=*2014.07.) (B=+2014.07.) (C=*2014.07.) (D=*2014.07.)
6 2 26014-080162 BOLT, M8X 16 12 12 12 12
6-1 2  26014-080162 BOLT, M8X 16 6 6 6 6 K
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)
7 2 26014-080202 BOLT, M8X 20 1 1 1 1
8 2 26014-100252 BOLT, M10X 25 6 6 6 6
9 1 1E6B30-31360 PLATE, 30X50 2 2 2 2
10 1 1E6B35-31620 GUIDE, STRAW DIS B 1 1 1 1 Z
(A=F100026) (B=F001167) (C=F100003) (D=F000914)
11 1 1E6B30-32640 COVER, CLEANING 2 2 2 2
12 1 1E6B30-33651 PLATE, PLUG 1 1 1 1
13 1 22137-080000 WASHER, 8 4 4 4 4
14 1 22137-140000 WASHER, 14 7 7 7 7
15 1 22217-080000 WASHER, SPRING 8 4 4 4 4
16 1 22217-140000 WASHER, SPRING 14 7 7 7 7
17 1 26014-080162 BOLT, M8X 16 4 4 4 4
18 1 26014-080162 BOLT, M8X 16 8 8 8 8
19 1 26014-120302 BOLT, M12X 30 6 6 6 6
20 1 26156-140302 BOLT, M14X 30 PLATED 7 7 7 7
21 1 26717-080002 NUT, M8 4 4 4 4
22 1 1E6B35-31640 GUARD,BA 1 1 1 1
(A=F100026) (B=F001167) (C=F100003) (D=F000914)
23 1 1E6B35-31680 GUARD,BB 1 1 1 1
(A=F100026) (B=F001167) (C=F100003) (D=F000914)
24 1 1E6B30-33510 SEAL,ROTOR COVERA 2 2 2 2 W
(A=*2014.05.) (B=*2014.05.) (C=*2014.05.) (D=*2014.05.)
25 1 1E6B30-33520 SEAL,ROTOR COVER B 2 2 2 2 W
(A=*2014.05.) (B=+2014.05.) (C=*2014.05.) (D=*2014.05.)
26 1 1E6B35-44120 PLATE, WIND GUIDE UP 1 1 1 1 W
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)
27 1 26014-080162 BOLT, M8X 16 6 6 6 6 W
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



ocnes-meos03 @VHEMNG@YVeParts.com OCNP5-M60503 Fig.41

; A)=AW70 D)=AW82G
Fig.41. COVER(CLEANING) Ao o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
° 1 1 1E6B30-31410 COVER, CLEANING A 1 1 1 1
2 1 1E6B30-31420 COVER, CLEANING B 2 2 2 2
° 2-1 1 1E6B30-31421 COVER, CLEANING B 2 2 2 2 N
(A=F100026) (B=F001298) (C=F100003) (D=F000914)
' 3 1 22137-080000 WASHER, 8 1 1 1 1
4 1 22217-080000 WASHER, SPRING 8 1 1 1 1
° 5 1 26014-080162 BOLT, M8X 16 7 7 7 7
o K 6 1 26717-080002 NUT, M8 1 1 1 1
Q
0

(=2

o

N
-~ @
)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»NeW, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.42. PLATE(INLET)

@www.HeWeParts.com

OCNP5-M60503 Fig.42

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-32000 PLATE, INLET 1 1 1 1
1-1 1 1E6B30-32001 PLATE, INLET 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
1-2 1 1E6B30-32002 PLATE, INLET 1 1 1 1 N
(A=F000109) (B=F000239) (C=F000263) (D=F000263)
1-3 1 1E6B30-32003 PLATE, INLET 1 1 1 1 N
(A=F100026) (B=F001242) (C=F100003) (D=F000914)
2 1 1E6B30-32080 COVER,INLET BOTTOM 1 1 1 1
2-1 1 1E6B30-33800 COVER, INLET BOTTOM 1 1 1 1 N
(A=F100026) (B=F001242) (C=F100003) (D=F000914)
3 1 1E6B30-32240 COVER,INLET UPPER 1 1 1 1
3-1 1 1E6B30-33750 COVER, INLET UPPER 1 1 1 1 N
(A=F100026) (B=F001242) (C=F100003) (D=F000914)
4 1 1E6B30-32260 SEAL,UPPER 1 1 1 1
5 1 1E6B30-32270 RETAINER.SEAL UPPER 1 1 1 1
6 1  22137-080000 WASHER, 8 10 10 10 10
6-1 1 22137-080000 WASHER, 8 7 7 7 7 K
(A=F100026) (B=F001242) (C=F100003) (D=F000914)
7 1 22137-080000 WASHER, 8 3 3 3 3
8 1 22217-080000 WASHER, SPRING 8 3 3 3 3
9 1 22217-080000 WASHER, SPRING 8 10 10 10 10
10 1 26014-080202 BOLT, M8X 20 11 11 11 1
11 1 26014-080202 BOLT, M8X 20 2 2 2 2
12 1 26717-080002 NUT, M8 3 3 3 3
13 1 26717-080002 NUT, M8 10 10 10 10
14 1 1E6B30-32030 SEAL,5X10X560 1 1 1 1
15 1 22157-080000 WASHER, 8 3 3 3 3 W
(A=F000121) (B=F001124) (C=F100011) (D=F000839)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.43. PLATE(FEED) Ao orawsze
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-32100 PLATE, FEED L 1 1 1 1
1-1 1 1E6B30-32101 PLATE, FEED L 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
1-2 1 1E6B30-32102 PLATE, FEED L 1 1 1 1 N
(A=F000426) (B=F000426) (C=F000716) (D=F000716)
1-3 1 1E6B30-32103 PLATE, FEED L 1 1 1 1 N
(A=F100026) (B=F001298) (C=F100003) (D=F000914)
2 1 1E6B30-32150 PLATE, FEED R 1 1 1 1
2-1 1 1E6B30-32151 PLATE, FEED R 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
2-2 1 1E6B30-32152 PLATE, FEED R 1 1 1 1 N
(A=F000426) (B=F000426) (C=F000716) (D=F000716)
2-3 1 1E6B30-32153 PLATE, FEED R 1 1 1 1 N
(A=F100026) (B=F001298) (C=F100003) (D=F000914)
3 1 1E6B30-32250 SEAL,INLET 1 1 1 1
4 1 26014-080202 BOLT, M8X 20 9 9 9 9
5 1 26014-080202 BOLT, M8X 20 10 10 10 10

bd Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.44. FRAME(REAR) y-wro (OAwezo
(C)=AWS82 (F)=
No. Lev. Parts No. Description Qty |
. Fig.40 A B € O E ¢

1 1 1E6B30-32280 FRAME,UPPER REAR 1 1 1 1

1-1 1 1E6B30-32281 FRAME,UPPER REAR 1 1 1 1 S
(A=F100026) (B=F001298) (C=F100003) (D=F000914)

2 1 26014-080202 BOLT, M8X 20 1 1 1 1 z
(A=F100026) (B=F001298) (C=F100003) (D=F000914)

3 1 26014-100252 BOLT, M10X 25 10 10 10 10

4 1 1E6B35-31480 GUIDE, STRAW DIS 1 1 1 1
(A=F100026) (B=F001298) (C=F100003) (D=F000914)

5 1 22217-080000 WASHER, SPRING 8 2 2 2 2
(A=F100026) (B=F001298) (C=F100003) (D=F000914)

6 1 26717-080002 NUT, M8 2 2 2 2 W
(A=F100026) (B=F001298) (C=F100003) (D=F000914)

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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OCNP5-M60503 Fig.45

Fig.45. COVER(ROTOR) o (-Awezo
(C)=AW82 F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E6B30-33510 SEAL,ROTOR COVERA 2 2 2 2
2 1 1E6B30-33520 SEAL,ROTOR COVER B 2 2 2 2
3 1 1E6B30-33601 COVERASSY,ROTOR 1 1 1 1
3-1 1 1E6B30-33602 COVER ASSY,ROTOR 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
3-2 1 1E6B30-33603 COVER ASSY,ROTOR 1 1 1 1 N
(A=F000129) (B=F000723) (C=F100011) (D=F000882)
4 2 1E6B30-33001 COVER,ROTOR 1 1 1 1
4-1 2 1E6B30-33002 COVER,ROTOR 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4-2 2 1E6B30-33003 COVER,ROTOR 1 1 1 1 N
(A=F000129) (B=F000723) (C=F100011) (D=F000882)
5 2 1E6B30-33211 PLATE,GUIDER 5 5 5 5
5-1 2 1E6B30-33211 PLATE,GUIDER 6 6 6 6 K
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
6 2 1E6B30-33241 SUPPORT, COVER B 1 1 1 1
6-1 2 1E6B30-33242 SUPPORT, COVER B 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
7 2 1E6B30-33270 SUPPORT, COVER A 101 1 1
7-1 2 1E6B30-33271 SUPPORT, COVER A 101 1 1 S
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
8 2 1E6B30-33301 VALVE,SCAVENGE C 1 1 1 1
8-1 2 1E6B30-33301 VALVE,SCAVENGE C 2 2 2 2 K
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
9 2 1E6B30-33360 ROD,VALVE CONNECT 1 1 1 1
10 2 1E6B30-33401 VALVE,SCAVENGING B 6 6 6 6
10-1 2 1E6B30-33401  VALVE,SCAVENGING B 5 5 5 5 K
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
11 2 1E6B30-33440 STAY,LEVER 1 1 1 1
11-1 2 1E6B30-33441  STAY,LEVER 1 1 1 1 S
279415 7 (A=F000046) (B=F000047) (C=F000005) (D=F000023)
12 2 1E6B30-33470 LEVER,SCAVENGING 1 1 1 1
13 2 26013-080202 BOLT, M8X 20 1 1 1 1
14 2 1E8559-22220 WASHER 8.5X28X3.2 1 1 1 1
15 2 22137-080000  WASHER, 8 6 6 6 6
15-1 2 22137-080000  WASHER, 8 8 8 8 8 K
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
16 2 22137-080000 WASHER, 8 10 10 10 10
16-1 2 22137-080000  WASHER, 8 9 9 9 9 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
17 2 22137-080000  WASHER, 8 10 10 10 10
17-1 2 22137-080000  WASHER, 8 5 5 5 5 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
17-2 2 22137-080000 WASHER, 8 6 6 6 6 K
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
18 2 22137-080000 WASHER, 8 2 2 2 2
18-1 2 22137-080000 WASHER, 8 3 3 3 3 K
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
19 2 22157-080000  WASHER, 8 7 7 7 7
20 2 22157-120000 WASHER, 12 7 7 7 7
Remarks 21 2 22217-080000  WASHER, SPRING 8 10 10 10 10
* This item is applicable to [(A)=F100025][(B)=F001123][(C)=F100002][(D)=F000913] or previous machines(Refer to N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.45. COVER(ROTOR) Ao orawsze
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
21-1 2 22217-080000 WASHER, SPRING 8 13 13 13 13 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
22 2 22217-080000 WASHER, SPRING 8 10 10 10 10
22-1 2 22217-080000 WASHER, SPRING 8 12 12 12 12 K
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
23 2 22217-080000 WASHER, SPRING 8 2 2 2 2
23-1 2 22217-080000 WASHER, SPRING 8 3 3 3 3 K
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
24 2 22217-080000 WASHER, SPRING 8 6 6 6 6
24-1 2 22217-080000 WASHER, SPRING 8 8 8 8 8 K
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
25 2 22217-120000 WASHER, SPRING 12 7 7 7 7
26 2  26347-080002 NUT, M8 7 7 7 7
27 2  26450-080162 BOLT, M8X 16 3 3 3 3
27-1 2  26450-080162 BOLT, M8X 16 4 4 4 4 K
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
28 2 26450-080162 BOLT, M8X 16 3 3 3 3
28-1 2 26450-080162 BOLT, M8X 16 4 4 4 4 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
29 2 26717-080002 NUT, M8 3 3 3 3
29-1 2 26717-080002 NUT, M8 4 4 4 4 K
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
30 2 26717-080002 NUT, M8 7 7 7 7
30-1 2 26717-080002 NUT, M8 9 9 9 9 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
31 2  26717-080002 NUT, M8 10 10 10 10
31-1 2 26717-080002 NUT, M8 12 12 12 12 K
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
32 2  26717-080002 NUT, M8 2 2 2 2
32-1 2 26717-080002 NUT, M8 3 3 3 3 K
272415 7 (A=F000046) (B=F000047) (C=F000005) (D=F000023)
33 2 26737-120002 NUT, M12 7 7 7 7
33A 2  22157-080000 WASHER, 8 4 4 4 4 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
33B 2  22157-080000 WASHER, 8 5 5 5 5 w
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
33B-1 2 22157-080000 WASHER, 8 6 6 6 6 K
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
33C 2 1E6B30-33640 COLLAR, 23X32X20 1 1 1 1
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
33D 2 26014-060122 BOLT, M6X 12 8 8 8 8
(A=F000129) (B=F000723) (C=F100011) (D=F000882)
34 1 26014-100202 BOLT, M10X 20 8 8 8 8

Remarks
* This item is applicable to [(A)=F100025

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

][(B)=F001123][(C)=F100002][(D)=F000913] or previous machines(Refer to = =
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




ocnps-msosos @REMNd @YW eParts.com
Fig.173. (45A)COVER(ROTOR)

29—8 @ 4

2 ®—28

10 &2 1
3B5—e
23—o 3?14@9
14—e

2— 36
~N—24
~—15

L T

OCNP5-M60503 Fig.173

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 1E6B30-33604 COVER ASSY,ROTOR 1 1 1 1
(A=F100026) (B=F001124) (C=F100003) (D=F000914)
1-1 1 1E6B30-33605 COVER ASSY,ROTOR 1 1 1 1 N
(A=*2014.05.) (B=*2014.05.) (C=*2014.05.) (D=*2014.05.)
2 2 1E8559-22220 WASHER 8.5X28X3.2 1 1 1 1
3 2 1E6B30-33004 COVER,ROTOR 1 1 1 1
3-1 2 1E6B30-33005 COVER,ROTOR 1 1 1 1 N

(A=*2014.05.)

(B=*2014.05.)

(C=*2014.05.) (D=*2014.05.)

Remarks

(1)No.1 includes Fig.174 & Fig.175(No.2 from No0.30).

* This item is applicable to [(A)=F100026][(B)=F001124][(C)=F100003][(D)=F000914]
or following machines(Refer to Fig.45).

4 2 1E6B30-33211 PLATE,GUIDER 6 6 6 6
5 2 1E6B30-33243 SUPPORT, COVER B 1 1 1 1
6 2 1E6B30-33302 VALVE,SCAVENGE C 2 2 2 2
7 2 1E6B30-33360 ROD,VALVE CONNECT 1 1 1 1
8 2 1E6B30-33402 VALVE,SCAVENGING B 5 5 5 5
9 2 1E6B30-33441 STAY,LEVER 1 1 1 1
10 2 1E6B30-33470 LEVER,SCAVENGING 1 1 1 1
11 2 1E6B30-33610 SUPPORT, COVER C 1 1 1 1
12 2 1E6B30-33640 COLLAR, 23X32X20 1 1 1 1
13 2 1E6B30-33700 PLATE, COVER LEAD 1 1 1 1
14 2 22137-080000 WASHER, 8 1 1 1 1
15 2  22137-080000 WASHER, 8 8 8 8 8
16 2 22137-080000 WASHER, 8 9 9 9 9
17 2 22137-080000 WASHER, 8 6 6 6 6
18 2 22137-080000 WASHER, 8 3 3 3 3
19 2 22157-080000 WASHER, 8 7 7 7 7
20 2 22157-080000 WASHER, 8 4 4 4 4
21 2 22157-080000 WASHER, 8 6 6 6 6
22 2 22157-120000 WASHER, 12 7 7 7 7
23 2 22217-080000 WASHER, SPRING 8 1 1 1 1
24 2 22217-080000 WASHER, SPRING 8 8 8 8 8
25 2 22217-080000 WASHER, SPRING 8 13 13 13 13
26 2  22217-080000 WASHER, SPRING 8 12 12 12 12
27 2  22217-080000 WASHER, SPRING 8 3 3 3 3
28 2 22217-120000 WASHER, SPRING 12 7 7 1 7
29 2 26013-080202 BOLT, M8X 20 1 1 1 1
30 2 26014-060122 BOLT, M6X 12 8 8 8 8
31 2 26014-080202 BOLT, M8X 20 2 2 2 2
32 2  26347-080002 NUT, M8 7 7 7 7
33 2 26450-080162 BOLT, M8X 16 4 4 4 4
34 2 26450-080162 BOLT, M8X 16 4 4 4 4
35 2  26717-080002 NUT, M8 1 1 1 1
36 2  26717-080002 NUT, M8 4 4 4 4
37 2 26717-080002 NUT, M8 9 9 9 9
38 2 26717-080002 NUT, M8 12 12 12 12
39 2  26717-080002 NUT, M8 3 3 3 3
40 2 26737-120002 NUT, M12 7 7 7 7
41 1 26014-100202 BOLT, M10X 20 8 8 8 8
42 1 1E6B30-33510 SEAL,ROTOR COVER A 2 2 2 2 z
(A=*2014.05.) (B=+2014.05.) (C=*2014.05.) (D=*2014.05.)
43 1 1E6B30-33520 SEAL,ROTOR COVER B 2 2 2 2 Z
(A=*2014.05.) (B=+2014.05.) (C=*2014.05.) (D=*2014.05.)

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



ocnes-meos03 @VHEMNG@YVeParts.com OCNP5-M60503 Fig.46
(D)=AW82G

(A=AWT0

Fig.46. FRAME(CONNECT) Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) (R

1 1E6B30-33930 GUTTER, STRAW DIS 1 1 1 1
2 1 26014-080202 BOLT, M8X 20 4 4 4 4

=

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

@www.HeWeParts.com
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Fig.47. SIDE COVER

OCNP5-M60503 Fig.47

@www.HeWeParts.com

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-34140 COVER, FH DRIVE 1 1 1 1
1-1 1 1E6B30-34141 COVER, FH DRIVE 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
1-2 1 1E6B30-34142 COVER, FH DRIVE 1 1 1 1 S
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
2 1 1E6B30-34230 COVER, SIDE UPPER 1 1 1 1
3 1 1E6B30-34270 COVER,SIDE FRONT 1 1 1 1
3-1 1 1E6B30-34271 COVER,SIDE FRONT 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
3-2 1 1E6B30-34272 COVER,SIDE FRONT 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
3-3 1 1E6B30-34273 COVER,SIDE FRONT 1 1 1 1 S
(A=F000121) (B=F000698) (C=F100003) (D=F000855)
4 1 1E6B30-34341 COVER,SIDE REAR 1 1 1 1
4-1 1 1E6B30-34342 COVER,SIDE REAR 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4-2 1 1E6B30-34343 COVER,SIDE REAR 1 1 1 1 S
(A=F000121) (B=F000698) (C=F100003) (D=F000855)
5 1 1E6B30-34650 COVER, PULLEY 1 1 1 1
6 1 1E6B30-34700 BRACKET,SIDE COVER 1 1 1 1
7 1 1E6B30-34730 STAY,SIDE COVER 1 1 1 1
7-1 1 1E6B30-34731 STAY,SIDE COVER 1 1 1 1 S
(A=F000121) (B=F000698) (C=F100003) (D=F000855)
8 1 1E6B30-34900 FRAME,COVER STAY 1 1 1
8-1 1 1E6B30-34901 FRAME,COVER STAY 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
8-2 1 1E6B30-34902 FRAME,COVER STAY 1 1 1 1 N
(A=F000109) (B=F000262) (C=F000290) (D=F000290)
8-3 1 1E6B30-34903 FRAME,COVER STAY 1 1 1 1 S
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
9 1  1E8559-36550 HANDLE, LOCK 2 2 2 2
10 1 1E8080-76552 HANDLE, LOCK B 4 4 4 4
11 1 22217-080000 WASHER, SPRING 8 4 4 4 4
12 1 26014-080162 BOLT, M8X 16 5 5 5 5
13 1 26014-080162 BOLT, M8X 16 2 2 2 2
14 1 26014-080202 BOLT, M8X 20 2 2 2 2
15 1 26717-080002 NUT, M8 4 4 4 4
16 1 1E6B30-34170 SPONGE,5X26X40 1 1 1 1
17 1 1E6B30-34240 STAY, COVER 1 1 1 1
18 1 1E6B30-35140 PLATE, SIDE COVER 1 1 1 1
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
19 1 26014-060122 BOLT, M6X 12 5 5 5 5
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
20 1 1E6B30-34100 PLATE, 70X22 1 1 1 1 w
(A=F000054) (B=F000052) (C=F000007) (D=F000025)
20-1 1 1E6B30-34100 PLATE, 70X22 1 1 1 1 A
(A=F000109) (B=F000262) (C=F000290) (D=F000290)
21 1 26014-080162 BOLT, M8X 16 1 1 1 1 W
(A=F000054) (B=F000052) (C=F000007) (D=F000025)
21-1 1 26014-080162 BOLT, M8X 16 1 1 1 1 Z
(A=F000109) (B=F000262) (C=F000290) (D=F000290)

Yes

N:Old £=5 New, Q:0ld $75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.47. SIDE COVER

OCNP5-M60503 Fig.47

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty
A B () O (E) (R
22 1 1E6B30-34490 HOOK ASSY 1 1 1 1 w
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
23 1 26014-080202 BOLT, M8X 20 1 1 1 1 W
(A=F100033) (B=F100095) (C=F100011) (D=F002339)

@www.HeWeParts.com

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M60503 Fig.48

ocnps-msosos @REMNd @YW eParts.com
(A)=AW70 (D)=AW82G

Fig.48. FRONT COVER Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty
A B () O (E) (R
1 1 1E6B30-34200 COVER,FRONT 1 1 1 1
2 1 22157-080000 WASHER, 8 6 6 6 6
3 1 26013-080252 BOLT, M8X 25 6 6 6 6
4 1 1E8559-81240 CLAMP 30 1 1 1 1

Fig. 101

yes esg New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

N:Old $=5 New, Q:0ld $ 75 New, R-OId £=5
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

@www.HeWeParts.com
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; A)=AW70 D)=AW82G
Fig.49. REAR COVER Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-34400 COVER, REAR LOWER 1 1 1 1
1-1 1 1E6B30-34401 COVER, REAR LOWER 1 1 1 1 N
Fig. 40 (A=F000045) (B=F000047) (C=F000005) (D=F000023)

1 1E6B30-34450 COVER,REAR UPPER
22137-080000 WASHER, 8
22217-080000 WASHER, SPRING 8

26014-080202 BOLT, M8X 20
26014-080202 BOLT, M8X 20
26014-100202 BOLT, M10X 20

NWa BMINNPRE
NWa BMINNPRE
NWa BMINNPRE
NWa BMINNPRE

N

26717-080002 NUT, M8

11/ /;///

N\ \//

A

L)

L)

Y/

/A

A AN

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»NeW, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.50. CASE(DRIVE)

@www.HeWeParts.com

OCNP5-M60503  Fig.50

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-35000 CASE, DRIVE 1 1 1 1
2 1 1E6B30-35020 COVER, BEVEL CASE 1 1 1 1
3 1 1E6B30-35030 PACKING 1 1 1 1
4 1 1E6B30-35050 SHAFT, DRUM 1ST 1 1 1 1
4-1 1 1E6B30-35052 SHAFT, DRUM 1ST 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4-2 1 1E6B30-35053 SHAFT, DRUM 1ST 1 1 1 1 N
(A=F000550) (B=F000550) (C=F000721) (D=F000721)
5 1 1E6B30-35060 SHAFT, DRUM 2 1 1 1 1
6 1 1E6B30-35080 GEAR,BEVEL 17 1 1 1 1
7 1 1E6B30-35090 GEAR,BEVEL 27 1 1 1 1
8 1 1E6B30-35120 PLUG, OIL 1 1 1 1
9 1 1E6B30-35130 PACKING, PLUG 20 1 1 1 1
10 1  1E8450-35401 SLEEVE, S| 40X50X14 2 2 2 2
11 1 22242-000400 RING, 40 1 1 1 1
12 1 22252-000721 RING, 72 1 1 1 1
13 1 22252-000801 CIRCLIP 80-H 1 1 1 1
14 1 22252-000901 RING, 90 1 1 1 1
15 1  23490-200002 PLUG, 20 1 1 1 1
16 1 24104-062074 BEARING, BALL 6207UU 1 1 1 1
17 1 24104-062084 BEARING, BALL 6208UU 1 1 1 1
18 1 24104-063084 BEARING, BALL 6308UU 2 2 2 2
19 1 24423-506809 SEAL, OIL TC506809 1 1 1 1
20 1 24423-507212 SEAL, OIL TC507212 1 1 1 1
21 1 26013-100252 BOLT, M10X 25 2 2 2 2
22 1 26013-100252 BOLT, M10X 25 8 8 8 8
23 1 26013-120352 BOLT, M12X 35 4 4 4 4

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.51. BELT(1TH 2ND)

OCNP5-M60503 Fig.51

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E8559-12500 WASHER 12X28X4.5 1 1 1 1
2 1 1E8559-12500 WASHER 12X28X4.5 1 1 1 1
3 1 1E8559-22220  WASHER 8.5X28X3.2 2 2 2 2
4 1 1E8559-35290 COLLAR 9.5*22*4.5 1 1 1 1
5 1 1E6B30-35300 V-PULLEY, 236 C1 1 1 1 1
5-1 1 1E6B30-35301 V-PULLEY, 236 C1 1 1 1 1 S
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
6 1 1E6B30-35310 ARM, TENSION 170 1 1 1 1
7 1 1E6B30-35350 ROLLER,TENSION 90 2 2 2 2
8 1 1E8559-35310-1 PULLEY 85C 1 1 1 1
9 1 1E6B30-35400 V-PULLEY, 186C-86B 1 1 1 1
9-1 1 1E6B30-35401 V-PULLEY, 186C-86B 1 1 1 1 S
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
10 1 1E6B30-35620 BOLT,TENSION 10X163 1 1 1 1
11 1 1E8559-63280  SPRING 25*176 1 1 1 1
11-1 1 1E6B30-35230 SPRING,25X176 1 1 1 1 N
(A=F100026) (B=F001700) (C=F100003) (D=F002266)
12 1 22217-120000  WASHER, SPRING 12 1 1 1 1
13 1 22217-120000 WASHER, SPRING 12 1 1 1 1
14 1 22252-000350 RING, 35 1 1 1 1
15 1 22252-000471 RING, 47 2 2 2 2
16 1 22272-000150  RING, E-15 1 1 1 1
17 1 22551-050200 KEY, 5X 20 1 1 1 1
18 1 22551-050200  KEY, 5X 20 1 1 1 1
19 1 24104-062024  BEARING, BALL 6202UU 1 1 1 1
20 1 24104-063034  BEARING, BALL 6303UU 2 2 2 2
21 1  24550-020250  BUSH, 20X25 1 1 1 1
22 1 25124-010902  V-BELT, C109H2 1 1 1 1
22-1 1 25124-010903  V BELT, SC109 H3 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
22-2 1 1E6B30-35290 V-BELT, LC109-AG6 1 1 1 1 N
(A=F000157) (B=F000804) (C=F100003) (D=F000914)
23 1 26013-080202 BOLT, M8X 20 2 2 2 2
24 1 26013-080202 BOLT, M8X 20 1 1 1 1
25 1 26717-100002 NUT, M10 2 2 2 2
26 1 26737-120002 NUT, M12 1 1 1 1
27 1 26737-120002 NUT, M12 1 1 1 1

Remarks
(1)L=No.5 : 31.2mm, No.5-1 : 30.2mm.
(2)L=N0.9 : 37.2mm, No.9-1 : 36.2mm.

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



ocnes-meos03 @VHEMNG@YVeParts.com OCNP5-M60503 Fig.52

. (A)=AW70 (D)=AW82G
Fig.52. SWING BELT (a0 o
(C)=AW82 (F)=
. No. Lev. Parts No. Description Q'ty |
5 Fie. 61 A (B (© O B @
1 1 1  1E8559-12500 WASHER 12X28X4.5 1 1 1 1
2 1 1E6B30-35410 V-PULLEY, 240 B1 1 1 1 1
2-1 1 1E6B30-35411 V-PULLEY, 240 B1 1 1 1 1 N
(A=F000701) (B=F000701) (C=F000840) (D=F000840)
3 1 1E6B30-35450 ARM, TENTION 167 1 1 1 1
3-1 1 1E6B30-35451 ARM, TENTION 167 1 1 1 1 N
12 (A=F100026) (B=F001124) (C=F100003) (D=F000914)

1E6B30-35720 COLLAR, 17.2X22X5
1E6B30-35740 COLLAR, 17.2X22X20

1E6B30-35780  SPRING, 2.6X15X92

4 1
5 1
6 1 1E6B30-35760 ROLLER, TENSION 60
7 1
8 1 1E8559-36340 ROD 8*92

N
N
N
N

8-1 1 1E8559-35170  SCREW, TENSION 8X140 F
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
8-2 1 1E6B30-35800 ROD, TENSION 1 1 1 1 N
(A=F100026) (B=F001124) (C=F100003) (D=F000914)
9 1 22217-120000 WASHER, SPRING 12 1 1 1 1
10 1 22242-000150 RING, 15 1 1 1 1
11 1  22252-000350 RING, 35 2 2 2 2
12 1 22551-050150 KEY, 5X 15 1 1 1 1
13 1 24104-060034 BEARING, BALL 6003UU 2 2 2 2
8-2 14 1 25123-004702 V-BELT, B47H2 1 1 1 1
14-1 1 25123-004602 V-BELT, B46H 1 1 1 1 F
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
15 1 26717-080002 NUT, M8 2 2 2 2
16 1 26737-120002 NUT, M12 1 1 1 1
9
o
1 2 ®
9 ® 8 |9
16 0 S ®
LS
N Q
L P j
'Y [ < %
S \
9
]
U
Remarks Yes No Yes No
(1)No.8-1 & 14-1 interchangeable by set. N:Old -5 New, Q:0ld = New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




ocnes-meos03 @VHEMNG@YVeParts.com OCNP5-M60503 Fig.53

Fig.53. BELT(ROTOR DRIVE) y-wro (OAwezo
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢

1 1 1E6B30-35100 COLLAR, 21X64X10 2 2 2 2

2 1 1E6B30-35200 V-PULLEY, 170C-226C 1 1 1 1

3 1 1E6B30-35220 COLLAR, 36X45X56 1 1 1 1

4 1 1E6B30-35500 ARM, TENSION 240 1 1 1 1

5 1 1E6B30-35570  V-PULLEY, 323 C2 1 1 1 1

6 1 1E6B30-35580 SPRING, 30X230 1 1 1 1

7 1 1E6B30-35600 ROLLER,TENSION 90X58 1 1 1 1

8 1 1E6B30-35620 BOLT,TENSION 10X163 1 1 1 1

9 1 1E6B30-35640 COLLAR, 21.6X27.2X6 1 1 1 1

10 1 22217-160000 WASHER, SPRING 16 1 1 1 1

11 1 22217-200000 WASHER, SPRING 20 1 1 1 1

12 1 22252-000470 RING, 47 2 2 2 2

13 1 22272-000190 RING, E-19 1 1 1 1

14 1 22550-100350 KEY, 10 X 35 1 1 1 1

15 1 22550-120700 KEY, 12 X 70 1 1 1 1

16 1 24104-062044 BEARING, BALL 6204UU 2 2 2 2

17 1  24550-025300 BUSH, 25X30 2 2 2 2

18 1 25124-011104 V BELT, SC 111 H4 2 2 2 2

19 1 26717-100002 NUT, M10 2 2 2 2

20 1 26737-160002 NUT, M16 1 1 1 1

21 1  26737-200002 NUT, M20 1 1 1 1

22 1 26737-200002 NUT, M20 1 1 1 1
22-1 1 26737-200002 NUT, M20 2 2 2 2 K

(A=*2013.02.) (B=*2013.02.) (C=*2013.02.) (D=*2013.02.)
23 1 26777-200002 NUT, LOCK M20 1 1 1 1 z
(A=*2013.02.) (B=*2013.02.) (C=*2013.02.) (D=*2013.02.)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.54. BELT(FRONT ROTOR) Sanisl (1-awazG
(C)=AWS2 (F)=
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
1 1  1E8559-22220 WASHER 8.5X28X3.2 1 1 1 1
2 1 1E8559-35161 PULLEY, TENSION 1 1 1 1
3 1 1E8559-35290 COLLAR 9.5*22*4.5 1 1 1 1 V4
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4 1 1E8559-35310-1 PULLEY 85C 1 1 1 1 A
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
5 1 1E6B30-36000 V-PULLEY, 135 C1 1 1 1 1
5-1 1 1E6B30-36001 V-PULLEY, 153 C1 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
6 1 1E6B30-36010  V-BELT, SC52-W800 1 1 1 1
61 1 1E6B30-36620 V-BELT, LC55-AG8S 101 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
7 1 1E6B30-36030 V-PULLEY, 250 C1 1 1 1 1
7-1 1 1E6B30-36031 V-PULLEY, 284 C1 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
8 1 1E6B30-36040 SPRING, 2.6X17X170 1 1 1 1
8-1 1 1E6B30-36041 SPRING, 2.6X17X170 1 1 1 1 N
(A=F000121) (B=F000654) (C=F000794) (D=F000794)
9 1 1E6B30-36050 ARM, TENSION 135 1 1 1 1
10 1 1E6B30-36101 RETAINER, K BELT UP. 1 1 1 1
1 10-1 1 1E6B30-36102 RETAINER, K BELT UP. 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
15 ? T 11 1 1E6B30-36200 ROD, TENSION 1 1 1 1 Z
e % (A=F000701) (B=F000701) (C=F000838) (D=F000838)
31 b 12 1 1E6B30-36250 COLLAR, 32X42X38.3 1 1 1 1 z
- (A=F000045) (B=F000047) (C=F000005) (D=F000023)
13 1 1E6B30-36301 RETAINER,K BELT LOW. 1 1 1 1
13-1 1 1E6B30-36302 RETAINER,K BELT LOW. 1 1 1 1 S
Fig. 106 (A=F000045) (B=F000047) (C=F000005) (D=F000023)
14 1 1E6B30-36650 STAY, TENSION 1 1 1 1 V4
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
15 1 1E8559-65650 SPRING 4.5*21.5*112 1 1 1 1
15-1 1 1E8552-65650 SPRING, 4.5X21.5X112 1 1 1 1 N
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
15-2 1 1E6B30-65090 SPRING, 4.5X21.5X205 1 1 1 1 N
(A=F000701) (B=F000701) (C=F000838) (D=F000838)
16 1 1E8559-65690 HOOK A 1 1 1 1 z
(A=F000701) (B=F000701) (C=F000838) (D=F000838)
17 1 1E8559-65700 HOOK B 1 1 1 1 Z
(A=F000701) (B=F000701) (C=F000838) (D=F000838)
18 1 22137-120000 WASHER, 12 1 1 1 1
19 1 22242-001001 RING, 100 1 1 1 1
20 1 22252-000350 RING, 35 1 1 1 1 z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
21 1 22252-000471 RING, 47 1 1 1 1
22 1 22417-250250 PIN, COTTER 2.5X25 1 1 1 1
23 1 22550-070500 KEY 7X50 1 1 1 1
23-1 1 22551-070500 KEY, 7X 50 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
24 1 24104-062024 BEARING, BALL 6202UU 1 1 1 1 Z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com ++ CONTINUE ++ Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.54. BELT(FRONT ROTOR) Ao orawsze
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
25 1 24104-063034 BEARING, BALL 6303UU 1 1 1 1
26 1 26013-080202 BOLT, M8X 20 1 1 1 1
27 1 26013-080202 BOLT, M8X 20 1 1 1 1 V4
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
28 1 26014-080202 BOLT, M8X 20 3 3 3 3
28-1 1 26014-080202 BOLT, M8X 20 4 4 4 4 K
(A=*2013.02.) (B=*2013.02.) (C=+2013.02.) (D=+2013.02.)
29 1 26014-080202 BOLT, M8X 20 1 1 1 1
30 1 26014-080202 BOLT, M8X 20 4 4 4 4 Z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
31 1 26717-120002 NUT, M12 1 1 1 1 z
(A=F000701) (B=F000701) (C=F000838) (D=F000838)
32 1 26014-080252 BOLT, M8X 25 1 1 1 1

-

1
%
~

—&

17

w

1
;: Fig. 106

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.55. CHAIN(REAP DRIV)

Fig. 40

No. Lev. Parts No.

OCNP5-M60503  Fig.55

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 F)=
Description ' |

@ B € O E @

@www.HeWeParts.com

1 1  1E8559-12500 WASHER 12X28X4.5 1 1 1 1
2 1 1E6B30-36500 BOLT, ADJUST 1 1 1 1
2-1 1 1E6B30-36501 BOLT, ADJUST 1 1 1 1 N
(A=F000109) (B=F000219) (C=F000211) (D=F000211)
3 1 1E6B30-36530 SPROCKET, 13 TENSION 1 1 1 1
3-1 1 1E6B30-36590 SPROCKET, 12 TENSION 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4 1 1E6B30-36550 COVER, CHAIN 1 1 1 1
4-1 1 1E6B30-36551 COVER, CHAIN 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4-2 1 1E6B30-36552 COVER, CHAIN 1 1 1 1 N
(A=F000109) (B=F000228) (C=F000231) (D=F000231)
4-3 1 1E6B30-36553 COVER, CHAIN 1 1 1 1 N
(A=F000121) (B=F000684) (C=F000811) (D=F000811)
5 1 1E6B30-36560 COLLAR, (16.5X45X8 1 1 1 1
5-1 1 1E6B30-36630 COLLAR, 16.5X55X8 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
6 1 1E6B30-36570 SPROCKET, 21T 1 1 1 1
6-1 1 1E6B30-36580 SPROCKET, 24T 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
7 1 1E6B30-36600 SPROCKET, 14T 1 1 1 1
7-1 1 1E6B30-36601 SPROCKET, 16T 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
7-2 1 1E6B30-36602 SPROCKET, 16T 1 1 1 1 S
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)
8 1 1E6B30-36610 BUSH, TENSION 1 1 1 1
9 1 1E9060-51720 PLATE, 15X40X6 1 1 1 1
10 1 22217-120000 WASHER, SPRING 12 1 1 1 1
11 1 22217-140000 WASHER, SPRING 14 1 1 1 1
12 1  22252-000401 RING, 40 1 1 1 1
13 1 22551-070250  KEY, 7X 25 1 1 1 1
14 1  24104-062034  BEARING, BALL 6203UU 1 1 1 1
15 1 25210-500681 CHAIN, 50X 68 1 1 1 1
15-1 1 25210-600621 CHAIN, 60 X 62 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
16 1 26014-060122 BOLT, M6X 12
16-1 1 26014-080162 BOLT, M8X 16 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
17 1 26116-120552 BOLT, M12X 55 PLATED 1 1 1 1
18 1 26156-140302 BOLT, M14X 30 PLATED 1 1 1 1
19 1 26717-100002 NUT, M10 2 2 2 2
20 1 26737-160002 NUT, M16 1 1 1 1
21 1 26777-160002 NUT, LOCK M16 1 1 1 1
22 1 1E6B30-36400 STAY, COVER 1 1 1 1
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
23 1 1E6B30-36450 COVER ASSY,CHAIN 1 1 1 1
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
24 1 1E8559-63130 SPRING 16*9.4*25 1 1 1 1 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
25 1 24190-120001 BALL, STEEL 3/8 1 1 1 1 w

(A=F000045) (B=F000047) (C=F000005)

(D=F000023)

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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OCNP5-M60503  Fig.55

; A)=AWT0 D)=AWS2G
Fig.55. CHAIN(REAP DRIV) Qe o
(C)=AWS2 F=
. No. Lev. Parts No. Description Q'ty I R
Fie. 40 A (B € O € @
26 1 26014-060122 BOLT, M6X 12 2 2 2 2 w
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
27 1 26014-080602 BOLT, M8X 60 2 2 2 2 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
28 1 26911-120122 SCREW, M12X12 1 1 1 1 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»NeW, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.56. ROTOR(THRESH)

4

OCNP5-M60503 Fig.56

12(138)

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-38000 ROTORASSY 1 1 1 1
1-1 1 1E6B30-38001 ROTORASSY 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
1-2 1 1E6B30-38002 ROTOR ASSY 1 1 1 1 N
(A=F000109) (B=F000139) (C=F000141) (D=F000141)
1-3 1 1E6B30-38003 ROTOR ASSY 1 1 1 1 N
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
1-4 1 1E6B30-38004 ROTORASSY 1 1 1 1 N
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
2 2 1E6B30-38010 SHAFT ASSY,ROTOR 1 1 1 1
2-1 2 1E6B30-38011 SHAFT ASSY,ROTOR 1 1 1 1 N
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
3 2 1E6B30-38150 CONE ASSY,ROTOR 1 1 1 1
3-1 2 1E6B30-38151 CONE ASSY,ROTOR 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
3-2 2 1E6B30-38152 CONE ASSY,ROTOR 1 1 1 1 N
(A=F000109) (B=F000139) (C=F000141) (D=F000141)
3-3 2 1E6B30-38153 CONE ASSY,ROTOR 1 1 1 1 N
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
4 2 1E6B30-38220 PLATE,IMPELLER A 4 4 4 4
5 2 1E6B30-38230 PLATE,IMPELLER B 2 2 2 2
6 2 1E6B30-38270  NUT, M6 SQUARE 16 16 16 16
7 2 1E6B30-38280 BAR,ROTORA 3 3 3 3
7-1 2 1E6B30-38281 BAR,ROTORA 3 3 3 3 S
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
8 2 1E6B30-38300 BAR,ROTORB 3 3 3 3
8-1 2 1E6B30-38301 BAR,ROTORB 3 3 3 3 S
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
9 2 22137-060000 WASHER, 6 16 16 16 16
10 2 22217-060000 WASHER, SPRING 6 16 16 16 16
11 2 26014-100202 BOLT, M10X 20 48 48 48 48
11-1 2 26014-100202 BOLT, M10X 20 24 24 24 24 K
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
12 2 26014-100252 BOLT, M10X 25 30 30 30 30
13 2 26450-060162 BOLT, M6X 16 16 16 16 16
13A 2 26014-100302 BOLT, M10X 30 24 24 24 24 W
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
14 1 1E6B30-38260 BEARING ASSY,35 1 1 1 1
15 1 1E6B30-38400 PROTECTOR, FRONT 1 1 1 1
16 1 1E6B30-38470 PROTECTOR,REAR 1 1 1 1
17 1 1E6B30-38490 COVER, CLEANING REAR 1 1 1 1
18 1 22137-080000  WASHER, 8 3 3 3 3
19 1 22217-080000 WASHER, SPRING 8 3 3 3 3
20 1  22242-000551 RING, 55 1 1 1 1
21 1  26013-120402 BOLT, M12X 40 4 4 4 4
22 1 26014-080202 BOLT, M8X 20 4 4 4 4
23 1 26717-080002 NUT, M8 3 3 3 3
24 1 24104-062114 BEARING, BALL 6211UU 1 1 1 1

Remarks

(1)No.1-3, 7-1, 8-1, 11-1 & 13A interchangeable by set.

T=No.7 & 8 : 4.5mm, No.7-1 & 8-1 : 6mm.

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.57. ROTOR(FRONT)

S

5 /N

T
2

TN
7%

OCNP5-M60503 Fig.57

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-38500 ROTOR, FRONT 1 1 1 1
1-1 1 1E6B30-38501 ROTOR, FRONT 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
1-2 1 1E6B30-38502 ROTOR, FRONT 1 1 1 1 S
(A=F100026) (B=F001242) (C=F100003) (D=F000914)
1-3 1 1E6B30-38503 ROTOR, FRONT 1 1 1 1 S
(A=*2014.07.) (B=*2014.07.) (C=+2014.07.) (D=+2014.07.)
2 1 1E6B30-38690 PLATE, PROTECTOR R 1 1 1 1
3 1 1E6B30-38700 COVER, FRONT ROTOR 1 1 1 1
4 1 1E6B30-38731 METAL, FRONT ROTOR 1 1 1 1
4-1 1 1E6B30-38732 METAL, FRONT ROTOR 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
5 1 1E6B30-38790 HOLDER, BEARING 1 1 1 1
6 1 1E6B30-38830 SEAL,5X10X135 1 1 1 1
7 1 1E9060-51720 PLATE, 15X40X6 1 1 1 1
8 1  22137-080000 WASHER, 8 4 4 4 4
9 1 22217-080000 WASHER, SPRING 8 1 1 1 1
10 1 22217-080000 WASHER, SPRING 8 4 4 4 4
11 1 22217-140000 WASHER, SPRING 14 1 1 1 1
12 1 22252-000621 RING, 62 2 2 2 2
13 1 24104-062064 BEARING, BALL 6206UU 2 2 2 2
14 1 26014-080162 BOLT, M8X 16 7 7 7 7
15 1 26014-100202 BOLT, M10X 20 4 4 4 4
16 1 26014-100252 BOLT, M10X 25 4 4 4 4
17 1 26156-140302 BOLT, M14X 30 PLATED 1 1 1 1
18 1 26717-080002 NUT, M8 4 4 4 4
19 1 26717-080002 NUT, M8 1 1 1 1
20 1 26014-080202 BOLT, M8X 20 1 1 1 1
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
21 1 1E6B30-38650 BLADE, FRONT ROTOR 4 4 4 4
(A=F100026) (B=F001242) (C=F100003) (D=F000914)
22 1 1E8550-85760 BOLT, M8X20 16 16 16 16
(A=F100026) (B=F001242) (C=F100003) (D=F000914)
23 1 22217-080000 WASHER, SPRING 8 16 16 16 16
(A=F100026) (B=F001242) (C=F100003) (D=F000914)

Remarks
(1)L=No.1: 130.2mm, No.1-1: 91.9mm.
(2)L=No0.1-2 : 91.9mm, No.1-3 : 116.9mm.

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

Yes' Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; (A)=AWT0 (D)=AW82G
Fig.58. CONCAVE Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-39000 CONCAVE ASSY,14 4 4 4 4
1-1 1 1E6B30-39001 CONCAVE ASSY,14 4 4 4 4 N
(A=F000089) (B=F000106) (C=F000043) (D=F000068)
2 1 26014-080202 BOLT, M8X 20 4 4 4 4

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.59. BODY(UPPER. INNER) o (-Awezo
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
5 A ® © O B @
1 1 1E6B30-39250 PLATE, GUIDE R 1 1 1 1
2 1 1E6B30-39260 PLATE, GUIDE R REAR 1 1 1 1
3 1 1E6B30-39270 SEPARATOR 1 1 1 1 V4
! (A=*2013.02.) (B=*2013.02.) (C=+2013.02.) (D=+2013.02.)
4 1 26014-080162 BOLT, M8X 16 2 2 2 2
5 1 26014-080162 BOLT, M8X 16 2 2 2 2
6 1 26014-080162 BOLT, M8X 16 2 2 2 2 Z
(A=*2013.02.) (B=*2013.02.) (C=*2013.02.) (D=*2013.02.)

Fig. 40

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.60. FRAME(OPEN)

Fig. 40

O0CNP5-M60503  Fig.60

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E6B30-34500 COVER, OPEN 1 1 1 1
1-1 1 1E6B30-34501 COVER, OPEN 1 1 1 1 S
(A=F000157) (B=F000765) (C=F100003) (D=F000913)
2 1 1E8559-35700 SPRING 2.3X17.3X74 1 1 1 1
3 1 1E6B30-39300 SUPPORT, FULCRUM 1 1 1 1
3-1 1 1E6B30-39301 SUPPORT, FULCRUM 1 1 1 1 S
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
4 1 1E6B30-39350 ARM, LOCK 1 1 1 1
5 1 1E6B30-39430 SHAFT, OPEN LOCK 1 1 1 1
6 1 1E6B30-39480 ROD, OPEN LOCK 1 1 1 1
7 1 1E6B30-39500 FRAME, OPEN 1 1 1 1
7-1 1 1E6B30-39501 FRAME, OPEN 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
7-2 1 1E6B30-39502 FRAME, OPEN 1 1 1 1 N
(A=F000109) (B=F000219) (C=F000211) (D=F000211)
7-3 1 1E6B30-39503 FRAME, OPEN 1 1 1 1 N
(A=F000121) (B=F000684) (C=+2013.09.) (D=F000811)
7-4 1 1E6B30-39504 FRAME, OPEN 1 1 1 1 N
(A=F100026) (B=F001298) (C=F100003) (D=F000914)
8 1 1E6B30-39980 SEAL, 15X15X1465 1 1 1 1
9 1 1E6B30-39990 SEAL, 15X15X530 1 1 1 1
10 1 22217-080000 WASHER, SPRING 8 2 2 2 2
10-1 1 22217-080000 WASHER, SPRING 8 3 3 3 3 K
(A=F100026) (B=F001298) (C=F100003) (D=F000914)
11 1 22272-000150  RING, E-15 1 1 1 1
12 1 26013-080202 BOLT, M8X 20 1 1 1 1 z
(A=F100026) (B=F001298) (C=F100003) (D=F000914)
13 1 26014-080162 BOLT, M8X 16 7 7 7 7
14 1 26014-100202 BOLT, M10X 20 4 4 4 4
15 1 26717-080002 NUT, M8 2 2 2 2
15-1 1 26717-080002 NUT, M8 3 3 3 3 K
(A=F100026) (B=F001298) (C=F100003) (D=F000914)

@www.HeWeParts.com

Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.61. SWING SHAFT Ao o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R

1 1 1E6B30-42010 SHAFT A,SWING 1 1 1 1

1-1 1 1E6B30-42011 SHAFT, SWING A 1 1 1 1 N

(A=F000654) (B=F000654) (C=F000794) (D=F000794)

2 1 1E6B30-42021 SHAFT,SWING L 1 1 1 1

2-1 1 1E6B30-42022 SHAFT,SWING L 1 1 1 1 N

(A=F000045) (B=F000047) (C=F000005) (D=F000023)

3 1 1E6B30-42030 SHAFT,SWING R 1 1 1 1
4 1  1E8990-42150 BUSH, 12X17X19.5 2 2 2 2
5 1 1E8990-42170 BOLT, 12X45 11T 2 2 2 2
6 1 1E6B30-42240 METAL, SWING SHAFT L 1 1 1 1
7 1 1E6B30-42250 METAL, SWING SHAFT R 1 1 1 1
8 1  1E8990-42250 ARM, SWING REAR 2 2 2 2
9 1 22137-120000 WASHER, 12 2 2 2 2
10 1 22217-080000 WASHER, SPRING 8 3 3 3 3
11 1 22217-120000 WASHER, SPRING 12 1 1 1 1
12 1 22217-120000 WASHER, SPRING 12 2 2 2 2
13 1 22252-000401 RING, 40 1 1 1 1
14 1 22252-000471 RING, 47 4 4 4 4
15 1 22351-030040 PIN, SPRING 3.0X40 2 2 2 2
16 1 22351-050040 PIN, SPRING 5.0X40 2 2 2 2
17 1 22551-050250 KEY, 5X 25 2 2 2 2
18 1 24104-062034 BEARING, BALL 6203UU 2 2 2 2
19 1 24104-062044 BEARING, BALL 6204UU 2 2 2 2
20 1 24104-063034 BEARING, BALL 6303UU 1 1 1 1
21 1 24104-063034 BEARING, BALL 6303UU 2 2 2 2
22 1 26013-080202 BOLT, M8X 20 4 4 4 4
23 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2 2
24 1 26717-080002 NUT, M8 2 2 2 2
25 1 26717-080002 NUT, M8 3 3 3 3
1 1 1 1 1

26737-120002 NUT, M12

—_

17
19

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.62. SWING ARM(REAR) o (-Awezo
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |
4 A ® © O B @
3 1 1 1E6B30-42050 GUIDE, FULCRUM R L 1 1 1 1
1-1 1 1E6B30-42051 GUIDE, FULCRUM R L 1 1 1 1 N
(A=F000005) (B=F000003) (C=F000005) (D=F000003)
Fig. 40 2 1 1E6B30-42100 GUIDE, FULCRUM R R 1 1 1 1
2-1 1 1E6B30-42101 GUIDE, FULCRUM R R 1 1 1 1 N
/ (A=F000005) (B=F000003) (C=F000005) (D=F000003)
3 1 22217-080000 WASHER, SPRING 8 6 6 6 6
\ //’/ 4 1 26717-080002 NUT, M8 6 6 6 6
o .

Ve

S
S
@@
§ ~ Fig. 40

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.63. SWING ARM(FRONT)

Y

.

@www.HeWeParts.com

O0CNP5-M60503  Fig.63

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-42130 GUIDE, FULCRUM F L 1 1 1 1
1-1 1 1E6B30-42131 GUIDE, FULCRUM F L 1 1 1 1 N
(A=F000005) (B=F000003) (C=F000005) (D=F000003)
1-2 1 1E6B30-42132 GUIDE, FULCRUM F L 1 1 1 1 N
(A=F000109) (B=F000228) (C=F000244) (D=F000244)
2 1 1E6B30-42170 GUIDE, FULCRUM F R 1 1 1 1
2-1 1 1E6B30-42171 GUIDE, FULCRUM F R 1 1 1 1 N
(A=F000005) (B=F000003) (C=F000005) (D=F000003)
2-2 1 1E6B30-42172 GUIDE, FULCRUM F R 1 1 1 1 N
(A=F000109) (B=F000228) (C=F000244) (D=F000244)
3 1 22137-080000 WASHER, 8 6 6 6 6
4 1 22217-080000 WASHER, SPRING 8 6 6 6 6
5 1 26717-080002 NUT, M8 6 6 6 6

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.64. SWING SORTING FRAME(1)

OCNP5-M60503 Fig.64

22 25 31(32) 12(12-1) 14 22 25 31(32) 15

Remarks

(1)No.1 includes Fig.64 & Fig.65(No.2 from No.25).

* This item is applicable to [(C)=F100002][(D)=F000913] or previous machines(Refer to Fig.174).
* This item is applicable to [(A)=F100025][(B)=F001275] or previous machines(Refer to Fig.176).

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-42402 SWING,ASSY 1 1 1 1
1-1 1 1E6B30-42403 SWING,ASSY 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
1-2 1 1E6B30-42404 SWING,ASSY 1 1 1 1 N
(A=F000121) (B=F000483) (C=F000721) (D=F000721)
1-3 1 1E6B30-42405 SWING,ASSY 1 1 N
(C=F000794) (D=F000794)
1-4 1 1E6B30-42406 SWING,ASSY 1 1 1 N
(A=F000157) (B=F000748) (D=F000906)
1-5 1 1E6B30-42407 SWING ASSY 1 1 1 1 N
(A=F100033) (B=F001124) (C=F100011) (D=F000839)
2 2 1E6B30-42501 FRAME,SWING 1 1 1 1
2-1 2 1E6B30-42502 FRAME,SWING 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
3 2 1E6B30-42730  SEAL, SIDEA 2 2 2 2
4 2 1E6B30-42740 RETAINER, SIDE A 2 2 2 2
5 2 1E6B30-42760 PLATE,LEAD L 1 1 1 1
5-1 2 1E6B30-42761 PLATE,LEADL 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
6 2 1E6B30-42770 PLATE,LEAD 1 1 1
6-1 2 1E6B30-42771 PLATE,LEAD 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
7 2 1E6B30-42780 SEAL, SORTING 1 1 1 1
8 2 1E6B30-42801 NET,19 1 1 1 1
8-1 2 1E6B30-42802 NET,19 1 1 1 1 N
(A=F000157) (B=F000748) (C=F100011) (D=F000906)
9 2 1E6B30-42830 RETAINER,SOTER SEAL 1 1 1 1
10 2 1E6B30-42850 PLATE,GRAIN FLOW 1 1 1 1
10-1 2 1E6B30-42420 PLATE, GRAIN FLOW A 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
10-2 1 1E6B30-42421 PLATE, GRAIN FLOW A 1 1 1 1 N
(A=F000121) (B=F001124) (C=F100011) (D=F000839)
11 2 1E6B30-42880 SEAL, 1ST 1 1 1 1
11-1 2 1E6B30-42881  SEAL, 1ST 1 1 1 N
(B=F000483) (C=F000721) (D=F000721)
11-2 1 1E6B30-42882 SEAL, 1ST 1 1 1 1 N
(A=F000121) (B=F001124) (C=F100011) (D=F000839)
12 2 1E6B30-42890 RETAINER,1ST SEAL 2 2 2 2
12-1 1 1E6B30-42890 RETAINER,1ST SEAL 1 1 1 1 K
(A=F000121) (B=F001124) (C=F100011) (D=F000839)
13 2 1E6B30-42900 SEAL, 2ND FRONT 1 1 1 1
13-1 2 1E6B30-42901 SEAL, 2ND FRONT 1 1 1 1 N
(A=F000121) (B=F000483) (C=F000721) (D=F000721)
14 2 1E6B30-42920 SEAL, 2ND 1 1 1 1
15 2 1E6B30-42930 RETAINER,2ND SEAL 1 1 1 1
16 2  1E6B30-42940 RETAINER,REAR SEAL B 1 1 1 1
17 2  1E6B30-42950 SEAL, REAR 1 1 1 1
18 2  1E6B30-42960 PLATE,SWING REAR 1 1 1 1
19 2 1E6B30-42970 RETAINER,REAR SEALA 1 1 1 1
19-1 2 1E6B30-42911 RETAINER,REAR SEALA 1 1 1 1 S

(A=F000045)

(B=F000047)

(C=F000005)

(D=F000023)

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.64. SWING SORTING FRAME(1)

OCNP5-M60503 Fig.64

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
20 2 1E6B30-43151 SIEVE, CHAFF B 1 1 1 1
21 2 22137-060000 WASHER, 6 14 14 14 14
22 2 22137-080000 WASHER, 8 12 12 12 12
23 2 22157-080000 WASHER, 8 4 4 4 4
24 2 22217-060000 WASHER, SPRING 6 14 14 14 14
25 2 22217-080000 WASHER, SPRING 8 19 19 19 19
26 2  22697-400321 RIVET, 4.0X 3.2 4 4 4 4 Z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
27 2 24104-062014 BEARING, BALL 6201UU 2 2 2 2
28 2 26013-080162 BOLT, M8X 16 4 4 4 4
29 2 26014-080162 BOLT, M8X 16 12 12 12 12
29-1 2 26014-080162 BOLT, M8X 16 19 19 19 19 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
30 2  26717-060002 NUT, M6 14 14 14 14
31 2 26717-080002 NUT, M8 19 19 19 19
31-1 2 26717-080002 NUT, M8 11 11 11 1 K
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
32 2  26346-080002 NUT, M8 8 8 8 8 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
33 1 1E6B30-42440 SUPPORT,SEAL 1 1 1 1 W

(A=F000121)

(B=F001124)

(C=F100011) (D=F000839)

22 25 31(32) 12(12-1) 14 22 25 31(32) 15

Remarks

(1)No.1 includes Fig.64 & Fig.65(No.2 from No.25).

* This item is applicable to [(C)=F100002][(D)=F000913] or previous machines(Refer to Fig.174).
* This item is applicable to [(A)=F100025][(B)=F001275] or previous machines(Refer to Fig.176).

Yes

N:Old *es

New, Q:0ld €2 New, R:0ld =5

Yes'

Yes
Yes

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.174. (64A)SWING SORTING FRAME(1)

33(48)

OCNP5-M60503 Fig.174

Remarks
(1)No.1 includes Fig.174 & Fig.175(No.2 from No.30).

* This item is applicable to [(C)=F100003][(D)=F000914] or following machines(Refer to Fig.64).

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lev. Parts No. Description ' |
A B € O E ¢
1 1 1E6B30-42481 SWING ASSY,82 1 1
(C=F100003) (D=F000914)
1-1 1 1E6B30-42482 SWING ASSY,82 1 1 N
(C=*2014.07.) (D=*2014.07.)
2 2 1E6B30-42440 SUPPORT,SEAL 1 1
3 2  1E6B30-42450 PLATE, GRAIN FLOW B 1 1
4 2 1E6B35-42501 FRAME,SWING 1 1
5 2 1E6B35-42680 SEAL, SORTING A 1 1
6 2 1E6B30-42730  SEAL, SIDEA 2 2
7 2 1E6B30-42740 RETAINER, SIDE A 2 2
8 2 1E6B30-42771  PLATE,LEAD 3 3
9 2 1E6B30-42802 NET,19 1 1
9-1 2 1E6B30-42803 NET,19 1 1 N
(C=*2014.07.) (D=*2014.07.)
10 2 1E6B30-42882  SEAL, 1ST 1 1
11 2 1E6B30-42911 RETAINER,REAR SEALA 1 1
12 2  1E6B30-42920 SEAL, 2ND 1 1
13 2 1E6B30-42930 RETAINER,2ND SEAL 2 2
14 2  1E6B30-42940 RETAINER,REAR SEAL B 1 1
15 2 1E6B30-42950 SEAL, REAR 1 1
16 2 1E6B30-42960 PLATE,SWING REAR 1 1
17 2 1E6B35-43280 SUPPORT, SIEVE PLUG 2 2
18 2 1E6B30-43500 STAY,STRAW RACK 1 1 z
(C=*2014.08.) (D=*2014.08.)
19 2 22137-060000 WASHER, 6 14 14
20 2 22137-080000 WASHER, 8 4 4
21 2 22137-080000  WASHER, 8 4 4
22 2 22137-080000 WASHER, 8 4 4
23 2 22157-080000  WASHER, 8 4 4
24 2 22217-060000 WASHER, SPRING 6 14 14
25 2 22217-060000 WASHER, SPRING 6 34 34 z
(C=*2014.08.) (D=*2014.08.)
26 2 22217-080000  WASHER, SPRING 8 4 4
27 2 22217-080000 WASHER, SPRING 8 4 4
28 2 22217-080000 WASHER, SPRING 8 4 4
29 2 22217-080000  WASHER, SPRING 8 3 3
30 2 22217-080000 WASHER, SPRING 8 4 4
31 2 24104-062014  BEARING, BALL 6201UU 2 2
32 2 26013-080162 BOLT, M8X 16 4 4
33 2 26014-080162 BOLT, M8X 16 4 4
33-1 2 26014-080162 BOLT, M8X 16 2 2 K
(C=*2014.07.) (D=*2014.07.)
34 2 26014-080162 BOLT, M8X 16 2 2
35 2 26014-080162 BOLT, M8X 16 4 4
36 2 26014-080162 BOLT, M8X 16 9 9
37 2 26014-080162 BOLT, M8X 16 6 6
38 2 26346-080002 NUT, M8 4 4
39 2 26346-080002 NUT, M8 4 4
40 2 26346-080002 NUT, M8 4 4
41 2 26717-060002 NUT, M6 14 14
42 2 26717-060002 NUT, M6 34 34 z

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.174. (64A)SWING SORTING FRAME(1)

12 2228 40 13

21

—121
0;39

OCNP5-M60503 Fig.174

Remarks
(1)No.1 includes Fig.174 & Fig.175(No.2 from No.30).
* This item is applicable to [(C)=F100003][(D)=F000914] or following machines(Refer to Fig.64).

(A)=AWT0 (D)=AW82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
(C=*2014.08.) (D=*2014.08.)
43 2 26717-080002 NUT, M8 3 3
44 2  26717-080002 NUT, M8 4 4
45 2 1E6B30-43560 RACK, STRAW R 17 17 z
(C=*2014.08.) (D=*2014.08.)
46 2 1E6B30-43570 RACK, STRAW L 17 17 z
(C=*2014.08.) (D=*2014.08.)
47 2 1E8559-92230  WASHER,PLAIN 6X16X1 34 34 z
(C=*2014.08.) (D=*2014.08.)
48 2 26014-080202 BOLT, M8X 20 2 2 W
(C=*2014.07.) (D=*2014.07.)
49 2 1E6B30-43490 RACKASSY, STRAW 1 1 W
(C=*2014.08.) (D=*2014.08.)
50 3 1E6B30-43500 STAY,STRAW RACK 1 1 W
(C=*2014.08.) (D=*2014.08.)
51 3 1E6B30-43560 RACK, STRAW R 17 17
(C=*2014.08.) (D=*2014.08.)
52 3 1E6B30-43570 RACK, STRAW L 17 17
(C=*2014.08.) (D=*2014.08.)
53 3 1E8559-92230 WASHER,PLAIN 6X16X1 34 34
(C=*2014.08.) (D=*2014.08.)
54 3  22217-060000 WASHER, SPRING 6 34 34
(C=*2014.08.) (D=*2014.08.)
55 3  26717-060002 NUT, M6 34 34 W
(C=*2014.08.) (D=*2014.08.)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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OCNP5-M60503 Fig.176

Fig.176. (64B)SWING SORTING FRAME(1) -swro O-Awsz
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E6B35-42400 SWING ASSY,70 1
1-1 1 1E6B35-42401 SWING ASSY,70 1 1 N
(B=F001298)
1-2 1 1E6B35-42402 SWING ASSY,70 1 1 N
(A=*2014.07.) (B=*2014.07.)
2 2  1E6B30-42440 SUPPORT,SEAL 1 1
3 2 1E6B30-42450 PLATE, GRAIN FLOW B 1 1
(A=F100026) (B=F001276)
4 2 1E6B35-42500 FRAME,SWING 1
4-1 2 1E6B35-42501 FRAME,SWING 1 1 N
(B=F001298)
5 2 1E6B35-42680 SEAL, SORTING A 1 1
6 2 1E6B30-42730 SEAL, SIDEA 2 2
7 2 1E6B30-42740 RETAINER, SIDE A 2 2
8 2 1E6B30-42771  PLATE,LEAD 3 3
9 2 1E6B30-42802 NET,19 1 1
9-1 2 1E6B30-42803 NET,19 1 1 N
(A=*2014.07.) (B=*2014.07.)
10 2 1E6B30-42882  SEAL, 1ST 1 1
11 2 1E6B30-42890 RETAINER,1ST SEAL 1 1
12 2 1E6B30-42901 SEAL, 2ND FRONT 1 1
13 2 1E6B30-42911 RETAINER,REAR SEALA 1 1
14 2 1E6B30-42920 SEAL, 2ND 1 1
15 2 1E6B30-42930 RETAINER,2ND SEAL 2 2
16 2 1E6B30-42940 RETAINER,REAR SEAL B 1 1
17 2 1E6B30-42950 SEAL, REAR 1 1
18 2 1E6B30-42960 PLATE,SWING REAR 1 1
19 2 1E6B35-43280 SUPPORT, SIEVE PLUG 2 2
20 2 1E6B30-43500 STAY,STRAW RACK 1 1 z
(A=*2014.08.) (B=*2014.08.)
21 2 22137-060000 WASHER, 6 14 14
22 2 22137-080000 WASHER, 8 4 4
23 2 22137-080000 WASHER, 8 4 4
24 2 22137-080000 WASHER, 8 4 4
25 2 22157-080000  WASHER, 8 4 4
26 2 22217-060000 WASHER, SPRING 6 14 14
27 2 22217-060000 WASHER, SPRING 6 34 34 z
(A=*2014.08.) (B=*2014.08.)
28 2 22217-080000  WASHER, SPRING 8 4 4
29 2 22217-080000 WASHER, SPRING 8 3 3
30 2 22217-080000 WASHER, SPRING 8 4 4
31 2 22217-080000  WASHER, SPRING 8 4 4
14 2428 42 15 32 2 22217-080000 WASHER, SPRING 8 4 4
33 2 24104-062014  BEARING, BALL 6201UU 2 2
34 2 26013-080162 BOLT, M8X 16 4 4
35 2 26014-080162 BOLT, M8X 16 2 2
36 2 26014-080162 BOLT, M8X 16 4 4
36-1 2  26014-080162 BOLT, M8X 16 2 2 K
(A=*2014.07.) (B=*2014.07.)
Remarks 37 2 26014-080162 BOLT, M8X 16 4 4
38 2 26014-080162 BOLT, M8X 16 9 9

(1)No.1 includes Fig.176 & Fig.177(No.2 from No.30).

* This item is applicable to [(A)=F100026][(B)=F001276] or following machines(Refer to Fig.64).

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.176. (64B)SWING SORTING FRAME(1)

14

24 28 42

15

OCNP5-M60503 Fig.176

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
39 2 26014-080162 BOLT, M8X 16 6 6
40 2 26346-080002 NUT, M8 4 4
41 2  26346-080002 NUT, M8 4 4
42 2 26346-080002 NUT, M8 4 4
43 2 26717-060002 NUT, M6 14 14
44 2  26717-060002 NUT, M6 34 34 Z
(A=*2014.08.) (B=*2014.08.)
45 2 26717-080002 NUT, M8 3 3
46 2 26717-080002 NUT, M8 4 4
47 2 1E6B30-43560 RACK, STRAW R 17 17 z
(A=*2014.08.) (B=*2014.08.)
48 2 1E6B30-43570 RACK, STRAW L 17 17 Z
(A=*2014.08.) (B=*2014.08.)
49 2 1E8559-92230 WASHER,PLAIN 6X16X1 34 34 z
(A=*2014.08.) (B=*2014.08.)
50 2 26014-080202 BOLT, M8X 20 2 2
(A=*2014.07.) (B=*2014.07.)
51 2 1E6B30-43490 RACK ASSY, STRAW 1 1
(A=*2014.08.) (B=*2014.08.)
52 3 1E6B30-43500 STAY,STRAW RACK 1 1 W
(A=*2014.08.) (B=*2014.08.)
53 3 1E6B30-43560 RACK, STRAW R 17 17 w
(A=*2014.08.) (B=*2014.08.)
54 3 1E6B30-43570 RACK, STRAW L 17 17 W
(A=*2014.08.) (B=*2014.08.)
55 3 1E8559-92230 WASHER,PLAIN 6X16X1 34 34 w
(A=*2014.08.) (B=*2014.08.)
56 3 22217-060000 WASHER, SPRING 6 34 34
(A=*2014.08.) (B=*2014.08.)
57 3  26717-060002 NUT, M6 34 34

(A=*2014.08.)

(B=+2014.08.)

Remarks
(1)No.1 includes Fig.176 & Fig.177(No.2 from No.30).

* This item is applicable to [(A)=F100026][(B)=F001276] or following machines(Refer to Fig.64).

Yes

N:Old *es

New, Q:0ld €2 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.65. SWING SORTING FRAME(2)

OCNP5-M60503 Fig.65

24B 24C

Remarks

(1)No.1 includes Fig.64 & Fig65(No.2 from No.25).

* This item is applicable to [(C)=F100002][(D)=F000913] or previous machines(Refer to Fig.175).
* This item is applicable to [(A)=F100025][(B)=F001275] or previous machines(Refer to Fig.177).

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-42402 SWING,ASSY 1 1 1 1
1-1 1 1E6B30-42403 SWING,ASSY 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
1-2 1 1E6B30-42404 SWING,ASSY 1 1 1 1 N
(A=F000121) (B=F000483) (C=F000721) (D=F000721)
1-3 1 1E6B30-42405 SWING,ASSY 1 1 N
(C=F000794) (D=F000794)
1-4 1 1E6B30-42406 SWING,ASSY 1 1 1 N
(A=F000157) (B=F000748) (D=F000906)
1-5 1 1E6B30-42407 SWING ASSY 1 1 1 1 N
(A=F100033) (B=F001124) (C=F100011) (D=F000839)
2 2 1E6B30-42190 SHAFT,SWING REAR 2 2 2 2
3 2 1E6B30-42200 METAL, SWING REAR 2 2 2 2
4 2 1E6B30-42980 SEAL, SIDEB 2 2 2 2
5 2 1E6B30-42990 PLATE, SIDE B 2 2 2 2
5-1 2 1E6B30-42991 PLATE, SIDEB 2 2 2 2 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
6 2 1E6B30-43020  FIN,8X787 17 17 17 17 z
(A=F000654) (B=F000654) (C=F000794) (D=F000794)
7 2 1E6B30-43030 BRACKET,FIN 34 34 34 34
7-1 2 1E6B30-43031 BRACKET,FIN 34 34 34 34 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
7-2 2 1E6B30-43031 BRACKET,FIN 34 34 34 34 z
(A=F000654) (B=F000654) (C=F000794) (D=F000794)
8 2 1E6B30-43050 PLATE,FIN BRACKET 1 1 1 1
9 2 1E6B30-43040 BRACKET, FIN L 1 1 1 1
9-1 2 1E6B30-43060 PLATE,FIN BRACKET 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
10 2 1E6B30-43250 PLATE,CHAFF 2 2 2 2
10-1 2 1E6B30-43251  PLATE,CHAFF 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
11 2 1E6B30-43080 PLATE,FIN ADJUST 1 1 1 1
11-1 2 1E6B30-43081 PLATE,FIN ADJUST 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
12 2 1E6B30-43101 FIN,FULCRUM 1 1 1 1
13 2 22217-080000  WASHER, SPRING 8 4 4 4 4
14 2 22242-000170  RING, 17 2 2 2 2
15 2 22695-401281 RIVET, 4.0X12.8 34 34 34 34 z
(A=F000654) (B=F000654) (C=F000794) (D=F000794)
16 2 22695-400321 RIVET, 4.0X 3.2 6 6 6 6
17 2 24104-062034  BEARING, BALL 6203UU 2 2 2 2
18 2 26013-080162 BOLT, M8X 16 8 8 8 8
19 2 26014-080162 BOLT, M8X 16 2 2 2 2
20 2 26014-080162 BOLT, M8X 16 1 1 1 1
21 2 26014-080202 BOLT, M8X 20 6 6 6 6
22 2 26116-080304 BOLT, M8X 30 PLATED 2 2 2 2
23 2 26717-080002 NUT, M8 4 4 4 4
24 2 26757-080002 NUT, LOCK M8 2 2 2 2
24A 2 1E6B30-43071 PLATE,CHAFF 1 1 1 1 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
24B 2 22117-100000 WASHER, 10 6 6 6 6 W

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.65. SWING SORTING FRAME(2) Ao orawsze
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

(A=F000045) (B=F000047) (C=F000005) (D=F000023)

24C 2 22417-200150 PIN, COTTER 2.0X15 6 6 6 6 w
(A=F000045) (B=F000047) (C=F000005) (D=F000023)

25 2 1E6B30-43220 BRACKET, FIN R 1 1 1 1

25A 2 1E6B30-43300 FIN, CHAFF 17 17 17 17 W
(A=F000654) (B=F000654) (C=F000794) (D=F000794)

25B 3 1E6B30-43020 FIN,8X787 17 17 17 17
(A=F000654) (B=F000654) (C=F000794) (D=F000794)

25C 3 1E6B30-43031 BRACKET,FIN 34 34 34 34
(A=F000654) (B=F000654) (C=F000794) (D=F000794)

25D 3  22695-401281 RIVET, 4.0X12.8 34 34 34 34 w
(A=F000654) (B=F000654) (C=F000794) (D=F000794)

26 1 1E6B30-42750 SEAL, FRONT 1 1 1 1

27 1 1E6B30-42790 RETAINER,FRONT SEAL 1 1 1 1

28 1 26014-080162 BOLT, M8X 16 4 4 4 4

24B 24C

Remarks
(1)No.1 includes Fig.64 & Fig65(No.2 from No.25).
* This item is applicable to [(C)=F100002][(D)=F000913] or previous machines(Refer to Fig.175).

* This item is applicable to [(A)=F100025][(B)=F001275] or previous machines(Refer to Fig.177). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.175. (65A)SWING SORTING FRAME(2)

31
Fig. 172

Fig. 174

36 35 34 36

OCNP5-M60503 Fig.175

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 1E6B30-42481 SWING ASSY,82 1 1
(C=F100003) (D=F000914)
1-1 1 1E6B30-42482 SWING ASSY,82 1 1 N
(C=+2014.07.) (D=+2014.07.)
2 2 1E6B30-42190 SHAFT,SWING REAR 2 2
3 2 1E6B30-42200 METAL, SWING REAR 2 2
4 2 1E6B30-42982 SEAL, SIDE B 2 2
5 2 1E6B30-42991 PLATE, SIDE B 2 2
6 2 1E6B35-43050 PLATE,FIN BRACKET 1 1
7 2 1E6B35-43060 PLATE,FIN BRACKET 1 1
8 2 1E6B35-43070 PLATE,CHAFF 1 1
9 2 1E6B35-43080 PLATE,FIN ADJUST 1 1
10 2 1E6B30-43101 FIN,FULCRUM 1 1
11 2 1E6B35-43220 BRACKET, FIN R 1 1
12 2 1E6B35-43250 PLATE,CHAFF 1 1
13 2 1E6B30-43300 FIN, CHAFF 16 16
14 3 1E6B30-43020 FIN,8X787 16 16
15 3 1E6B30-43031 BRACKET,FIN 32 32
16 3  22695-401281 RIVET, 4.0X12.8 32 32
17 2 22117-100000 WASHER, 10 6 6
18 2  22217-080000 WASHER, SPRING 8 4 4
19 2 22242-000170 RING, 17 2 2
20 2 22417-200150 PIN, COTTER 2.0X15 6 6
21 2  22697-400321 RIVET, 4.0X 3.2 6 6
22 2  24104-062034 BEARING, BALL 6203UU 2 2
23 2 26013-080162 BOLT, M8X 16 6 6
24 2 26013-080162 BOLT, M8X 16 2 2
25 2 26014-080162 BOLT, M8X 16 2 2
26 2 26014-080162 BOLT, M8X 16 1 1
27 2 26014-080202 BOLT, M8X 20 6 6
28 2 26116-080304 BOLT, M8X 30 PLATED 2 2
29 2 26717-080002 NUT, M8 4 4
30 2  26757-080002 NUT, LOCK M8 2 2
31 1 1E6B30-42470 SEAL, FRONT B 1 1
32 1 1E6B30-42750 SEAL, FRONT 1 1
33 1 1E6B30-42790 RETAINER,FRONT SEAL 1 1
34 1 1E6B35-44170 SEAL, WIND A 1 1
35 1 1E6B35-44180 SEAL, WIND B 1 1
36 1 1E6B35-44190 RETAINER, WIND SEAL 2 2
37 1 26014-080202 BOLT, M8X 20 4 4
38 1 26014-080202 BOLT, M8X 20 4 4

Remarks
(1)No.1 includes Fig.174 & Fig.175(No.2 from No0.30).
* This item is applicable to [(C)=F100003][(D)=F000914] or following machines(Refer to Fig.65).

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.177. (65B)SWING SORTING FRAME(2)

32

Fig. 172

Fig. 176

36 35 34 36

OCNP5-M60503 Fig.177

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B35-42400 SWING ASSY,70 1
1-1 1 1E6B35-42401 SWING ASSY,70 1 1 N
(B=F001298)
1-2 1 1E6B35-42402 SWING ASSY,70 1 1 N
(A=*2014.07.) (B=*2014.07.)
2 2 1E6B30-42190 SHAFT,SWING REAR 2 2
3 2 1E6B30-42200 METAL, SWING REAR 2 2
(A=F100026) (B=F001276)
4 2 1E6B30-42982  SEAL, SIDE B 2 2
5 2 1E6B30-42991 PLATE, SIDEB 2 2
6 2 1E6B35-43050 PLATE,FIN BRACKET 1 1
7 2 1E6B35-43060 PLATE,FIN BRACKET 1 1
8 2 1E6B35-43070 PLATE,CHAFF 1 1
9 2 1E6B35-43080 PLATE,FIN ADJUST 1 1
10 2 1E6B30-43101  FIN,FULCRUM 1 1
11 2 1E6B35-43220 BRACKET, FINR 1 1
12 2 1E6B35-43250 PLATE,CHAFF 1 1
13 2 1E6B30-43300 FIN, CHAFF 16 16
14 3 1E6B30-43020 FIN,8X787 16 16
15 3 1E6B30-43031 BRACKET,FIN 32 32
16 3 22695-401281 RIVET, 4.0X12.8 32 32
17 2 22117-100000 WASHER, 10 6 6
18 2 22217-080000 WASHER, SPRING 8 4 4
19 2 22242-000170  RING, 17 2 2
20 2 22417-200150  PIN, COTTER 2.0X15 6 6
21 2 22697-400321 RIVET, 4.0X 3.2 6 6
22 2 24104-062034  BEARING, BALL 6203UU 2 2
23 2 26013-080162 BOLT, M8X 16 6 6
24 2 26013-080162 BOLT, M8X 16 2 2
25 2 26014-080162 BOLT, M8X 16 2 2
26 2 26014-080162 BOLT, M8X 16 1 1
27 2 26014-080202 BOLT, M8X 20 6 6
28 2 26116-080304 BOLT, M8X 30 PLATED 2 2
29 2 26717-080002 NUT, M8 4 4
30 2 26757-080002 NUT, LOCK M8 2 2
31 1 1E6B30-42470 SEAL, FRONT B 1 1
32 1 1E6B30-42750 SEAL, FRONT 1 1
33 1 1E6B30-42790 RETAINER,FRONT SEAL 1 1
34 1 1E6B35-44170 SEAL, WIND A 1 1
35 1 1E6B35-44180 SEAL, WIND B 1 1
36 1 1E6B35-44190 RETAINER, WIND SEAL 2 2
37 1 26014-080162 BOLT, M8X 16 4 4
38 1 26014-080162 BOLT, M8X 16 4
38-1 1 26014-080202 BOLT, M8X 20 4 4 S

(B=F001298)

Remarks
(1)No.1 includes Fig.176 & Fig.177(No.2 from No0.30).
* This item is applicable to [(A)=F100026][(B)=F001276] or following machines(Refer to Fig.65).

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.66. SHUTTER(WINNOWER) Ao orawsze
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-43710 SHUTTER, WINNOWER 2 2 2 2
3 1-1 1 1E6B30-43711 SHUTTER, WINNOWER 2 2 2 2 S
) (A=F000045) (B=F000047) (C=F000005) (D=F000023)
2 1 22157-080000 WASHER, 8 2 2 2 2
3 1 26013-080162 BOLT, M8X 16 2 2 2 2

1-1

R

o
/,

\@
oce oR
77—
N
7\
/o (2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.67. WINNOWER FAN

@www.HeWeParts.com

N7AN V77 hs

'\

OCNP5-M60503 Fig.67

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-44250 FAN, WINNOWER 1 1 1 1
1-1 1 1E6B30-44251 FAN, WINNOWER 1 1 1 1 N
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
1-2 1 1E6B30-44252 FAN, WINNOWER 1 1 1 1 N
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)
1-3 1 1E6B30-44253 FAN, WINNOWER 1 1 1 1 N
(A=F100033) (B=F100095) (C=F100011) (D=F002339)

2 1 1E6B30-44310 METAL, WINNOWER L 1 1 1 1
3 1 1E6B30-44350 METAL, WINNOWER R 1 1 1 1
4 1 22252-000721 RING, 72 4 4 4 4
5 1 24104-062074 BEARING, BALL 6207UU 2 2 2 2
6 1 26013-100202 BOLT, M10X 20 8 8 8 8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.68. CONVEYOR(1ST) y-wro (OAwezo
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E8559-35380 BOLT 6*16 4 4 4 4
2 1 1E6B30-45000 CONVEYER, 1ST 1 1 1 1
2-1 1 1E6B30-45001 CONVEYOR, 1ST 1 1 1 1 N
(A=*2014.07.) (B=+2014.07.) (C=*2014.07.) (D=*2014.07.)
3 1 1E6B30-45080 BLADE, SUCCESSION 2 2 2 2
4 1 1E6B30-45090 METAL, 1ST L 1 1 1 1
4-1 1 1E6B30-45750 METAL, 1STL 1 1 1 1 S
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
5 1 22217-060000 WASHER, SPRING 6 4 4 4 4
6 1 22252-000471 RING, 47 1 1 1 1
6-1 1 22252-000521 RING, 52 1 1 1 1 S
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
7 1 24104-062044 BEARING, BALL 6204UU 1 1 1 1
7-1 1 24104-063044 BEARING, BALL 6304UU 1 1 1 1 S
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
8 1 26013-080202 BOLT, M8X 20 3 3 3 3
Remarks Yes No Yes No
(1)D=No.4 : 47mm, No.4-1 : 52mm. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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O0CNP5-M60503  Fig.69

Fig.69. GRAIN ELEVATE AUGER CASE Ao orawsze
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-45100 CASE, BEVEL 1 1
1-1 2 1E6B30-45101 CASE, BEVEL 1 1 N
(A=F000121) (C=F100003)
2 1 1E6B30-45110 SEAL, METAL 1 1
3 1 1E6B30-45130 GEAR, BEVEL 17A 2 2
4 1 1E6B30-45190 COVER ASSY, CASE 1 1
4-1 1 1E6B30-45191 COVER ASSY, CASE 1 1 S
(A=F000045) (C=F000005)
5 1 1E6B30-45200 CASE, SUCCESSION 1 1
5-1 1 1E6B30-45201 CASE, SUCCESSION 1 1 S
(A=F000045) (C=F000005)
6 1 1E6B30-45300 PIPE, SUCCESSION 1 1
6-1 1 1E6B30-45301 PIPE, SUCCESSION 1 1 S
(A=F000045) (C=F000005)
6-2 1 1E6B30-45302 PIPE, SUCCESSION 1 1 S
(A=F100033) (C=F100003)
7 1 1E6B30-45501 PIPE, GRAIN ELEVAT. 1 1 A
(A=F000045) (C=F000005)
8 1 22137-080000 WASHER, 8 1 1
9 1 22217-080000 WASHER, SPRING 8 1 1
10 1 22242-000300 RING, 30 2 2
11 1 22252-000621 RING, 62 2 2
12 1 24104-062064 BEARING, BALL 6206UU 2 2
13 1 26014-080162 BOLT, M8X 16 9 9
14 1 26014-080162 BOLT, M8X 16 2 2
15 1 26014-080202 BOLT, M8X 20 3 3
16 1 26014-080202 BOLT, M8X 20 6 6
16-1 1 26014-080252 BOLT, M8X 25 6 6 S
(A=F100033) (C=F100003)
17 1 26014-100202 BOLT, M10X 20 2 2
18 1 26717-080002 NUT, M8 1 1
19 1 1E6B35-45500 PIPE, GRAIN ELEVAT. 1 1 W
(A=F000045) (C=F000005)
19-1 1 1E6B35-45540 PIPE, GRAIN ELEVAT. 1 1 S
(A=*2014.06.) (C=*2014.06.)
20 1 1E6B35-45600 THROWER,PADDY TS 1 1
(A=*2014.06.) (C=*2014.06.)
21 1 26014-080202 BOLT, M8X 20 2 2
(A=*2014.06.) (C=*2014.06.)
22 1 26014-080202 BOLT, M8X 20 4 4 w

AN

(A=*2014.06.)

(C=*2014.06.)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.70. GRAIN ELEVATE AUGER CASE -swro O-Awsz
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
RN A (B (©) () () (F)
e e 1 1 1E6B30-45100 CASE, BEVEL 1 1
\e/’ 1-1 2 1E6B30-45101 CASE, BEVEL 1 1 N
(B=F000684) (D=F000811)
2 1 1E6B30-45110 SEAL, METAL 1 1
3 1 1E6B30-45130 GEAR, BEVEL 17A 2 2
4 1 1E6B30-45190 COVER ASSY, CASE 1 1
4-1 1 1E6B30-45191 COVER ASSY, CASE 1 1 S
17 @ (B=F000047) (D=F000023)
Z 5 1 1E6B30-45200 CASE, SUCCESSION 1 1
“ — 5-1 1 1E6B30-45201 CASE, SUCCESSION 1 1 S
3 (B=F000047) (D=F000023)
6 1 1E6B30-45300 PIPE, SUCCESSION 1 1
o> 6-1 1 1E6B30-45301 PIPE, SUCCESSION 1 1 S
(B=F000047) (D=F000023)
v & 6-2 1 1E6B30-45302 PIPE, SUCCESSION 1 1 S
Fig. 40 (B=F100062) (D=F002339)
TN 7 1 1E6B31-45501 PIPE, GRAIN ELEVAT.G 1 1
I~ 7-1 1 1E6B31-45502 PIPE, GRAIN ELEVAT.G 1 1 N
(B=*2014.06.) (D=*2014.06.)
8 1 22137-080000 WASHER, 8 1 1
9 1 22217-080000 WASHER, SPRING 8 1 1
10 1 22242-000300 RING, 30 2 2
11 1 22252-000621 RING, 62 2 2
12 1 24104-062064 BEARING, BALL 6206UU 2 2
13 1 26014-080162 BOLT, M8X 16 9 9
14 1 26014-080162 BOLT, M8X 16 2 2
15 1 26014-080202 BOLT, M8X 20 3 3
16 1 26014-080202 BOLT, M8X 20 6 6
16-1 1 26014-080252 BOLT, M8X 25 6 6 S
(B=F100062) (D=F002339)
17 1 26014-100202 BOLT, M10X 20 2 2
18 1 26717-080002 NUT, M8 1 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.71. GRAIN ELEVATE AUGER

OCNP5-M60503 Fig.71

Fig. 69

\

()

Q

)

s\

)

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E6B30-45400 CONVEYOR, T/S 1 1 z
(A=F000045) (C=F000005)
2 1 1E6B30-45570 PLATE, PORT UPPER 1 1
2-1 1 1E6B35-45580 PLATE, PORT UPPER 1 1 S
(A=*2014.06.) (C=*2014.06.)
3 1 1E6B30-45680 RETAINER,BEARING 40 1 1
4 1 22217-080000 WASHER, SPRING 8 3 3
5 1 24104-062034  BEARING, BALL 6203UU 1 1
6 1 26014-080202 BOLT, M8X 20 3 3 z
(A=*2014.06.) (C=*2014.06.)
7 1 26717-080002 NUT, M8 3 3
8 1 1E6B31-45401 CONVEYOR,GRAIN ELEV. 1 1 W
(A=F000045) (C=F000005)
8-1 1 1E6B31-45402 CONVEYOR,GRAIN ELEV. 1 1 N
(A=F000471) (C=F000721)
9 1 1E6B35-45471 BLADE, GRAIN ELEVAT 2 2 W
(A=F000045) (C=F000005)
9-1 1 1E6B35-45480 BLADE, GRAIN ELEVAT 2 2 S
(A=*2014.06.) (C=*2014.06.)
10 1 1E8559-35380 BOLT 6*16 4 4 w
(A=F000045) (C=F000005)
11 1 22217-060000 WASHER, SPRING 6 4 4 W
(A=F000045) (C=F000005)
12 1 22217-080000 WASHER, SPRING 8 4 4 W
(A=*2014.06.) (C=*2014.06.)
13 1 26717-080002 NUT, M8 4 4 W

(A=*2014.06.)

(C=*2014.06.)

)

@www.HeWeParts.com

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.72. GRAIN ELEVATE AUGER y-wro (OAwezo
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E8559-35380 BOLT 6*16 4 4
2 1 1E6B31-45400 CONVEYOR,GRAIN ELEV. 1 1
2-1 1 1E6B31-45401 CONVEYOR,GRAIN ELEV. 1 1 S
(B=F000047) (D=F000023)
2-2 1 1E6B31-45402 CONVEYOR,GRAIN ELEV. 1 1 N
(B=F000471) (D=F000721)
3 1 1E6B31-45470 BLADE, GRAIN ELEVAT 2 2
3-1 1 1E6B31-45471 BLADE, GRAIN ELEVAT 2 2 S
(B=F000047) (D=F000023)
4 1 22217-060000 WASHER, SPRING 6 4 4
Remarks Yes No Yes No
(1)L=No0.2 & 3 : 40mm, No0.2-1 & 3-1 : 35mm. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.73. THROWER(GRAIN)

@www.HeWeParts.com

Fig. 153

OCNP5-M60503 Fig.73

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B31-45570 PLATE,PORT UPPER 1 1
2 1 1E6B31-45600 THROWER,PADDY 1 1
2-1 1 1E6B31-45601 THROWER,PADDY 1 1 N
(B=F000047) (D=F000023)
2-2 1 1E6B31-45602 THROWER,PADDY 1 1 N
(B=*2014.07.) (D=+2014.07.)
3 1 1E6B30-45680 RETAINER,BEARING 40 1 1
4 1 1E6B31-45700 SEAL,THROWER 1 1
5 1 1E6B31-45900 LEAD ASSY,THROWER 35 1 1
6 1 22217-080000 WASHER, SPRING 8 4 4
7 1 22217-080000 WASHER, SPRING 8 2 2
8 1 22217-080000 WASHER, SPRING 8 3 3
9 1 24104-062034 BEARING, BALL 6203UU 1 1
10 1 26014-080202 BOLT, M8X 20 4 4
11 1 26717-080002 NUT, M8 4 4
12 1 26717-080002 NUT, M8 2 2
13 1 26717-080002 NUT, M8 3 3

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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(D)=AW82G

Fig.74. PKLATE(BOTTOM) Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) (R
1 1 1E6B30-45700 COVER, GUTTER 2 2 2 2
2 1 26014-080162 BOLT, M8X 16 4 4 4 4

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.75. CONVEYOR(2ND)

OCNP5-M60503 Fig.75

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-45090 METAL, 1ST L 1 1 1 1
1-1 1 1E6B30-45750 METAL, 1ST L 1 1 1 1 S

(A=F100033) (B=F100095) (C=F100011)

(D=F002339)

2 1 1E6B30-46000 CONVEYOR, 2ND 1 1 1 1
2-1 1 1E6B30-46100 CONVEYOR, 2ND 1 1 1 1 N
(A=F000157) (B=F000831) (C=F100003) (D=F000914)
2-2 1 1E6B30-46101 CONVEYER, 2ND 1 1 1 1 S
(A=*2014.07.) (B=*2014.07.) (C=*2014.07.) (D=*2014.07.)
3 1 22252-000471 RING, 47 1 1 1 1
3-1 1 22252-000521 RING, 52 1 1 1 1 S
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
4 1 24104-062044 BEARING, BALL 6204UU 1 1 1 1
4-1 1  24104-063044 BEARING, BALL 6304UU 1 1 1 1 S
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
5 1 26013-080202 BOLT, M8X 20 3 3 3 3
6 1  1E8559-35380 BOLT 6*16 2 2 2 2
(A=F000157) (B=F000831) (C=F100003) (D=F000914)
7 1 1E6B30-46090 BLADE, SUCCESSION 1 1 1 1
(A=F000157) (B=F000831) (C=F100003) (D=F000914)
7-1 1 1E6B30-46091 BLADE, SUCCESSION 1 1 1 1 S
(A=*2014.07.) (B=+2014.07.) (C=*2014.07.) (D=*2014.07.)
8 1 22217-060000 WASHER, SPRING 6 2 2 2 2 w
(A=F000157) (B=F000831) (C=F100003) (D=F000914)

Remarks
(1)D=No.1 : 47mm, No.1-1 : 52mm.
(2)No.2-2 & 7-1 interchangeable by set.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.76. CASE(2ND VERT).

@www.HeWeParts.com

OCNP5-M60503 Fig.76

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E6B30-45100 CASE, BEVEL 1 1 1 1
1-1 1 1E6B30-45101 CASE, BEVEL 1 1 1 1 N
(A=F000121) (B=F000684) (C=F100003) (D=F000811)
2 1 1E6B30-45110 SEAL, METAL 1 1 1 1
3 1 1E6B30-45130 GEAR, BEVEL 17A 2 2 2 2
4 1 1E6B30-45191 COVERASSY, CASE 1 1 1 1
5 1 1E6B30-45201 CASE, SUCCESSION 1 1 1 1
6 1 1E6B30-46400 PIPE, VERT. 2ND 1 1 1 1
6-1 1 1E6B30-46402 PIPE, VERT. 2ND 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
6-2 1 1E6B30-46403 PIPE, VERT. 2ND 1 1 1 1 N
(A=F000121) (B=F000550) (C=F000721) (D=F000721)
6-3 1 1E6B30-46404 PIPE, VERT. 2ND 1 1 1 1 N
(A=F000157) (B=F000857) (C=F100003) (D=F000914)
6-4 1 1E6B30-46405 PIPE, VERT. 2ND 1 1 1 1 N
(A=+2014.06.) (B=+2014.06.) (C=+2014.06.) (D=+2014.06.)
7 1 1E6B30-46480 PIPE, 2ND VERT. B 1 1 1 1
8 1 22137-080000 WASHER, 8 2 2 2 2
9 1 22217-080000 WASHER, SPRING 8 2 2 2 2
10 1  22242-000300 RING, 30 2 2 2 2
11 1  22252-000621 RING, 62 2 2 2 2
12 1 24104-062064 BEARING, BALL 6206UU 2 2 2 2
13 1 26014-080162 BOLT, M8X 16 2 2 2 2
14 1 26014-080162 BOLT, M8X 16 4 4 4 4
15 1 26014-080162 BOLT, M8X 16 9 9 9 9
16 1 26014-080202 BOLT, M8X 20 2 2 2 2
17 1 26014-080202 BOLT, M8X 20 4 4 4 4
18 1 26014-080202 BOLT, M8X 20 4 4 4 4
19 1 26717-080002 NUT, M8 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.77. CONV.(2ND VERT).

13 8 6 11

Fig. 76

OCNP5-M60503  Fig.77

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E8559-35380 BOLT 6*16 2 2 2 2
2 1 1E6B30-46500 CONVEYER, 2ND 1 1 1 1
2-1 1 1E6B30-46502 CONVEYOR, 2ND VERT. 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
3 1 1E6B30-46570 BLADE,SPREAD 2ND 1 1 1 1
3-1 1 1E6B30-46571 BLADE,SPREAD 2ND 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4 1 1E6B30-46580 PLATE,METAL 2ND 1 1 1 1
4-1 1 1E6B30-46581  PLATE,METAL 2ND 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
5 1 1E6B30-46600 METAL, 2ND UPPER 1 1 1 1
6 1 158557-61720  SENSOR 1 1 1 1
7 1 22217-060000 WASHER, SPRING 6 2 2 2 2
8 1 22217-060000 WASHER, SPRING 6 3 3 3 3
9 1 22217-080000 WASHER, SPRING 8 4 4 4 4
10 1 24104-060044  BEARING, BALL 6004UU 1 1 1 1
11 1 26014-060162 BOLT, M6X 16 1 1 1 1
12 1  26116-080252 BOLT, M8X 25 PLATED 1 1 1 1
13 1 26717-060002 NUT, M6 3 3 3 3
14 1 26717-080002 NUT, M8 1 1 1 1
15 1 26717-080002 NUT, M8 4 4 4 4

Remarks
(1)L=No.3 : 41mm, No.3-1 : 38mm.

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.178. FAN(2ND) Ao orawsze
(C)=AWS82 F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E8559-12500  WASHER 12X28X4.5 1 1
2 1 1E6B30-35390 PULLEY,93C 1 1
3 1 1E6B30-44600 FAN, 2ND 1 1
(C=F100003) (D=F000914)
4 1 1E6B30-44650 METAL ASSY,2ND FAN 1 1
5 1 1E6B30-44700 RETAINER,BEARING R 1 1
6 1 1E6B30-44750 PLATE,WIND GUIDE 2ND 1 1
7 1 1E6B30-44800 CASE, FAN 2ND 1 1
8 1 22217-120000 WASHER, SPRING 12 1 1
9 1 22242-000150 RING, 15 1 1
. AN 0 10 1 22252-000421 CIRCLIP 42 1 1
Fig. 172 N = 1 1 22551-050150  KEY,5X 15 11
- f 12 1 24104-062024 BEARING, BALL 6202UU 1 1
13 1 24104-063024 BEARING, BALL 6302UU 1 1
14 1 26014-080162 BOLT, M8X 16 4 4
15 1 26014-080162 BOLT, M8X 16 1 11
16 1 26014-080202 BOLT, M8X 20 3 3
17 1 26014-080202 BOLT, M8X 20 5 5
18 1 26737-120002 NUT, M12 1 1
2
18
B'TZrhr:Sarfll(sure is applicable to [(C)=F100003][(D)=F000914] or following machines. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.179. COVER(BODY)

Fig. 172

OCNP5-M60503 Fig.179

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B35-44300 COVER,2ND FAN 1 1

(A=F100026)

(B=F001298)

2 1 1E6B35-44500 COVER, BODY 1 1
3 1 1E6B35-44550  STAY, COVER 1 1
4 1 22137-080000  WASHER, 8 2 2
5 1 22217-080000  WASHER, SPRING 8 2 2
6 1 26014-080162 BOLT, M8X 16 4 4
7 1 26014-080162 BOLT, M8X 16 2 2
8 1 26717-080002 NUT, M8 2 2

Remarks
* This figure is &

licable to [(A)=F100026][(B)=F001298] or following machines.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»NeW, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.78. BELT(TRAVE DRIVE)

:(n

(@

T\

T e’

Fig. 119
Fig. 120

@www.HeWeParts.com

OCNP5-M60503 Fig.78

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty
A B € O E ¢
1 1  1E8559-24150 COLLAR 17X22X6.6 1 1
2 1  1E8559-29130 COLLAR, 10.5X28X4.5 1 1
3 1 1E6B30-51010 V-PULLY,140 B3 1 1
4 1 1E6B30-51020 V-BELT,LB59 AG8 3 3
5 1 1E6B30-51050 ARM,TENSION 120 1 1
6 1 1E6681-51082 PULLEY, TENSION 90 1 1
7 1 1E6B30-51150 SPRING, 28X123 1 1
7-1 1 1E6B30-51151 SPRING, 28X123 1 1
(C=F100003) (D=F000914)
8 1 1E9060-51720 PLATE, 15X40X6 1 1
9 1 1E6B30-51800 SCREW,TENSION 10X185 1 1
10 1 1E6B00-63070 BOLT, M10 1 1
11 1 1E8559-73280 COLLAR 21*30*4 1 1
12 1 22217-100000 WASHER, SPRING 10 1 1
13 1 22217-140000 WASHER, SPRING 14 1 1
14 1 22217-160000 WASHER, SPRING 16 1 1
15 1  22252-000350 RING, 35 2 2
16 1 22252-000521 RING, 52 1 1
17 1 22551-070301 KEY 7X30 1 1
18 1 24104-060034 BEARING, BALL 6003UU 2 2
19 1 24104-063044 BEARING, BALL 6304UU 2 2
20 1 26717-100002 NUT, M10 1 1
21 1 26717-100002 NUT, M10 2 2
22 1  26737-140002 NUT, M14 1 1
23 1 26737-160002 NUT, M16 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.79. BELT(TRAVE DRIVE) Ao orawsze
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |

A ® € O E @

26717-100002 NUT, M10
26717-100002 NUT, M10
26737-140002 NUT, M14

1 1 1E8559-24150 COLLAR 17X22X6.6 1 1
2 1 1E8559-29130 COLLAR, 10.5X28X4.5 1 1
3 1 1E9061-51010 V PULLEY, 133-B3 1 1
4 1 1E6B35-51020 V-BELT,LB57 AG8 3 3
5 1 1E6B30-51050 ARM,TENSION 120 1 1
6 1 1E6681-51082 PULLEY, TENSION 90 1 1
7 1 1E6B30-51150  SPRING, 28X123 1 1
7-1 1 1E6B30-51151  SPRING, 28X123 1 1 N
(A=F000177) (B=F001021)
8 1 1E9060-51720  PLATE, 15X40X6 1 1
9 1 1E6B30-51800 SCREW,TENSION 10X185 1 1
10 1 1E6B00-63070 BOLT, M10 1 1
11 1 1E8559-73280 COLLAR 21*30*4 1 1
12 1 22217-100000  WASHER, SPRING 10 1 1
13 1 22217-140000 WASHER, SPRING 14 1 1
14 1 22217-160000  WASHER, SPRING 16 1 1
15 1 22252-000350 RING, 35 2 2
16 1 22252-000521 RING, 52 1 1
17 1 22551-070301 KEY 7X30 1 1
18 1 24104-060034 BEARING, BALL 6003UU 2 2
19 1 24104-063044 BEARING, BALL 6304UU 2 2
1 1 1
1 2 2
1 1 1
1 1 1

26737-160002 NUT, M16

Fig. 119

Fig. 120

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.80. BELT(THRESH DRIVE) Qe O-nwezs
(C)=AWS2 (F)=
. No. Lev. Parts No. Description Q'ty |
To engine A (B € O € @
1 1 1E6B30-35100 COLLAR, 21X64X10 1 1
2 1 1E6681-51082-1 PULLEY, TENSION 90 1 1
3 1 1E6B30-51100 STAY,BELT RETAINER A 1 1
4 1 1E6B30-51240 V-BELT,LB64 AG8 3 3
5 1 1E6B30-51260 COLLAR,66.8 1 1
i 6 1 1E6B30-51280 V-PULLY,305 B3 1 1
;lr'-o;:n/'g;]i 7 1 1E6B30-51300 ARM,THRESH CLUTCH 1 1
P — 7-1 1 1E6B30-51301 ARM,THRESH CLUTCH 1 1 N
(C=F100003) (D=F000914)
8 1 1E6B30-51361 RETAINER,THRE.BELT U 1 1
8-1 1 1E6B30-51362 RETAINER,THRE.BELT U 1 1 N
(C=F000005) (D=F000023)
9 1 1E6B30-51411 RETAINER,THRE.BELT L 1 1
9-1 1 1E6B30-51412 RETAINER,THRE.BELT L 1 1 N
(C=F000005) (D=F000023)
10 1 1E9060-51481 COLLAR 8X12X10 2 2
11 1 1E9061-51490 RUBBER,SHOCK 30X75 2 2
12 1 1E6B30-51600 STAY,BELT RETAINER B 1 1
13 1 1E6B30-51900 RETAINER, BELT 1 1
14 1 1E8559-73280 COLLAR 21*30*4 1 1
15 1 1E6140-77890 CUSHION, EA-0004 1 1
16 1 22137-200000 WASHER, 20 1 1
17 1 22157-080000 WASHER, 8 3 3
18 1 22217-080000 WASHER, SPRING 8 2 2
19 1 22217-100000 WASHER, SPRING 10 2 2
20 1 22217-200000 WASHER, SPRING 20 1 1
21 1 22242-000200 RING, 20 1 1
22 1 22252-000521 RING, 52 1 1
23 1 22272-000150 RING, E-15 1 1
24 1 22551-100350 KEY, 10 X 35 1 1
25 1 24104-063044 BEARING, BALL 6304UU 2 2
26 1  24550-020150 BUSH, 20X15 2 2
27 1 26013-080302 BOLT, M8X 30 2 2
28 1 26014-080162 BOLT, M8X 16 2 2
29 1 26014-080162 BOLT, M8X 16 2 2
30 1 26014-080202 BOLT, M8X 20 2 2
31 1 26014-100202 BOLT, M10X 20 2 2
32 1 26116-101052 BOLT, M10X105 PLATED 2 2
33 1 26717-080002 NUT, M8 2 2
34 1 26737-200002 NUT, M20 1 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.81. BELT(THRESH DRIVE)

To engine

a0

TV IN
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@www.HeWeParts.com

OCNP5-M60503 Fig.81

(A)=AWT0 (D)=AW82G
(B)=AW70G (E)=
(C)=Aw82 F=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E6B30-35100 COLLAR, 21X64X10 1 1
2 1 1E6681-51082-1 PULLEY, TENSION 90 1 1
3 1 1E6B30-51100 STAY,BELT RETAINER A 1 1
4 1 1E6B30-51240 V-BELT,LB64 AG8 3 3
5 1 1E6B30-51260 COLLAR,66.8 1 1
6 1 1E6B30-51280  V-PULLY,305 B3 1 1
7 1 1E6B30-51300 ARM,THRESH CLUTCH 1 1
7-1 1 1E6B30-51301 ARM,THRESH CLUTCH 1 1 N
(A=F000157) (B=F000993)
8 1 1E6B30-51361 RETAINER,THRE.BELT U 1 1
8-1 1 1E6B30-51362 RETAINER,THRE.BELT U 1 1 N
(A=F000045) (B=F000047)
9 1 1E6B30-51411 RETAINER,THRE.BELT L 1 1
9-1 1 1E6B30-51412 RETAINER,THRE.BELT L 1 1 N
(A=F000045) (B=F000047)
10 1 1E9060-51481 COLLAR 8X12X10 2 2
11 1 1E9061-51490 RUBBER,SHOCK 30X75 2 2
12 1 1E6B30-51600 STAY,BELT RETAINER B 1 1
13 1 1E6B35-51900 RETAINER, BELT 1 1
13-1 1 1E6B35-51901 RETAINER, BELT 1 1 N
(A=F000045) (B=F000047)
14 1 1E8559-73280 COLLAR 21*30*4 1 1
15 1 1E6140-77890 CUSHION, EA-0004 1 1
16 1 22137-200000 WASHER, 20 1 1
17 1 22157-080000 WASHER, 8 3 3
18 1 22217-080000 WASHER, SPRING 8 2 2
19 1 22217-100000 WASHER, SPRING 10 2 2
20 1 22217-200000 WASHER, SPRING 20 1 1
21 1 22242-000200 RING, 20 1 1
22 1 22252-000521 RING, 52 1 1
23 1 22272-000150 RING, E-15 1 1
24 1 22551-100350 KEY, 10 X 35 1 1
25 1 24104-063044 BEARING, BALL 6304UU 2 2
26 1  24550-020150 BUSH, 20X15 2 2
27 1 26013-080302 BOLT, M8X 30 2 2
28 1 26014-080162 BOLT, M8X 16 2 2
29 1 26014-080162 BOLT, M8X 16 2 2
30 1 26014-080202 BOLT, M8X 20 2 2
31 1 26014-100202 BOLT, M10X 20 2 2
32 1 26116-101052 BOLT, M10X105 PLATED 2 2
33 1 26717-080002 NUT, M8 2 2
34 1 26737-200002 NUT, M20 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.82. PARKING BRAKE

@www.HeWeParts.com

O0CNP5-M60503  Fig.82

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=

No. Lev. Parts No. Description Qty I R

A B () O (E) (R

1 1  1E8440-52013 BRAKE ASSY, PARKING 1 1 1 1

2 2 1E8440-52020 COVER ASSY, BRAKE 1 1 1 1

3 2  1E8235-52050 LEVER ASSY, CAM 1 1 1 1

4 2 1E8235-52090 CAMSHAFT 1 1 1 1

5 2 1E6480-52141 SHOE, BRAKE 2 2 2 2

6 2 1E8235-52210 SPRING, 10X42 1 1 1 1

7 2  1E8050-52230 DRUM, BRAKE 1 1 1 1

8 2 1E9060-52280 PACKING, COVER 1 1 1 1

9 2 1E6192-53660 RETURN SPRING,MAIN 1 1 1 1

10 2  1E6650-54850 WASHER,LOCK 1 1 1 1

11 2 24341-000125 O-RING, 1AS12.5 2 2 2 2

12 2 26716-080002 NUT, M8 1 1 1 1

13 1 22242-000180 RING, 18 1 1 1 1

14 1 26013-080302 BOLT, M8X 30 4 4 4 4

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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i A)=AWT70 D)=AW82G
Fig.83. SIDE BRAKE Ao o
(C)=AW82 (F)=
. No. Lew Parts No. Description Qty I
Fig. 87 A B € O E ¢
1 1 1E6B00-52410 CASE,SIDE BRAKE 2 2 2 2
2 1 1E8510-52450 PLATE, PRESSURE 2 2 2 2
3 1 1E8130-52460 CIRCLIP, 98 2 2 2 2
4 1 1E8270-52481 PLATE, FRICTION 90A 14 14 14 14
5 1 1E9060-52480 PLATE, PRESSURE B 2 2 2 2
5-1 1 1E6B00-52480 PLATE B,PRESSURE 2 2 2 2 N
(A=F000121) (B=F000654) (C=F100003) (D=F000794)
6 1 1E6740-55210 PLATE 1.2,STEEL 14 14
6-1 1 1E6B00-55300 PLATE, STEEL 1.2 14 14 R
(A=F000045) (B=F000047)
6-2 1 1E6740-55210 PLATE 1.2,STEEL 14 14 14 14 N
(A=F000639) (B=F000639)
) ‘Q“ 7 1 24321-000950 O-RING, 1AG95.0 2 2 2 2
’\/4/6 8 1 26013-080302 BOLT, M8X 30 10 10 10 10

T

X

SN

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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(D)
(E)
(F)

AW82G

=AW70
=AW70G

(A
(8)
(©)

Description

=AW82

Qty

Parts No.

Lev.

No

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes
Yes'

Yes'

N:0ld £=5 New, Q:0ld *75 New, R-Old

0CNP5-M60503 @WVEV\N&@WGP&HS .Com

Fig.84. H.S.T.(38CC)
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OCNP5-M60503 Fig.85
AW82G

(D)
(E)
(F)

Qty
A ® € O E @

=AW70
=AW70G
AW82

(A
(8)
(©)

Description

Parts No.

Lev.

No

0CNP5-M60503 @WVEV\N&@WGP&HS .Com

Fig.85. H.S.T.(30CC)

MT-30UD HST ASSY
HST ASSY , MT-30UD
SEAL KIT

JOINT,HST

WASHER, SPRING 12
O-RING, 1AS56.0

BOLT, M12X 60

BOLT, M12X140 PLATED
BOLT, M12X160 PLATED
O-RING, 1AS56.0

*2014.02.)

(B=

168HM7-29001
168HM7-29002
*2014.02.)
168HM7-29910
1E6B30-53100
22217-120000
24341-000560
26014-120602
26116-121402
26116-121602
24341-000560

1
1
2
1
1
1
1
1
1
1

(A

111... NM IO O©N~|00 O

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.86. TRUNNION ARM Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty I R
3 A B () O (E) (R

1 1  1E8530-42900 WASHER, 10.5X18X3 2 2 2 2

2 1 1E6B00-52800 ARM, TRUNNION 1 1 1 1

5 3 1 1E6B00-52840 BUSH, 10X20X24 1 1 1 1

4 1 22217-100000 WASHER, SPRING 10 1 1 1 1

5 1 26116-100602 BOLT, M10X 60 PLATED 1 1 1 1

6 1 26346-100002 NUT, M10 1 1 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.87. TRANSMISSION CASE Ao o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1  1E8559-11060 PIN, PARALLEL 8X28 2 2 2 2
2 1 198071-24350 PLATE, WINDOW 1 1 1 1
3 1 1A6260-24410 WINDOW, OIL CHECK 25 1 1 1 1
4 1 1E8922-37230 PLUG 14 1 1 1 1
4-1 1 1E6B00-53060 BOLT, DRAIN W/MAGNET 1 1 1 1 N
(A=F000064) (B=F000071) (C=F000017) (D=F000038)
5 1 1E6B00-53001 CASE L, MISSION 1 1 1 1
6 1 1E6B00-53050 CASE R, MISSION 1 1 1 1
7 1  1E9060-53080 PACKING,MISSION CASE 1 1 1 1
8 1 1E6B00-53090 PLATE,PARTITION 1 1 1 1
9 1 1E6B00-53350 BUSH, CLUTCH FORK 2 2 2 2
10 1 1E6B00-53360 COVER,OIL 35 1 1 1 1
11 1 1E6B30-53600 CASE,AXLE L 1 1 1 1
12 1 1E6B30-53650 CASE,AXLER 1 1 1 1
13 1 22217-100000 WASHER, SPRING 10 5 5 5 5
14 1  24311-000160 O-RING, 1AP16.0 1 1 1 1
15 1  24311-000210 O-RING, 1AP21.0 2 2 2 2
16 1 24321-000700 O-RING, 1AG70.0 2 2 2 2
17 1 24351-020280 O-RING 1A 2028 2 2 2 2
18 1 26013-080402 BOLT, M8X 40 1 1 1 1
19 1 26013-080552 BOLT, M8X 55 10 10 10 10
20 1 26013-120402 BOLT, M12X 40 12 12 12 12
21 1 26116-101052 BOLT, M10X105 PLATED 5 5 5 5
22 1 26476-060142 SCREW, TAPPING M6X14 2 2 2 2
23 1 26476-060142 SCREW, TAPPING M6X14 2 2 2 2

Machine No.
H{&No.

T/M No.
Stamped

position
TZIGIE

Remarks
*Transmission Assy.

AW70,70G 7E6B35-52000.
AW82,82G 7E6B30-52000.
*Transmission (No HST related parts).
AW70,70G 7E6B30-52010.

AW82,82G 7E6B30-52010.
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.88. INPUT CASE

O0CNP5-M60503  Fig.88

Remarks
(1)No.2-1 & 6-1 interchangeable by set.

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E6B30-53150 CASE,MISSION INPUT 1 1 1 1
2 1 1E6B30-53170  JOINT,25X54 1 1 1 1
2-1 1 1E6B30-53171 JOINT,25X54 1 1 1 1 S
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
3 1 1E6B00-53180 PLATE, CONNECT 1 1 1 1
4 1 1E8560-53190 PACKING,INPUT CASE 1 1 1 1
5 1 1E6B30-53200 SHAFT,INPUT 1 1 1 1
6 1 22252-000220 RING, 22 1 1 1 1
6-1 1 1E6B30-53180 RING, 23 1 1 1 1 S
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
7 1 22252-000721 RING, 72 1 1 1 1
8 1 24104-062054 BEARING, BALL 6205UU 1 1 1 1
9 1 24104-063064 BEARING, BALL 6306UU 1 1 1 1
10 1 26013-100252 BOLT, M10X 25 2 2 2 2
11 1 26013-100302 BOLT, M10X 30 4 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; (A)=AWT0 (D)=AWS2G
Fig.89. MAIN SHAFT Ao o
(C)=AWS82 F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-53170  JOINT,25X54 1 1 1 1
1-1 1 1E6B30-53171  JOINT,25X54 1 1 1 1 S
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
2 1 1E6B30-54300 SHAFT,MAIN 1 1 1 1
3 1  1E9060-54310 GEAR, 22 1 1 1 1
4 1 1E8080-55240 BEARING 1 1 1 1
5 1 22252-000220 RING, 22 1 1 1 1
5-1 1 1E6B30-53180 RING, 23 1 1 1 1 S
(A=F000046) (B=F000047) (C=F000005) (D=F000023)
6 1 24101-060034 BEARING, BALL 6003 1 1 1 1
6-1 1 1E9060-54330 BEARING, 6003SH2 1 1 1 1 N
(A=F000064) (B=F000071) (C=F000017) (D=F000038)
6
Remarks Yes No Yes No
(1)No.1-1 & 5-1 interchangeable by set. N:Old -5 New, Q:0ld = New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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0CNP5-M60503 @Q/}NEV\N&@WGP&HS .Com

Fig.90. CHANGE SHAFT

AW82G

(D)
(E)
(F)

AW70
AW70G
AW82

(A
(8)
(©)

(E) (A

Qty
) (D)

C

(

)

B

(

G

Description

Parts No.

Lev.

No.

SHAFT,CHANGE

1E6B30-54410

1
1

1E6B30-54411  SHAFT,CHANGE

1-1

F000780)

(o=

F000780)

(C=

F000642)

(B=

F000642)

(A=

GEAR,26

1E6B00-54420

1
1
1
2
2
2

GEAR,22-20

1E6B30-54430

GEAR ASSY,25
GEAR,25

1E6B30-54440

1E6B30-54450

RING, SNAP 52
RING, SNAP 52

1E8235-54470

1C728C-54470

6-1

F000211)

(o=

F100003)

(c=

F000219)

(8=

F000109)

(A=

BEARING, 6205RNSH2

CIRCLIP, 31.7X2.3

1E9060-54480

2
1
1

1E9060-54440

1E6B00-54440  CIRCLIP,31.7X2.3

8-1

F000211)

(b=

F100003)

(C=

F000219)

(B=

F000109)

(A=

1E8050-54460  LINER, 25X38X1.6
LINER, 25X38X1.6

1
1

1E6B00-54560

9-1

F000211)

(o=

F100003)

(c=

F000219)

(8=

F000109)

(=

BEARING, NJ205E

BEARING
PLUG, 42

1E9060-54490
1E8080

1
1
1

10
11
12

55240

27260-420002

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

Yes'

N:OId%‘TSNeW, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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(D)
(E)
(F)

0CNP5-M60503 @WVEV\N&@WGP&HS .Com

Fig.91. BRAKE SHAFT

AW82G

=AW70
=AW70G

(A
(8)
(©)

Description

=AW82

Qty

A ® € O E ©

Parts No.

Lev.

No

1E6B30-54500

1
1
1

SHAFT ASSY,BRAKE

BEARING

1E8080-55240

24423-254208

SEAL, OIL TC254208

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@www.HeWeParts.com
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; A)=AW70 D)=AW82G
Fig.92. SIDE CLUTCH SHAFT Ao o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-55020 SHAFT,SIDE CLUTCH 1 1 1 1
2 1 1E6B30-55030 GEAR,SD.CLUTCH 54 1 1 1 1
3 1 1E6B30-55050 GEAR ASSY,SD.CLUTCH 2 2 2 2
3-1 1 1E6B30-55051 GEAR ASSY,SD.CLUTCH 2 2 2 2 N
(A=F000121) (B=F000654) (C=F000794) (D=F000794)
4 1 1E8445-55090 RING, 46.6 2 2 2 2
4-1 1 1E6B00-55090 RING, 46.6 2 2 2 2 R
(A=F000109) (B=F000219) (C=F100003) (D=F000211)
5 1 1E8130-55110 LINER, 35.5X52X2 4 4 4 4
5-1 1 1E6B00-55110 LINER, 35.5X52X2 4 4 4 4 R
(A=F000109) (B=F000219) (C=F100003) (D=F000211)
6 1 1E8560-55121 SPRING, SIDE CLUTCH 2 2 2 2
7 1 1E8510-55140 RING, 62 X 3.5 2 2 2 2
7-1 1 1E6B00-55140 RING 62 X 3.5 2 2 2 2 R
(A=F000109) (B=F000219) (C=F100003) (D=F000211)
8 1 22242-000350 RING, 35 2 2 2 2
9 1 24101-063074 BEARING, BALL 6307 2 2 2 2

 SEA
: 7

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.93. REDUCTION SHAFT Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-55210 SHAFT,REDUCTION 1 1 1 1
2 1 1E6B30-55220 GEAR,REDUCTION 15X39 2 2 2 2
3 1 1E8450-55230 BEARING, NJ308E 2 2 2 2
4 1 1E6B30-55260 COLLAR,44X51X25.8 1 1 1 1
5 1 1E6B30-55270 COLLAR,44X60X1.6 2 2 2 2
6 1 1E8540-55380 WASHER, 40X60X2.3 2 2 2 2
6-1 1 1E6B00-55380 WASHER, 40X60X2.3 2 2 2 2 R

(A=F000109) (B=F000219) (C=F100003) (D=F000211)

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



ocnps-wisosos @MVAMBI®WeParts.com OCNP5-M60503  Fig.94

; A)=AW70 D)=AW82G
Fig.94. AXLE SHAFT Ao o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1B1604-14840 SEAL, QLFY508014.5 2 2 2 2
2 1 1A6260-25230 BEARING, 6308R 2 2 2 2
3 1  1E8540-55380 WASHER, 40X60X2.3 2 2 2 2
3-1 1 1E6B00-55380 WASHER, 40X60X2.3 2 2 2 2 R
(A=F000109) (B=F000219) (C=F100003) (D=F000211)
4 1 1E6B30-55410 SHAFT,AXLE L 1 1 1 1
5 1 1E6B30-55420 SHAFT,AXLE R 1 1 1 1
6 1 1E6B30-55430 GEAR,FINAL 32 2 2 2 2
7 1 1E6B00-55450 COLLAR,SEAL 40X50X21 2 2 2 2
8 1 1E6B00-55470 PIPE 40X50X21 2 2 2 2
9 1 22207-040320 RING, 40X3.2 2 2 2 2
10 1 22252-000801 CIRCLIP 80-H 2 2 2 2
11 1 24101-062084 BEARING, BALL 6208 2 2 2 2
12 1 24102-062084 BEARING, BALL 6208U 2 2 2 2
13 1  24341-000400 O-RING, 1AS40.0 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; (A)=AWT0 (D)=AW82G
Fig.95. SUB SHIFT (B)=AW70G )=
(C)=AW82 GE
No. Lev. Parts No. Description Qty I R

@ B € O E @

1 1 1E8809-13010 SPRING, FORK 1 1 1 1
2 1 1E6B00-56110 SHAFT, CHANGE FORK 1 1 1 1
3 1 1E6B00-56120 FORK,SUBSPEED CHANGE 1 1 1 1
4 1 1E8235-56130 SHIFTER ASSY, CHANGE 1 1 1 1
4-1 1 1E6B00-56130 SHIFTER ASSY,S-CHANG 1 1 1 1 R
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
5 1 1E6B00-56200 ARM ASSY,SUB-CHANGE 1 1 1 1
6 1 1A1680-62350 STOPPER, SHAFT 1 1 1 1
6-1 1 1E6B00-62350 STOPPER, TENS.SHAFT 1 1 1 1 R
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
7 1 22351-035032 PIN, SPRING 3.5X32 1 1 1 1
8 1 22351-060032 PIN, SPRING 6.0X32 1 1 1 1
9 1  24190-100002 BALL, STEEL 5/16 1 1 1 1
10 1  24311-000140 O-RING, 1AP14.0 1 1 1 1
11 1 26476-060142 SCREW, TAPPING M6X14 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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(D)
(E)
(F)

0CNP5-M60503 @WVEV\N&@WGP&HS .Com

Fig.96. SIDE CLUTCH

=AW82G

(A=AWT0

(8)
(©)

Description

AW70G
AW82

Qty

©

Parts No.

Lev.

No.

(E) (A

(©)

(B)

(A)

FORK, SIDE CLUTCH
PIN, PRESSURE
PRESSURE PLATE,SLIDE
LEVER ASSY,SC.CLTCH
WASHER, 10

1E6B00-56300
1E8235-56310
1E6B00-56320

1
1
1
1
1
1
1

Fig. 87

WASHER, SPRING 10

NUT, M10

1E6B00-56400
22157-100000
22217-100000
26346-100002

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

New, Q:0ld $ 75 New, ROId £=5

N:Old $=5
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Fig.97. FRONT COLUMN

Fig. 142
Fig. 143

Fig. 140

Fig. 120

@www.HeWeParts.com

OCNP5-M60503 Fig.97

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1C7020-06400 SWITCH ASSY, KEY 1 1
2 1 1E6B30-61000 COLUMN ASSY, FRONT 1 1
3 1 1E6B30-61300 PIPE,FRONT ASSIST 1 1
3-1 1 1E6B30-61301 PIPE,FRONT ASSIST 1 1 S
(C=F000005) (D=F000023)
4 1 1E6B30-61360 PANEL,FRONT 1 1
5 1 1E6B30-61381  STAY,COLUMN REAR 1 1
5-1 1 1E6B30-61370 STAY ASSY, COLUMN R 1 1 N
(C=F100003) (D=F000811)
6 1 1E8559-61850 BOOT 1 1 z
(C=F000005) (D=F000023)
7 1 1E8559-61970 MOLD 135 1 1
8 1 1E8665-81300 SWITCH, BUZZER STOP 1 1
9 1 1E6B30-82300 METER,COMBINATION 1 1
10 1  1K1140-82500 RELAY(ACM13211M01 1 1
11 1 1K1140-82500 RELAY(ACM13211M01 1 1
12 1  1K1140-82500 RELAY(ACM13211M01 1 1
13 1  1K1140-82500 RELAY(ACM13211M01 1 1
14 1 22857-500120 SCREW, 5X12 4 4
14-1 1 1E6B30-61400 SCREW, 5X12 4 4 N
(C=F000721) (D=F000721)
15 1 22857-500200 SCREW 5X20 4 4
15-1 1 1E6B30-61410 SCREW, 5X20 4 4 N
(C=F000721) (D=F000721)
16 1 26014-080162 BOLT, M8X 16 6 6
17 1 26014-080162 BOLT, M8X 16 4 4
18 1 26014-080252 BOLT, M8X 25 4 4
19 1 26033-060162 SCREW, M6X16 1 1
20 1 1E6B30-61350 MOLDINGS, 300 2 2 W
(C=F100003) (D=F000913)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.98. FRONT COLUMN

Fig. 142

Fig. 140

Fig. 119
Fig.120

@www.HeWeParts.com

O0CNP5-M60503  Fig.98

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1C7020-06400 SWITCH ASSY, KEY 1 1
2 1 1E6B30-61000 COLUMN ASSY, FRONT 1 1
3 1 1E6B30-61300 PIPE,FRONT ASSIST 1 1
3-1 1 1E6B30-61301 PIPE,FRONT ASSIST 1 1 S
(A=F000045) (B=F000047)
4 1 1E6B30-61360 PANEL,FRONT 1 1
5 1 1E6B30-61381  STAY,COLUMN REAR 1 1
5-1 1 1E6B30-61370 STAY ASSY, COLUMN R 1 1 N
(A=F000121) (B=F000686)
6 1 1E8559-61850 BOOT 1 1 z
(A=F000045) (B=F000047)
7 1 1E8559-61970 MOLD 135 1 1
8 1 1E8665-81300 SWITCH, BUZZER STOP 1 1
9 1 1E6B35-82300 METER,COMBINATION 1 1
10 1  1K1140-82500 RELAY(ACM13211M01 1 1
11 1 1K1140-82500 RELAY(ACM13211M01 1 1
12 1  1K1140-82500 RELAY(ACM13211M01 1 1
13 1  1K1140-82500 RELAY(ACM13211M01 1 1
14 1 22857-500120 SCREW, 5X12 4 4
14-1 1 1E6B30-61400 SCREW, 5X12 4 4 N
(A=F000462) (B=F000462)
15 1 22857-500200 SCREW 5X20 4 4
15-1 1 1E6B30-61410 SCREW, 5X20 4 4 N
(A=F000462) (B=F000462)
16 1 26014-080162 BOLT, M8X 16 6 6
17 1 26014-080162 BOLT, M8X 16 4 4
18 1 26014-080252 BOLT, M8X 25 4 4
19 1 26033-060162 SCREW, M6X16 1 1
20 1 1E6B30-61350 MOLDINGS, 300 2 2 W
(A=F000157) (B=F000765)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M60503 @WVEV\N&QWGP&ITS.COI’T] OCNP5-M60503  Fig.99

Fig.99. SIDE COLUMN(L) o (-Awezo
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |
@9 (&) _(®) (©) () () ()

—\ 1 1 1E6B30-61500 FRAME,SIDE COLUMN 1 1 1 1
2 1 1E6B30-61900 BRACKET,FULCRUM 1 1 1 1
3 1 1E6B30-61990 GUIDE,HARNESS 1 1 1 1
4 1 1E6B30-62000 PANEL,SIDE FRONT 1 1 1 1
5 1 1E6B30-62050 PANEL,SIDE REAR 1 1 1 1
6 1 1E6B30-62450 COVER, SIDE REAR 1 1 1 1
7 1 1E8665-81300 SWITCH, BUZZER STOP 1 1 1 1
8 1 1E8923-81500 LAMP ASSY, WORK (35W 1 1 1 1
9 2  1E8923-81510 BULB 35W 1 1 1 1
10 1 1E8540-82100 SWITCH, CHANGE 2S 1 1 1 1
12 2 1E8540-82210 NUT MOUNTING 1 1 1 1
13 1 1E8559-84970 BAND 140 2 2 2 2
14 1 1E8559-84970 BAND 140 2 2 2 2
15 1 22157-080000 WASHER, 8 2 2 2 2
16 1 22857-500120 SCREW, 5X12 4 4 4 4

16-1 1 1E6B30-61400 SCREW, 5X12 4 4 4 4 N

(A=F000462) (B=F000462) (C=F000721) (D=F000721)

17 1 22857-500120 SCREW, 5X12 4 4 4 4

17-1 1 1E6B30-61400 SCREW, 5X12 4 4 4 4 N

(A=F000462) (B=F000462) (C=F000721) (D=F000721)

18 1 26014-080202 BOLT, M8X 20 4 4 4 4
19 1 26014-060162 BOLT, M6X 16 2 2 2 2
20 1 26014-060162 BOLT, M6X 16 2 2 2 2
21 1 26014-060162 BOLT, M6X 16 4 4 4 4
22 1 26014-080202 BOLT, M8X 20 2 2 2 2
23 1 26014-080202 BOLT, M8X 20 2 2 2 2
24 1 26014-080202 BOLT, M8X 20 2 2 2 2

Fig. 119
Fig.120

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M60503 @QMVEV\N&@WGP&HS.COI’T] OCNP5-M60503  Fig.100

Fig.100. SIDE COLUMN(2) y-wro (OAwezo
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
| Fig 119 20 6 A B € O E ¢

' 1 1 1E9060-61420 SEAL, 25X425 1 1 1 1
2 1 1E6B30-61870 BRACKET,COLUMN 1 1 1 1
3 1 1E6B30-62110 COVER,SIDE LOWERA 1 1 1 1
~ 4 1 1E6B30-62140 COVER,SIDE LOWER B 1 1 1 1

° 4-1 1 1E6B30-62141 COVER,SIDE LOWER B 1 1 1 1 R

(A=F000084) (B=F000099) (C=F000039) (D=F000057)

5 1 1E6B30-62160 COVER,SIDE R REAR 1 1 1 1
6 1 1E6B30-62210 COVER,SIDE R FRONT 1 1 1 1

6-1 1 1E6B30-62211 COVER,SIDE R FRONT 1 1 1 1 N

(A=F000121) (B=F000654) (C=F000794) (D=F000794)
7 1 1E6B30-62241 COVER,SIDE L REAR 1 1 1 1
8 1 1E6B30-62310 COVER,SIDE L FRONT 1 1 1 1
9 1 1E6B30-62350 RETAINER,RUBBER F 1 1 1 1
10 1 1E6B30-62360 COVER,LUBBER FRONT 1 1 1 1
11 1 26014-060162 BOLT, M6X 16 1 1 1 1
12 1 26014-060162 BOLT, M6X 16 3 3 3 3
13 1 26014-060162 BOLT, M6X 16 3 3 3 3
14 1 26014-060162 BOLT, M6X 16 3 3 3 3
15 1 26014-060162 BOLT, M6X 16 2 2 2 2
16 1 26014-080202 BOLT, M8X 20 2 2 2 2
17 1 26014-080162 BOLT, M8X 16 3 3 3 3
18 1 26014-080162 BOLT, M8X 16 2 2 2 2
19 1 26014-080202 BOLT, M8X 20 1 1 1 1
20 1 26014-080202 BOLT, M8X 20 2 2 2 2
21 1 26014-080202 BOLT, M8X 20 1 1 1 1
22 1 26014-080202 BOLT, M8X 20 4 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.101. SIDE COLUMN(3)

7
[
—@

@www.HeWeParts.com

OCNP5-M60503 Fig.101

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-62490 PLATE,70 1 1 1 1
2 1 1E6B30-62570 RUBBER ASSY, CLUTCH 1 1 1 1
2-1 1 1E6B30-62571 RUBBER ASSY, CLUTCH 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
3 1 1E6B30-62690 RUBBER,SIDE DL 1 1 1 1
4 1 1E6B30-62700 COVER,SIDE L OUTER 1 1 1 1
5 1 1E6B30-62720 SHEET,SIDE L OUTER A 1 1 1 1
6 1 1E6B30-62730 RETAINER, LUB.SIDE A 1 1 1 1
7 1 1E6B30-62740 RETAINER, LUB.SIDE B 2 2 2 2
8 1 1E6B30-62750 RETAINER, LUB.SIDE C 1 1 1 1
9 1 1E6B30-62770 SHEET,SIDE L OUTER B 1 1 1 1
10 1 1E6B30-62780 SHEET,SIDE SP 1 1 1 1
11 1 1E6B30-62790 RETAINER, LUB.SIDE D 1 1 1 1
12 1 1E8080-79360 CLIP, 5 3 3 3 3
13 1 26014-060162 BOLT, M6X 16 2 2 2 2
14 1 26014-060202 BOLT, M6X 20 1 1 1 1
15 1 26367-060002 NUT, M6 171 11 11 11

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M60503 @QMVEV\N&@WGP&HS.COI’T] OCNP5-M60503  Fig.102

H A)=AW70 D)=AW82G
Fig.102. BRAKE CONTROL eawo o
(C)=Aw82 F=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E8559-22220  WASHER 8.5X28X3.2 2 2 2 2
2 1 1E8559-35170 SCREW, TENSION 8X140 1 1 1 1
3 1 1E8559-35700 SPRING 2.3X17.3X74 1 1 1 1
4 1 1E8559-35700 SPRING 2.3X17.3X74 1 1 1 1
5 1 1E8559-51670 RUBBER 1 1 1 1
6 1 1E6B30-63000 PEDAL ASSY,BRAKE 1 1 1 1
6-1 1 1E6B30-63001 PEDALASSY,BRAKE 1 1 1 1 N
(A=F000498) (B=F000498) (C=F000721) (D=F000721)
7 1 1E6B30-63050 SHAFT ASSY,FULCRUM 1 1 1 1
7-1 1 1E6B30-63051 SHAFT ASSY,FULCRUM 1 1 1 1 N
(A=F000498) (B=F000498) (C=F000721) (D=F000721)
8 1 1E6B30-63100 PLATE,PEDAL LOCK 1 1 1 1
9 1 1E6B30-63140 PLATE,SHAFT FULCRUM 1 1 1 1
10 1 1E6B30-63160 ROD,BRAKE 1 1 1 1
11 1 1E8559-63660 SPRING 20*86.5 1 1 1 1
12 1 1E8770-81320 SWITCH, PUSH R 1 1 1 1
13 1  22137-080000 WASHER, 8 1 1 1 1
14 1 22157-080000 WASHER, 8 1 1 1 1
15 1  22242-000200 RING, 20 1 1 1 1
16 1 22417-200160 PIN, COTTER 2.0X16 1 1 1 1
17 1 22417-200160 PIN, COTTER 2.0X16 1 1 1 1
18 1 22550-050300 KEY 5X30 1 1 1 1
19 1 26013-080252 BOLT, M8X 25 2 2 2 2
20 1 26022-050122 SCREW, M5X12 2 2 2 2
21 1 26717-080002 NUT, M8 2 2 2 2
Fig. 119
Fig. 120
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.103. SIDE CLUTCH CONTROL

Fig. 97

7

23

Fig. 112

~
26

Fig. 111

O0CNP5-M60503  Fig.103

Remarks
(1)No.14-1 & 18-1 interchangeable by set.
(2)L=No0.15-1 : 42mm, No.15-2 : 32mm.

(A)=AWT0 (D)=AW82G
(B)=AW70G (E)=
(C)=Aw82 F=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1  1E8559-29530 GROMMET 30 1 1 1 1
2 1 1E8559-35700 SPRING 2.3X17.3X74 1 1 1 1
3 1 1E6B30-63201 LEVERASSY,MONO UP 1 1 1 1
3-1 1 1E6B30-63202 LEVERASSY,MONO 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
3-2 1 1E6B30-63203 LEVERASSY,MONO 1 1 1 1 N
(A=F000131) (B=F000736) (C=F100003) (D=F000893)
4 2 1E6B30-63210 KNOB,UPPER 1 1 1 1
5 2 1E6B30-63220 KNOB,LOWER 1 1 1 1
5-1 2 1E6B30-63221 KNOB,LOWER 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
5-2 2 1E6B30-63222 KNOB,LOWER 1 1 1 1 S
(A=F000131) (B=F000736) (C=F100003) (D=F000893)
6 2 1E6B30-63230 PIPE,MONO LEVER 1 1 1 1
6-1 2 1E6B30-63301 LEVERASSY,LOWER 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
6-2 2 1E6B30-63302 LEVERASSY,LOWER 1 1 1 1 S
(A=F000131) (B=F000736) (C=F100003) (D=F000893)
7 2 1E6B30-63240 BRACKET,SWITCH 1 1 1 1
8 2 1E9060-81210 RUBBER BOOT 1 1 1 1
9 2 1E9061-81220 SWITCH, TOGGLE 1 1 1 1
9A 2 1E8559-61850 BOOT 1 1 1 1 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
10 1 1E8559-63250 ARMR 1 1 1
10-1 1 1E6B30-63900 LINK, TURNA 1 1 1 1 S
(A=F000121) (B=F000671) (C=F100003) (D=F000808)
11 1 1E8559-63270 ARM L 1 1 1 1
11-1 1 1E6B30-63950 LINK, TURN B 1 1 1 1 S
(A=F000121) (B=F000671) (C=F100003) (D=F000808)
12 1 1E6B30-63300 LEVERASSY,LOWER 1 1 1 1 Z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
13 1 1E8559-63320 WASHER, 15X20X0.5 3 3 3 3
14 1 1E6B30-63501 BRACKET,SIDE CLUTCH 1 1 1 1
14-1 1 1E6B30-63502 BRACKET,SIDE CLUTCH 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
14-2 1 1E6B30-63503 BRACKET,SIDE CLUTCH 1 1 1 1 S
(A=F000121) (B=F000671) (C=F100003) (D=F000808)
15 1 1E6B30-63602 PLATE,SIDE CLUTCH 1 1 1 1
15-1 1 1E6B30-63603 PLATE,SIDE CLUTCH 1 1 1 S
(B=F000462) (C=F000721) (D=F000721)
15-2 1 1E6B30-63604 PLATE,SIDE CLUTCH 1 1 1 1 S
(A=F000121) (B=F000671) (C=F100003) (D=F000808)
16 1 1E6B30-63650 ROD,SIDE CLUTCHA 1 1 1 1
16-1 1 1E6B30-63820 PLATE, SIDE 1 1 1 S
(B=F000462) (C=F000721) (D=F000721)
16-2 1 1E6B30-63821 PLATE, SIDE 1 1 1 1 S
(A=F000121) (B=F000671) (C=F100003) (D=F000808)
17 1 1E6B30-63680 ROD,SIDE CLUTCH B 1 1 1 1
17-1 1 1E6B30-63800 ROD, SIDE 1 1 1 S
(B=F000462) (C=F000721) (D=F000721)
17-2 1 1E6B30-63801 ROD, SIDE 1 1 1 1 S
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.103. SIDE CLUTCH CONTROL

Fig. 97

7

23

Fig. 112

~
26

Fig. 111

No. Lev. Parts No.

(A=AWT0
(B)=AW70G
(C)=AW82

Description

(A

(B)

OCNP5-M60503 Fig.103
(D)=AW82G

(E)=

=

© ® E ©

(A=F000121)

(B=F000671)

(C=F100003)

(D=F000808)

Remarks
(1)No.14-1 & 18-1 interchangeable by set.
(2)L=No0.15-1 : 42mm, No.15-2 : 32mm.

18 1 1E6B30-63700 PLATE ASSY,LIFT 1 1 1 1
18-1 1 1E6B30-63701 PLATE ASSY,LIFT 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
18-2 1 1E6B30-63702 PLATE ASSY,LIFT 1 1 1 1 S
(A=F000121) (B=F000671) (C=F100003) (D=F000808)
19 1 1E6B30-63750 ROD,LIFT A 1 1 1 1
20 1 1E6B30-63780 ROD,LIFT B 1 1 1 1
21 1 1E6B30-63840 COLLAR 1 1 1 1
22 1 1E8800-63851 WIRE,STEERING 1 1 1 1
23 1 1E9265-84300 CLIP, BAND 1 1 1 1
24 1 1E8559-84960 CABLE BAND 250 1 1 1 1
24-1 1  1E8559-84960 CABLE BAND 250 2 2 2 2 K
(A=F000121) (B=F000671) (C=F100003) (D=F000808)
25 1 1E8559-84960 CABLE BAND 250 1 1 1 1
26 1 22117-080000 WASHER, 8 2 2 2 2
26-1 1 22117-080000 WASHER, 8 4 4 K
(A=F000121) (B=F000671) (C=F100003) (D=F000808)
27 1 22137-050000 WASHER, 5 1 1 1 1
28 1 22137-050000 WASHER, 5 1 1 1 1
29 1 22137-060000 WASHER, 6 1 1 1 1
30 1 22137-080000 WASHER, 8 1 1 1 1
31 1 22137-100000 WASHER, 10 1 1 1 1
32 1 22272-000050 RING, E-5 1 1 1 1
33 1 22272-000060 RING, E- 6 1 1 1 1
33-1 1 22272-000600 CIRCLIP E-60 2 2 2 2 K
(A=F000121) (B=F000671) (C=F100003) (D=F000808)
34 1 22272-000100 RING, E-10 1 1 1 1
35 1 22272-000120 RING, E-12 1 1 1 1
36 1 22272-000120 RING, E-12 1 1 1 1
37 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1
38 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1
39 1 22417-200160 PIN, COTTER 2.0X16 1 1 1 1
40 1 22417-200160 PIN, COTTER 2.0X16 1 1 1 1
41 1 22417-200160 PIN, COTTER 2.0X16 2 2 2 2
41-1 1 22417-200160 PIN, COTTER 2.0X16 4 4 4 4 K
(A=F000121) (B=F000671) (C=F100003) (D=F000808)
42 1  22487-050160 PIN, H5X 16 1 1 1 1
43 1 22487-050160 PIN, H5X 16 1 1 1 1
44 1  22487-080140 PIN, H 8X 14 1 1 1 1
44-1 1  22487-080140 PIN, H 8X 14 2 2 2 2 K
(A=F000121) (B=F000671) (C=F100003) (D=F000808)
45 1  24550-012150 BUSH, 12X15 1 1 1 1
46 1  24550-015150 BUSH, 15X15 4 4 4 4
47 1 26013-080162 BOLT, M8X 16 4 4 4 4
48 1 26717-080002 NUT, M8 2 2 2 2
49 1 26717-080002 NUT, M8 2 2 2 2
50 1 26717-120002 NUT, M12 1 1 1 1 Z
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
51 1 22217-120000 WASHER, SPRING 12 1 1 1 1 Z

(A=F000045)

(B=F000047)

(C=F000005)

(D=F000023)

Yes

N:Old £=5 New, Q:0ld $75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M60503  Fig.103

ocnps-msosos GBI WeParts.com
(A)=AW70 (D)=AW82G

Fig.103. SIDE CLUTCH CONTROL Ao o
(C)=AW82 (F)=
Fig 97 No. Lew. Parts No. Description Qty I R
8. A B () O (E) (R
52 1 1E6B30-63960 SPRING, COIL 30X2.6 1 1 1 1
’? (A=F000121) (B=F000671) (C=F100003) (D=F000808)
23 9 53 1 1E6B30-63980 WIRE, BRAKE 1 1 1 1
(A=F000121) (B=F000671) (C=F100003) (D=F000808)

Fig. 111

Remarks
(1)No.14-1 & 18-1 interchangeable by set.
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(2)L=No0.15-1 : 42mm, No.15-2 : 32mm.
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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OCNP5-M60503 Fig.104

1 A)=AW70 D)=AW82G
Fig.104. MAIN SHIFT CONTROL (ewro o
(C)=AW82 (F=
No. Lewv. Parts No. Description ' |
A (B (©) O (B @
1 1 1E8559-63481  NUT, 10 L.H. SCREW 2 2 2 2
2 1 1E8559-63481  NUT, 10 L.H. SCREW 1 1 1 1
3 1 1E9060-63700 ROD, B 2 2 2 2
4 1 1E8550-63800 RODA 2 2 2 2
5 1 1E8559-63860 NUT 10 2 2 2 2
6 1 1E9060-63990  WIRE,1.2X80 1 1 1 1
7 1 1E6B30-64000 LEVER,MAIN CHANGE 1 1 1 1
8 1 1E6B30-64050 BRACKET ASSY,FULCRUM 1 1 1 1
9 1 1E9060-64101 WASHER 1 1 1 1
10 1 1E8559-64140 GRIP 1 1 1 1
11 1 1E8559-64220 WASHER 25 1 1 1 1
12 1 1E8559-64230  SPRING 62*16 2 2 2 2
13 1 1E8559-64250 PLATE 65 1 1 1 1
14 1 1E9060-64551  ROD, 403 MAIN 1 1 1 1
15 1 1E6B00-64560 STOPPER, LEVER 1 1 1 1
16 1 1E9060-64590  PLATE, 27X15 1 1 1 1
17 1 1E9060-64600  SPRING,M. C. PLATE 1 1 1 1
18 1 1E8552-64620 ROD-END,NHS10TL 1 1 1 1
18-1 1 1E8230-64620 END, ROD NHS 10 1 1 1 1 N
(A=F000121) (B=F000654) (C=F100003) (D=F000794)
19 1 1E8552-64630  ROD-END,NHS10T 1 1 1 1
19-1 1 1E8230-64630 END, ROD NHS 10 1 1 1 1 N
(A=F000121) (B=F000654) (C=F100003) (D=F000794)
20 1  1E9430-64800  PLATE, FRICTION 65 2 2 2 2
21 1 1E8255-81180 LEVER, ROLLER 1 1 1 1
22 1 1E8915-81450  SWITCH, MICRO 1 1 1 1
23 1  1E8550-84220  NUT 2-M3,SWITCH 1 1 1 1
24 1 1E9265-84300  CLIP, BAND 1 1 1 1
25 1 22137-030000 WASHER, 3 2 2 2 2
26 1 22137-100000  WASHER, 10 3 3 3 3
27 1 22137-100000 WASHER, 10 4 4 4 4
28 1 22217-030000 WASHER, SPRING 3 2 2 2 2
29 1 22217-100000 WASHER, SPRING 10 2 2 2 2
30 1 22351-030020  PIN, SPRING 3.0X20 1 1 1 1
31 1 22417-200200  PIN, COTTER 2.0X20 3 3 3 3
32 1 24550-015150  BUSH, 15X15 2 2 2 2
33 1 26014-060202  BOLT, M6X 20 2 2 2 2
34 1  26116-100552  BOLT, M10X 55 PLATED 1 1 1 1
35 1 26587-030202  SCREW, M3X20 2 2 2 2
36 1 26717-100002  NUT, M10 1 1 1 1
37 1 26717-100002  NUT, M10 2 2 2 2
38 1 26717-100002  NUT, M10 2 2 2 2
8—o 39 1 26737-160002  NUT, M16 1 1 1 1
31 40 1 26757-060002  NUT, LOCK M6 4 4 4 4
3 K‘t 41 1 26777-160002  NUT, LOCK M16 1 1 1 1
26 ﬁ‘ 26 )
31— 9

@www.HeWeParts.com

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; (A)=AWT0 (D)=AW82G
Fig.105. SUB SHIFT CONTROL Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1  1E8552-43090 LINK BALL BL8D 2 2 2 2
1-1 1 1E4760-43090 BALL RBLS8,LINK 2 2 2 2 N
(A=F100026) (B=F001310) (C=F100003) (D=F001147)
4 2 1 1E6B30-64200 LEVER,SUB CHANGE 1 1 1 1
3 1 1E6B30-64250 ROD,SUB CHANGE 1 1 1 1
4 1 1E9521-65100 GRIP,LEVER 1 1 1 1
5 1 22217-080000 WASHER, SPRING 8 2 2 2 2
6 1 22272-000120 RING, E-12 1 1 1 1
7 1 26717-080002 NUT, M8 2 2 2 2
8 1 26717-080002 NUT, M8 2 2 2 2
2
6

3§

g——8
N
% 1
Fig. 95
Yes No Yes

N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.106. CLUTCH CONTROL(REAP)

O0CNP5-M60503  Fig.106

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E8559-61230 GROMMET 20 1 1 1 1
2 1 1E6B30-65000 LEVER,REAPING CLUTCH 1 1 1 1
2-1 1 1E6B30-65001 LEVER,REAPING CLUTCH 1 1 1 1 S
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
3 1 1E6B30-65050 WIRE, REAPING CLUTCH 1 1 1 1
4 1 22117-080000 WASHER, 8 2 2 2 2
4-1 1 22117-080000 WASHER, 8 1 1 1 1 K
(A=F000701) (B=F000701) (C=F000838) (D=F000838)
5 1 22137-220000  WASHER, 22 1 1 1 1
6 1 22272-000150  RING, E-15 1 1 1 1
7 1  22417-200200  PIN, COTTER 2.0X20 2 2 2 2
7-1 1  22417-200200  PIN, COTTER 2.0X20 1 1 1 1 K
(A=F000701) (B=F000701) (C=F000838) (D=F000838)
8 1 1E8559-84970 BAND 140 1 1 1 1 W
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
9 1 1E8559-33760 GRIP,RED 1 1 1 1 W
(A=F100033) (B=F100095) (C=F100011) (D=F002339)

Remarks
(1)Interchangeable by simultaneous replacement with No.2-1, 9.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.107. CLUTCH CONTROL(THRESH)

OCNP5-M60503 Fig.107

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-65100 LEVER,D CLUTCH 1 1 1 1
1-1 1 1E6B30-65101 LEVER,D CLUTCH 1 1 1 1 S
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
2 1 1E6B30-65150 LINK,THRESH A 1 1 1 1
3 1 1E6B30-65200 LINK,THRESH B 1 1 1 1
4 1 1E6B30-65250 PLATE, THRESH CLUTCH 1 1 1 1
5 1 1E6B30-65270 BOLT, TENSION 1 1 1 1
6 1 1E9060-65500 NUT,12 1 1 1 1
7 1 1E8559-65650 SPRING 4.5*21.5*112 1 1 1 1
7-1 1 1E8552-65650 SPRING, 4.5X21.5X112 1 1 1 1 N
(A=F000462) (B=F000462) (C=F000721) (D=F000721)
8 1 1E8559-65690 HOOK A 1 1 1 1
9 1 1E8559-65700 HOOK B 1 1 1 1
10 1 1E8255-81180 LEVER, ROLLER 1 1 1 1
11 1 1E8915-81450 SWITCH, MICRO 1 1 1 1
12 1  1E8550-84220 NUT 2-M3,SWITCH 1 1 1 1
13 1 22117-100000 WASHER, 10 2 2 2 2
14 1 22137-030000 WASHER, 3 2 2 2 2
15 1 22137-120000 WASHER, 12 1 1 1 1
16 1 22137-200000 WASHER, 20 1 1 1 1
17 1 22137-220000 WASHER, 22 1 1 1 1
18 1 22217-030000 WASHER, SPRING 3 2 2 2 2
19 1 22272-000150 RING, E-15 1 1 1 1
20 1 22272-000150 RING, E-15 1 1 1 1
21 1 22417-200200 PIN, COTTER 2.0X20 2 2 2 2
22 1 22417-250250 PIN, COTTER 2.5X25 1 1 1 1
23 1 22551-050200 KEY, 5X 20 1 1 1 1
24 1  26587-030202 SCREW, M3X20 2 2 2 2
25 1 26717-120002 NUT, M12 2 2 2 2
26 1 1E8559-33760 GRIP,RED 1 1 1 1 W
(A=F100033) (B=F100095) (C=F100011) (D=F002339)

Remarks
(1)Interchangeable by simultaneous replacement with No.1-1, 26.

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



ocnps-msosos GBI WeParts.com
Fig.108. TANK(HYDRAULIC)

@www.HeWeParts.com

O0CNP5-M60503  Fig.108

(A)=AWT0 (D)=AW82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty I R
A B € O E ¢
1 1 1E6B30-66000 TANK,HYDRAULIC 1 1 1 1
2 1 1E9061-66050 SEAT,SHOCK ABSORBING 2 2 2 2
3 1 1E8550-66150 BAND 1 1 1 1
4 1 1E8130-66220 CAP, OIL M33X115 1 1 1 1
5 1 1E8559-66300 PLUG 14 1 1 1 1
6 1 1E6B30-66400 FLANGE,SUCTION 1 1 1 1
7 1 1E8050-66790 FILTER, 150 MESH 1 1 1 1
8 1 22137-080000 WASHER, 8 1 1 1 1
9 1 22217-080000 WASHER, SPRING 8 1 1 1 1
10 1 24311-000160 O-RING, 1AP16.0 1 1 1 1
11 1 24321-000700 O-RING, 1AG70.0 1 1 1 1
12 1 26013-080162 BOLT, M8X 16 3 3 3 3
13 1 26116-080404 BOLT, M8X 40 PLATED 1 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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O0CNP5-M60503  Fig.109

; A)=AW70 D)=AW82G
Fig.109. PIPE(VALVE) o o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-66210 HOSE,HYD.08-660 1 1 1 1
2 1 1E6B30-66230 HOSE,DRAIN 8-740 1 1 1 1
E 2 3 1 1E6B30-66240 HOSE,HYD.04-830 2 2 2 2
| 3-1 1 1E6B30-66320 HOSE,HYD.06-830 2 2 2 2 S
(A=F000157) (B=F001021) (C=F100003) (D=F000914)
4 4 1 1E6B30-66250 HOSE,HYD.06-1650 101 1 1
5 1 1E6B30-66270 HOSE,HYD.04-2900 1 1 1 1
6 1 1E6B30-66280 HOSE,DRAIN 12-420 1 1 1 1
7 1 1E6B30-66290 HOSE,DRAIN 16-500 1 1 1 1
V 31 8 1 1E6B30-66360 COLLAR,28.5X23.3X1.9 1 1 1 1
9 1 1E6B30-66370 COLLAR,23.5X19.5X1.9 1 1 1 1
@ 32 10 1 1E6B30-66380 O-RING,18X2.65 1 1 1 1
11 1 1E6B30-66390 O-RING,14X2.65 1 1 1 1
23 12 1 1E6B30-66430 JOINT,G3/8XG1/2 1 1 1 1
13 2  24315-000140 O-RING, 1BP14.0 1 1 1 1
30 14 1 1E6B30-66460 JOINT,90DEG R1/4 1 1 1 1 z
(A=F000157) (B=F001021) (C=F100003) (D=F000914)
15 1 1E6B30-66480 JOINT ASSY,STRAINER 1 1 1 1
17 16 1 1E8050-66590 NIPPLE, PF1/2-20 1 1 1 1
Engine parts S— 2% 17 1 1E6B30-66600 FLANGE,SUCTION 11 1 1
IOV 18 1 172141-76900 CONNECTOR ASSY 1 1 1 1
19 2  24315-000180 O-RING, 1BP18.0 1 1 1 1
20 1 1E8330-85530 ELBOW, 90 3/8 1 1 1 1
21 1 23000-022000 CLAMP, 22 2 2 2 2
22 1 23000-028000 CLAMP, 28 2 2 2 2
23 1 23000-035000 CLAMP, 35 2 2 2 2
24 1 23393-020000 JOINT, 90RGI-1/4 1 1 1 1
24-1 1 1E9061-66480 ELBOW, 90 1/4-3/8 2 2 2 2 S
(A=F000157) (B=F001021) (C=F100003) (D=F000914)
25 1 23393-020000 JOINT, 90RGI-1/4 2 2 2 2
25-1 1 1E9061-66480 ELBOW, 90 1/4-3/8 2 2 2 2 S
(A=F000157) (B=F001021) (C=F100003) (D=F000914)
26 1  23393-020000 JOINT, 90RGI-1/4 1 1 1 1
27 1 23393-030000 JOINT, 90RGI-3/8 1 1 1 1
28 1 23394-030000 JOINT, 45RGI-3/8 1 1 1 1
29 1 24311-000200 O-RING, 1AP20.0 1 1 1 1
30 1 26013-060502 BOLT, M6X 50 3 3 3 3
31 1 1E8559-66750 RUBBER 19 1 1 1 1
32 1 1E8559-84960 CABLE BAND 250 1 1 1 1
33 1 1E6B30-66490 ADAPTER, R1/4-RC1/4 1 1 1 1 w

(A=F000157)

(B=F001021)

(C=F100003) (D=F000914)

Fig. 113 Fig. 108

Remarks

(1)N0.3-1, 24-1, 25-1 & 33 interchangeable by set. = o=

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.110. PIPE(H.S.T.)

@www.HeWeParts.com

Fig. 136
Fig. 138

Fig. 136
Fig. 138

OCNP5-M60503 Fig.110

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E6B30-66200 HOSE,SUCTION 1 1 1 1
2 1 1E6B30-66220 HOSE,HYD.08-270 1 1 1 1
3 1 1E6B30-66260 HOSE,HYD.08-600 1 1 1 1
4 1 1E6B30-66300 HOSE,DRAIN 12-900 1 1 1 1
5 1 1E6B30-66310 HOSE,DRAIN 12-1100 1 1 1 1
6 1 1EB8560-66350 FILTER ASSY, HP 1 1 1 1
7 2  1E8560-66360 HEAD ASSY, FILTER 1 1 1 1
8 2 1E8560-66370 ELEMENT ASSY 1 1 1 1
9 1 1E6B30-66450 JOINT,G3/4-26 1 1 1 1
10 1 1E9110-66490 ELBOW, 3/4-1/2 2 2 2 2
11 1 1E6B30-66701 COOLER,OIL 26 1 1 1 1
12 1 1E8559-66770 ELBOW 1/2-20 W/SEAT 1 1 1 1
13 1 1E9061-66800 STAY,OIL COOLER LW 1 1 1 1
14 1 1E8809-75570 GROMMET,SLITTED 2 2 2 2
15 1  172645-76570 CONNECTOR ASSY 1 1 1 1
16 2 24315-000140 O-RING, 1BP14.0 1 1 1 1
17 1 172141-76900 CONNECTOR ASSY 1 1 1 1
18 2 24315-000180 O-RING, 1BP18.0 1 1 1 1
19 1  23000-028000 CLAMP, 28 4 4 4 4
20 1  23000-035000 CLAMP, 35 2 2 2 2
21 1  24315-000240 O-RING, 1BP24.0 1 1 1 1
22 1 26014-080162 BOLT, M8X 16 4 4 4 4
23 1 26014-080252 BOLT, M8X 25 4 4 4 4
24 1 26014-100202 BOLT, M10X 20 2 2 2 2
25 1 1E8540-66770 COLLAR, 8X12X8 4 4 4 4
26 1 1E6B30-76590  STAY,OILCOOLER UP. 1 1 1 1
27 1 29311-124000 GROMET, 12.0X4 4 4 4 4
28 1  1E8559-84960 CABLE BAND 250 1 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.111. VALVE(CONTROL) -swro O-Awsz
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 1E6B30-66500 VALVE,CONTROL 1 1 1 1
1-1 1 1E6B30-66501 VALVE,CONTROL 1 1 1 1 N
(A=F000121) (B=F000654) (C=F000794) (D=F000794)
1-2 1 1E6B30-66502 VALVE,CONTROL 11 1 N
F | g. 119 (A=F000157) (B=F001021) (D=F000914)
Fig.120 1-3 1 1E6B30-66503 VALVE,CONTROL 11 1 1 N
(A=F100033) (B=F100062) (C=F100003) (D=F002339)
1A 2 1E6B30-66510 SOLENOID ASSY,VALVE 1 1 1 1 w
(A=F000327) (B=F000327) (C=F000511) (D=F000511)
1B 3 1E6B30-66520 SOLENOID,VALVE 1 1 1 1 w
(A=F000327) (B=F000327) (C=F000511) (D=F000511)
1C 3 1E6B30-66530 HARNESS,VALVE 1 1 1 1 w
(A=F000327) (B=F000327) (C=F000511) (D=F000511)
1D 2 1E6B30-66610 PLUG, 22 2 2 2 2 W
(A=F100033) (B=F100062) (C=F100003) (D=F002339)
1E 2 1E6B30-66620 SPRING, 1.0X7.5X19 2 2 2 2 W
(A=F100033) (B=F100062) (C=F100003) (D=F002339)
2 1 1E9265-84300 CLIP, BAND 1 1 1 1
3 1 26014-080202 BOLT, M8X 20 4 4 4 4
Bem.af.ks . . . . ) Ol <Yes I O <Yes o1 <o . N . y Q"
This item is applicable to [(B)=00094][(D)=002338] or previous machines(Refer to Fig.180) N:Old 2555 New, Q:0ld %z New, R:0ld % New, S:0ld *7=5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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O0CNP5-M60503  Fig.180

Fig.180. (111A)VALVE(CONTROL G) =wro (O)=Awezo
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |

Fig. 120

N — @ B © O E @

1 1 1E6B31-66210 HOSE,DRAIN 8-400 1 1
2 1 1E6B31-66230 HOSE, HYD.04-400 1 1
3 1 1E6B31-66240 HOSE, HYD.04-4000 1 1
4 1 1E6B31-66250 HOSE, HYD.04-4400 1 1
5 1 1E6B31-66500 VALVE,CONTROL 1 1
(B=F100095) (D=F002339)
6 2 1E6B30-66510  SOLENOID ASSY,VALVE 1 1
7 3 1E6B30-66520 SOLENOID,VALVE 1 1
8 3 1E6B30-66530 HARNESS,VALVE 1 1
9 2 1E6B30-66610 PLUG, 22 2 2
10 2 1E6B30-66620  SPRING, 1.0X7.5X19 2 2
11 1 1E6B31-66550 VALVE,CONTROL G 1 1
12 2 1E6B30-66510  SOLENOID ASSY,VALVE 1 1
13 3 1E6B30-66520 SOLENOID,VALVE 1 1
14 3 1E6B30-66530 HARNESS,VALVE 1 1
15 2 1E6B30-66610 PLUG, 22 2 2
16 2 1E6B30-66620  SPRING, 1.0X7.5X19 2 2
17 1 1E6B31-72560 STAY,VALVE B 1 1
18 1 1C726C-76210 FITTING, 1/4 1 1
19 1 1C726C-76220 O-RING, ELBOW 1/4 1 1
20 1 1E9265-84300 CLIP, BAND 1 1
21 1 1E8559-84960 CABLE BAND 250 3 3
22 1 1E8330-85530 ELBOW, 90 3/8 2 2
23 1 23000-022000 CLAMP, 22 2 2
24 1  23393-020000  JOINT, 90RGI-1/4 1 1
25 1  23394-020000  JOINT, 45RGI-1/4 1 1
26 1 26014-080162 BOLT, M8X 16 4 4
27 1 26014-080162 BOLT, M8X 16 4 4
28 1 26014-080202 BOLT, M8X 20 2 2

Q

Fig. 184

Remarks
* This item is applicable to [(B)=F100095][(D)=F002339] or following machines(Refer to Fig.111)

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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OCNP5-M60503 Fig.112

Fig.112. TRAVEL(ACTUATOR) eawo (0)-Awezc
(C)=Aw82 F=
No. Lewv. Parts No. Description ' |
. A B (€ O (E) (F)
29 1 1 1E8230-85501 LIMITER CONTROL ASY 1 1 1 1 z
. (A=F000047) (B=F000049) (C=F000007) (D=F000025)
2 2 1683J3-01100 BOLT 10X35(11T CMP 2 2 2 2 Z
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
3 3 1E8230-85511 BOLT M10X 35 1 1 1 1 z
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
4 3  26776-100002 NUT, LOCK M10 1 1 1 1 z
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
5 2 1683J3-02200 BOOTS 1 1 1 1 z
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
6 2 172510-74410 SEAL, DUST 2 2 2 2 z
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
7 2 1E8230-85520 SEAL,PENTA 2 2 2 2 z
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
8 2  1E8230-85530 SCRAPER 16 2 2 2 2 Y4
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
9 2 1E8230-85540 PACKING 2 2 2 2 z
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
10 2 22272-000090 RING, E-9 6 6 6 6 z
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
11 2 24311-000100 O-RING, 1AP10.0 2 2 2 2 Z
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
12 2 24311-000140 O-RING, 1AP14.0 2 2 2 2 z
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
13 2 24321-000350 O-RING, 1AG35.0 2 2 2 2 z
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
14 2 24550-016120 BUSH, 16X12 2 2 2 2 Y4
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
15 2  26016-060252 BOLT, M6X 25 6 6 6 6 z
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
16 2 26016-060402 BOLT, M6X 40 6 6 6 6 z
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
17 1 1E6B00-85650 COMPACTUATOR 1 1 1 1
17-1 1 1E6B30-66900 BRACKET, ACTUATOR 1 1 1 1 S
(A=F000121) (B=F000671) (C=F100003) (D=F000808)
18 1 1E8550-85760 BOLT, M8X20 2 2 2 2
19 1 26013-080702 BOLT, M8X 70 3 3 3 3
20 1 26013-100252 BOLT, M10X 25 4 4 4 4
21 1 26757-080002 NUT, LOCK M8 2 2 2 2
22 1 1E6B00-85510 COVER,ACTUATOR 1 1 1 1 W
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
22-1 1 1E6B00-85511 COVER,ACTUATOR 1 1 1 1 N
(A=F000109) (B=F000267) (C=F000297) (D=F000297)
23 1 1E6B30-66800 ACTUATOR ASSY 1 1 1 1 W
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
23-1 1 1E6B30-66801 ACTUATORASSY 1 1 1 1 N
(A=F000121) (B=F000654) (C=F000794) (D=F000794)
24 2 1E6B30-66810 PACKING 2 2 2 2 W
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
25 2 1E6B30-66820 SCRAPER, 16 2 2 2 2 W
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@www.HeWeParts.com

++ CONTINUE ++

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.112. TRAVEL(ACTUATOR)

OCNP5-M60503 Fig.112

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
26 2 1E6B30-66830 SEAL, PENTA 16 2 2 2 2 W
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
27 2 1E6B30-66840  SEAL, DUST 2 2 2 2 W
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
28 2 1E6B30-66850 BOLT,M10X35 2 2 2 2 W
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
29 2 22217-060000 WASHER, SPRING 6 6 6 6 6
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
30 2 22217-060000 WASHER, SPRING 6 6 6 6 6
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
31 2 22272-000090 RING, E-9 6 6 6 6 W
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
32 2 24311-000100 O-RING, 1AP10.0 2 2 2 2 W
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
33 2 24311-000140 O-RING, 1AP14.0 2 2 2 2 W
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
34 2 24321-000350  O-RING, 1AG35.0 2 2 2 2 w
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
35 2 24550-016120 BUSH, 16X12 2 2 2 2
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
36 2 26116-060252 BOLT, M6X 25 PLATED 6 6 6 6
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
37 2 26116-060402 BOLT, M6X 40 PLATED 6 6 6 6
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
38 2 26736-100002 NUT, M10 2 2 2 2
(A=F000047) (B=F000049) (C=F000007) (D=F000025)
39 2 1E6B30-66860 SPRING, 2.6X75 2 2 2 2
(A=F000121) (B=F000654) (C=F000794) (D=F000794)

@www.HeWeParts.com

N:Old

Yes Yes

‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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OCNP5-M60503 Fig.113

Fig.113. HYDRAULIC CYLINDER EQ;M%G ngwsze
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 1E6B30-67000 CYLNDER,PF 1 1 1 1
1-1 1 1E6B30-67001 CYLNDER,PF 1 1 1 1 N
(A=F000157) (B=F000876) (C=F000045) (D=F000914)
2 2 1E6B30-67010 CYLINDER 1 1 1 1
3 2 1E6B30-67020 ROD,CYLINDER 1 1 1 1
3A 2 1E6B30-67101 SEAL ASSY, PF CYLIND 1 1 1 1 W
(A=F100026) (B=F001330) (C=F100003) (D=F001662)
3B 3 1E6B30-67031 BRACKET,ROD 1 1 1 1 w
Fig. 119 (A=F100026) (B=F001330) (C=F100003) (D=F001662)
Fie 120 3C 3 1E6B30-67041 SCRAPER,45 1 1 1 1 w
(A=F100026) (B=F001330) (C=F100003) (D=F001662)
3D 3 1E6B30-67051 SEAL, RING 2 2 2 2 W
(A=F100026) (B=F001330) (C=F100003) (D=F001662)
3E 3 1E6B30-67060 ROD SEAL 1 1 1 1 w
(A=F100026) (B=F001330) (C=F100003) (D=F001662)
3F 3 1E6B30-67070 RING,BACK UP 1 1 1 1
(A=F100026) (B=F001330) (C=F100003) (D=F001662)
3G 3 24321-000600 O-RING, 1AG60.0 1 1 1 1
(A=F100026) (B=F001330) (C=F100003) (D=F001662)
3H 3 1E6B30-67080 RING, DSP45 1 1 1 1 W
(A=F100026) (B=F001330) (C=F100003) (D=F001662)
4 2 1E6B30-67030 BRACKET,ROD 1 1 1 1
4-1 2 1E6B30-67031 BRACKET,ROD 1 1 1 1 S
(A=F000157) (B=F000876) (C=F000045) (D=F000914)
4-2 2 1E6B30-67031 BRACKET,ROD 1 1 1 1 z
15 (A=F100026) (B=F001330) (C=F100003) (D=F001662)
5 2 1E6B30-67040 SCRAPER,45 1 1 1 1
5-1 2 1E6B30-67041 SCRAPER,45 1 1 1 1 S
(A=F000157) (B=F000876) (C=F000045) (D=F000914)
5-2 2 1E6B30-67041 SCRAPER,45 1 1 1 1 V4
(A=F100026) (B=F001330) (C=F100003) (D=F001662)
6 2 1E6B30-67050 WEARING 2 2 2 2
6-1 2 1E6B30-67051 SEAL, RING 2 2 2 2 S
(A=F000157) (B=F000876) (C=F000045) (D=F000914)
6-2 2 1E6B30-67051 SEAL, RING 2 2 2 2 Z
(A=F100026) (B=F001330) (C=F100003) (D=F001662)
7 2 1E6B30-67060 ROD SEAL 1 1 1 1 z
(A=F100026) (B=F001330) (C=F100003) (D=F001662)
8 2 1E6B30-67070 RING,BACK UP 1 1 1 1 Z
(A=F100026) (B=F001330) (C=F100003) (D=F001662)
9 2 24321-000600 O-RING, 1AG60.0 1 1 1 1 z
(A=F100026) (B=F001330) (C=F100003) (D=F001662)
9A 2 1E6B30-67080 RING, DSP45 1 1 1 1 w
(A=F000157) (B=F000876) (C=F000045) (D=F000914)
9A-1 2 1E6B30-67080 RING, DSP45 1 1 1 1 Z
(A=F100026) (B=F001330) (C=F100003) (D=F001662)
10 1 1E6B30-67200 STAY,CYLINDER 1 1 1 1
11 1 1E6B30-67230 PIN,CYLINDER FULCRUM 1 1 1 1
12 1 1E6B30-67260 PIN,CYLINDER 1 1 1 1
13 1 22372-080000 PIN, SNAP 8 1 1 1 1
14 1 24761-060000 NIPPLE, GREASE MT6X1 1 1 1 1

Remarks
(1)No.4-1, 5-1, 6-1 & 9A interchangeable by set.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




OCNP5-M60503 @WVEV\N&QWGP&ITS.COI’T] OCNP5-M60503  Fig.113
(D)=AW82G

; (A)=AWT0
Fig.113. HYDRAULIC CYLINDER Sanisl o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty I R
A B € O E ¢
15 1 26014-080202 BOLT, M8X 20 1 1 1 1
16 1 26014-080202 BOLT, M8X 20 1 1 1 1
Fig. 119
Fig. 120
15
Remarks Yes No Yes No
(1)No.4-1, 5-1, 6-1 & 9A interchangeable by set. N:Old 2555 New, Q:0ld %z New, R:0ld % New, S:0ld *7=5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.114. STEP FRAME

Fig. 119
Fig. 120

@www.HeWeParts.com

OCNP5-M60503 Fig.114

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty I R
A B € O E ¢
1 1 1E6B30-68050 FLOOR ASSY,FRONT 1 1 1 1
1-1 1 1E6B30-68051 FLOOR ASSY,FRONT 1 1 1 1 N
(A=F100026) (B=F001700) (C=F100003) (D=F002004)
2 1 1E8550-68060  TAPE, 10X20X4 SOFT 2 2 2 2
3 1 1E6B30-68100 FLOOR,REAR 1 1 1 1
3-1 1 1E6B30-68101 FLOOR,REAR 1 1 1 1 N
(A=F100026) (B=F001310) (C=F100003) (D=F001201)
4 1 1E8559-68160 SEAL,STEP PLATE 1 1 1 1
5 1 1E6B30-68200 STEP ASSY,SIDE UNDER 1 1 1 1
6 1 1E6B30-68260 PLATE,STEP STOPPER 2 2 2 2
7 1 1E6B30-68350 COVER,STEP 1 1 1 1
8 1 26014-060122 BOLT, M6X 12 3 3 3 3
9 1 26014-060122 BOLT, M6X 12 3 3 3 3
10 1 26014-080202 BOLT, M8X 20 4 4 4 4
11 1 26014-080202 BOLT, M8X 20 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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OCNP5-M60503 @WVEV\N&@WGP&HS .com
; (A)=AWT0 (D)=AW82G
Fig.115. SEAT Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) (R
1 1 1E6B00-68100 SEAT,ASSY 1 1 1 1
2 1 22217-080000 WASHER, SPRING 8 4 4 4 4
3 1 26717-080002 NUT, M8 4 4 4 4

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

Yes'

@www.HeWeParts.com
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; A)=AW70 D)=AW82G
Fig.116. SEAT MOUNT Ao o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-68400 SEAT,OPERATOR B 1 1 1 1
1-1 1 1E6B30-68401 SEAT,OPERATOR B 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
2 1 1E6B00-68500 BOLT M10X25 2 2 2 2
3 1 1E6B30-68500 PIN,10 1 1 1 1
3-1 1 1E6B30-68501 PIN,10 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4 1 1E6B30-68600 SEAT,OPERATOR A 1 1 1 1
4-1 1 1E6B30-68601 SEAT,OPERATOR A 1 1 1 1 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
5 1 22157-100000 WASHER, 10 4 4 4 4
6 1 22217-100000 WASHER, SPRING 10 2 2 2 2
7 1 22372-100000 PIN, SNAP 10 2 2 2 2
8 1 22372-100000 PIN, SNAP 10 1 1 1 1

Fig. 136 8

Fig. 138

AN

(>

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.117. SUN VISOR

Fig. 144

@www.HWeParts.com

OCNP5-M60503 Fig.117

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E6B30-69000 FRAME,SUN VISOR 1
2 1 1E6B30-69200 FRAME,VISOR 1
3 1 1E6B30-69301 BASE,VISORT 1 Z
(C=F000005)
4 1 1E6B30-69500 SUN-VISOR 1
5 1 1E6B30-69950 SCREW,KNOB M10X20 4
6 1 1E6B30-69960 BOLT,STEPPED 16X36 2
7 1 1E6B30-69970 GROMMET,10X2 4
8 1 22137-140000 WASHER, 14 4
9 1 22137-160000 WASHER, 16 2
10 1 22157-080000 WASHER, 8 8
11 1 26014-080202 BOLT, M8X 20 6
12 1 26014-080202 BOLT, M8X 20 12
12-1 1 26014-080202 BOLT, M8X 20 10 K
(C=*2013.07)
13 1 26116-080452 BOLT, M8X 45 PLATED 4
13-1 1 26116-080402 BOLT, M8X 40 PLATED 4 N
(C=*2013.11.)
14 1  26347-080002 NUT, M8 4
15 1 1E6B30-69550 SHEET, SOUNDPROOF 1
16 1 1E6B30-91660 SUPPORTA 1 Y4
(C=F000005)
17 1 1E6B30-91670 SUPPORT,B 1 z
(C=*2014.07.)
18 1 26014-100202 BOLT, M10X 20 4
19 1 1E6B35-69301 BASE,VISORT 1 W
(C=F000005)
20 1 1E6B35-91660 SUPPORTA 1
(C=F000005)
21 1 26014-080252 BOLT, M8X 25 2
(C=+2013.07)
21-1 1 26014-080252 BOLT, M8X 25 2 z
(C=*2014.07.)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.118. SUN VISOR

14—

@www.HeWeParts.com

OCNP5-M60503 Fig.118

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E6B30-69000 FRAME,SUN VISOR 1
2 1 1E6B30-69200 FRAME,VISOR 1
3 1 1E6B31-69300 BASE,VISOR G 1
4 1 1E6B30-69500 SUN-VISOR 1
5 1 1E6B30-69950 SCREW,KNOB M10X20 4
6 1 1E6B30-69960 BOLT,STEPPED 16X36 2
7 1 1E6B30-69970 GROMMET,10X2 4
8 1 22137-140000 WASHER, 14 4
9 1 22137-160000 WASHER, 16 2
10 1 22157-080000 WASHER, 8 8
11 1 26014-080202 BOLT, M8X 20 6
12 1 26014-080202 BOLT, M8X 20 8
13 1 26116-080452 BOLT, M8X 45 PLATED 4
13-1 1 26116-080402 BOLT, M8X 40 PLATED 4 N
(D=*2013.11.)
14 1 26347-080002 NUT, M8 4
15 1 1E6B30-69550 SHEET, SOUNDPROOF 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.119. CHASSIS FRAME

Label machine

SR

OCNP5-M60503 Fig.119

(Not commercial item)

(FERRSTARSR)

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-71000 FRAME,CHASSIS 1 1
1-1 1 1E6B30-71002 FRAME,CHASSIS 1 1 N
(A=F000046) (C=F000005)
1-2 1 1E6B30-71003 FRAME,CHASSIS 1 1 S
(A=F000086) (C=F000043)
1-3 1 1E6B30-71004 FRAME,CHASSIS 1 1 S
(A=F000109) (C=F000109)
1-4 1 1E6B30-71006 FRAME,CHASSIS 1 S
(A=F000121)
1-5 1 1E6B30-71007 FRAME,CHASSIS 1 N
(A=F000271)
1-6 1 1E6B30-71010 FRAME,CHASSIS 1 1 N
(A=F100026) (C=F100003)
1-7 1 1E6B30-71011 FRAME,CHASSIS 1 1 N
(A=*2014.07.) (C=*2014.07.)
2 1 7E6150-83301 HORN ASSY 1 1
3 1 26014-060162 BOLT, M6X 16 2 2

Remarks

(1)L=No.1-5: 2.0mm, No.1-6 : 3.0mm.

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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. (A)=AW70 (D)=AW82G
Fig.120. CHASSIS FRAME(G) (a0 o
(C)=AW82 (F)=
——————- - No. Lev. Parts No. Description Qty
Label machine A (B (©) () () (F)
: L : HikeaiR 1 1 1E6B31-71000 FRAME,CHASSIS G 1 1
(Not commercial item) 1-1 1 1E6B31-71001 FRAME,CHASSIS G 1 1 N
(GEERER ) (B=F000012) (D=F000015)
1-2 1 1E6B31-71004 FRAME,CHASSIS G 1 1 S
(B=F000654) (D=F000794)
1-3 1 1E6B31-71005 FRAME,CHASSIS G 1 1 N
(B=F001124) (D=F000914)
1-4 1 1E6B31-71006 FRAME,CHASSIS G 1 S
(D=F002004)
1-5 1 1E6B31-71007 FRAME,CHASSIS G 1 N
(D=F002242)
1-6 1 1E6B31-71008 FRAME,CHASSIS G 1 1 S
(B=F001700) (D=F002251)
1-7 1 1E6B31-71010 FRAME,CHASSIS G 1 1 S
(B=*2014.07.) (D=*2014.07.)
2 1 7E6150-83301 HORN ASSY 1 1
3 1 26014-060162 BOLT, M6X 16 2 2
Remarks Yes No Yes No
(1)L=No.1-3 : 2.0mm, No.1-4 : 3.0mm. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.121. WEIGHT
o—§ 6
4 —o
— ®
—e

§—=e 4

e—14
o—1F : -
4 ——& 9 9

3 —&

1(1-1)

1(1-1)

Fig. 119

OCNP5-M60503 Fig.121

@www.HeWeParts.com

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E6B30-73400 WEIGHT, 4.5 4 4
1-1 1 1E6B30-73400 WEIGHT, 4.5 10 10 K
(A=F000086) (C=F000043)
2 1 1E6B30-73410 WEIGHT, 1.8 22 22
2-1 1 1E6B30-73410 WEIGHT, 1.8 28 28 K
(A=F000086) (C=F000043)
2-2 1 1E6B30-73410 WEIGHT, 1.8 6 6 K
(A=F000109) (C=F000109)
3 1 22137-120000 WASHER, 12 12 12
3-1 1 22137-120000 WASHER, 12 16 16 K
(A=F000086) (C=F000043)
4 1 22217-120000 WASHER, SPRING 12 6 6
4-1 1 22217-120000 WASHER, SPRING 12 8 8 K
(A=F000086) (C=F000043)
5 1 26116-120502 BOLT, M12X 50 PLATED 2 2 Y4
(A=F000086) (C=F000043)
6 1 26116-120902 BOLT, M12X 90 PLATED 4 4
6-1 1 26116-120902 BOLT, M12X 90 PLATED 6 6 K
(A=F000086) (C=F000043)
7 1 26717-120002 NUT, M12 6 6
7-1 1 26717-120002 NUT, M12 8 8 K
(A=F000086) (C=F000043)
8 1 26116-120602 BOLT, M12X 60 PLATED 2 2 W
(A=F000086) (C=F000043)
9 1 1E6B30-73440 WEIGHT, 1.8A 23 23 W
(A=F000109) (C=F000109)
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.122. WEIGHT(G)

Fig. 120

@www.HeWeParts.com

O0CNP5-M60503  Fig.122

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E6B30-73400 WEIGHT, 4.5 2 2
1-1 1 1E6B30-73400 WEIGHT, 4.5 4 4 K
(B=+2014.08.) (D=*2014.08.)
2 1 1E6B30-73410 WEIGHT, 1.8 11 11 z
(B=+2014.08.) (D=*2014.08.)
3 1 22137-120000 WASHER, 12 8 8
3-1 1 22137-120000 WASHER, 12 4 4 K
(B=+2014.08.) (D=*2014.08.)
4 1 22217-120000 WASHER, SPRING 12 4 4
4-1 1 22217-120000 WASHER, SPRING 12 2 2 K
(B=+2014.08.) (D=*2014.08.)
5 1 26116-120402 BOLT, M12X 40 PLATED 2 2
5-1 1 26116-120502 BOLT, M12X 50 PLATED 2 2 N
(B=*2014.08.) (D=*2014.08.)
6 1 26116-120902 BOLT, M12X 90 PLATED 2 2 Y4
(B=+2014.08.) (D=*2014.08.)
7 1 26717-120002 NUT, M12 4 4
7-1 1 26717-120002 NUT, M12 2 2 K
(B=+2014.08.) (D=*2014.08.)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.123. TRANSMISSION MOUNT

Fig. 119
Fig. 120

@www.HeWeParts.com

O0CNP5-M60503  Fig.123

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R

1 1 1E8559-12500-1 WASHER 12X28X4.5 2 2 2 2
2 1  1E9061-72950 HOLDER, AXLE 2 2 2 2
3 1 22217-100000 WASHER, SPRING 10 8 8 8 8
4 1 22217-120000 WASHER, SPRING 12 2 2 2 2
5 1 26116-100552 BOLT, M10X 55 PLATED 8 8 8 8
5-1 1 1E6B00-72200 BOLT, M10X55(10.9 8 8 8 8 N
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
5-2 1 1E8945-72200 BOLT, M10X55 10.9 8 8 8 8 N
(A=F000157) (B=F001021) (C=F100003) (D=F000914)
6 1 26116-121702 BOLT, M12X170 PLATED 2 2 2 2
7 1 26717-120002 NUT, M12 2 2 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.124. IDLER o o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
20 A ® © O B @

6 1 1  1E9060-51720 PLATE, 15X40X6 2 2 2 2
X 2 2 1 1E8380-73020 NUT, M14 6 6 6 6
F:g };g 1 3 1 1E9060-73020 SHAFT, IDLER 2 2 2 2

16 3-1 1 1E9060-73021 SHAFT, IDLER 2 2 2 2 R

(A=F100026) (B=F001079) (C=F100003) (D=F000914)

4 1 1E9060-73031 BOLT, TENSION 350 2 2 2 2
5 1 1E6B30-73040 BRACKET, ID.TENSION 2 2 2 2
6 1 1E9060-73050 STOPPER 2 2 2 2
7 1 1E8559-73060 SEAL 40X62X12 4 4 4 4
8 1 1E9061-73060 IDLER 290 2 2 2 2
9 1 1E8255-73070 SLEEVE, S| 30X40X17 4 4 4 4
10 1 1E8559-73080-1 COVER 71 4 4 4 4
11 1 1E6B30-73150 METAL, IDLER A 2 2 2 2
12 1 1E6B30-73160 METAL, IDLER B 2 2 2 2
13 1 22212-160000 SPRING WAHER 16 4 4 4 4
14 1 22252-000620 RING, 62 4 4 4 4
15 1 22372-060000 PIN, SNAP 6 2 2 2 2
16 1 22487-060400 PIN 6X 40 2 2 2 2
17 1  23414-160000 GASKET, 16X1.0 2 2 2 2
18 1 24101-062064 BEARING, BALL 6206 4 4 4 4
19 1 24761-060000 NIPPLE, GREASE MT6X1 2 2 2 2
20 1 26014-080162 BOLT, M8X 16 2 2 2 2
21 1 26677-160002 NUT, CAP M16 2 2 2 2
22 1 26737-160002 NUT, M16 4 4 4 4

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.125. TRACK ROLLER

@www.HeWeParts.com

Fig. 119
Fig. 120

OCNP5-M60503 Fig.125

(A)=AWT0 (D)=AW82G
(B)=AW70G (E)=
(C)=Aw82 F=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E8361-35430 BEARING 6206R 8 8 8 8
2 1 1E9060-73010 ROLLER, TRACK B 4 4 4 4
3 1 1E8559-73030 COLLAR 31*40*34 4 4 4 4
4 1 1E8559-73060 SEAL 40X62X12 4 4 4 4
5 1 1E8255-73070 SLEEVE, S| 30X40X17 4 4 4 4
6 1 1E8559-73080-1 COVER 71 4 4 4 4
7 1  1E8559-73100 BOLT A 4 4 4 4
8 1 1E6B30-73250 SHAFT,TRACK ROLLER 4 4 4 4
9 1 1E6B30-73260 WASHER,LOCKING 4 4 4 4
10 1  1E8559-73540 CAP 4 4 4 4
11 1 22137-140000 WASHER, 14 4 4 4 4
12 1 22217-140000 WASHER, SPRING 14 4 4 4 4
13 1 22252-000620 RING, 62 4 4 4 4
14 1 24761-060000 NIPPLE, GREASE MT6X1 4 4 4 4
15 1 26156-140352 BOLT, M14X 35 PLATED 4 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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O0CNP5-M60503  Fig.126

; A)=AW70 D)=AW82G
Fig.126. TRACK ROLLER (ewro o
(C)=AWS82 (F=
No. Lewv. Parts No. Description ' |
A B () O (E) (R
1 1 1E9061-73000 ROLLER A, TRACK 8 8 8 8
2 1  1E8559-73030 COLLAR 31*40*34 8 8 8 8
3 1 1E8559-73060 SEAL 40X62X12 8 8 8 8
4 1 1E8255-73070 SLEEVE, Sl 30X40X17 8 8 8 8
5 1 1E8559-73080 COVER 71 8 8 8 8
6 1 1E8559-73100 BOLTA 8 8 8 8
7 1 1E6B30-73250 SHAFT, TRACK ROLLER 8 8 8 8
8 1 1E6B30-73260 WASHER,LOCKING 8 8 8 8
Fig. 119 9 1 1E8559-73540 CAP 8 8 8 8
Fig. 120 10 1 22137-140000 WASHER, 14 8 8 8 8
11 1 22217-140000 WASHER, SPRING 14 8 8 8 8
12 1 22252-000620 RING, 62 8 8 8 8
13 1 24101-062064 BEARING, BALL 6206 16 16 16 16
14 1 24761-060000 NIPPLE, GREASE MT6X1 8 8 8 8
15 1 26156-140352 BOLT, M14X 35 PLATED 8 8 8 8
6
14
9
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@www.HeWeParts.com

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.127. CRAWLER GUIDE (=0 (O)=aweze
(C)=Aw82 F=

No. Lewv. Parts No. Description 'ty
A B € O E ¢
1 1 1E6B30-73500 GUIDE, CRAWLER FRONT 2 2 2 2
2 1 1E6B30-73510 GUIDE, CRAWLER REAR 2 2 2 2
3 1 22217-160000 WASHER, SPRING 16 8 8 8 8
4 1 26156-160552 BOLT, M16X 55 PLATED 8 8 8 8

Fig. 119

Fig. 120

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.128. SPROCKET Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty I R
Fig. 94 A B () O (E) (R

1 1 1E9060-51730 PLATE, 24.5X50X8 2 2 2 2

2 1 1E8941-73350 SPROCKET, 90-8T198 2 2 2 2

3 1 26737-240002 NUT, M24 2 2 2 2

4 1  26777-240002 NUT, LOCK M24 2 2 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

@www.HeWeParts.com



ocnes-meosos @MVEWNEI®WeParts.com
Fig.129. CARRIER ROLLER

@www.HeWeParts.com

Fig. 119
Fig. 120

O0CNP5-M60503  Fig.129

(A)=AWT0 (D)=AW82G
(B)=AW70G (E)=
(C)=Aw82 F=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E8559-17110-2 COLLAR, 10.5X28X3.2 4 4 4 4
2 1 1E8559-73130 COLLAR 14.5*32*3.2 2 2 2 2
3 1 1E8420-73150 SEAL, DC28429 2 2 2 2
4 1 1E8420-73160 SLEEVE, 20X28X13 2 2 2 2
5 1 1E8559-73200-1 LOCKINGS 2 2 2 2
6 1 1E8559-73500-1 ROLLER 138 2 2 2 2
7 1  1E8559-73530 SHAFT 2 2 2 2
8 1 1E8450-73770 PLATE, SEAL SIDE 2 2 2 2
9 1 22217-100000 WASHER, SPRING 10 4 4 4 4
10 1 22252-000420 RING, 42 2 2 2 2
11 1 24101-060044 BEARING, BALL 6004 4 4 4 4
12 1 24761-060000 NIPPLE, GREASE MT6X1 2 2 2 2
13 1 26156-100252 BOLT, M10X 25 PLATED 4 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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(D)=AW82G

; (A)=AWT0
Fig.130. CRAWLER Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty
Fig. 128 A B () O (E) (R
1 1 1E6B30-73900 CRAWLER,425X51X90WW 2 2 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.131. PADDY MOUNT Ao o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E9061-74010 RUBBER,PADDY CA.BASE 1 1
2 1 1E9061-74020 RETAI, PADDY CA.RUB. 1 1
3 1 1E6B30-74200 BASE,AUX.PDY CA 1 1 V4
(A=F000045) (C=F000005)
4 1 22137-120000 WASHER, 12 2 2
4-1 1 22137-120000 WASHER, 12 4 4 K
(A=F000045) (C=F000005)
5 1 22417-250250 PIN, COTTER 2.5X25 2 2
6 1 22487-120240 PIN 12X24,FLAT HEAD 2 2 Z
(A=F000045) (C=F000005)
7 1 26033-060162 SCREW, M6X16 5 5
8 1 1E6B35-74200 BASE, AUX.PDY CA 1 1 W
(A=F000045) (C=F000005)
8-1 1 1E6B35-74201 BASE, AUX.PDY CA 1 1 N
(A=F000121) (C=F100003)
9 1 22487-120450 PIN, H12X 45 2 2 w
(A=F000045) (C=F000005)

4
o,

Fig. 119

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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(D)=AW82G

Fig.132. HOOK(PADDY BAG) Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) (R
1 1 1E6B30-74270 BAR,PADDY CATCH 1 1

Fig. 148

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.133. GUARD(PADDY BAG)

Fig. 119

el
) -
Fig. 148

Fig. 148

N

@www.HeWeParts.com

O0CNP5-M60503  Fig.133

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-74300 BASE,COVER 1 1
1-1 1 1E6B35-74300 BASE,COVER 1 1 S
(A=F000121) (C=F100003)
2 1 1E6B30-74350 COVER,PADDY CATCH 1 1
3 1 26014-060122 BOLT, M6X 12 5 5
4 1 26014-080162 BOLT, M8X 16 2 2 Z
(A=F000121) (C=F100003)
5 1 1E8559-48150 BOLT M8X15,WING 4 4 w
(A=F000121) (C=F100003)
6 1 1E6B35-74700 COVER,PADDY CAT LO 1 1 w

(A=F000121)

(C=F100003)

N:Old

Yes

Yes

‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

Yes'

Yes'
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Fig.134. BACK PAD

Fig. 148

@www.HeWeParts.com

OCNP5-M60503 Fig.134

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E8559-35700  SPRING 2.3X17.3X74 1 1
2 1 1E8559-74350 LOCK, GUARD 1 1
3 1 1E6B30-74500 GUARD,ASSISTANT 1 1
3-1 1 1E6B30-74501 GUARD,ASSISTANT 1 1 N
(A=F000045) (C=F000005)
3-2 1 1E6B30-74502 GUARD,ASSISTANT 1 1 N
(A=F000046) (C=F000005)
3-3 1 1E6B30-74503 GUARD,ASSISTANT 1 1 N
(A=F000121) (C=F100003)
4 1 1E8559-74500 BOLT,SHOULDER PAD 1 1
5 1 1E6B30-74610 GUARD,SAFETY 1 1
6 1 22117-120000 WASHER, 12 1 1
7 1  22417-320200  PIN, COTTER 3.2X20 1 1
8 1 26116-120402 BOLT, M12X 40 PLATED 1 1
8-1 1  26116-120404 BOLT, M12X 40 PLATED 1 1 N
(A=F000045) (C=F000005)
9 1 26717-120002 NUT, M12 1 1
10 1 26757-160002 NUT, LOCK M16 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.135. ENGINE ROOM FRAME

Fig. 119
Fig. 120

@www.HeWeParts.com

OCNP5-M60503 Fig.135

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6681-05050 RELAY, MAGNETIC 1 1 1 1
2 1 1E6B30-75900 BRACKET, ED 1 1 1 1
3 1 1E6B30-75920 PLATE, 24X74X2.5 1 1 1 1
4 1 1E6B30-75970 FRAME CMP, ROOM REAR 1 1 1 1
5 1  1E9060-75980 SEAL, 10X10X500 1 1 1 1
6 1 1E6B30-76000 FRAME, ENGINE ROOM 1 1 1 1
6-1 1 1E6B30-76001 FRAME, ENGINE ROOM 1 1 R
(B=F001298) (D=F000914)
6-2 1 1E6B30-76002 FRAME, ENGINE ROOM 1 1 1 1 N
(A=F100026) (B=F001700) (C=F100003) (D=F002242)
6-3 1 1E6B30-76003 FRAME, ENGINE ROOM 1 1 1 1 S

(A=*2014.07.)

(B=*2014.07.) (C=*2014.07.) (D=*2014.07.)

7 1 1E6B30-76350 PLATE, SUPPORT 1 1 1 1
8 1 1E6B30-76400 COVER, SIDE E.ROOM 1 1 1 1
9 1 129211-77920 TIMER 1 1 1 1
10 1 1E8720-80100 TIMER, 15SEC 1 1 1 1
11 1 1E8923-81040  STAY, TINGUISHER 1 1 1 1
12 1 1E8923-81050  TINGUISHER 1 1 1 1
13 1 1E8665-82000 RELAY,CB 1C 1 1 1 1
14 1 1E8450-84321 HARNESS,PWR.SOURCE 1 1 1 1
15 1 22137-050000 WASHER, 5 1 1 1 1
16 1 22137-060000  WASHER, 6 1 1 1 1
17 1 22137-060000  WASHER, 6 1 1 1 1
18 1 22137-060000  WASHER, 6 2 2 2 2
19 1 22137-060000  WASHER, 6 2 2 2 2
20 1 22157-100000  WASHER, 10 2 2 2 2
21 1 22217-050000  WASHER, SPRING 5 1 1 1 1
22 1 22217-060000  WASHER, SPRING 6 1 1 1 1
23 1 22217-060000  WASHER, SPRING 6 1 1 1 1
24 1 22217-060000  WASHER, SPRING 6 2 2 2 2
25 1 22217-060000  WASHER, SPRING 6 2 2 2 2
26 1 22217-060000  WASHER, SPRING 6 3 3 3 3
27 1 26013-100252 BOLT, M10X 25 2 2 2 2
28 1 26014-080202 BOLT, M8X 20 2 2 2 2
29 1 26014-080202 BOLT, M8X 20 3 3 3 3
30 1 26014-100252 BOLT, M10X 25 2 2 2 2
31 1 26014-100252 BOLT, M10X 25 4 4 4 4
32 1 26014-100252 BOLT, M10X 25 1 1 1 1
33 1 26587-060122 SCREW, M6X12 3 3 3 3
34 1 26717-050002 NUT, M5 1 1 1 1
35 1 26717-060002 NUT, M6 1 1 1 1
36 1 26717-060002 NUT, M6 1 1 1 1
37 1 26717-060002 NUT, M6 2 2 2 2
38 1 26717-060002 NUT, M6 2 2 2 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.136. COVER(ENGINE)(1)

21-1

21-1

21-1

@www.HeWeParts.com

NV

O0CNP5-M60503  Fig.136

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E8559-48150 BOLT M8X15,WING 2 2
1-1 1 26014-080162 BOLT, M8X 16 2 2 N
(A=*2013.08.) (C=*2013.08.)
2 1 1E8060-61250  SCREW, M6X20 10 10
: 3 1 1E6B30-75001 ROOM ASSY, ENGINE 1 1
3-1 1 1E6B30-75003 ROOM ASSY, ENGINE 1 1 N
(A=F000045) (C=F000005)
4 1 1E8552-75110 HANDRAIL 1 1
5 1 1E6B30-75270 SCREEN, DUSTPROOF 1 1
' 6 1 1E9060-75370 COVER,ROOM LOWER 1 1
7 1 1E6B30-75400 COVER, ROOM REAR 1 1
D : 8 1 1E8550-75400 FIN 1 1
N 7\‘ 9 1 1E6B30-76500 DEFLECTOR,WIND LF 1 1
: 24 5 10 1 1E6B30-76560 DEFLECTOR,WIND LR 1 1
-il 35 A—29 11 1 1E8550-75440 COLLAR 6.5*10.5*5 2 2
N 9 12 1 1E9060-75440 DEFLECTOR,WIND L.F. 1 1 z
<14 15 6 (A=F100026) (C=F100003)
i 13 1 1E9060-75460 DEFLECTOR,WIND L.R. 1 1 z
10 (A=F100026) (C=F100003)
14 1 1E9060-75480 SEAL, 3X15X450 2 2
? 15 1 1E9060-75490  SEAL, 3X15X640 2 2
| 1177 16 1 1E6B00-75570  SEAL 800, DUST 1 1
9 17 1 1E8559-75580  SEAL 20*25*770 1 1
18 1 1E8559-75580  SEAL 20*25*770 1 1
19 1 1E6B30-75800 SEAL, 5X15X530 1 1
20 1 1E6B30-75810 SEAL, 10X15X540 1 1
21 1 1E6B30-75850  SEAL, 10X25X520 4 4
21-1 1 1E6B30-75851  SEAL, 20X25X520 4 4 N
1 (A=F100026) (C=F100003)
22 1 1E6B30-75950 SHEET, INSULATOR 1 1
23 1 1E9060-75951 SEAL, 20X25X240 1 1
24 1 1E9060-75970 SEAL, ROOM OUT SIDE 1 1
25 1 22157-060000 WASHER, 6 2 2
26 1 22157-060000 WASHER, 6 2 2
27 1 26013-060162 BOLT, M6X 16 2 2
28 1 26014-060162 BOLT, M6X 16 6 6 z
(A=F100026) (C=F100003)
29 1 26014-060162 BOLT, M6X 16 6 6
30 1  26014-060162 BOLT, M6X 16 2 2
30-1 1 26014-060162 BOLT, M6X 16 6 6 K
(A=F100026) (C=F100003)
31 1 26014-080162 BOLT, M8X 16 4 4
32 1 26022-060162  SCREW, M6X16 2 2
33 1 26450-060162 BOLT, M6X 16 2 2
34 1 26717-060002 NUT, M6 2 2
34-1 1 26717-060002 NUT, M6 6 6 K
(A=F100026) (C=F100003)
35 1 1E6B30-76610 DEFLECTOR,WIND LC 1 1
36 1 26014-080162 BOLT, M8X 16 2 2

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.137. COVER(ENGINE)(2)

Fig. 136

@www.HeWeParts.com

OCNP5-M60503 Fig.137

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E8540-35070  WIRE, STOP 1 1
2 1  1E8559-75040 SPRING 1 1
3 1 1E6B30-75180 BASE, FULCR.ENG.RO. 1 1
4 1 1EB8559-75320 SEAT 1 1
5 1 1E8559-75340 ARM 1 1
6 1 1EB8559-75370 LEVER 1 1
7 1  1E8559-75390 BRACKET 1 1
8 1 22117-120000 WASHER, 12 2 2
9 1 22137-080000 WASHER, 8 4 4
10 1 22157-080000 WASHER, 8 2 2
11 1 22351-030016 PIN, SPRING 3.0X16 1 1
12 1 22417-200200 PIN, COTTER 2.0X20 2 2
13 1 26013-060252 BOLT, M6X 25 1 1
14 1 26013-080202 BOLT, M8X 20 2 2
15 1 26014-080162 BOLT, M8X 16 3 3
16 1 26014-080202 BOLT, M8X 20 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.138. COVER(ENGINE)(1)

O0CNP5-M60503  Fig.138

21-1

21-1

21-1

@www.HeWeParts.com

_
o1

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  1E8559-48150 BOLT M8X15,WING 2 2
1-1 1 26014-080162 BOLT, M8X 16 2 2 N
(B=*2013.08.) (D=+2013.08.)
2 1 1E8060-61250 SCREW, M6X20 10 10
3 1 1E6B30-75001 ROOM ASSY, ENGINE 1 1
3-1 1 1E6B30-75003 ROOM ASSY, ENGINE 1 1 N
(B=F000047) (D=F000023)
4 1 1E8552-75110 HANDRAIL 1 1
5 1 1E6B30-75270 SCREEN, DUSTPROOF 1 1
6 1 1E9060-75370 COVER,ROOM LOWER 1 1
7 1 1E6B31-75400 COVER,ROOM REAR G 1 1
8 1 1E8550-75400 FIN 1 1
9 1 1E6B30-76500 DEFLECTOR,WIND LF 1 1
10 1 1E6B30-76560 DEFLECTOR,WIND LR 1 1
11 1  1E8550-75440 COLLAR 6.5*10.5*5 2 2
12 1  1E9060-75440 DEFLECTOR,WIND L.F. 1 1 z
(B=F001330) (D=F001457)
13 1 1E9060-75460 DEFLECTOR,WIND L.R. 1 1 V4
(B=F001330) (D=F001457)
14 1 1E9060-75480 SEAL, 3X15X450 2 2
15 1  1E9060-75490 SEAL, 3X15X640 2 2
16 1 1E6B00-75570 SEAL 800, DUST 1 1
17 1  1E8559-75580 SEAL 20*25*770 1 1
18 1 1E8559-75580 SEAL 20*25*770 1 1
19 1 1E6B30-75800 SEAL, 5X15X530 1 1
20 1 1E6B30-75810 SEAL, 10X15X540 1 1
21 1 1E6B30-75850 SEAL, 10X25X520 4 4
21-1 1 1E6B30-75851 SEAL, 20X25X520 4 4 N
(B=F001330) (D=F001457)
22 1 1E6B30-75950 SHEET, INSULATOR 1 1
23 1 1E9060-75951 SEAL, 20X25X240 1 1
24 1 1E9060-75970 SEAL, ROOM OUT SIDE 1 1
25 1 22157-060000 WASHER, 6 2 2
26 1 22157-060000 WASHER, 6 2 2
27 1 26013-060162 BOLT, M6X 16 2 2
28 1 26014-060162 BOLT, M6X 16 2 2
28-1 1 26014-060162 BOLT, M6X 16 6 6 K
(B=F001330) (D=F001457)
29 1 26014-060162 BOLT, M6X 16 6 6 Z
(B=F001330) (D=F001457)
30 1 26014-060162 BOLT, M6X 16 6 6
31 1 26014-080162 BOLT, M8X 16 4 4
32 1 26022-060162 SCREW, M6X16 2 2
33 1 26450-060162 BOLT, M6X 16 2 2
34 1 26717-060002 NUT, M6 2 2
34-1 1 26717-060002 NUT, M6 6 6 K
(B=F001330) (D=F001457)
35 1 1E6B30-76610 DEFLECTOR,WIND LC 1 1
36 1 26014-080162 BOLT, M8X 16 2 2

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.139. COVER(ENGINE)(2)

Fig. 120

@www.HeWeParts.com

Fig. 138

O0CNP5-M60503  Fig.139

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E8540-35070  WIRE, STOP 1 1
2 1  1E8559-75040 SPRING 1 1
3 1 1E6B30-75180 BASE, FULCR.ENG.RO. 1 1
4 1 1EB8559-75320 SEAT 1 1
5 1 1E8559-75340 ARM 1 1
6 1 1EB8559-75370 LEVER 1 1
7 1  1E8559-75390 BRACKET 1 1
8 1 22117-120000 WASHER, 12 2 2
9 1 22137-080000 WASHER, 8 4 4
10 1 22157-080000 WASHER, 8 2 2
11 1 22351-030016 PIN, SPRING 3.0X16 1 1
12 1 22417-200200 PIN, COTTER 2.0X20 2 2
13 1 26013-060252 BOLT, M6X 25 1 1
14 1 26013-080202 BOLT, M8X 20 2 2
15 1 26014-080162 BOLT, M8X 16 3 3
16 1 26014-080202 BOLT, M8X 20 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.140. MIRROR Ao o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E8559-61230 GROMMET 20 1 1 1 1
2 1 1E6B30-77100 STAY ASSY,MIRROR L 1 1 1 1
2-1 1 1E6B30-77101 STAY ASSY,MIRROR L 1 1 1 1 S
(A=F100033) (B=F100095) (C=F100011) (D=F002339)
3 1 1E6B30-77200 STAY ASSY,MIRROR R 1 1 1 1
3-1 1 1E6B30-77201 STAY ASSY,MIRROR R 1 1 1 1 S
(A=F000045) (B=F000047) (C=F000005) (D=F000023)
4 1 1E8550-77400 MIRROR, BACK L 2 2 2 2
5 2 22217-080000 WASHER, SPRING 8 2 2 2 2
6 2  26757-080002 NUT, LOCK M8 2 2 2 2
7 1 1E8559-81240 CLAMP 30 1 1 1 1
8 1 1E8923-81500 LAMP ASSY, WORK (35W 1 1 1 1
9 2  1E8923-81510 BULB 35W 1 1 1 1
10 1 1E8923-81500 LAMP ASSY, WORK (35W 1 1 1 1
11 2 1E8923-81510 BULB 35W 1 1 1 1
12 1 26014-080202 BOLT, M8X 20 2 2 2 2
13 1 26014-080202 BOLT, M8X 20 2 2 2 2
14 1 1E6B30-34470 SPONGE, 5X18X18 1 1 1 1 W

(A=F100033) (B=F100095) (C=F100011) (D=F002339)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.141. BATTERY

Fig. 119
Fig. 120

@www.HeWeParts.com

OCNP5-M60503 Fig.141

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E6B30-83170 COVER,BATTERY 1 1 1 1
2 1 1E6B30-83180 PLATE, BATTERY FIX 1 1 1 1
3 1 1E6B00-83200 BATTERY,95D31L 1 1 1 1
4 1 1E6B30-83200 CABLE, BATTERY(+ASSY 1 1 1 1
5 2 1E6B30-83000 CABLE, BATTERY(+ 1 1 1 1
6 2 1E6B30-83090 CASE ASSY, BLOW FUSE 1 1 1 1
7 3 1E6B30-83100 CASE, BLOW FUSE 1 1 1 1
8 3 1E6B30-83110  STAY, CASE BLOW FUSE 1 1 1 1
9 3 1E6B30-83120 COVER,BATTERY TERM. 1 1 1 1
10 2 1E8720-83120 FUSE, SLOW BLOW 50A 2 2 2 2
11 2 1E6B30-83150 TERMINAL,BATTRY.POS. 1 1 1 1
12 2 1E8540-83220 FUSE, SLOW BLOW 60A 1 1 1 1
13 2 26367-080002 NUT, M8 1 1 1 1
14 1 1E8559-83221 CABLE,BATTERY NEG. 1 1 1 1
15 1 1E6681-83430 HOLDER, CABLE 1 1 1 1
16 1 1E8809-83900 WIRE, EARTH 13X200 1 1 1 1
17 1 22157-080000 WASHER, 8 2 2 2 2
18 1 22217-080000 WASHER, SPRING 8 2 2 2 2
19 1 26014-080202 BOLT, M8X 20 1 1 1 1
20 1 26014-100202 BOLT, M10X 20 1 1 1 1
21 1 26023-050122 SCREW, M5X12 2 2 2 2
22 1 26717-080002 NUT, M8 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.142. WIRE HARNESS
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OCNP5-M60503 Fig.142

Remarks
(1)Fix of harness.

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E6B30-84100 HARNESS,MACHINE 1 1
1-1 1 1E6B30-84101 HARNESS,MACHINE 1 1 N
(A=F000046) (C=F000005)
2 2 1E6B30-84800 DIODE, 3A 1000V 3 3
3 2 29420-050000 FUSE, B 5A 7 7
4 2 29420-150000 FUSE, B 15A 3 3
5 2 29420-200000 FUSE, B 20A 2 2
6 1 26014-060162 BOLT, M6X 16 2 2
7 1 26014-080162 BOLT, M8X 16 1 1
8 1 26014-080162 BOLT, M8X 16 1 1
9 1 26367-060002 NUT, M6 1 1
10 1  1E8559-84960 CABLE BAND 250 1 1
11 1 1E8550-97880 LABEL, METER 1 1
12 1 1E8550-97880 LABEL, METER 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.143. WIRE HARNESS(G) Sanisl (1-awazG
(C)=AW82 (F)=
6 No. Lev. Parts No. Description Qty |
) A (B (©) () () (F)
| 1 1 1E6B30-84100 HARNESS,MACHINE 1 1
1-1 1 1E6B30-84101 HARNESS,MACHINE 1 1 N
o = (B=F000047) (D=F000023)
4 0 5] 2 2 2 1E6B30-84800 DIODE, 3A 1000V 3 3
| 3 2 29420-050000  FUSE, B 5A 7 7
@— B— 14 4 2 29420-150000  FUSE, B 15A 3 3
m o 5 2 29420-200000  FUSE, B 20A 2 2
Bt —i——4—44 6 1 1E6B31-84400 HARNESS,GRAIN 1 1
e f ¥ 6-1 6-1 1 1E6B31-84401 HARNESS,GRAIN 1 1 S
& (B=*2014.07.) (D=*2014.07.)
T 7 1 26014-060162 BOLT, M6X 16 2 2
o _@ 8 1 26014-080162 BOLT, M8X 16 1 1
9 1 26014-080162 BOLT, M8X 16 1 1
P 10 1 26367-060002 NUT, M6 1 1
hd 11 1 1E8559-84960 CABLE BAND 250 1 1
12 1  1E8550-97880 LABEL, METER 1 1
13 1 1E8550-97880 LABEL, METER 1 1
14 1 1E6B31-84420 HARNESS, AT SIMPLE AG 1 1 W
(B=*2014.07.) (D=*2014.07.)
15 1 1E8559-84960 CABLE BAND 250 16 16 W
f (B=*2014.07.) (D=*2014.07.)
b K
1 ]
1 1
i
U
.
d ’> 3(4)(5)
1
11(15)
12
To engine
Ivoun
¥ 1Ab-4E8
Part generator
Rerr]arks e P e e _ — : _ —
(1)Fix of harness. N:Old g New, 0.0ldw New, R.Oldw New, S:Old < New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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i (A)=AWT70 (D)=AW82G
Fig.167. MOUNT 2 Ao o
(C)=AW82 (F)=
) No. Lew Parts No. Description Qty I R
Fig. 148 A B € O E ¢

1 1 1J5026-62650 REFLECTOR 2 2 2 2

2 1 22137-050000 WASHER, 5 2 2 2 2

3 1 22217-050000 WASHER, SPRING 5 2 2 2 2

4 1 26717-050002 NUT, M5 2 2 2 2

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.144. TOP SACKER TANK
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(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E9175-81751 SENSOR, GRAIN 1 1
2 1 1E6B30-91001 TOP SACKER 1 1
2-1 1 1E6B35-91000 TANK,HOPPER 1 1 S
(A=F000045) (C=F000005)
2-2 1 1E6B35-91001 TANK,HOPPER 1 1 N
(A=F000109) (C=F000297)
2-3 1 1E6B35-91002 TANK,HOPPER 1 1 S
(A=*2014.06.) (C=*2014.06.)
3 1 1E8559-91300 WINDOW T,PEEP 1 1
4 1 1E8559-91850 RUBBER,SHUTTER GUIDE 2 2
5 1 1E6B30-91850 COVER ASSY, UPPER 1 1
5-1 1 1E6B30-91851 COVER ASSY, UPPER 1 1 S
(A=*2014.06.) (C=*2014.06.)
6 1 1E6B30-91910 SCREEN, TOP SACKER 1 1
7 1 1E8550-91980 RIVET 6 6
8 1 22137-050000 WASHER, 5 2 2 z
(A=F000047) (C=F000007)
9 1 22157-060000 WASHER, 6 1 1
10 1 22157-080000 WASHER, 8 4 4
11 1 22217-050000 WASHER, SPRING 5 2 2 A
(A=F000047) (C=F000007)
12 1 22217-060000 WASHER, SPRING 6 1 1
13 1 26013-080202 BOLT, M8X 20 4 4
14 1 26014-060162 BOLT, M6X 16 8 8
15 1 26014-060162 BOLT, M6X 16 4 4
16 1 26014-080202 BOLT, M8X 20 11 11
16-1 1 26014-080202 BOLT, M8X 20 12 12 K
(A=F000045) (C=F000005)
16-2 1 26014-080202 BOLT, M8X 20 6 6 K
(A=*2013.03.) (C=+2013.03.)
17 1 26014-080202 BOLT, M8X 20 16
17-1 1 26014-080202 BOLT, M8X 20 14 K
(A=*2014.07)
18 1 26717-050002 NUT, M5 2 2
18-1 1 26367-050002 NUT, M5 2 2 S
(A=F000047) (C=F000007)
19 1 26717-060002 NUT, M6 1 1
20 1 26014-080202 BOLT, M8X 20 2 2
21 1 26014-080202 BOLT, M8X 20 4 4
(A=F000109) (C=F000297)
22 1 1E6B31-94580 GUARD, TANK DUCT B 1 1
(A=*2014.06.) (C=*2014.06.)
23 1 26014-080162 BOLT, M8X 16 4 4
(A=*2014.06.) (C=*2014.06.)
24 1 22157-080000 WASHER, 8 6 6
(A=*2013.03.) (C=+2013.03.)
25 1 26013-080202 BOLT, M8X 20 6 6 W
(A=*2013.03.) (C=+2013.03.)

@www.HeWeParts.com

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; A)=AW70 D)=AW82G
Fig.145. SHUTTER o o
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
= A ® © O B @
1 1  1E8559-92230 WASHER,PLAIN 6X16X1 8 8
2 1  1E8559-92370 SPRING 2 2
3 1 1E8559-92410 RETAINER,BOOT 2 2
4 1 1E6B30-92420 SHUTTER 2 2
5 1  1E8559-92450 GUIDE,SHUTTER 2 2
6 1 1E8559-92750 BOOTS 2 2
6-1 1 1E6B30-92440 BOOT, 236 2 2 N
(A=F000045) (C=F000005)
7 1 1E8559-92760 PLATE,BOOT A 4 4
. 8 1 22137-060000 WASHER, 6 4 4
. ~ 9 1 22217-060000 WASHER, SPRING 6 4 4
Fig. 144 10 1 22217-060000 WASHER, SPRING 6 8 8 Z
(A=F000047) (C=F000007)
11 1 22857-600160 SCREW, 6X16 8 8
12 1 26717-060002 NUT, M6 4 4
13 1 26717-060002 NUT, M6 8 8
13-1 1 26367-060002 NUT, M6 8 8 S

(A=F000047) (C=F000007)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.146. AUGER INPUT

Fig. 149

OCNP5-M60503 Fig.146

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B31-91010 GEAR,BEVEL 14 1 1
2 1 1E6B31-91020 GEAR,BEVEL 33 1 1
3 1 1E6B31-91070 SHAFT,INPUT 1 1
3-1 1 1E6B31-91071 SHAFT,INPUT 1 1 N
(B=F000550) (D=F000721)
4 1 1E6B31-91080 COLLAR,28X32X36 1 1
5 1 1E6B31-91150 COVER,CASE 1 1
5-1 1 1E6B31-91151 COVER,CASE 1 1 N
(B=F000654) (D=F000794)
6 1 1E6B31-91180 CASE,GRAIN INPUT 1 1
7 1 22252-000521 RING, 52 1 1
8 1 24104-062054 BEARING, BALL 6205UU 4 4
9 1 26014-080162 BOLT, M8X 16 6 6
10 1 26014-080252 BOLT, M8X 25 4 4

Fig. 149

@www.HeWeParts.com

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.147. AUGER CLUTCH

Engine parts
IV

Fig. 153

OCNP5-M60503 Fig.147

Remarks
(1)No.3-1 & 10-1 interchangeable by set.
(2)L=No0.10-1 : 644mm, N0.10-2 : 735mm.

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E8559-33760 GRIP,RED 1 1
2 1 1E6B30-35760 ROLLER, TENSION 60 1 1
2-1 1 1E8550-36010 PULLEY 65-B1 1 1 N
(B=F000047) (D=F000023)
2-2 1 1E9060-36010 PULLEY,TENSION 65-B1 1 1 N
(B=F000653) (D=F000791)
3 1 1E8559-36340 ROD 8*92 1 1
3-1 1 1E8559-23840 ROD,TENSION SCREW 1 1 S
(B=F000047) (D=F000023)
4 1 1E8230-51600 V-BELT, LB60-AG6 1 1
5 1 1E8255-81180 LEVER, ROLLER 1 1
6 1 1E8915-81450 SWITCH, MICRO 1 1
7 1 1E6B31-91040 PULLEYASSY,V 150 1 1
8 1 1E6B31-91100 ARM,TENSION 192 1 1
9 1 1E6B31-91200-1 LEVER,CLUTCH 1 1
9-1 1 1E6B31-91201 LEVER,CLUTCH 1 1 S
(B=*2014.07.) (D=*2014.07.)
10 1 1E6B31-91250  PLATE,LINK 1 1
10-1 1 1E6B31-91251 PLATE,LINK 1 1 S
(B=F000047) (D=F000023)
10-2 1 1E6B31-91252 PLATE,LINK 1 1 S
(B=*2014.07.) (D=*2014.07.)
11 1 1E6B31-91290 SPRING,20X138 1 1
11-1 1 1E6B31-91270 SPRING, 26X138 1 1 N
(B=F000047) (D=F000023)
12 1 1E6B31-91300 BASE,CLUTCH LEVER 1 1
12-1 1 1E6B31-91301 BASE,CLUTCH LEVER 1 1 S
(B=*2014.07.) (D=*2014.07.)
13 1 1E6B31-91350 LATCH,LOCK LEVER 1 1 z
(B=*2014.07.) (D=*2014.07.)
14 1 1E6B31-91400 RETAINER ASSY,BELT 1 1
14-1 1 1E6B31-91401 RETAINER ASSY, BELT 1 1 N
(B=F000047) (D=F000023)
15 1 1E6B31-91470 BASE ASSY,RETAINER 1 1
16 1 1E6B31-91500 FULCRUM,G CLUTCH 1 1
16-1 1 1E6B31-91501 FULCRUM,G CLUTCH 1 1 S
(B=*2014.07.) (D=*2014.07.)
17 1 22137-080000 WASHER, 8 1 1
18 1 22137-100000 WASHER, 10 2 2
19 1 22137-120000 WASHER, 12 1 1
20 1 22137-120000 WASHER, 12 1 1
21 1 22217-120000  WASHER, SPRING 12 1 1
22 1 22242-000150 RING, 15 1 1
23 1 22242-000150 RING, 15 1 1
24 1 22272-000120  RING, E-12 1 1
25 1 22417-200160 PIN, COTTER 2.0X16 1 1
26 1 22417-200160 PIN, COTTER 2.0X16 1 1
27 1  22417-250250 PIN, COTTER 2.5X25 1 1
28 1 22551-050200 KEY, 5X 20 1 1
29 1 24550-015200 BUSH, 15X20 2 2
30 1 26014-080162 BOLT, M8X 16 4 4

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.147. AUGER CLUTCH

Engine parts
IV

Fig. 153

OCNP5-M60503 Fig.147

Remarks
(1)No.3-1 & 10-1 interchangeable by set.
(2)L=No0.10-1 : 644mm, N0.10-2 : 735mm.

(A)=AWT0 (D)=AW82G
(B)=AW70G (E)=
(C)=Aw82 F=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)

31 1 26014-080162 BOLT, M8X 16 2 2 z
(B=*2014.07.) (D=*2014.07.)

32 1 26014-080202 BOLT, M8X 20 2 2

33 1 26014-080202 BOLT, M8X 20 2 2

34 1 26587-030162 SCREW, M3X16 2 2

35 1 26717-080002 NUT, M8 2 2

36 1 26737-120002 NUT, M12 1 1

37 1 22252-000350 RING, 35 1 1 W
(B=F000047) (D=F000023)

38 1 24104-062024 BEARING, BALL 6202UU 1 1 W
(B=F000047) (D=F000023)

39 1 1E9111-81360 SWITCH, SEESAW 3PAGY 1 1 W
(B=*2014.07.) (D=*2014.07.)

40 1 1E8550-84220 NUT 2-M3,SWITCH 1 1 W
(B=*2014.07.) (D=*2014.07.)

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.148. MOUNT(TOP SACKER)

Fig. 135

° Fig. 40

@www.HeWeParts.com

OCNP5-M60503 Fig.148

Fig. 119

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E8923-81300 BUZZER, BACK 1 1
2 1 1E8923-81500 LAMP ASSY, WORK (35W 1 1
3 2 1E8923-81510 BULB 35W 1 1
4 1 1E8923-81500 LAMP ASSY, WORK (35W 1 1
5 2 1E8923-81510 BULB 35W 1 1
6 1 1E6B30-92050 BASE,SACKER BRACKET 1 1
6-1 1 1E6B30-92052 BASE,SACKER BRACKET 1 1 S
(A=F000121) (C=F100003)
7 1 1E6B30-92350 STAY,PADDY CATCH 1 1
8 1 1E6B30-92502 FRAME,SACKER 1 1
8-1 1 1E6B30-92503 FRAME,SACKER 1 1 S
(A=F000045) (C=F000005)
8-2 1 1E6B30-92504 FRAME,SACKER 1 1 N
(A=*2013.03.) (C=+2013.03.)
8-3 1 1E6B30-92505 FRAME,SACKER 1 1 N
(A=F000157) (C=F100003)
9 1 22217-050000 WASHER, SPRING 5 1 1
10 1 26014-080202 BOLT, M8X 20 2 2
11 1 26014-080202 BOLT, M8X 20 2 2
12 1 26014-100252 BOLT, M10X 25 4 4
13 1 26014-100252 BOLT, M10X 25 5 5
14 1 26117-050252 BOLT M 5X 25 PLATED 1 1
15 1 1E6B30-92400 STAY,PADDY CATCH R 1 1 w
(A=F000121) (C=F100003)
16 1 26014-080202 BOLT, M8X 20 2 2 w

(A=F000121)

(C=F100003)

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.149. LOWER GRAIN AUGER

@www.HeWeParts.com

Fig. 153

OCNP5-M60503  Fig.149

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 1E8559-35380 BOLT 6*16 4 4
2 1 1E6B31-92800 CONVEYOR ASSY,LOWER 1 1
2-1 1 1E6B31-92801 CONVEYOR ASSY,LOWER 1 1 N
(B=F000057) (D=F000024)
2-2 1 1E6B31-92802 CONVEYOR ASSY,LOWER 1 1 N
(B=F000047) (D=F000023)
2-3 1 1E6B31-92803 CONVEYOR ASSY,LOWER 1 1 N
(B=F000701) (D=F000856)
2-4 1 1E6B36-92500 CONVEYER, LOWER 1 1 S
(B=*2014.07.) (D=*2014.07.)
3 1 1E6B31-92880 BLADE,CONVEYOR 2 2
4 1 22217-060000 WASHER, SPRING 6 4 4
5 1 22242-000250 RING, 25 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.150. LOWER GRAIN AUGER SUCCESSION o (-Awezo
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
10 A ® © O B @
1 1 1E6B31-92000 CASE,CONVEYOR A 1 1
2 1 1E6B31-92010 CASE,CONVEYOR B 1 1
3 1 1E6B31-92020 COVER,CLEANING A 1 1
4 1 1E6B31-92030 COVER,CLEANING B 1 1
5 1 1E6B31-92400 SHAFT,DRIVE 1 1 1
5-1 1 1E6B31-92401 SHAFT,DRIVE 1 1 1 N
(B=F000426) (D=F000716)
6 1 1E6B31-92410 SHAFT,DRIVE 2 1 1
7 1 1E6B31-92420 GEAR(BEVEL 17 2 2
8 1 1E6B31-92430 COLLAR, 25X32X40 1 1
9 1 22217-120000 WASHER, SPRING 12 1 1
10 1 22242-000250 RING, 25 2 2
11 1 22252-000621 RING, 62 2 2
12 1 24104-063044 BEARING, BALL 6304UU 1 1
13 1 24104-063054 BEARING, BALL 6305UU 2 2
14 1  24104-063054 BEARING, BALL 6305UU 1 1
15 1 24321-001700 O-RING, 1AG170.0 1 1
16 1 24761-060000 NIPPLE, GREASE MT6X1 1 1
17 1 26013-100352 BOLT, M10X 35 6 6
18 1 26014-080202 BOLT, M8X 20 2 2
19 1 26014-080202 BOLT, M8X 20 2 2
20 1 26116-120202 BOLT, M12X 20 PLATED 1 1

Fig. 152

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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OCNP5-M60503 Fig.151

Fig.151. VERTICAL AUGER FRAME gg;;m;ge EE;;AWBZG
(C)=AW82 (F)=
No. Lewv. Parts No. Description ' |
A (B (©) O (E ¢
1 1  1E8559-75040  SPRING 1 1
2 1 1E8923-81300 BUZZER, BACK 1 1
3 1 1E8923-81500 LAMP ASSY, WORK (35W 1 1
4 2  1E8923-81510 BULB 35W 1 1
5 1 1E9265-84300  CLIP, BAND 8 8
6 1 1E6B31-92080 SHAFT,8X86 1 1
7 1 1E6B31-92110 ARM,LOCK 1 1
71 1 1E6B31-92111 ARM,LOCK 1 1 s
(B=F000723) (D=F000882)
8 1 1E6B31-92130 BASE,LOCK ARM 1 1
81 1 1E6B31-92070 BASE ASSY,LOCK ARM 1 1 s
(B=F000723) (D=F000882)
J 9 1 1E6B31-92150 METAL,MOVE-ROUND 1 1
Fig. 158 91 1 1E6B31-92151 METAL,MOVE-ROUND 1 1 N
(B=F000047) (D=F000023)
10 1 1E6B31-92250 PIN,MOVE-ROUND 1 1
1 1 1E6B31-92302 HOLDER,GRAIN TANK 1 1
111 1 1E6B31-92303 HOLDER,GRAIN TANK 1 1 N
(B=F000765) (D=F000913)
12 1 1E6B31-92450 CHAIN 1 1
13 1 22137-080000  WASHER, 8 2 2
13-1 1 22137-080000 WASHER, 8 1 1 K
(B=F000047) (D=F000023)
14 1 22137-080000 WASHER, 8 2 2
15 1 22217-050000 WASHER, SPRING 5 1 1
16 1 22372-080000  PIN, SNAP 8 2 2
17 1 22417-200160  PIN, COTTER 2.0X16 2 2
18 1  26014-080202  BOLT, M8X 20 2 2
19 1 26014-080202  BOLT, M8X 20 2 2
20 1 26014-100252  BOLT, M10X 25 4 4
16 21 1  26014-100252  BOLT, M10X 25 5 5
18313-01 22 1 26116-060404  BOLT, M6X 40 PLATED 1 1
1 23 1 26117-050252  BOLT M 5X 25 PLATED 1 1
g 24 1 22487-080500  PIN, H 8X 50 1 1 w
[~ 3 ~ | (B=F000047) (D=F000023)
N I
N/ N g@— W12
';'\,l |
Fig.40 | i
<\ /= f'j

Fig. 120

Remarks
* This item is applicable to [(B)=F100094][(D)=F002338] or previous machines(Refer to Fig.181)

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.181. (151A) VERTICAL AUGER FRAME

Fig. 153

Fig. 172

Fig. 120 < 5

OCNP5-M60503 Fig.181

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1  1E8559-73210 WASHER 10.5*35*6 1 1
2 1 1E8923-81300 BUZZER, BACK 1 1
3 1 1E8923-81500 LAMP ASSY, WORK (35W 1 1
4 2 1E8923-81510 BULB 35W 1 1
5 1  1E9265-84300 CLIP, BAND 8 8
6 1 1E6B31-91940 BAR,AUGER LOCK 1 1
7 1 1E6B31-92152 METAL,MOVE-ROUND 1 1
8 1 1E6B31-92251 PIN,MOVE-ROUND 1 1
9 1 1E6B31-92304 HOLDER,GRAIN TANK 1 1
(B=F100095) (D=F002339)
10 1 1E6B31-92470 SHEET,CUSHION 1 1
11 1 22217-050000 WASHER, SPRING 5 1 1
12 1 22372-160000 PIN, SNAP 16 1 1
13 1 26013-100202 BOLT, M10X 20 1 1
14 1 26014-080252 BOLT, M8X 25 2 2
15 1 26014-100252 BOLT, M10X 25 6 6
16 1 26014-100252 BOLT, M10X 25 5 5
17 1 26117-050252 BOLT M 5X 25 PLATED 1 1

Remarks
* This item is applicable to [(B)=F100095][(D)=F002339] or following machines(Refer to Fig.151)

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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; (A)=AWT0 (D)=AW82G
Fig.152. VERTICAL AUGER (B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |

14— A (B (€ ® B ©

1 1 1E8923-81500 LAMP ASSY, WORK (35W 1 1

2 2 1E8923-81510 BULB 35W 1 1

3 1 1E6B31-92500 PIPE,DISCHARGE-VERT. 1 1

4 1 1E6B31-92660 METAL,DISCHARGE 1 1

5 1 1E6B31-92680 PLATE,SEAT 2 2

6 1 1E6B31-92690 SEAT,PORT 1 1

7 1 1E6B31-92701 FULCRUM,TANK 1 1

8 1 1E6B31-92900 CONVEYER ASSY .VERT 1 1

81 1 1E6B31-92901 CONVYOR ASSY,VERT. 1 1 N
(B=F000047) (D=F000023)

9 1 22137-060000 WASHER, 6 2 2

10 1 22217-060000 WASHER, SPRING 6 2 2

11 1 22242-000581  RING, 58 1 1

12 1 22252-000471 RING, 47 1 1

17 13 1 24104-063034  BEARING, BALL 6303UU 1 1

3 14 1 26013-080202  BOLT, M8X 20 3 3

~ 15 1 26013-100252  BOLT, M10X 25 4 4

3 16 1 26014-060162 BOLT, M6X 16 6 6

17 1 26717-060002  NUT, M6 2 2
)

8 ~ .

D)
D)
D)
)
>

Remarks
* This item is applicable to [(B)=F100094][(D)=F002338] or previous machines(Refer to Fig.182)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.182. (152A) VERTICAL AUGER Ao orawsze
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R

1 1 1E8923-81500 LAMP ASSY, WORK (35W 1 1

2 2  1E8923-81510 BULB 35W 1 1

3 1 1E6B31-91920 PLATE,AUGER LOCK 1 1

4 1 1E6B36-92600 VENT 1 1

5 1 1E6B31-92680-1 PLATE,SEAT 2 2

6 1 1E6B31-92690 SEAT,PORT 1 1

7 1 1E6B31-92702 FULCRUM,TANK 1 1

8 1 1E6B36-92700 PIPE,VERT 1 1

(B=F100095) (D=F002339)

9 1 1E6B31-92903 CONVEYER, VERT. 1 1
10 1 22242-000581 RING, 58 1 1
11 1 22252-000471 RING, 47 1 1
12 1 24104-063034 BEARING, BALL 6303UU 1 1
13 1 26013-100252 BOLT, M10X 25 4 4
14 1 26014-060162 BOLT, M6X 16 6 6
15 1 26014-080202 BOLT, M8X 20 2 2
16 1 26367-060002 NUT, M6 2 2
17 1 26367-100002 NUT, M10 4 4

Remarks
* This item is applicable to [(B)=F100095][(D)=F002339] or following machines(Refer to Fig.152)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.153. GRAIN TANK

43(44)

pu—y

T

1 28

12-1

Remarks
(1)No.6-4, 12-1 & Fig.154 No.6-1 interchangeable by set.

OCNP5-M60503 Fig.153

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
B © ® E ®
1 1 1E8559-48150 BOLT M8X15,WING 3 3
2 1 1E6690-61470  SCREW, M6X16 1 1
3 1 1E9175-81751  SENSOR, GRAIN 1 1
4 1 1E8559-91180 SPRING,LEG LOCK 1 1
5 1 1E8559-91390 RETAINER, SPRING 1 1
6 1 1E6B31-93001 TANK,GRAIN 1 1
6-1 1 1E6B31-93002 TANK,GRAIN 1 1 N
(B=F000047) (D=F000023)
6-2 1 1E6B31-93003  TANK,GRAIN 1 1 N
(B=F000653) (D=F000791)
6-3 1 1E6B31-93004 TANK,GRAIN 1 1 N
(B=F001021) (D=F000914)
6-4 1 1E6B31-93005 TANK,GRAIN 1 1 S
(B=*2014.07.) (D=*2014.07.)
7 1 1E6B31-94100 PORT,PADDY EJECT 1 1
8 1 1E6B31-94150 SHUTTER 1 1
9 1 1E6B31-94160 PLATE,PEEP 1 1
10 1 1E6B31-94170  SEAL,20X10X120 2 2
11 1 1E6B31-94200 COVER,CHECK 1 1
12 1 1E6B31-94261 COVER,CLEANING 1 1
12-1 1 1E6B31-94262 COVER,CLEANING 1 1 S
(B=*2014.07.) (D=*2014.07.)
13 1 1E6B31-94320 COVER,CONVEYORA 1 1 z
(B=*2014.07.) (D=*2014.07.)
14 1 1E6B31-94340 COVER,CONVEYOR B 2 2 z
(B=*2014.07.) (D=*2014.07.)
15 1 1E6B31-94360 ROD,TANK 1 1
16 1 1E6B31-94400 TANK,THROWER 1 1
16-1 1 1E6B31-94401 TANK,THROWER 1 1 N
(B=F000047) (D=F000023)
17 1 1E6B31-94450 PIN,LOCK 1 1
18 1 1E6B31-94460 SEAL,18X20X349 1 1
19 1 1E6B31-94470 SEAL,18X20X557 2 2
20 1 1E6B31-94490 NET,GRAIN SAFETY 1 1
21 1 1E6B31-94500 COVER,OPEN-CLOSE 1 1
21-1 1 1E6B31-94501 COVER,OPEN-CLOSE 1 1 S
(B=F000462) (D=F000721)
22 1 22137-050000 WASHER, 5 2 2 z
(B=F000049) (D=F000025)
23 1 22137-080000 WASHER, 8 6 6
24 1 22157-080000 WASHER, 8 4 4
25 1 22217-050000 WASHER, SPRING 5 2 2 z
(B=F000049) (D=F000025)
26 1 22217-080000 WASHER, SPRING 8 6 6
27 1 26013-080202 BOLT, M8X 20 4 4
28 1 26014-060122 BOLT, M6X 12 4 4
29 1 26014-060162 BOLT, M6X 16 4 4
30 1 26014-080162 BOLT, M8X 16 6 6
31 1 26014-080162 BOLT, M8X 16 8 8 z
(B=*2014.07.) (D=*2014.07.)
32 1 26014-080162 BOLT, M8X 16 1 1

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.153. GRAIN TANK

43(44)

12-1

OCNP5-M60503 Fig.153

Remarks

(1)No.6-4, 12-1 & Fig.154 No.6-1 interchangeable by set.

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
A B € O E ¢
33 1 26014-080162 BOLT, M8X 16 8 8
34 1 26014-080162 BOLT, M8X 16 14 14
35 1 26014-080162 BOLT, M8X 16 8
36 1 26014-080202 BOLT, M8X 20 4 4 z
(B=+2014.07.) (D=*2014.07.)
37 1 26022-060122 SCREW, M6X12 2 2
38 1 26717-050002 NUT, M5 2 2
38-1 1 26367-050002 NUT, M5 2 2 S
(B=F000049) (D=F000025)
39 1 26717-080002 NUT, M8 6 6
40 1 1E6B31-94900 ROD, TANK 1 1
41 1 26014-080302 BOLT, M8X 30 2 2
42 1 1E6B31-94830 GUARD, PADDY 1 1 W
(B=F000047) (D=F000023)
43 1 26014-080162 BOLT, M8X 16 2
(D=F000023)
44 1 26014-080162 BOLT, M8X 16 2
(B=F000047)
45 1 1E6B31-94580 GUARD,TANK DUCT B 1 1
(B=F000462) (D=F000721)
46 1 26014-080162 BOLT, M8X 16 4 4
(B=F000462) (D=F000721)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.154. TANK FIXING

OCNP5-M60503 Fig.154

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B31-94600 GUIDE,LOCK 1 1
2 1 1E6B31-94650 HOOK, TANK 1 1
3 1 1E6B31-94680 SPRING,LOCK 1 1
4 1 1E6B31-94700 LEVER ASSY,LOCK 1 1
5 1 1E6B31-94750 BASE ASSY,HOOK 1 1
6 1 1E6B31-94780 ROD,968 1 1
6-1 1 1E6B31-94781 ROD,968 1 1 S
(B=*2014.07.) (D=*2014.07.)
7 1 22137-080000 WASHER, 8 2 2
8 1 22242-000140 RING, 14 1 1
9 1 22272-000120 RING, E-12 1 1
10 1 22417-200200 PIN, COTTER 2.0X20 2 2
11 1 26014-100202 BOLT, M10X 20 3 3
12 1 26014-100252 BOLT, M10X 25 2 2

Remarks

(

1)No.6-1, Fig.153 No.6-4 & 12-1 interchangeable by set.

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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(D)=AW82G

; A)=AW70
Fig.155. TANK COVER Ao o
(C)=AW82 F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) (R
1 1 1E8080-76552 HANDLE, LOCK B 2 2
2 1 1E6B31-94800 COVER,LOWER 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.183. PLATE(VIBRATION) Qe O-nwezs
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
@ ® € O 6 @
1 1 1E6B31-95300 COVER, CONVEYERA 1 1
(B=F100095) (D=F002339)

2 1 1E6B31-95340 COVER, CONVEYERB 2 2
3 1 1E6B31-95350 ARM,LINK VIBRATION 1 1
4 1 1E6B31-95390 CAM,LINK 1 1
5 1 1E6B31-95400 COVER,LINK 1 1

} 15 6 1 1E6B31-95440 COVER,CAM 1 1
7 1 1E6B31-95460 BRACKET,FULCRUM 2 2

\ 8 1  22242-000400 RING, 40 1 1
9 1 22551-070250 KEY, 7X 25 1 1
10 1 24104-060084 BEARING, BALL 6008UU 1 1
11 1  24550-015150 BUSH, 15X15 2 2
12 1 26014-060162 BOLT, M6X 16 2 2
13 1 26014-060162 BOLT, M6X 16 6 6
14 1 26014-080162 BOLT, M8X 16 8 8
15 1 26014-080202 BOLT, M8X 20 4 4
16 1 26717-080002 NUT, M8 1 1
17 1  26966-080202 BOLT, M8X 20 1 1

i Fig. 149
5$rhr:sa:lt(esm is applicable to [(B)=F100095][(D)=F002339] or following machines N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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. (A)=AWT0 (D)=AW82G
Fig.184. CYLINDER(AUGER) oo o
(C)=Aw82 F=
No. Lewv. Parts No. Description ' |
N/ @ B © O E @
1 1 1E6B31-91900  PIN,16X69 1 1
19 O 2 1 1E6B31-91910  PIN,14X45 1 1
- Fig. 181 3 1 1E6B31-95500 CYLINDER ASSY,AUGER 1 1
10 —9
(B=F100095) (D=F002339)
— 8 4 2 1E6B31-95510 PIPE, CYLINDER 1 1
5 2 1E6B31-95550 ROD,CYLINDER R 1 1
9 6 3 1E6B31-95560 PISTON,35 1 1
6 @ 7 3 1E6B31-95570 ROD,CYLINDER RA 1 1
= 8 3 22137-120000 WASHER, 12 1 1
9 3 24311-240100 O-RING, 1AP10A 1 1
— 5 E 10 3 26356-120002 NUT, M12 1 1
11 2 1E6B31-95580 ADJUSTER,CYLINDER 1 1
12 2 1E6B31-95650 SEAL ASSY,AUGER 1 1
G§ \ 13 3 1E6B31-95540 CAP, CYLINDER 1 1
14 3 1E6B31-95590 WEAR RING,WR26 2 2
@ 15 3 1E6B31-95600 SEAL,DUST LBH-22 1 1
16 3 1E6B31-95610 SEAL,ROD USI-22 1 1
17 3 1E6B31-95620 RING,BACK UP 1 1
22 18 3 24311-000290 O-RING, 1AP29.0 1 1
3 — 1 24 19 2 24311-000290 O-RING, 1AP29.0 1 1
20 2 26777-160002 NUT, LOCK M16 1 1
21 1 22137-140000 WASHER, 14 1 1
4 — 22 1 22137-160000 WASHER, 16 1 1
23 1  22372-140000 PIN, SNAP 14 1 1
24 1 22372-160000 PIN, SNAP 16 1 1
25 1  23393-020000 JOINT, 90RGI-1/4 2 2
<R
B
— N
"—O .
——
— 16—
— 17
— 13 20 —
— 14 —@ ~ n—
2
5 0,
21 DT/
23
Benjar_ks . . . . . Yes . No . Yes g No . . . y .
This item is applicable to [(B)=F100095][(D)=F002339] or following machines N:Old -5 New, Q:0ld = New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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OCNP5-M60503 Fig.156

. (A)=AWT70 (D)=AW82G
Fig.156. LABEL(TS)(1) (B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |

A B € O E @

1 2 3 4 5
i I N/ANINIAT

Engine parts
IOV

1 1 1E6B30-97011 MARK, YANMAR RED 400 1
2 1 1E6B30-97021 MARK, YANMAR RED 630 1
o 6 ] 7 9 3 1 1E6B35-97040 MARK, AW70 530 1
V/A’MM,AH R mEROAR 4 1 1E6B35-97050  MARK, AW70 600 1
= = & 100 hEmE—2 5 1 1E6B30-97070 MARK, YANMAR RED 212 1 1
10 1 12 6 1 1E6B30-97090 MARK, YANMAR RED 800 1 1
13 7 1 1E8550-97160 LABEL 1 1
2 X 8 1 1E6B30-97181 LABEL, BELT SETTING 1 1
81 1 1E6B30-97183  LABEL, BELT SETTING 1 1
(A=F000045) (C=F000005)
82 1 1E6B30-97184 LABEL, BELT SETTING
(A=F000157)
83 1 1E6B30-97185 LABEL, BELT SETTING
(A=F100026) (C=F100003)
9 1 1E8550-97191  LABEL,WTR.SEPARATOR 1 1
10 1 1E6B30-97221  LABEL, REVERSAL 1 1
1 1 1E6B30-97310 LABEL, CHAFF ADJUST 1 1
12 1 1E6B30-97320  LABEL, SIDE OPEN 1 1
13 1 1E6B30-97330  LABEL, SCAVN. VALVE 1 1
14 1 1E6B30-97340  LABEL, REAPING LOCK 1 1
15 1 1E9060-97910  LABELFILTER 1 1
16 1 1E6B30-97031 LABEL, STRIPE L 1
17 1 1E6B30-97040  LABEL, STRIPE AW82 L 1

Remarks

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(1)Parts No. displayd. Yes Ves
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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OCNP5-M60503 Fig.157

Fig.157. LABEL(TS)(2) o (O)=Awezo
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
1 2 3 5 6 A _(B) (© @ (E) ¢

ﬂ YAINMNAR ) || 1 1 1C7110-95280  LABEL, KEY SWITCH C 1 1
4 — 2 1 1E6B30-97021 MARK, YANMAR RED 630 1 1
T 3 1 1E6B30-97060 MARK, FRONT 1 1
4 1 1E6B30-97080 MARK, YANMAR RED 170 1 1
5 1 1E6B30-97141 LABEL, WORK LAMP 1 1
6 1 1E8559-97140  MARK HST 1 1
7 8 9 13 7 1 1E6B30-97151 LABEL, ACCELERATOR 1 1
o () 8 1 1E8550-97170  LABEL,ENGINE ROOM 1 1
= 9 1 1E6B30-97201 LABEL, CHANGE MAIN 1 1
E’ 10 1 1E6B30-97231 LABEL, STOP ALARM 1 1
o N 11 1 1E6B30-97261 LABEL, BLOW FUSE 1 1
& 12 1 1E6B30-97271 LABEL, FUSE 1 1
o 13 1 1E6B30-97281 LABEL, SUB-CHANGE 1 1
14 1 1E6B30-97291 LABEL, TH.RE. CLUTCH 1 1

N 14-1 1 1E6B30-97300 LABEL, TH.RE. CLUTCH 1 1 N

(A=F000157) (C=F100003)

N 15 1 1E6A80-97600 EMBLEM,BLAND L 1 1
16 1 1E6B30-97700 LABEL, CHECK 1 1
17 1 1E8552-97910  LABEL, STEERING 1 1
18 1 22695-320321  RIVET, 3.2X 3.2 4 4
19 1 1E6B30-97050 LABEL, STRIPE AW82 R 1

20 1 1E8552-97600  LABEL, PROHIBIT EX. 1 1 w

(A=F000624) (C=F000752)
21 1 1E6B30-97900 LABEL, JACK 3 3 w

(A=F100026)

(C=F100003)

Labe| machine

o

(Not commercial item)

(GEARSTER )

AN

Fig. 119

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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OCNP5-M60503 Fig.158

Fig.158. LABEL(G)(1) o (zawezs
(C)=AW82 (F=
No. Lev. Parts No. Description Qty |
B 2 _ 8 A @A (B (© (B (€ ¢
WAININIAT YANMAR X\ A 0)G ey 1 1 1E6B30-97011  MARK, YANMAR RED 400 1 1
2 1 1E6B30-97021 MARK, YANMAR RED 630 1 1
5 ‘ 6 7 8 3 1 1E6B36-97040 MARK, AW70G 1
W/AYN[M’AH [— I 4 1 1E6B30-97070 MARK, YANMAR RED 212 1 1
= = o & 100 MM 5 1 1E6B30-97090 MARK, YANMAR RED 800 1 1
9 10 1 6 1 1E8550-97160  LABEL 1 1
= 12 - 7 1 1E6B30-97181 LABEL, BELT SETTING 1 1
> Z 71 1 1E6B30-97183 LABEL, BELT SETTING 1 1 s
;ﬁﬁﬁﬁ%%m (B=F000047) (D=F000023)
uEELLL 7-2 1 1E6B30-97184 LABEL, BELT SETTING 1 N
(B=F000804)
7-3 1 1E6B30-97185 LABEL, BELT SETTING 1 1 N
(B=F001167) (D=F000914)
8 1 1E8550-97191  LABEL,WTR.SEPARATOR 1 1
9 1 1E6B30-97221 LABEL, REVERSAL 1 1
10 1 1E6B30-97310 LABEL, CHAFF ADJUST 1 1
11 1 1E6B30-97320  LABEL, SIDE OPEN 1 1
12 1 1E6B30-97330  LABEL, SCAVN. VALVE 1 1
13 1 1E6B30-97340 LABEL, REAPING LOCK 1 1
14 1 1E9060-97910  LABEL,FILTER 1 1
15 1 1E6B30-97031  LABEL, STRIPE L 1
16 1 1E6B31-97040 LABEL, STRIPE AW82G 1

Engine parts
IR

Remarks

Yes

(1)Parts No. displayd.

Yes'

N:Old £=5 New, Q:0ld $75 New, ROId £

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.159. LABEL(G)(2)

O [T
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Fig. 136

Fig. 99

@www.HeWeParts.com

Fig.141i @
14

Fig. 104

OCNP5-M60503 Fig.159

Label machine
Bkl

(Not commercial item)
(JEBRFEER &)

Fig. 120

Yes'

Yes'

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Parts No. Description Qty |
€ ® B ©
1 1 1C7110-95280 LABEL, KEY SWITCH C 1 1
2 1 1E6B36-97040 MARK, AW70G 1
3 1 1E6B30-97060 MARK, FRONT 1 1
4 1 1E6B30-97070 MARK, YANMAR RED 212 1 1
5 1 1E6B31-97070 LABEL, CLUTCH AUGER 1 1
5-1 1 1E6B31-97080 LABEL, CLUTCHAUGER 1 1 N
(B=F000765) (D=F000913)
6 1 1E6B30-97090 MARK, YANMAR RED 800 1 1
7 1 1E6B30-97141 LABEL, WORK LAMP 1 1
8 1  1E8559-97140 MARK HST 1 1
9 1 1E6B30-97151 LABEL, ACCELERATOR 1 1
10 1 1E6B31-97170 LABEL, TANK OPEN 1 1
11 1 1E8550-97170 LABEL,ENGINE ROOM 1 1
12 1 1E6B31-97180 LABEL, G.BELT SET 1 1
13 1 1E6B30-97201 LABEL, CHANGE MAIN 1 1
14 1 1E6B30-97231 LABEL, STOP ALARM 1 1
15 1 1E6B30-97261 LABEL, BLOW FUSE 1 1
16 1 1E6B30-97271 LABEL, FUSE 1 1
17 1 1E6B30-97281 LABEL, SUB-CHANGE 1 1
18 1 1E6B30-97291 LABEL, TH.RE. CLUTCH 1 1
18-1 1 1E6B30-97300 LABEL, TH.RE. CLUTCH 1 1 N
(B=F000765) (D=F000913)
19 1 1E6A80-97600 EMBLEM,BLAND L 1 1
20 1 1E6B30-97700 LABEL, CHECK 1 1
21 1  1E8552-97910 LABEL, STEERING 1 1
22 1 22695-320321 RIVET, 3.2X 3.2 4 4
23 1 1E6B31-97050 LABEL, STRIPE AW82G 1
24 1 1E8552-97600 LABEL, PROHIBIT EX. 1
(B=F000624) (D=F000752)
25 1E6B30-97900  LABEL, JACK 3
(B=F001330) (D=F001648)
26 1E6B31-97090 LABEL, CLUTCH AUGER 1
(B=*2014.07.) (D=*2014.07.)
27 1E6B31-97100 LABEL,LOCK AUGER 1
(B=+2014.07.) (D=*2014.07.)
N:Old New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.160. LABEL(SAFETY)(TS)(1)

1 3(4) 7(8)(9)(10)
(Azx| x| ) 3 AW E
11(12X13X14) 15(16)X17X18X19) 20 21
AE X NEF A\ T A =
¥ \ 2 | BEBEERRERYES 2 PORAROL. BRFLI0N
70| ARIESIE, RIBMNIS LM 1L &I
HRHEO/ER g % MRSTARN. AKAFHR,
:f.ﬂ”"f‘l

@www.HeWeParts.com

AV A\

D

O0CNP5-M60503  Fig.160

(A)=AWT0 (D)=AWS82G
(B)=AW70G ()=
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |
(A) € ® B ©
1 1 1C7110-95430 LABEL, CAUTION 1 1
2 1 1E6B30-97100 LABEL, WARNING REAP. 1 1
3 1 1E6B30-97111 LABEL, WARNING REEL 1 1
4 1 1E6B30-97111 LABEL, WARNING REEL 1 1
5 1 1E6B30-97351 LABEL, WARNNING PF 1 1
6 1 1E6B30-97351 LABEL, WARNNING PF 1 1
7 1 1E6B30-97450 LABEL, CAUTION CLEAN 1 1
8 1 1E6B30-97450 LABEL, CAUTION CLEAN 1 1
9 1 1E6B30-97450 LABEL, CAUTION CLEAN 1 1
10 1 1E6B30-97450 LABEL, CAUTION CLEAN 1 1
11 1 1E6B30-97460 LABEL, CAUTION STOP 1 1
11-1 1 1E6B30-97461 LABEL, CAUTION STOP 1 1 N
(A=*2014.07.) (C=*2014.07.)
12 1 1E6B30-97460 LABEL, CAUTION STOP 1 1
12-1 1 1E6B30-97461 LABEL, CAUTION STOP 1 1 R
(A=+2014.07.) (C=+2014.07.)
13 1 1E6B30-97460 LABEL, CAUTION STOP 1 1
13-1 1 1E6B30-97461 LABEL, CAUTION STOP 1 1 R
(A=*2014.07.) (C=*2014.07.)
14 1 1E6B30-97460 LABEL, CAUTION STOP 1 1
14-1 1 1E6B30-97461 LABEL, CAUTION STOP 1 1 R
(A=*2014.07.) (C=*2014.07.)
15 1 1E8922-97471 BAR,CAUTION BELT C 1 1
16 1  1E8922-97471 BAR,CAUTION BELT C 1 1
17 1 1E8922-97471 BAR,CAUTION BELT C 1 1
18 1 1E8922-97471 BAR,CAUTION BELT C 1 1
19 1  1E8922-97471 BAR,CAUTION BELT C 1 1
20 1 1E8559-97752  WARNING A,CHECK 1 1
20-1 1 1E6B30-97750 LABEL,WARN. CHECK CN 1 1 N
(A=*2014.07.) (C=*2014.07.)
21 1 1E8559-97822 MARK 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.161. LABEL(SAFETY)(TS)(2)

1 2 3 4
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l! e — 2B, TNBELRY Ax =
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OCNP5-M60503 Fig.161

(A)=AWT0 (D)=AW82G
(B)=AW70G )=
(C)=AW82 (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) (R
1 1 1E6B30-97210 LABEL, WARNING PADDY 1 1
2 1  1E8550-97270 LABEL,STORING 1 1
3 1 1E8550-97381 CAUTION,ENGINE ROOM 1 1
4 1 1E8550-97492 LABEL,EX-TINGUISHER 1 1
5 1 1E8552-97500 LABEL, FUEL OIL 1 1
6 1 1E8550-97620 LABEL, ASSIST GUARD 1 1
7 1 1E8559-97702 DANGER B,RAKING BAN 1 1
8 1 1E8559-97712 DANGER,RADIATOR 1 1
9 1 1E8559-97732 WARNING,ROOM OPEN 1 1
10 1 1E6B30-97820 LABEL, OPERAT CHECK 1 1
11 1 1E9060-97932 LABEL,SUB TANK 1 1
12 1 1E8550-97972 LABEL, CAUTION 1 1
13 1 1E6B30-97171 LABEL, CAUTION VISOR 1

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.162. LABEL(SAFETY)(G)(1)

1 2 3(4) 5(6) 7(8)(9)(10)
Anm| > A®E ARE AW & A% R
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S5 = P = TR
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O0CNP5-M60503  Fig.162

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1C7110-95430  LABEL, CAUTION 1 1
2 1 1E6B30-97100 LABEL, WARNING REAP. 1 1
3 1 1E6B30-97111  LABEL, WARNING REEL 1 1
4 1 1E6B30-97111 LABEL, WARNING REEL 1 1
5 1 1E6B30-97351 LABEL, WARNNING PF 1 1
6 1 1E6B30-97351 LABEL, WARNNING PF 1 1
7 1 1E6B30-97450 LABEL, CAUTION CLEAN 1 1
8 1 1E6B30-97450 LABEL, CAUTION CLEAN 1 1
9 1 1E6B30-97450 LABEL, CAUTION CLEAN 1 1
10 1 1E6B30-97450 LABEL, CAUTION CLEAN 1 1
11 1 1E6B30-97460 LABEL, CAUTION STOP 1 1
11-1 1 1E6B30-97461 LABEL, CAUTION STOP 1 1 N
(B=*2014.07.) (D=*2014.07.)
12 1 1E6B30-97460 LABEL, CAUTION STOP 1 1
12-1 1 1E6B30-97461 LABEL, CAUTION STOP 1 1 R
(B=*2014.07.) (D=*2014.07.)
13 1 1E6B30-97460 LABEL, CAUTION STOP 1 1
13-1 1 1E6B30-97461 LABEL, CAUTION STOP 1 1 R
(B=*2014.07.) (D=*2014.07.)
14 1 1E6B30-97460 LABEL, CAUTION STOP 1 1
14-1 1 1E6B30-97461 LABEL, CAUTION STOP 1 1 R
(B=*2014.07.) (D=*2014.07.)
15 1 1E8922-97471  BAR,CAUTION BELT C 1 1
16 1 1E8922-97471  BAR,CAUTION BELT C 1 1
17 1 1E8922-97471 BAR,CAUTION BELT C 1 1
18 1 1E8922-97471  BAR,CAUTION BELT C 1 1
19 1 1E8922-97471  BAR,CAUTION BELT C 1 1
20 1 1E8559-97752  WARNING A,CHECK 1 1
20-1 1 1E6B30-97750 LABEL,WARN. CHECK CN 1 1 N
(B=*2014.07.) (D=*2014.07.)
21 1 1E8559-97822 MARK 1 1
22 1 1E6B31-97310 LABEL, WARNING CHECK 1 1 w

(B=F000765)

(D=F000913)

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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O0CNP5-M60503  Fig.163

#EEFUL L~LOW28,
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Fig.163. LABEL(SAFETY)(G)(2) (B AWT0G (ppzevieee
(C)=Aw82 (F)=
No. Lev. Parts No. Description Qty |

L 2 3 4% A () (€) O () @
AWE ~ [AEE P AE X 1 1 1E6B31-97310 LABEL, WARNING CHECK 1 1
ot ;i\é s 2T, TNRALED 2 1 1E6B31-97350  LABEL, CAUTION AUGER 1 1
s = i | 3 1 1E8550-97381 CAUTION,ENGINE ROOM 1 1
e 4 1 1E6B30-97450 LABEL, CAUTION CLEAN 1 1
] o " 5 1 1E6B30-97450 LABEL, CAUTION CLEAN 1 1
P = p § 6 1 1E8922-97471  BAR,CAUTION BELT C 1 1

N A " » - )
Aix B s & ;&3&, % ~_~ 7 1  1E8550-97492  LABEL,EX-TINGUISHER 1 1
PP — a| YO 8 1 1E8552-97500  LABEL, FUEL OIL 1 1
e, samomnn 9 1 1E8559-97702 DANGER B,RAKING BAN 1 1
A e 10 r)’é} — 10 1 1E8559-97712 DANGER,RADIATOR 1 1
; s - — ‘m 11 1 1E8559-97732 WARNING,ROOM OPEN 1 1
AN 6% :@ promiiac 12 1 1E6B30-97820 LABEL, OPERAT CHECK 1 1
. Sag, SARTRmE 13 1 1E9060-97932  LABEL,SUB TANK 1 1
14 R 14 1 1E8550-97972  LABEL, CAUTION 1 1
— s 15 1 1E6B30-97171 LABEL, CAUTION VISOR 1
AE T 15 16 16 1 1E8550-97600 LABEL,SUCKER COVER 1 1
R LRURAFRSS B=F000049 D=F000025
SaRasanean. St fyehignolgta 17 1 1E8559 97(774 W»)ARNING C,CHECK ( ) 1 1
— R LR RSO, | k? R RATRET, MAKEH - ,
A& & osmn il #, BEOBRT, (B=F000049) (D=F000025)
AOXESIH , FRTFAR

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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) (A)=AWT0 (D)=AW82G
Flg .164. TOOL (B)=AW70G (E)=
(C)=AW82 GE
No. Lev. Parts No. Description Qty |

A ® € O E ©

1 1 192010-09050 FUNNEL 1 1 1 1
2 1 1E8559-98020 WRENCH, SOCKET 17X19 1 1 1 1
3 1 1E8559-98050 @ WRENCH, SOCKET 12X12 1 1 1 1
4 1 1E8559-98060 DRIVER, SCREW 1 1 1 1
5 1 1E6B30-98100 BOX, TOOL 1 1 1 1
6 1 23061-120300 PIPE, 12X 300 1 1 1 1
7 1 28110-100120 SPANNER, 10X12 1 1 1 1
8 1 28110-120140 SPANNER, 12X14 1 1 1 1
9 1 28110-170190 SPANNER, 17X19 1 1 1 1
10 1 28110-220240 SPANNER, 22X24 1 1 1 1
11 1 28120-002000  WRENCH, 200 1 1 1 1
12 1 28170-001500 PLIER 1 1 1 1
13 1 28210-000140 OILER 1 1 1 1

7(8)(9)(10)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

@WWW. HeWeParts.com Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Fig.165. ACCESSORY

@www.HeWeParts.com

OCNP5-M60503 Fig.165

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E6B30-04020 ELEMENT, AIRCLE. 7.5 1 1
2 1 1C7020-06440 KEY ASSY, REVERSE 1 1
3 1 1E6B30-13050 TINE 5 5
3-1 1 1E6B30-13060 TINE 5 5 S
(C=F000005) (D=F000023)
4 1 1E6B30-17070 REAPING EDGE 5 5
4-1 1 1E6B30-17070 REAPING EDGE 4 4 K
(C=F000780) (D=F000780)
5 1 1E6B30-17100 BACKING EDGE, A 1 1
5-1 1 1E6B30-17101 BACKING EDGE,A 1 1 N
(C=F100003) (D=F000914)
6 1 129907-55801 FILTER, FUEL 2 2
7 1 1E6B00-66050 FILTER, 80X80L 1 1
8 1 1E8560-66370 ELEMENT ASSY 1 1
9 1 1E9060-73031  BOLT, TENSION 350 2 2
10 1 1E8720-83120 FUSE, SLOW BLOW 50A 2 2
11 1 1E8540-83220 FUSE, SLOW BLOW 60A 1 1
12 1 1E6B30-98120 MANUAL, OPERATION 1 1
12-1 1 1E6B30-98121 MANUAL, OPERATION 1 1 S
(C=F000005) (D=F000023)
13 1 1E6B30-98130 DVD, MAINTENANCE 1 1
14 1 22641-500160  RIVET, 5.0X16 8 8
15 1 22641-500240  RIVET, 5.0X24 4 4 z
(C=F000780) (D=F000780)
16 1 41650-502320 ELEMENT ASSY(D72XL90 1 1
17 2 123325-35140  GASKET 1 1
18 2 24311-000120 O-RING, 1AP12.0 1 1
19 2 41650-550800 ELEMENT, FUEL 1 1
20 1 1E6B30-98140 SHUTTER, WINNOWER B 1 1 W
(C=F000005) (D=F000023)
21 1 26013-080162 BOLT, M8X 16 2 2
(C=F000005) (D=F000023)
22 1 1S7596-17071 REAPING EDGE, N 2 2
(C=F000780) (D=F000780)
23 1 1E6B30-14800 CHAIN,204L 1 1 W
(C=*2014.07.) (D=*2014.07.)
24 1 1E6B30-14810 DRIVER,REEL 42T 1 1 W
(C=*2014.07.) (D=*2014.07.)
25 1 1E6B30-17920 SHIM,0.4 3 3 W
(C=*2014.07.) (D=*2014.07.)
26 1 1E6B30-17930 SHIM,0.8 3 3 W
(C=*2014.07.) (D=*2014.07.)
27 1 1E6B30-42890 RETAINER,1ST SEAL 1 1
(C=F100003) (D=F000914)
28 1 1E6B30-42901 SEAL, 2ND FRONT 1 1
(C=F100003) (D=F000914)
29 1 1E6B30-43151 SIEVE, CHAFF B 1 1
(C=F100003) (D=F000914)
30 1 1E6B35-44300 COVER,2ND FAN 1 1

(C=F100003)

(D=F000914)

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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O0CNP5-M60503  Fig.166

(A)=AW70 (D)=AW82G
(B)=AW70G (E)=
(C)=AWS82 (F)=
No. Lewv. Parts No. Description ' |
A B € O E ¢
1 1 1E6B35-04020 ELEMENTAIRCLE. 6.5 1 1
2 1 1C7020-06440 KEY ASSY, REVERSE 1 1
3 1 1E6B30-13050 TINE 5 5
3-1 1 1E6B30-13060 TINE 5 5 S
(A=F000045) (B=F000047)
4 1 1E6B30-17070 REAPING EDGE 5 5
4-1 1 1E6B30-17070 REAPING EDGE 4 4 K
(A=F000642) (B=F000642)
5 1 1E6B30-17100 BACKING EDGE, A 1 1
5-1 1 1E6B30-17101 BACKING EDGE,A 1 1 N
(A=F100026) (B=F001242)
6 1 129907-55801 FILTER, FUEL 2 2
7 1 1E6B00-66050 FILTER, 80X80L 1 1
8 1 1E8560-66370 ELEMENT ASSY 1 1
9 1 1E9060-73031  BOLT, TENSION 350 2 2
10 1 1E8720-83120 FUSE, SLOW BLOW 50A 2 2
11 1 1E8540-83220 FUSE, SLOW BLOW 60A 1 1
12 1 1E6B30-98120 MANUAL, OPERATION 1 1
12-1 1 1E6B30-98121 MANUAL, OPERATION 1 1 S
(A=F000045) (B=F000047)
13 1 1E6B30-98130 DVD, MAINTENANCE 1 1
14 1 22641-500160  RIVET, 5.0X16 8 8
15 1 22641-500240  RIVET, 5.0X24 4 4 z
(A=F000642) (B=F000642)
16 1 41650-502320 ELEMENT ASSY(D72XL90 1 1
17 2 123325-35140  GASKET 1 1
18 2 24311-000120 O-RING, 1AP12.0 1 1
19 2 41650-550800 ELEMENT, FUEL 1 1
20 1 1E6B30-98140 SHUTTER, WINNOWER B 1 1 W
(A=F000045) (B=F000047)
21 1 26013-080162 BOLT, M8X 16 2 2
(A=F000045) (B=F000047)
22 1 1S7596-17071 REAPING EDGE, N 2 2
(A=F000642) (B=F000642)
23 1 1E6B30-14800 CHAIN,204L 1 1 W
(A=*2014.07.) (B=*2014.07.)
24 1 1E6B30-14810 DRIVER,REEL 42T 1 1 W
(A=*2014.07.) (B=*2014.07.)
25 1 1E6B30-17920 SHIM,0.4 3 3 W
(A=*2014.07.) (B=*2014.07.)
26 1 1E6B30-17930 SHIM,0.8 3 3 W
(A=*2014.07.) (B=*2014.07.)
27 1 1E6B30-43151 SIEVE, CHAFFB 1 1 W
(A=F100026) (B=F001298)

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.
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Parts No. Index

Parts No.

102100-67080
105010-39140
105025-59750
114250-53080
114250-53120
114250-53130
114250-53140
114250-53210
119131-18320
119305-59120
119593-11301
119620-11180
119620-77380
119620-77421
119620-77440
119620-77461
119620-77471
119620-77480
119620-77490
119620-79200
119620-79210
119620-79220
119620-79230
119620-79250
119620-79260
119620-79280
119620-79290
119620-79300
119620-79310
119620-79320
119620-79330
119620-79340
119620-79350
119620-79360
119625-11880
119640-61400
119653-77950
119660-61901
119761-39450
119761-44901
119802-11870
119802-51590
119802-51600
119802-51680
119802-51690
119803-11340
119803-53400
119807-61420
119810-77340
120130-22301

Fig. No.

13

Ref. No.

130
35

Parts No.

121450-42450
121550-49111
121750-59890

121850-21130
121850-21290
121850-21920
121850-49550
121850-49811
121850-77021
122780-59100
123501-79240
123900-13610
123900-13630
123900-25060
123907-03100
123907-03110
123907-03120
123907-03140
123907-11280
123907-11550
123907-11601
123907-11820
123907-11830
123907-39500
123907-59540
123907-59550
123907-59560
123910-49600
123910-49610
123912-33050
123912-33100
123945-61060
124160-01751

124160-11340
124160-11360
124465-44950
124722-59050

124756-67510
124766-59050

124976-34850
129004-55612
129005-59830
129006-44480
129008-51920
129052-79270

Parts No.
129100-01580

129150-02450
129150-11230

129150-11750

129150-14200
129150-25920
129150-35153
129150-59131

129155-51280
129155-61460
129240-79300
129255-61410
129423-77200
129423-77710
129457-59010
129466-49300
129486-01670
129486-59551
129509-51390
129550-59120
129795-01900
129900-01200
129900-01250
129900-02020
129900-02341
129900-02410
129900-02931
129900-02941
129900-13251
129900-14100
129900-21200
129900-21600
129900-23001
129900-23200
129900-23601
129900-23611
129900-23911
129900-25100
129900-26210
129900-26250
129900-32001
129900-32030

129900-32040

Fig. No.

2
3
16
7
4
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Ref. No.

Parts No.

129900-35000
129900-42061
129900-42070
129900-42140
129900-42161
129900-42170
129900-44760
129900-49560
129900-77010
129900-77400
129900-77440
129900-77450

129900-77460
129900-77480
129900-77510
129900-77520
129900-77540
129900-77550
129900-77591
129900-77610
129900-77620
129900-77640
129900-77650
129900-77700
129900-77710
129902-21000
129906-51580
129907-01331
129907-01950
129907-01960
129907-03011
129907-03061
129907-03070
129907-07900
129907-11100
129907-11110
129907-11120
129907-11250
129907-11260
129907-11270
129907-11321
129907-11341
129907-11510
129907-11650
129907-11660
129907-11700
129907-11800
129907-11910
129907-11920

ArRAADMPAADMDIAADDADIMDDIADDIADD

@www.HeWeParts.com




@www.HeWeParts.com

Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No
129907-11950 4 25 129966-01650 3 9 194521-41570 9 15 26106-060102 12 124
129907-12100 5 1 129966-61080 13 83 22190-080002 10 30 13 61
129907-12110 5 2 129966-77400 16 28 32 62
129907-13201 6 1 129972-42290 11 19 36 26106-060142 13 79
129907-14400 7 2 129974-21680 8 9 15 20 129
129907-22051 8 17 129974-26010 9 4 22190-120002 12 105 26106-060162 14 56
129907-22090 8 15 129980-59510 15 11 114 26106-060252 13 80
129907-25900 7 15 129981-49531 11 23 115 26106-060352 12 125
129907-39061 10 25 129981-59010 15 8 22190-160002 13 76 26106-060402 13 81
129907-42051 11 1 129988-77330 17 31 22190-180002 12 106 26106-080122 3 7
129907-42450 11 18 129C26-01890 9 3 116 10 23
129907-49610 11 31 144626-51090 12 13 22217-180000 12 117 33
129907-49710 11 32 158552-51571 12 59 22252-000300 8 24 26106-080162 2 25
129907-49750 11 33 158552-51580 12 63 22252-000320 9 17 4 66
129907-51560 12 58 158552-51670 12 130 22276-000070 13 128 7 8
129907-53000 14 2 158552-51781 12 101 22312-050140 12 118 12 136
129907-55801 15 2 158552-52100 12 110 22351-050010 12 119 26106-080182 14 57
129907-59140 15 13 158552-52311 12 112 22351-060012 1 10 26106-080202 2 26
129907-59710 14 50 158552-52400 12 113 22512-070140 7 7 27
129907-59810 14 52 158552-52500 12 111 8 6 26106-080222 12 137
129907-59820 14 53 158552-61900 13 71 22857-500100 4 59 138
129907-59830 14 54 158553-51551 12 56 60 26106-080252 11 27
129907-59840 14 55 158553-51630 12 74 23000-025000 10 12 26106-080302 15 3
129908-14581 7 3 158553-51640 12 76 23001-022000 3 5 26106-080352 5 7
129908-33010 10 1 158553-51660 12 78 6 26106-080402 2 28
129908-33101 10 4 158553-51670 12 68 23857-030000 10 31 4 43
129908-49060 10 6 158553-51680 12 79 23857-060000 12 120 26106-080452 2 29
129910-07900 4 65 158553-51930 12 104 23875-030000 11 10 30
129915-77051 5 6 158557-51570 12 60 23876-020000 4 6 26106-080552 5 3
129916-01790 3 11 158560-51600 12 73 23876-030000 1 11 7 13
129916-01800 2 3 158560-61050 13 3 12 11 17
129916-21610 8 7 158560-61071 13 4 13 26106-080602 4 44
129916-59020 12 132 158560-61430 13 24 4 7 45
129920-44740 11 20 158560-61442 13 25 23887-160002 13 78 26106-080702 2 31
129928-51900 12 11 158563-51150 12 16 24190-080001 11 11 26106-080752 2 32
129930-39050 10 34 158563-51281 12 23 24311-000070 12 121 9 20
129933-11310 4 57 24 24311-000120 4 26 26106-080852 5 4
129940-01500 2 7 158563-51330 12 34 62 11 22
129950-59221 15 10 158600-51270 12 22 24311-000320 2 35 26106-100202 12 139
129951-01740 2 5 158601-51550 12 57 4 63 26116-060162 11 12
129953-25300 7 14 158601-51570 12 61 24321-000600 10 13 26116-120202 16 26
129953-34800 10 15 158601-51650 12 77 24341-000530 8 10 26206-100202 16 29
129957-59120 15 6 158601-51770 12 100 24351-030750 2 24 26216-080202 9 21
129960-01700 3 1 158601-51790 12 102 24356-190200 12 71 26216-100302 2 19
129960-21590 8 12 171008-77450 16 6 122 26226-080222 4 42
129960-21640 8 8 171008-77730 16 21 24356-240210 12 123 26306-080002 4 46
129960-39910 3 2 171008-77740 16 22 24372-000150 12 72 6 6
129960-39920 3 3 171008-77750 16 25 24421-153207 9 18 9 22
129962-49620 11 35 171051-01921 1 5 26014-080252 17 33 26306-100002 2 33
129962-49720 11 36 178070-10401 9 12 26016-080352 9 19 17 30
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Parts No. Index

Parts No.

26450-100452
26577-060142
26756-060002

26776-180002
27241-300000
27241-400000
27310-070001
729900-02801
729906-01550
729907-01560
729907-22910
729907-22950
729907-53100
729966-51370
X2114155110

X2114255110

X2130631300

X9490561001

Fig. No.

12
11
13
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Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.
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Parts No. Index

Parts No.

102100-67080
105010-39140

105025-59750
114250-53080
114250-53120
114250-53130
114250-53140
114250-53210
119000-39650
119100-11330
119131-18320
119305-59120
119593-11301
119620-11180
119620-77380
119620-77421
119620-77440
119620-77461
119620-77471
119620-77480
119620-77490
119620-79200
119620-79210
119620-79220
119620-79230
119620-79250
119620-79260
119620-79280
119620-79290
119620-79300
119620-79310
119620-79320
119620-79330
119620-79340
119620-79350
119620-79360
119625-11880
119653-77950
119660-61901
119761-39450
119761-44901
119802-11870
119802-51590
119802-51600
119802-51680
119802-51690
119803-11340
119803-53400
119807-61420

Fig. No.

15
12

Ref. No.

130
e
22

Parts No.

119810-77340
120130-22301
121252-39150
121450-42450
121550-49111
121750-59890

121850-21130
121850-21290
121850-21920
121850-49550
121850-49811
121850-77021
122780-59100
123501-79240
123900-13630
123900-25060
123901-03240
123901-39820
123907-11280
123907-11550
123907-11601
123907-11820
123907-11830
123907-39500
123907-59540
123907-59550
123907-59560
123910-39850
123912-33050
123912-33100
123945-61060
123946-49040
123946-49660
123951-18220
124070-13300
124160-01751

124160-11340
124160-11360
124223-39900
124465-44950
124722-59050

124756-67510

124766-59050

124976-34850
129004-55612

Parts No.

129005-59830
129006-44480
129008-51920
129052-79270
129055-49320

129100-01580

129150-02450
129150-03090
129150-11230

129150-11750

129150-14200
129150-25920
129150-35153
129150-59131

129155-51280
129155-61460
129240-79300
129255-61410
129410-03990
129418-18320

129423-77200
129423-77710
129457-59010
129466-49300
129472-18090
129486-01670
129486-59551
129509-51390
129550-59120
129558-13420
129795-01900
129900-01200
129900-01250
129900-01850
129900-01870
129900-02020
129900-02341
129900-02410
129900-02931
129900-02941
129900-13251
129900-14100

NORRRPRPRRLPRNNR R

Parts No.

129900-21200
129900-21600
129900-23001
129900-23200
129900-23601
129900-23611
129900-23911
129900-25100
129900-26210
129900-26250
129900-32030

129900-32040
129900-35000
129900-42061
129900-42070
129900-42140
129900-42161
129900-42170
129900-44760
129900-49560
129900-77010
129900-77330
129900-77400
129900-77440
129900-77450

129900-77460
129900-77480
129900-77510
129900-77520
129900-77540
129900-77550
129900-77591
129900-77610
129900-77620
129900-77640
129900-77650
129900-77700
129900-77710
129906-51580
129907-01190
129907-01331
129907-01950
129907-01960
129907-03011
129907-03061
129907-03070
129907-07900
129907-11100

Fig. No.
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Parts No. Index

Parts No.

129907-11110
129907-11120
129907-11250
129907-11260
129907-11270
129907-11341
129907-11510
129907-11650
129907-11660
129907-11800
129907-11910
129907-11920
129907-11950
129907-12100
129907-12110
129907-14400
129907-22051
129907-25900
129907-39061
129907-49610
129907-49710
129907-49750
129907-51560
129907-55801
129907-59140
129907-59710
129908-01520
129908-11700
129908-14581
129908-18010
129908-21000
129908-22080
129908-32060
129908-33010
129908-33101
129908-39410
129908-39690
129908-49060
129908-53000
129908-59810
129908-59820
129908-59830
129908-59840
129915-77051
129916-01790
129916-01800
129916-21610
129916-59020
129920-44740
129927-13810

Fig. No.
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Parts No.

129928-03300
129928-51900
129928-59130
129930-39050
129930-42450
129933-03010
129933-03230
129933-03240
129933-11300
129933-11310
129950-59221
129951-01740
129953-25300
129953-34800
129957-59120
129960-03990
129960-21590
129960-21640
129960-39910
129960-39920
129962-49620
129962-49720
129966-01650
129966-61080
129966-77400
129972-03220
129972-42290
129974-01860
129974-13120
129974-13170
129974-18210
129974-18230
129974-21680
129974-26010
129974-39080
129974-39610
129974-39650
129974-42001
129974-49300
129980-59510
129981-49531
129981-59010
129C26-01890
144626-51090
158552-51571
158552-51580
158552-51670
158552-51781
158552-52100
158552-52311

Fig. No.

4
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4
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4
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Parts No.

158552-52400
158552-52500
158552-61900
158553-51551
158553-51630
158553-51640
158553-51660
158553-51670
158553-51680
158553-51930
158557-51570
158560-51600
158560-61050
158560-61071
158560-61430
158560-61442
158563-51150
158563-51281

158563-51330
158600-51270
158601-51550
158601-51570
158601-51650
158601-51770
158601-51790
171008-77450
171008-77730
171008-77740
171008-77750
171051-01921
178070-10401
194521-41570
22190-080002

22190-120002

22190-160002
22190-180002

22217-180000
22252-000300
22252-000320
22276-000070
22312-050140
22351-030010

Parts No.

22351-050010
22351-060012
22512-070140

22857-500100
23000-022000

23000-025000
23000-054000

23000-070000
23001-022000

23414-100000
23857-030000
23857-060000
23875-030000
23876-020000
23876-030000

23887-160002
24190-080001
24311-000070
24311-000120

24311-000320

24321-000600
24341-000530
24351-030750
24356-190200

24356-240210
24372-000150
24421-153207
26014-080252
26016-080352
26106-060102

26106-060142

26106-060162

26106-060252
26106-060352

Fig. No.
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Parts No. Index

Parts No.

26106-060402
26106-080122

26106-080142
26106-080162

26106-080182
26106-080202

26106-080222

26106-080252
26106-080302
26106-080352
26106-080402

26106-080452

26106-080552

26106-080602

26106-080702
26106-080752

26106-080852

26106-100202
26116-050102
26116-060162
26116-120202
26206-100202
26216-080202
26216-100302
26226-080222
26306-080002

26306-100002

26450-100452
26577-060142
26756-060002

Fig. No.

Parts No.

26756-060002
26776-180002
27241-300000
27241-400000
27310-070001
729900-02801
729906-01550
729907-22950
729908-01560
729908-22900
729908-53100
729974-51400
X2114155110

X2114255110

X2130631300

X9490561001

Fig. No.

15
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Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.
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Parts No. Index

Parts No.

101504-55101
106990-44660

119225-52102
123325-35140

123325-35160
123325-35170
123672-55760
123678-55890
129065-55170
129065-55750
129065-55760
129065-55770
129065-55800
129211-77920
129495-55610
129495-55620
129907-55801

158557-61720
1683J3-01100
1683J3-02200
168HM7-29001
168HM7-29002
168HM7-29910

168HN6-29000
168HN6-29010
172141-76900

172510-74410
172645-76570
192010-09050
194971-16140
198071-24350
1A1680-62350
1A6260-24410
1A6260-25230
1B1604-14840
1C6141-43971
1C7020-06400

1C7020-06440

1C7110-95280

1C7110-95430

Fig. No.
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Parts No.

1C726C-76210
1C726C-76220
1C728C-54470
1E4760-43090
1E6140-77890

1E6192-53660
1E6480-52141
1E6650-54850
1E6680-17220
1E6681-05050
1E6681-51082

1E6681-51082-1

1E6681-83430
1E6690-61470
1E6740-55210

1E6A80-97600

1E6B00-52410
1E6B00-52480
1E6B00-52800
1E6B00-52840
1E6B00-53001
1E6B00-53050
1E6B00-53060
1E6B00-53090
1E6B00-53180
1E6B00-53350
1E6B00-53360
1E6B00-54420
1E6B00-54440
1E6B00-54560
1E6B00-55090
1E6B00-55110
1E6B00-55140
1E6B00-55300
1E6B00-55380

1E6B00-55450
1E6B00-55470
1E6B00-56110
1E6B00-56120
1E6B00-56130
1E6B00-56200
1E6B00-56300
1E6B00-56320
1E6B00-56400

Fig. No.
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-1
-1

-1
-1
-1
-1
-1
-1
-1
-1

Parts No.
1E6B00-62350

1E6B00-63070

1E6B00-64560
1E6B00-66050

1E6B00-68100
1E6B00-68500
1E6B00-72200
1E6B00-75570

1E6B00-83200
1E6B00-85510
1E6B00-85511
1E6B00-85650
1E6B30-00100
1E6B30-00150
1E6B30-01200

1E6B30-02000
1E6B30-02050
1E6B30-03060
1E6B30-03080
1E6B30-03130
1E6B30-03131
1E6B30-03180
1E6B30-03301
1E6B30-03302
1E6B30-03340
1E6B30-03480
1E6B30-03490
1E6B30-03500

1E6B30-03530
1E6B30-03531
1E6B30-03560
1E6B30-03590
1E6B30-03660
1E6B30-04000

1E6B30-04010

1E6B30-04020

1E6B30-04030
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A-1
-1

-1
-1

Parts No.
1E6B30-04030

1E6B30-04050
1E6B30-04101
1E6B30-04102
1E6B30-04104
1E6B30-04120
1E6B30-04130
1E6B30-04132
1E6B30-04180
1E6B30-04181
1E6B30-04182

1E6B30-04200

1E6B30-04230
1E6B30-04240

1E6B30-04250

1E6B30-04260

1E6B30-04350

1E6B30-04360

1E6B30-04380

1E6B30-04400
1E6B30-04401
1E6B30-04430
1E6B30-04450
1E6B30-04470
1E6B30-04480
1E6B30-04500
1E6B30-04501
1E6B30-04530
1E6B30-04600

1E6B30-04601

Fig. No.
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Parts No. Index

Parts No.

1E6B30-04601
1E6B30-04700
1E6B30-04701
1E6B30-04730

1E6B30-04750
1E6B30-04751
1E6B30-04780

1E6B30-04790
1E6B30-04800
1E6B30-04850

1E6B30-04930
1E6B30-04960

1E6B30-12100
1E6B30-12200

1E6B30-12300
1E6B30-13001
1E6B30-13050

1E6B30-13060

1E6B30-13100
1E6B30-13200

1E6B30-13250
1E6B30-13251
1E6B30-13300
1E6B30-13350

1E6B30-13401
1E6B30-13420
1E6B30-13450
1E6B30-13480
1E6B30-13501
1E6B30-13520
1E6B30-13540
1E6B30-13550

Fig. No.
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10
168
169
170
171
10
10
168
170
168
169

Ref.
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-1

-1

-1
-1

Parts No.

1E6B30-13600
1E6B30-13610
1E6B30-13620
1E6B30-13621
1E6B30-13630
1E6B30-13631
1E6B30-13640
1E6B30-13641
1E6B30-13680
1E6B30-13700
1E6B30-13701
1E6B30-13710
1E6B30-13711
1E6B30-13800
1E6B30-13801
1E6B30-13950
1E6B30-13951
1E6B30-14000
1E6B30-14001
1E6B30-14050

1E6B30-14060
1E6B30-14061
1E6B30-14070
1E6B30-14101
1E6B30-14102
1E6B30-14103
1E6B30-14110
1E6B30-14200
1E6B30-14230
1E6B30-14240
1E6B30-14241
1E6B30-14250
1E6B30-14280
1E6B30-14290
1E6B30-14300
1E6B30-14310
1E6B30-14311
1E6B30-14800

1E6B30-14810

1E6B30-15000
1E6B30-15000-1
1E6B30-15001
1E6B30-15001-1
1E6B30-15002
1E6B30-15002-1
1E6B30-15003
1E6B30-15003-1

Ref. No.

CCONOOPARWWONUUUUOIORWWENRFPEPNNRPPRPOOOONOOUIOITARAWN
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-1
-2

-1
-1
-2
-2
-3
-3

Parts No.

1E6B30-15004
1E6B30-15004-1
1E6B30-15005
1E6B30-15005-1
1E6B30-15006
1E6B30-15006-1
1E6B30-15007
1E6B30-15007-1
1E6B30-15008
1E6B30-15008-1
1E6B30-15009

1E6B30-15040

1E6B30-15040-1

1E6B30-15041
1E6B30-15041-1
1E6B30-16140
1E6B30-16800

1E6B30-16801
1E6B30-17000
1E6B30-17001
1E6B30-17002
1E6B30-17003
1E6B30-17004
1E6B30-17010
1E6B30-17011
1E6B30-17012
1E6B30-17020
1E6B30-17021
1E6B30-17030
1E6B30-17040
1E6B30-17041
1E6B30-17070

1E6B30-17100

1E6B30-17101

1E6B30-17110

1E6B30-17120
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166
165
166
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-2
-1

-1
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-1
-2

-4

-1
-2

-1
-1
-1

Parts No.

1E6B30-17130
1E6B30-17140
1E6B30-17150
1E6B30-17151
1E6B30-17170
1E6B30-17200
1E6B30-17230
1E6B30-17250
1E6B30-17290
1E6B30-17300
1E6B30-17301
1E6B30-17400
1E6B30-17500
1E6B30-17550
1E6B30-17600
1E6B30-17601
1E6B30-17800
1E6B30-17850
1E6B30-17860
1E6B30-17861
1E6B30-17862
1E6B30-17870
1E6B30-17880
1E6B30-17890
1E6B30-17920

1E6B30-17930

1E6B30-18001
1E6B30-18001-1
1E6B30-18002
1E6B30-18002-1
1E6B30-18003

1E6B30-18003-1
1E6B30-18200
1E6B30-18200-1
1E6B30-18201

1E6B30-18201-1
1E6B30-18400
1E6B30-18600
1E6B30-19300
1E6B30-19400
1E6B30-19400-1
1E6B30-19420
1E6B30-19420-1
1E6B30-19700
1E6B30-19700-1
1E6B30-19701
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-1
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Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No
1E6B30-19701-1 26 6 -1 1E6B30-22720-1 29 14 1E6B30-26240 32 2 1E6B30-27350 34 5
1E6B30-19800 26 2 1E6B30-22730 29 3 -2 1E6B30-26280 32 3 1E6B30-27380 34 6
1E6B30-19800-1 26 7 1E6B30-22730-1 29 15 -2 1E6B30-26501 33 1 1E6B30-27600 35 1
1E6B30-19850 26 2 -1 1E6B30-22731 29 3-3 1E6B30-26501-1 33 4 1E6B30-27610 35 2
1E6B30-19850-1 26 7 -1 15 -4 1E6B30-26502 33 1-1 1E6B30-27620 35 3
1E6B30-19851 26 2 -2 1E6B30-22731-1 29 15 -3 4 -2 1E6B30-27630 35 4
7 -3 1E6B30-22740 29 19 1E6B30-26502-1 33 4 -1 1E6B30-27640 35 5
1E6B30-19851-1 26 7 -2 1E6B30-22740-1 29 18 1E6B30-26600 33 2 1E6B30-27650 35 7
1E6B30-19910 26 1-2 1E6B30-22750 29 3 40 1 1E6B30-27700 36 1
6 -2 1E6B30-22750-1 29 15 1-1 1E6B30-27701 36 1-1
1E6B30-21000 27 1 1E6B30-22751 29 3-1 172 1 1E6B30-27702 36 1-2
1E6B30-21040 27 7 -1 1E6B30-22751-1 29 15 -1 1E6B30-26610 38 5-1 1E6B30-27710 36 2
1E6B30-21200 27 2 1E6B30-22761 29 4 1E6B30-26650 38 31 1E6B30-27711 36 2 -1
1E6B30-21201 27 2 -1 1E6B30-22761-1 29 16 1E6B30-26651 38 31 -1 1E6B30-28001 37 1
1E6B30-22000 28 3 1E6B30-22762 29 4 -1 1E6B30-26652 38 31 -2 1E6B30-28001-1 37 6
1E6B30-22000-1 28 4 16 -2 1E6B30-26680 38 32 1E6B30-28002 37 1-1
1E6B30-22001 28 3-1 1E6B30-22762-1 29 16 -1 1E6B30-26690 38 33 1E6B30-28002-1 37 6 -1
1E6B30-22001-1 28 4 -1 1E6B30-22800 29 5 1E6B30-26701 38 1 1E6B30-28003 37 1-2
1E6B30-22280 28 5 1E6B30-22800-1 29 17 1E6B30-26702 38 1-1 6 -3
1E6B30-22310 28 6 1E6B30-22850 29 18 -2 1E6B30-26741 38 2 1E6B30-28003-1 37 6 -2
1E6B30-22350 28 7 19 -1 1E6B30-26742 38 2 -1 1E6B30-28570 37 8 -1
1E6B30-22351 28 7 -1 1E6B30-22850-1 29 18 -1 1E6B30-26820 38 3 9
1E6B30-22400 28 8 1E6B30-22900 30 1 1E6B30-26821 38 3-1 1E6B30-28570-1 37 8
1E6B30-22410 28 9 1E6B30-22900-1 30 5 1E6B30-26840 38 4 1E6B30-28700 37 2
1E6B30-22420 28 10 1E6B30-23000 28 2 1E6B30-26841 38 4 -1 1E6B30-28700-1 37 7
1E6B30-22421 28 10 -1 1E6B30-23001-1 28 2 -1 1E6B30-26870 38 5 1E6B30-28900 38 12
1E6B30-22500 28 11 1E6B30-23003-1 28 2 -2 1E6B30-26890 38 6 1E6B30-28901 38 12 -1
1E6B30-22500-1 28 12 1E6B30-23004-1 28 2 -3 1E6B30-26900 38 7 1E6B30-28910 38 13 -1
1E6B30-22501 28 11 -1 1E6B30-23050 28 2 -4 1E6B30-26901 38 7 -1 1E6B30-28911 38 13 -2
1E6B30-22501-1 28 12 -1 1E6B30-23051 28 25 1E6B30-26910 38 8 1E6B30-28920 38 13
1E6B30-22502 28 11 -2 1E6B30-23060 28 3 -2 1E6B30-26911 38 8 -1 1E6B30-28930 38 14
1E6B30-22502-1 28 12 -2 4 -3 1E6B30-26920 38 9 1E6B30-28931 38 14 -1
1E6B30-22530 28 13 1E6B30-23060-1 28 4 -2 1E6B30-26921 38 9 -1 1E6B30-29100 39 1
1E6B30-22540 28 14 1E6B30-26000 31 16 1E6B30-26922 38 9 -2 1E6B30-29150 39 2
1E6B30-22541 28 14 -1 1E6B30-26010 31 2 1E6B30-26923 38 9 -3 1E6B30-29200 39 3
1E6B30-22550 28 15 1E6B30-26011 31 2 -1 1E6B30-26930 38 10 1E6B30-29210 39 4
1E6B30-22551 28 15 -1 2 -2 1E6B30-26940 38 11 1E6B30-29220 39 5
1E6B30-22560 28 16 1E6B30-26020 31 3 1E6B30-26950 38 10 -1 14
1E6B30-22561 28 16 -1 1E6B30-26030 31 4 1E6B30-26951 38 10 -2 1E6B30-29250 39 6
1E6B30-22580 28 17 1E6B30-26040 31 5 1E6B30-26960 38 34 1E6B30-29280 39 7
1E6B30-22600 28 18 1E6B30-26100 31 6 1E6B30-26990 31 6 -2 1E6B30-29300 39 8
1E6B30-22610 28 19 1E6B30-26101 31 6 -1 1E6B30-27010 31 16 -1 1E6B30-29310 39 9
1E6B30-22611 28 19 -1 1E6B30-26102 31 6 -3 1E6B30-27020 31 19 15
1E6B30-22612 28 19 -2 1E6B30-26150 31 7 1E6B30-27040 31 20 1E6B30-29400 39 13
1E6B30-22620 28 20 1E6B30-26151 31 7 -1 1E6B30-27100 34 1 1E6B30-29410 39 16
1E6B30-22621 28 20 -1 1E6B30-26152 31 7 -2 1E6B30-27101 34 1-1 1E6B30-29420 39 17
1E6B30-22680 28 17 -1 1E6B30-26160 31 8 1E6B30-27130 34 2 1E6B30-29430 39 18
1E6B30-22700 29 1 1E6B30-26170 31 17 1E6B30-27200 34 3 1E6B30-29440 39 19
1E6B30-22701 29 1-1 1E6B30-26180 31 18 1E6B30-27201 34 3-1 1E6B30-29500 39 23
1E6B30-22720 29 2 1E6B30-26230 32 1 1E6B30-27300 34 4 1E6B30-29530 39 23 -1
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Parts No. Index

Parts No.

1E6B30-29540
1E6B30-29600
1E6B30-29650
1E6B30-29660
1E6B30-29680
1E6B30-31000
1E6B30-31001
1E6B30-31002
1E6B30-31003
1E6B30-31004
1E6B30-31005
1E6B30-31006
1E6B30-31360

1E6B30-31410
1E6B30-31420
1E6B30-31421
1E6B30-32000
1E6B30-32001
1E6B30-32002
1E6B30-32003
1E6B30-32030
1E6B30-32080
1E6B30-32100
1E6B30-32101
1E6B30-32102
1E6B30-32103
1E6B30-32150
1E6B30-32151
1E6B30-32152
1E6B30-32153
1E6B30-32240
1E6B30-32250
1E6B30-32260
1E6B30-32270
1E6B30-32280
1E6B30-32281
1E6B30-32640

1E6B30-33001
1E6B30-33002
1E6B30-33003
1E6B30-33004
1E6B30-33005
1E6B30-33211

1E6B30-33241
1E6B30-33242
1E6B30-33243

Fig. No.

Ref.
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No.

-1
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-1
-2
-3
-1

-3

Parts No.

1E6B30-33270
1E6B30-33271
1E6B30-33301

1E6B30-33302
1E6B30-33360

1E6B30-33401

1E6B30-33402
1E6B30-33440
1E6B30-33441

1E6B30-33470

1E6B30-33510

1E6B30-33520

1E6B30-33601
1E6B30-33602
1E6B30-33603
1E6B30-33604
1E6B30-33605
1E6B30-33610
1E6B30-33640

1E6B30-33650
1E6B30-33651

1E6B30-33700
1E6B30-33750
1E6B30-33800
1E6B30-33930
1E6B30-34100

1E6B30-34140
1E6B30-34141
1E6B30-34142
1E6B30-34170
1E6B30-34200
1E6B30-34230
1E6B30-34240
1E6B30-34270
1E6B30-34271
1E6B30-34272
1E6B30-34273
1E6B30-34341

Fig. No.

45
45
45

. No.

-1
-2

-1
-1

-1
-2

-1
-2
-3

Parts No.

1E6B30-34342
1E6B30-34343
1E6B30-34400
1E6B30-34401
1E6B30-34450
1E6B30-34470
1E6B30-34490
1E6B30-34500
1E6B30-34501
1E6B30-34650
1E6B30-34700
1E6B30-34730
1E6B30-34731
1E6B30-34900
1E6B30-34901
1E6B30-34902
1E6B30-34903
1E6B30-35000
1E6B30-35020
1E6B30-35030
1E6B30-35050
1E6B30-35052
1E6B30-35053
1E6B30-35060
1E6B30-35080
1E6B30-35090
1E6B30-35100

1E6B30-35120
1E6B30-35130
1E6B30-35140
1E6B30-35200
1E6B30-35220
1E6B30-35230
1E6B30-35290
1E6B30-35300
1E6B30-35301
1E6B30-35310
1E6B30-35350
1E6B30-35390
1E6B30-35400
1E6B30-35401
1E6B30-35410
1E6B30-35411
1E6B30-35450
1E6B30-35451
1E6B30-35500
1E6B30-35570
1E6B30-35580
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-1
-2

-1
-2
-3

-1
-2

-1
-2

Parts No.

1E6B30-35600
1E6B30-35620

1E6B30-35640
1E6B30-35720
1E6B30-35740
1E6B30-35760

1E6B30-35780
1E6B30-35800
1E6B30-36000
1E6B30-36001
1E6B30-36010
1E6B30-36030
1E6B30-36031
1E6B30-36040
1E6B30-36041
1E6B30-36050
1E6B30-36101
1E6B30-36102
1E6B30-36200
1E6B30-36250
1E6B30-36301
1E6B30-36302
1E6B30-36400
1E6B30-36450
1E6B30-36500
1E6B30-36501
1E6B30-36530

1E6B30-36550
1E6B30-36551
1E6B30-36552
1E6B30-36553
1E6B30-36560

1E6B30-36570

1E6B30-36580
1E6B30-36590
1E6B30-36600
1E6B30-36601
1E6B30-36602
1E6B30-36610
1E6B30-36620
1E6B30-36630
1E6B30-36650
1E6B30-38000
1E6B30-38001

Ref. No.
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Parts No. Index

Parts No.

1E6B30-38002
1E6B30-38003
1E6B30-38004
1E6B30-38010
1E6B30-38011
1E6B30-38150
1E6B30-38151
1E6B30-38152
1E6B30-38153
1E6B30-38220
1E6B30-38230
1E6B30-38260
1E6B30-38270
1E6B30-38280
1E6B30-38281
1E6B30-38300
1E6B30-38301
1E6B30-38400
1E6B30-38470
1E6B30-38490
1E6B30-38500
1E6B30-38501
1E6B30-38502
1E6B30-38503
1E6B30-38650
1E6B30-38690
1E6B30-38700
1E6B30-38731
1E6B30-38732
1E6B30-38790
1E6B30-38830
1E6B30-39000
1E6B30-39001
1E6B30-39200

1E6B30-39250
1E6B30-39260
1E6B30-39270
1E6B30-39300
1E6B30-39301
1E6B30-39350
1E6B30-39430
1E6B30-39480
1E6B30-39500
1E6B30-39501
1E6B30-39502
1E6B30-39503
1E6B30-39504
1E6B30-39980
1E6B30-39990

Fig. No.

Ref.
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e
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No.

-2

-4

-1

-3

-1
-2
-3

-1
-2
-3
-4

Parts No.

1E6B30-42010
1E6B30-42011
1E6B30-42021
1E6B30-42022
1E6B30-42030
1E6B30-42050
1E6B30-42051
1E6B30-42100
1E6B30-42101
1E6B30-42130
1E6B30-42131
1E6B30-42132
1E6B30-42170
1E6B30-42171
1E6B30-42172
1E6B30-42190

1E6B30-42200

1E6B30-42240
1E6B30-42250
1E6B30-42402
1E6B30-42403
1E6B30-42404
1E6B30-42405
1E6B30-42406
1E6B30-42407
1E6B30-42420
1E6B30-42421
1E6B30-42440
1E6B30-42450
1E6B30-42470
1E6B30-42481
1E6B30-42482

1E6B30-42501
1E6B30-42502

Ref. No.
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10

NN R R

-1
-2

-1
-2

Parts No.
1E6B30-42730

1E6B30-42740

1E6B30-42750

1E6B30-42760
1E6B30-42761
1E6B30-42770
1E6B30-42771

1E6B30-42780
1E6B30-42790

1E6B30-42801
1E6B30-42802

1E6B30-42803
1E6B30-42830
1E6B30-42850
1E6B30-42880

1E6B30-42881
1E6B30-42882

1E6B30-42890

1E6B30-42900
1E6B30-42901

1E6B30-42911

1E6B30-42920

1E6B30-42930

1E6B30-42940

Fig. No.

64
174
176

64
174
176

65
175

Ref. No.

[2OV)

-1
-1

-1
-2

Parts No.
1E6B30-42940

1E6B30-42950

1E6B30-42960

1E6B30-42970
1E6B30-42980
1E6B30-42982

1E6B30-42990
1E6B30-42991

1E6B30-43020

1E6B30-43030
1E6B30-43031

1E6B30-43040
1E6B30-43050
1E6B30-43060
1E6B30-43071
1E6B30-43080
1E6B30-43081
1E6B30-43101

1E6B30-43151

1E6B30-43220
1E6B30-43250
1E6B30-43251
1E6B30-43300

1E6B30-43490

1E6B30-43500

Fig. No.

174
176
64
174
176
64
174
176
64
65
175
177
65
65
175
177
65

175
177
65
65

-1
-2
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Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
1E6B30-43560 174 45 1E6B30-45300 70 6 1E6B30-51301 81 7 -1 1E6B30-61350 97 20
51 1E6B30-45301 69 6 -1 1E6B30-51361 80 8 98 20
176 47 70 6 -1 81 8 1E6B30-61360 97 4
53 1E6B30-45302 69 6 -2 1E6B30-51362 80 8 -1 98 4
1E6B30-43570 174 46 70 6 -2 81 8 -1 1E6B30-61370 97 5-1
52 1E6B30-45400 71 1 1E6B30-51411 80 9 98 5-1
176 48 1E6B30-45501 69 7 81 9 1E6B30-61381 97 5
54 1E6B30-45570 71 2 1E6B30-51412 80 9 -1 98 5
1E6B30-43710 66 1 1E6B30-45680 71 3 81 9 -1 1E6B30-61400 97 14 -1
1E6B30-43711 66 1-1 73 3 1E6B30-51600 80 12 98 14 -1
1E6B30-44100 40 4 1E6B30-45700 74 1 81 12 99 16 -1
1E6B30-44250 67 1 1E6B30-45750 68 4 -1 1E6B30-51800 78 9 17 -1
1E6B30-44251 67 1-1 75 1-1 79 9 1E6B30-61410 97 15 -1
1E6B30-44252 67 1-2 1E6B30-46000 75 2 1E6B30-51900 80 13 98 15 -1
1E6B30-44253 67 1-3 1E6B30-46090 75 7 1E6B30-53100 84 3 1E6B30-61500 99 1
1E6B30-44310 67 2 1E6B30-46091 75 7 -1 85 3 1E6B30-61870 100 2
1E6B30-44350 67 3 1E6B30-46100 75 2 -1 1E6B30-53150 88 1 1E6B30-61900 99 2
1E6B30-44600 178 3 1E6B30-46101 75 2 -2 1E6B30-53170 88 2 1E6B30-61990 99 3
1E6B30-44650 178 4 1E6B30-46400 76 6 89 1 1E6B30-62000 99 4
1E6B30-44700 178 5 1E6B30-46402 76 6 -1 1E6B30-53171 88 2 -1 1E6B30-62050 99 5
1E6B30-44750 178 6 1E6B30-46403 76 6 -2 89 1-1 1E6B30-62110 100 3
1E6B30-44800 178 7 1E6B30-46404 76 6 -3 1E6B30-53180 88 6 -1 1E6B30-62140 100 4
1E6B30-45000 68 2 1E6B30-46405 76 6 -4 89 5-1 1E6B30-62141 100 4 -1
1E6B30-45001 68 2 -1 1E6B30-46480 76 7 1E6B30-53200 88 5 1E6B30-62160 100 5
1E6B30-45080 68 3 1E6B30-46500 77 2 1E6B30-53600 87 11 1E6B30-62210 100 6
1E6B30-45090 68 4 1E6B30-46502 77 2 -1 1E6B30-53650 87 12 1E6B30-62211 100 6 -1
75 1 1E6B30-46570 77 3 1E6B30-54300 89 2 1E6B30-62241 100 7
1E6B30-45100 69 1 1E6B30-46571 77 3-1 1E6B30-54410 90 1 1E6B30-62310 100 8
70 1 1E6B30-46580 77 4 1E6B30-54411 90 1-1 1E6B30-62350 100 9
76 1 1E6B30-46581 77 4 -1 1E6B30-54430 90 3 1E6B30-62360 100 10
1E6B30-45101 69 1-1 1E6B30-46600 77 5 1E6B30-54440 90 4 1E6B30-62450 99 6
70 1-1 1E6B30-51010 78 3 1E6B30-54450 90 5 1E6B30-62490 101 1
76 1-1 1E6B30-51020 78 4 1E6B30-54500 91 1 1E6B30-62570 101 2
1E6B30-45110 69 2 1E6B30-51050 78 5 1E6B30-55020 92 1 1E6B30-62571 101 2 -1
70 2 79 5 1E6B30-55030 92 2 1E6B30-62690 101 3
76 2 1E6B30-51100 80 3 1E6B30-55050 92 3 1E6B30-62700 101 4
1E6B30-45130 69 3 81 3 1E6B30-55051 92 3-1 1E6B30-62720 101 5
70 3 1E6B30-51150 78 7 1E6B30-55210 93 1 1E6B30-62730 101 6
76 3 79 7 1E6B30-55220 93 2 1E6B30-62740 101 7
1E6B30-45190 69 4 1E6B30-51151 78 7 -1 1E6B30-55260 93 4 1E6B30-62750 101 8
70 4 79 7 -1 1E6B30-55270 93 5 1E6B30-62770 101 9
1E6B30-45191 69 4 -1 1E6B30-51240 80 4 1E6B30-55410 94 4 1E6B30-62780 101 10
70 4 -1 81 4 1E6B30-55420 94 5 1E6B30-62790 101 11
76 4 1E6B30-51260 80 5 1E6B30-55430 94 6 1E6B30-63000 102 6
1E6B30-45200 69 5 81 5 1E6B30-61000 97 2 1E6B30-63001 102 6 -1
70 5 1E6B30-51280 80 6 98 2 1E6B30-63050 102 7
1E6B30-45201 69 5-1 81 6 1E6B30-61300 97 3 1E6B30-63051 102 7 -1
70 5-1 1E6B30-51300 80 7 98 3 1E6B30-63100 102 8
76 5 81 7 1E6B30-61301 97 3-1 1E6B30-63140 102 9
1E6B30-45300 69 6 1E6B30-51301 80 7 -1 98 3 -1 1E6B30-63160 102 10
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Parts No. Index

Parts No.

1E6B30-63201
1E6B30-63202
1E6B30-63203
1E6B30-63210
1E6B30-63220
1E6B30-63221
1E6B30-63222
1E6B30-63230
1E6B30-63240
1E6B30-63300
1E6B30-63301
1E6B30-63302
1E6B30-63501
1E6B30-63502
1E6B30-63503
1E6B30-63602
1E6B30-63603
1E6B30-63604
1E6B30-63650
1E6B30-63680
1E6B30-63700
1E6B30-63701
1E6B30-63702
1E6B30-63750
1E6B30-63780
1E6B30-63800
1E6B30-63801
1E6B30-63820
1E6B30-63821
1E6B30-63840
1E6B30-63900
1E6B30-63950
1E6B30-63960
1E6B30-63980
1E6B30-64000
1E6B30-64050
1E6B30-64200
1E6B30-64250
1E6B30-65000
1E6B30-65001
1E6B30-65050
1E6B30-65090
1E6B30-65100
1E6B30-65101
1E6B30-65150
1E6B30-65200
1E6B30-65250
1E6B30-65270
1E6B30-66000
1E6B30-66200

Fig. No.

103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
103
104
104
105
105
106
106
106

54
107
107
107
107
107
107
108
110

Ref.
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No.

-1
-2

-2

-1
-2

-1
-2

-1
-2
-2

-1
-1

Parts No.

1E6B30-66210
1E6B30-66220
1E6B30-66230
1E6B30-66240
1E6B30-66250
1E6B30-66260
1E6B30-66270
1E6B30-66280
1E6B30-66290
1E6B30-66300
1E6B30-66310
1E6B30-66320
1E6B30-66360
1E6B30-66370
1E6B30-66380
1E6B30-66390
1E6B30-66400
1E6B30-66430
1E6B30-66450
1E6B30-66460
1E6B30-66480
1E6B30-66490
1E6B30-66500
1E6B30-66501
1E6B30-66502
1E6B30-66503
1E6B30-66510

1E6B30-66520

1E6B30-66530

1E6B30-66600
1E6B30-66610

1E6B30-66620

1E6B30-66701
1E6B30-66800
1E6B30-66801
1E6B30-66810
1E6B30-66820
1E6B30-66830
1E6B30-66840
1E6B30-66850

Fig. No.

109
110
109
109
109
110
109
109
109
110
110
109
109
109
109
109
108
109
110
109
109
109
111
111
111
111
111
180

111
180

111
180

109
111
180

111
180

110
112
112
112
112
112
112
112

Ref. No.
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Parts No.

1E6B30-66860
1E6B30-66900
1E6B30-67000
1E6B30-67001
1E6B30-67010
1E6B30-67020
1E6B30-67030
1E6B30-67031

1E6B30-67040
1E6B30-67041

1E6B30-67050
1E6B30-67051

1E6B30-67060
1E6B30-67070

1E6B30-67080

1E6B30-67101
1E6B30-67200
1E6B30-67230
1E6B30-67260
1E6B30-68050
1E6B30-68051
1E6B30-68100
1E6B30-68101
1E6B30-68200
1E6B30-68260
1E6B30-68350
1E6B30-68400
1E6B30-68401
1E6B30-68500
1E6B30-68501
1E6B30-68600
1E6B30-68601
1E6B30-69000

1E6B30-69200

1E6B30-69301
1E6B30-69500

1E6B30-69550

Fig. No.

112
112
113
113
113
113
113
113

113
113

113
113

113
113

113

113
113
113
113
114
114
114
114
114
114
114
116
116
116
116
116
116
117
118
117
118
117
117
118
117

Ref.
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No.

-1

Parts No.

1E6B30-69550
1E6B30-69950

1E6B30-69960
1E6B30-69970

1E6B30-71000
1E6B30-71002
1E6B30-71003
1E6B30-71004
1E6B30-71006
1E6B30-71007
1E6B30-71010
1E6B30-71011
1E6B30-73040
1E6B30-73150
1E6B30-73160
1E6B30-73250

1E6B30-73260

1E6B30-73400

1E6B30-73410

1E6B30-73440
1E6B30-73500
1E6B30-73510
1E6B30-73900
1E6B30-74200
1E6B30-74270
1E6B30-74300
1E6B30-74350
1E6B30-74500
1E6B30-74501
1E6B30-74502
1E6B30-74503
1E6B30-74610
1E6B30-75001

1E6B30-75003
1E6B30-75180

1E6B30-75270

Fig. No.

118
117
118
117
118
117
118
119
119
119
119
119
119
119
119
124
124
124
125
126
125
126
121

122

121

122
121
127
127
130
131
132
133
133
134
134
134
134
134
136
138
136
138
137
139
136

Ref.
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No.

-1
-2
-3
-4
-5
-6
-7

-1

-3

-1
-1
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Parts No. Index

Parts No.

1E6B30-75270
1E6B30-75400
1E6B30-75800

1E6B30-75810
1E6B30-75850
1E6B30-75851

1E6B30-75900
1E6B30-75920
1E6B30-75950

1E6B30-75970
1E6B30-76000
1E6B30-76001
1E6B30-76002
1E6B30-76003
1E6B30-76350
1E6B30-76400
1E6B30-76500

1E6B30-76560

1E6B30-76590
1E6B30-76610

1E6B30-77100
1E6B30-77101
1E6B30-77200
1E6B30-77201
1E6B30-82300
1E6B30-83000
1E6B30-83090
1E6B30-83100
1E6B30-83110
1E6B30-83120
1E6B30-83150
1E6B30-83170
1E6B30-83180
1E6B30-83200
1E6B30-84100

1E6B30-84101

1E6B30-84800

1E6B30-91001
1E6B30-91660

Fig. No.

138
136
136
138
136
138
136
138
136
138
135
135
136
138
135
135
135
135
135
135
135
136
138
136
138
110
136
138
140
140
140
140

97
141
141
141
141
141
141
141
141
141
142
143
142
143
142
143
144
117
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-1
-1

-2
-3

-1
-1

Parts No.

1E6B30-91670
1E6B30-91850
1E6B30-91851
1E6B30-91910
1E6B30-92050
1E6B30-92052
1E6B30-92350
1E6B30-92400
1E6B30-92420
1E6B30-92440
1E6B30-92502
1E6B30-92503
1E6B30-92504
1E6B30-92505
1E6B30-97011

1E6B30-97021

1E6B30-97031
1E6B30-97040
1E6B30-97050
1E6B30-97060
1E6B30-97070
1E6B30-97080
1E6B30-97090
1E6B30-97100

1E6B30-97111

1E6B30-97141
1E6B30-97151
1E6B30-97171
1E6B30-97181
1E6B30-97183

1E6B30-97184

Fig. No.

117
144
144
144
148
148
148
148
145
145
148
148
148
148
156
158
156
157
158
156
158
156
157
157
159
156
158
159
157
156
158
159
160
162
160
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157
159
157
159
161
163
156
158
156
158
156
158

NNNRFRPRPOOOXOODIPAUINO OO O
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Ref. No.

-1
-2
-3

-1
-1
-2
-2

Parts No.
1E6B30-97185

1E6B30-97201

1E6B30-97210
1E6B30-97221

1E6B30-97231
1E6B30-97261
1E6B30-97271
1E6B30-97281
1E6B30-97291
1E6B30-97300
1E6B30-97310
1E6B30-97320
1E6B30-97330
1E6B30-97340

1E6B30-97351

1E6B30-97450

1E6B30-97460

1E6B30-97461

Fig. No.

156
158
157
159
161
156
158
157
159
157
159
157
159
157
159
157
159
157
159
156
158
156
158
156
158
156
158
160

162

160

162

163

160

162

160

Ref. No.

8 -3
7 -3
9

13

14 -1
18 -1

[EnY

Parts No.
1E6B30-97461

1E6B30-97700
1E6B30-97750
1E6B30-97820
1E6B30-97900

1E6B30-98100
1E6B30-98120

1E6B30-98121
1E6B30-98130
1E6B30-98140

1E6B31-01110
1E6B31-04300

1E6B31-04780

1E6B31-45400
1E6B31-45401

1E6B31-45402

1E6B31-45470
1E6B31-45471
1E6B31-45501
1E6B31-45502
1E6B31-45570
1E6B31-45600
1E6B31-45601
1E6B31-45602
1E6B31-45700
1E6B31-45900
1E6B31-66210
1E6B31-66230
1E6B31-66240
1E6B31-66250
1E6B31-66500
1E6B31-66550

Fig. No.

160

162

157
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Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
1E6B31-69300 118 3 1E6B31-92111 151 7 -1 1E6B31-94450 153 17 1E6B35-04000 170 1
1E6B31-71000 120 1 1E6B31-92130 151 8 1E6B31-94460 153 18 171 1
1E6B31-71001 120 1-1 1E6B31-92150 151 9 1E6B31-94470 153 19 1E6B35-04010 9 2
1E6B31-71004 120 1-2 1E6B31-92151 151 9 -1 1E6B31-94490 153 20 170 2
1E6B31-71005 120 1-3 1E6B31-92152 181 7 1E6B31-94500 153 21 171 2
1E6B31-71006 120 1-4 1E6B31-92250 151 10 1E6B31-94501 153 21 -1 1E6B35-04020 9 3
1E6B31-71007 120 1-5 1E6B31-92251 181 8 1E6B31-94580 144 22 166 1
1E6B31-71008 120 1-6 1E6B31-92302 151 11 153 45 170 3
1E6B31-71010 120 1-7 1E6B31-92303 151 11 -1 1E6B31-94600 154 1 171 3
1E6B31-72560 180 17 1E6B31-92304 181 9 1E6B31-94650 154 2 1E6B35-04030 9 4
1E6B31-75400 138 7 1E6B31-92400 150 5 1E6B31-94680 154 3 170 4
1E6B31-84400 143 6 1E6B31-92401 150 5-1 1E6B31-94700 154 4 171 4
1E6B31-84401 143 6 -1 1E6B31-92410 150 6 1E6B31-94750 154 5 1E6B35-04180 9 5
1E6B31-84420 143 14 1E6B31-92420 150 7 1E6B31-94780 154 6 170 5
1E6B31-91010 146 1 1E6B31-92430 150 8 1E6B31-94781 154 6 -1 171 5
1E6B31-91020 146 2 1E6B31-92450 151 12 1E6B31-94800 155 2 1E6B35-04230 9 7
1E6B31-91040 147 7 1E6B31-92470 181 10 1E6B31-94830 153 42 1E6B35-04250 9 9
1E6B31-91070 146 3 1E6B31-92500 152 3 1E6B31-94900 153 40 170 6
1E6B31-91071 146 3-1 1E6B31-92660 152 4 1E6B31-95300 183 1 171 6
1E6B31-91080 146 4 1E6B31-92680 152 5 1E6B31-95340 183 2 1E6B35-04500 11 1
1E6B31-91100 147 8 1E6B31-92680-1 182 5 1E6B31-95350 183 3 1E6B35-04501 11 1-1
1E6B31-91150 146 5 1E6B31-92690 152 6 1E6B31-95390 183 4 1E6B35-04530 11 2
1E6B31-91151 146 5-1 182 6 1E6B31-95400 183 5 1E6B35-04550 11 3
1E6B31-91180 146 6 1E6B31-92701 152 7 1E6B31-95440 183 6 1E6B35-04551 11 3-1
1E6B31-91200-1 147 9 1E6B31-92702 182 7 1E6B31-95460 183 7 1E6B35-04790 170 14
1E6B31-91201 147 9 -1 1E6B31-92800 149 2 1E6B31-95500 184 3 171 15
1E6B31-91250 147 10 1E6B31-92801 149 2 -1 1E6B31-95510 184 4 1E6B35-04800 11 13
1E6B31-91251 147 10 -1 1E6B31-92802 149 2 -2 1E6B31-95540 184 13 1E6B35-04850 11 5
1E6B31-91252 147 10 -2 1E6B31-92803 149 2 -3 1E6B31-95550 184 5 1E6B35-04851 11 5-1
1E6B31-91270 147 11 -1 1E6B31-92880 149 3 1E6B31-95560 184 6 1E6B35-23000 28 1
1E6B31-91290 147 11 1E6B31-92900 152 8 1E6B31-95570 184 7 1E6B35-23001 28 1-1
1E6B31-91300 147 12 1E6B31-92901 152 8 -1 1E6B31-95580 184 11 1E6B35-23004 28 1-2
1E6B31-91301 147 12 -1 1E6B31-92903 182 9 1E6B31-95590 184 14 1E6B35-23050 28 1-3
1E6B31-91350 147 13 1E6B31-93001 153 6 1E6B31-95600 184 15 1E6B35-23051 28 1-4
1E6B31-91400 147 14 1E6B31-93002 153 6 -1 1E6B31-95610 184 16 2 -6
1E6B31-91401 147 14 -1 1E6B31-93003 153 6 -2 1E6B31-95620 184 17 1E6B35-31000 172 2
1E6B31-91470 147 15 1E6B31-93004 153 6 -3 1E6B31-95650 184 12 1E6B35-31001 172 2 -1
1E6B31-91500 147 16 1E6B31-93005 153 6 -4 1E6B31-97040 158 16 1E6B35-31003 172 2 -2
1E6B31-91501 147 16 -1 1E6B31-94100 153 7 1E6B31-97050 159 23 1E6B35-31480 44 4
1E6B31-91900 184 1 1E6B31-94150 153 8 1E6B31-97070 159 5 1E6B35-31620 172 10
1E6B31-91910 184 2 1E6B31-94160 153 9 1E6B31-97080 159 5-1 1E6B35-31640 172 22
1E6B31-91920 182 3 1E6B31-94170 153 10 1E6B31-97090 159 26 1E6B35-31680 172 23
1E6B31-91940 181 6 1E6B31-94200 153 11 1E6B31-97100 159 27 1E6B35-42400 176 1
1E6B31-92000 150 1 1E6B31-94261 153 12 1E6B31-97170 159 10 177 1
1E6B31-92010 150 2 1E6B31-94262 153 12 -1 1E6B31-97180 159 12 1E6B35-42401 176 1-1
1E6B31-92020 150 3 1E6B31-94320 153 13 1E6B31-97310 162 22 177 1-1
1E6B31-92030 150 4 1E6B31-94340 153 14 163 1 1E6B35-42402 176 1-2
1E6B31-92070 151 8 -1 1E6B31-94360 153 15 1E6B31-97350 163 2 177 1-2
1E6B31-92080 151 6 1E6B31-94400 153 16 1E6B35-00100 3 1 1E6B35-42500 176 4
1E6B31-92110 151 7 1E6B31-94401 153 16 -1 1E6B35-04000 9 1 1E6B35-42501 174 4
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Parts No. Index

Parts No.

1E6B35-42501
1E6B35-42680

1E6B35-43050
1E6B35-43060
1E6B35-43070
1E6B35-43080
1E6B35-43220
1E6B35-43250
1E6B35-43280

1E6B35-44100
1E6B35-44120

1E6B35-44170
1E6B35-44180
1E6B35-44190
1E6B35-44300

1E6B35-44500
1E6B35-44550
1E6B35-45471
1E6B35-45480
1E6B35-45500
1E6B35-45540
1E6B35-45580
1E6B35-45600
1E6B35-51020
1E6B35-51900
1E6B35-51901
1E6B35-69301
1E6B35-74200
1E6B35-74201
1E6B35-74300
1E6B35-74700
1E6B35-82300
1E6B35-91000
1E6B35-91001
1E6B35-91002
1E6B35-91660
1E6B35-97040

Fig. No.

176
174
176
175
177
175
177
175
177
175
177
175
177
175
177
174
176
172
172

175
177
175
177
175
177
165
179
179

Ref. No.
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Parts No.

1E6B35-97050
1E6B36-92500
1E6B36-92600
1E6B36-92700
1E6B36-97040

1E8050-52230
1E8050-54460
1E8050-66590
1E8050-66790
1E8060-61250

1E8080-55240

1E8080-76552

1E8080-79360
1E8130-52460
1E8130-55110
1E8130-66220
1E8230-51600
1E8230-64620
1E8230-64630
1E8230-85501
1E8230-85511
1E8230-85520
1E8230-85530
1E8230-85540
1E8232-03100
1E8235-52050
1E8235-52090
1E8235-52210
1E8235-54470
1E8235-56130
1E8235-56310
1E8255-73070

1E8255-81180

1E8270-52481

1E8330-85530

1E8361-35430
1E8380-01200

1E8380-73020
1E8420-73150

Fig. No.

156
149
182
182
158
159

82

90
109
108
136

Ref. No.
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Parts No.

1E8420-73160
1E8440-52013
1E8440-52020
1E8445-55090
1E8450-35401
1E8450-55230
1E8450-73770
1E8450-84321
1E8510-52450
1E8510-55140
1E8530-42900
1E8540-35070

1E8540-55380

1E8540-66770
1E8540-82100
1E8540-82210
1E8540-83220

1E8540-84101
1E8550-00160
1E8550-03410
1E8550-36010
1E8550-63800
1E8550-66150
1E8550-68060
1E8550-75400

1E8550-75440
1E8550-77400
1E8550-84220
1E8550-85760

1E8550-91980
1E8550-97160

1E8550-97170

1E8550-97191

1E8550-97270
1E8550-97381

1E8550-97492

Fig. No.

129
82
82
92
50
93

129

135

Ref. No.
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Parts No.

1E8550-97600
1E8550-97620
1E8550-97880

1E8550-97972

1E8552-43090
1E8552-64620
1E8552-64630
1E8552-65650

1E8552-75110
1E8552-97500
1E8552-97600
1E8552-97910
1E8559-01220
1E8559-02200
1E8559-02400
1E8559-03080
1E8559-03910

1E8559-11060
1E8559-12500

1E8559-12500-1
1E8559-17110-2
1E8559-22220

1E8559-23840
1E8559-24150

1E8559-29130

Fig. No.
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143
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Parts No. Index

Parts No.
1E8559-29130

1E8559-29530
1E8559-32940
1E8559-33760

1E8559-35161
1E8559-35170

1E8559-35290

1E8559-35310-1

1E8559-35380

1E8559-35700

1E8559-36340

1E8559-36550
1E8559-48150

1E8559-51670
1E8559-61230

1E8559-61850

1E8559-61970

1E8559-63130
1E8559-63250
1E8559-63270
1E8559-63280
1E8559-63320

Fig. No.

11
29

78
79
103
12
106
107
147

Ref.
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No.

-1
-2
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Parts No.
1E8559-63481

1E8559-63660
1E8559-63860
1E8559-64140
1E8559-64220
1E8559-64230
1E8559-64250
1E8559-65650

1E8559-65690
1E8559-65700
1E8559-66300
1E8559-66750

1E8559-66770
1E8559-68160
1E8559-73030

1E8559-73060

1E8559-73080
1E8559-73080-1

1E8559-73100

1E8559-73130
1E8559-73200-1
1E8559-73210
1E8559-73280

1E8559-73500-1
1E8559-73530
1E8559-73540

1E8559-74350
1E8559-74500
1E8559-75030
1E8559-75040
1E8559-75320

1E8559-75340

Fig. No.

104

Ref. No.

ORRPRPNNNBRANOON®

Parts No.

1E8559-75340
1E8559-75370

1E8559-75390

1E8559-75580

1E8559-81240

1E8559-83221
1E8559-84960

1E8559-84970

1E8559-91180
1E8559-91300
1E8559-91390
1E8559-91850
1E8559-92230

1E8559-92370
1E8559-92410
1E8559-92450
1E8559-92750
1E8559-92760
1E8559-97140

1E8559-97702

Fig. No.

139
137
139
137
139
136

138

12
48
140
141
1

7
12

39
103

109
110
142
143

180

99

106
153
144
153
144
145
174

176

145
145
145
145
145
157
159
161

Ref. No.

Parts No.

1E8559-97702
1E8559-97712

1E8559-97732
1E8559-97752

1E8559-97774
1E8559-97822

1E8559-98020
1E8559-98050
1E8559-98060
1E8560-53190
1E8560-55121
1E8560-66350
1E8560-66360
1E8560-66370

1E8665-81300

1E8665-82000
1E8720-80100
1E8720-83120

1E8770-81320
1E8800-63851
1E8809-04010
1E8809-13010
1E8809-75570
1E8809-83900
1E8915-81450

1E8922-37230
1E8922-97471

1E8923-81040

Fig. No.

163
161
163
161
163
160
162
163
160
162
164
164
164

88

92
110
110
110
165
166

162

163
135

Ref. No.
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Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.
1E8923-81050 135 12 1E9060-61420 100 1 1E9061-72950 123 2 22117-120000 139
1E8923-81300 148 1 1E9060-63700 104 3 1E9061-73000 126 1 22117-140000 23

151 2 1E9060-63990 104 6 1E9061-73060 124 8 22137-030000 104
181 2 1E9060-64101 104 9 1E9061-74010 131 1 107
1E8923-81500 99 8 1E9060-64551 104 14 1E9061-74020 131 2 22137-050000 103
140 8 1E9060-64590 104 16 1E9061-81220 103 9
10 1E9060-64600 104 17 1E9062-04060 12 3-1 135
148 2 1E9060-65500 107 6 1E9062-04061 12 3 -2 144
4 1E9060-73010 125 2 1E9062-04080 12 28 153
151 3 1E9060-73020 124 3 1E9110-66490 110 10 167
152 1 1E9060-73021 124 3-1 1E9111-81360 147 39 22137-060000 28
181 3 1E9060-73031 124 4 1E9175-81751 144 1 30
182 1 165 9 153 3 56
1E8923-81510 99 9 166 9 1E9265-84300 21 4 64
140 9 1E9060-73050 124 6 103 23 103
11 1E9060-75370 136 6 104 24 135
148 3 138 6 111 2
5 1E9060-75440 136 12 151 5
151 4 138 12 180 20
152 2 1E9060-75460 136 13 181 5 145
181 4 138 13 1E9430-64800 104 20 152
182 2 1E9060-75480 136 14 1E9521-65100 6 6 174
1E8941-73350 128 2 138 14 105 4 176
1E8945-72200 123 5 -2 1E9060-75490 136 15 1J5025-47010 12 16 -1 22137-080000 7
1E8990-42150 61 4 138 15 1J5026-62650 167 1 24
1E8990-42170 61 5 1E9060-75951 136 23 1K1140-82500 97 10 34
1E8990-42250 61 8 138 23 11 36
1E9060-01110 4 1 1E9060-75970 136 24 12 37
1E9060-01150 4 2 138 24 13 38
5 2 1E9060-75980 135 5 98 10 40
1E9060-01170 4 3 1E9060-81210 103 8 11 41
5 3 1E9060-97910 156 15 12 42
1E9060-36010 147 2 -2 158 14 13
1E9060-51481 80 10 1E9060-97932 161 11 1S7596-17071 22 8 A
81 10 163 13 165 22 45
1E9060-51720 17 10 1E9061-04200 12 7 166 22
55 9 1E9061-04201 12 7 -1 1S7596-17080 22 8 B
57 7 1E9061-04400 8 10 28 7 -2
78 8 9 10 22117-060000 6 7
79 8 168 11 22117-080000 6 8
124 1 169 12 103 26
1E9060-51730 128 1 170 11 26 -1
1E9060-52280 82 8 171 12 106 4
1E9060-52480 83 5 1E9061-51010 79 3 4 -1 49
1E9060-53080 87 7 1E9061-51490 80 11 22117-100000 65 24 B 56
1E9060-54310 89 3 81 11 107 13 57
1E9060-54330 89 6 -1 1E9061-66050 108 2 175 17 63
1E9060-54440 90 8 1E9061-66480 109 24 -1 177 17 64
1E9060-54480 90 7 25 -1 22117-120000 134 6 69
1E9060-54490 90 10 1E9061-66800 110 13 137 8 70
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Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.
22137-080000 76 8 22137-140000 118 8 22157-080000 173 19 22217-060000 174
102 13 125 11 20
103 30 126 10 21 176
108 8 172 14 174 23
137 9 184 21 176 25
139 9 22137-160000 20 19 22157-100000 27 4 22217-080000 1
147 17 39 28 96 5 24
151 13 117 9 116 5 36
13 -1 118 9 135 20 37
14 184 22 22157-120000 45 20 40
153 23 22137-200000 20 9 173 22 41
154 7 80 16 22190-120002 1 5 42
168 16 81 16 7 31
169 16 107 16 22190-140002 7 32 44
170 16 22137-220000 106 5 22207-040320 94 9 45
171 16 107 17 22212-160000 124 13
172 13 22157-060000 38 16 22217-030000 104 28
173 14 136 25 107 18
15 26 22217-050000 135 21
16 138 25 144 11
17 26 148 9
18 144 9 151 15
174 20 22157-080000 1 4 153 25 47
21 12 25 167 3 49
22 17 18 181 11 56
176 22 20 22217-060000 22 8D 57
23 20 -1 8 D-1
24 26 3 28 22
179 4 3-1 30 3 60
22137-100000 19 6 37 10 -1 56 10
24 6 42 15 64 24 61
103 31 45 19 68 5 62
104 26 33 A 71 11 63
27 33 B 72 4 64
147 18 33 B-1 75 8 65
22137-120000 17 11 48 2 77 7 69
54 18 64 23 8 70
61 9 66 2 112 29 71
107 15 80 17 30
121 3 81 17 135 22 73
3-1 99 15 23
122 3 102 14 24
3-1 117 10 25 76
131 4 118 10 26 77
4 -1 137 10 144 12 80
147 19 139 10 145 9 81
20 141 17 10 105
184 8 144 10 149 4 108
22137-140000 40 8 24 152 10 115
117 8 153 24 174 24 140

o
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Parts No.
22217-080000

22217-100000

22217-120000

Fig. No.

141
153
172
173

174

175
176

Parts No.
22217-120000

22217-140000

22217-160000

22217-200000

22242-000140

22242-000150

22242-000170

22242-000180

22242-000200

22242-000250

Fig. No.

84
85
103
121

122

Ref. No.
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Parts No.

22242-000280
22242-000300

22242-000350
22242-000380
22242-000400

22242-000551
22242-000581

22242-001001
22252-000220

22252-000350

22252-000370
22252-000401

22252-000420

22252-000421

22252-000470
22252-000471

22252-000521

22252-000620

-1
-1

Parts No.
22252-000620

22252-000621

22252-000721

22252-000801

22252-000901
22272-000040
22272-000050
22272-000060
22272-000090

22272-000100

22272-000120

22272-000150

22272-000190
22272-000600
22351-030016

22351-030020
22351-030032
22351-030040
22351-030320
22351-035032
22351-050032

Fig. No.
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Parts No.
22351-050040
22351-060032

22372-060000
22372-080000

22372-100000

22372-140000
22372-160000
22417-160160

22417-200100
22417-200150

22417-200160

22417-200200

22417-250250

22417-320200
22417-320320
22417-400320

22487-050160

22487-060400
22487-080140

Fig. No.

38
61
95
124
17
113
151
20
116

184
181
184

6
103

35
65
175
177
38
102

103

147

151
104
106

107
137
139
154

107
131
147
134

39
103

124
103

Ref. No.

Parts No.

22487-080200
22487-080500
22487-080700
22487-100350
22487-120240
22487-120450
22550-050300
22550-070500
22550-100350
22550-120700
22551-050150

22551-050200

22551-050250
22551-070250

22551-070300
22551-070301

22551-070350
22551-070500

22551-100350

22641-500160

22641-500240
22693-320641
22693-320961
22695-320321

22695-400321
22695-401281

22697-400321

Fig. No.

12
151
17
20
131

165
166

165
166

31

157
159

65

175
177

175
177

Ref. No.

Parts No.
22857-500120

22857-500200
22857-600160
23000-013000
23000-019000
23000-022000
23000-028000
23000-035000
23000-048000

23000-060000

23000-090000

23000-102000

23000-127000

23061-090610
23061-120300
23391-020000

23393-020000

Fig. No.

97
98
99

97
98
145
7

12
7
109
180
109
110
109
110
12

8

168
169

170
171
168
169

170
171

168
169
170
171

164

39
109

-1
-2

Parts No.
23393-020000

23393-030000
23394-020000

23394-030000
23414-160000
23490-200002
23980-730550
24101-060034
24101-060044
24101-062064
24101-062084
24101-063074
24102-062084
24104-060034
24104-060044
24104-060084

24104-062014

24104-062024

24104-062034

24104-062044

24104-062054

24104-062064

Fig. No.

180
184
109

39
180
109
124
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Parts No.
24104-062064

24104-062074

24104-062084

24104-062114
24104-063014
24104-063024

24104-063034

24104-063044

24104-063054
24104-063064
24104-063084
24190-100002
24190-120001
24311-000100

24311-000120

24311-000140

24311-000160

24311-000180
24311-000200

Fig. No.

Ref. No.

7 -1

Parts No.

24311-000210
24311-000224
24311-000290

24311-000360

24311-240100
24315-000140

24315-000180

24315-000240
24321-000350

24321-000600

24321-000700

24321-000950
24321-001700
24341-000125
24341-000400
24341-000560

24351-020280
24423-254208
24423-506809
24423-507212
24430-204206
24550-012150
24550-015150

24550-015200
24550-016120
24550-018200
24550-020150
24550-020250
24550-025300

24550-070300
24761-060000

Fig. No.

87
39
184

39

184
109
110
109
110
110
112

Ref. No.

Parts No.
24761-060000

25123-004602
25123-004702
25124-010902
25124-010903
25124-011104
25210-500681
25210-500810
25210-501240
25210-600621
26013-060122
26013-060162

26013-060252

26013-060502
26013-080162

26013-080202

Fig. No.

126

. No.

Parts No.
26013-080202

26013-080252

26013-080302

26013-080402
26013-080552
26013-080702
26013-100202

26013-100252

26013-100302
26013-100352
26013-120302

26013-120352
26013-120402

26014-060122

Fig. No.

152
153
168
169
170
171
173
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Parts No.
26014-060122

26014-060162

26014-060202

26014-080162

Fig. No.

47
55

114

133
153
173
7
12

38

77
99

100

101
119
120
136

138

142
143
144

152

183

Ref. No.

19
16
26

Parts No.
26014-080162

Fig. No.

37
38
40

41
a7

55
59
60
64

65

69
70
74
76
80
81
97
98
100
110
124

133
136

137
138

139
142

Ref. No.

27

Parts No.
4 -1 26014-080162

Fig. No.
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171
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177

178

179
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